JLG

Hlustrated Parts Manual

Models
G10-554
G12-554

SN 0160045636 to Present including
0160045082, 0160045094,
0160045209, 0160045295,
0160045296 & 0160045449

31200728

Revised
September 28, 2018 - Rev O

An Oshkos! n Company







31200728

EFFECTIVITY PAGE

May 1, 2012 - A - Original Issue of Manual
January 4, 2013 - B - Revised Manual
January 29, 2013 - C - Revised Manual
April 3, 2013 - D - Revised Manual
August 2, 2013 - E - Revised Manual
January 10, 2014 - F - Revised Manual
March 4, 2014 - G - Revised Manual
January 23, 2015 - H - Revised Manual
February 5, 2015 - | - Revised Manual
October 28, 2016 - J - Revised Manual
February 28, 2017 - K - Revised Manual
May 12, 2017 - L - Revised Manual
September 6, 2017 - M - Revised Manual
April 13, 2018 - N - Revised Manual
September 28, 2018 - O - Revised Manual

G10-55A,G12-55A



Machine Configuration

ULTRA LOW P .
SULFUR DIESEL |||

FUEL ONLY :[:‘

S <15 mg/kg |

101120 A

1

0Y2700

REAR VIEW OF CAB

Two configurations of each machine are included in this manual. Determine if machine is equipped with
Ultra Low Sulfur Fuel Decal (1).

If equipped with the Ultra Low Sulfur decal, all specific references to this machine configuration will be referred to as
Ultra Low Sulfer (ULS) from this point forward.

If not equipped with the Ultra Low Sulfur decal, all specific references to this machine configuration will be referred
to as Low Sulfur (LS) from this point forward.

G10-55A,G12-55A 31200728



SECTION 9 - HYRAULIC COMPONENTS (PRIOR TO SN XXXXXXXXX) SECTION 9 - HYRAULIC COMPONENTS (PRIOR TO SN XXXXXXXXX)
FIGURE 93 EXTEND/RETRACT CYLINDER - XXXXX FIGURE 9-3 EXTEND/RETRACT CYLINDER - XXXXX

ey o | paarnamses | e | _____omcnwnon |
{1 (6 e | oo
’ Toasag 1 Asswrriay, Sared
2 To02e503 1 Assurridy. Fod

'
3 70026554 1 | Gew

1 Toagen 3 [ —
s

.

rompsaz 1 Serow, Liceng
reazsmos 1 Squacer
K 1| odeg
¢ K 1| Rrg BekUs
3 Wi 1 Fieq. Fodt Byomg

o xn 1 Oy \/‘ N
" " 1| s ten

. ;
xa 1| sum e N
" i v | s wowr
p 2 | ey Pembanry
xa V| 2w i
p oy

01 oSl 1 |Ke Sast grensaen tears 1 ovy 17—t

w MODEL XOOORK OO MCOEL "

10) /
\_/

/
General Information '\1) —~
®

1. MACHINE IDENTIFICATION
Machines are identified by model and in some cases a combination of model, serial number (S/N) or regional standard (e.g. ANSI,
CE, CSA, AUS). Components may also be identified by S/N or manufacturer. Common components that may be identified by these
characteristics are attachments, engine, transmission and hydraulic components.

2. PARTS MANUAL ORGANIZATION
Product information in this manual is organized under section titles. Frame, Engine and Electrical are a few examples. Each section
is organized by Figure and page number. The information within the Figure is then organized by item number, part number,
description and corresponding illustration(s).

3. TABLE OF CONTENTS
A table of contents (TOC) is found toward the beginning of the manual. Figure number, description and page number are provided for
quick reference to the page containing the related information.

4. RECOMMENDED SPARE PARTS
The Recommended Spare Parts, located near the end of the manual, references most frequently used maintenance parts.

5. PARTS NUMBER INDEX
A numerical index listing all part numbers and the corresponding page number(s) appears at the back of the manual.

6. NON-SERVICED PARTS
In some instances it is necessary to display non-serviced parts, assemblies or installations. In the case of assemblies and
installations there will be a Ref in the QTY column and a note after the item description stating what is available for service within. In
the case of parts that are not available for service within assemblies or components there will be a NSS (Not Sold Separately) listed
in the part number column of the manual.

7. PARTS LIST ITEM NUMBERS
Numbers shown in the Item column correspond to numbers used in the associated illustration(s). Item numbers which are missing
from sequence and are not shown in the illustration(s) are not used on that page.

8. INDENTED PART DESCRIPTION
An indented part description is included in the item under which it is indented.

31200728 G10-55A,G12-55A



9. ABBREVIATIONS AND SYMBOLS

A A S SN Alternating Current
A/C Air Conditioning
ADE 5o simsamsnsiansmsasansiossiess Advanced Design Electronics
AG ... Agriculture
AMP . Amperage
ANSI ... American National Standards Institute
AR As Required
BSSY e ...Assembly
AUS ... Australia
AR c0565 6 o e T S NS S SRR s Auxiliary
AWG s = American Wire Gauge
CAC. .Charge Air Cooler
CE European Conformity
CMisii Centimeter
CONST cumcisrssssnnsisiosssanmss .. Construction
CSA Canadian Standards Association
DEF Diesel Exhaust Fluid
DIA, Diameter
DE wasmvnvanmirmsessaisnaes Direct Current
DTZ i ssonsssaassmmusavensmsaissnasiny Decentralized Transmission Zeros
ECU Electronic Control Unit
EMS Emergency Stop
FNR Forward Neutral Reverse
ET Foot
(CY P AP e oo Gauge
GR.compansasnsmouyasmsmamsn Grade
HBP High Boom Pivot
HHP High Horse Power
HOC Hydraulic Qil Cooler
;)41 cSMRR— Heating, Ventilating, and Air Conditioning
DD kit s i S i Inside Diameter
IN ... Inch
1SO... ... International Organization for Standards

ITSDF.... Industrial Truck Standards Development Foundation
N Joint Industry Council
T — Kilogram
KW Kilowatt
L Liter

10. ILLUSTRATION REFERENCE LETTERS

B e S B A A S e R M e Pound
LBP Low Boom Pivot
LED cssaisss Liquid Crystal Display
LED. Light Emitting Diode

Left Hand

Left Hand Drive
LHP Low Horse Power
LMIS st Load Management Indicator System
LS wieneniee LOW Sulfur
LS! Load Stability Indicator
LSS reeerienneenen LOAA Sensing System
e e e e, Cubic Meter
MA Milliamp
M(m) Metric/Meter
MM Millimeter
N Newton
INACDY ucsaisssimvasisiiss North America Construction Division
NLA No Longer Available
NSS Not Sold Separately
0 T Outside Diameter
ORB O-Ring Boss
ORFS O-Ring Face Seal
oz Ounce
PR Ply Rating
Qi Quart
01 ' P, Quantity
REF Reference
REV Revision
RH Right Hand
RHD........... .. Right Hand Drive
RHOE i isinissinsiiainisintiie s Remote Hydraulic Oil Cooler
RUS. . Russia
SAE.. .. Society of Automotive Engineers
SAHR.... ....Spring Applied Hydraulically Released
SN Serial Number
T mm— Speed
TEM aains Torque Lock Up
UGM Universal Ground Module

When necessary, illustrations may contain reference letters that are intended to track information from one point to another in the
illustration such as harnesses and hoses or any other information that has been separated in the illustration

Note: Due to continuous product improvements, JLG Industries, Inc. reserves the right to make specification changes without prior notification.

Contact JLG Industries, Inc. for updated information.

G10-55A,G12-55A

31200728



TABLE OF CONTENTS

SECTION 1 - FRAME AND ATTACHING PART S ..o e e e e e e s e e e e e e s e e e e e e e e e e e eeeeeas 11

FIGURE 1-1. FRAME AND ATTACHING PARTS
FIGURE 1-2. COVERS.........ccccoiiiiiiiiiiiii,
FIGURE 1-3. OUTRIGGER INSTALLATION..
FIGURE 1-4. PINTLE HOOK ... .ottt ettt e s b e e ekt e s e s e e e e s b b e e e e b b e e e s st e e e e s san e e e s asrneeeas

SECTION 2 = BOOM ...ttt ettt e e oo oottt e e e e e e e e et et e e e e e s ae e et e e e e e e e s e s e e e e e e e e e assne e e e e e e e s assnnn e e e e e e e aassnnnneeeeens 23

FIGURE 2-1. BOOM INSTALLATION . ... tttttt ittt sttt st e et e e s e e e skt e st e e s b b e e e s b b e e e s sabe e e e s nn e e e s anraeeenas
FIGURE 2-2. FIRST BOOM SECTION GILO-55A......oeii ittt sttt e e e e e s ssrn e
FIGURE 2-3. FIRST BOOM SECTION G12-55A..................
FIGURE 2-4. SECOND BOOM SECTION G10-55A
FIGURE 2-5. SECOND BOOM SECTION G12-55A
FIGURE 2-6. THIRD BOOM SECTION G10-55A.................
FIGURE 2-7. THIRD BOOM SECTION G12-55A.................
FIGURE 2-8. FOURTH BOOM SECTION GLO-55A ... .ottt e et e e e e e e e e e e e e e e e e e e e e e e nnnnneeeeens
FIGURE 2-9. FOURTH BOOM SECTION GL2-55A ... .ottt e et e e e e e e e e e e s e e e e s e e e eeeeens
FIGURE 2-10. EXTEND CHAINS G10-55A
FIGURE 2-11. EXTEND CHAINS G12-55A
FIGURE 2-12. RETRACT CHAINS G10-55A
FIGURE 2-13. RETRACT CHAINS G12-55A

FIGURE 2-14. MANUAL QUICK ATTAGCH ..ottt e ettt e e e e st e e e e e s et e et et e e e e e e et e e e s e e nnnnneeeeens
SECTION 3 - ATTACHMENTS ...ttt oo oot e e e e e e ettt e e e e e s e et e e e e e e e e e e et e e e e e e e e b e e e e e e e e e s snnnr e e e e e e e eassnnnneeeeens 63
FIGURE 3-1. STANDARD CARRIAGE (Prior to SN 0160052000) .........ccitttitteiiieareesieeareesreesreesseeaseesbeeasseessbeessnee s e asneeennees 64
FIGURE 3-2. STANDARD CARRIAGE (SN 0160052000 t0 PTrESENL) ....ccivviirieiiieiieeiieesteestee sttt ettt 66
FIGURE 3-3. SIDE TILT CARRIAGE
FIGURE 3-4. 50 IN SIDE SHIFT CARRIAGE ......coii ittt ettt et e e e e e e e e e e e s e e e e e e e e e n e e e e e e e e e nnnneeeeeens 70
FIGURE 3-5. DUAL FORK POSITIONING CARRIAGE ..ottt 72
FIGURE 3-6. 90, SWING CARRIAGE

FIGURE 3-7. 180, SWING CARRIAGE ... ittt e e et e e e e e et e e e e e s e b e e e e e e e e e e r et e e e e e e e nnnrneeeeens
FIGURE 3-8. SHEET HANDLER CARRIAGE ...ttt e e e snne e
FIGURE 3-9. FORKS AND ATTACHING PARTS
FIGURE 3-10. FORK MOUNTED PLATFORM
FIGURE 3-11. FORK MOUNTED HOOK ..........cccceeiinininn.

FIGURE 3-12. GENERAL PURPOSE BUCKET. ...................

FIGURE 3-13. GRAPPLE BUCKET.........ccccviiiiiiiiiicie,

FIGURE 3-14. TRUSS BOOM ... oiiiiiiiiii ittt e ettt e e ettt e e e e et e et e e e e e st e et e e e e e e s e e e et e e e e e e e snne et e e e e e e e s nanreeeeeeeaannrnneeeeens
FIGURE 3-15. TRUSS BOOM WITH WINCH ......ceiiiiiiiitiiiet ettt e e e et e e e e e e e e e e e e e e e e e e e e s s annnrneeeeens
FIGURE 3-16. ADJUSTABLE TRUSS BOOM.....
FIGURE 3-17. 8 FOOT STANDARD MAST
FIGURE 3-18. 8 FT SIDE TILT ELECTRIC MAST ..ot 102

SECTION 4 - ENGINE AND ATTACHING PARTS ... 107

FIGURE 4-1. ENGINE INSTALLATION
FIGURE 4-2. ENGINE
FIGURE 4-3. ENGINE
FIGURE 4-4. FUEL TANK AND LINES
FIGURE 4-5. RADIATOR INSTALLATION
FIGURE 4-6. AIR CLEANER INSTALLATION .....oiiiiiiii e e s e e e e e e e e e e e e s s nnne e e e e s 120
FIGURE 4-7. AIR CLEANER INSTALLATION .....cttiitiittit ittt ettt e e e e e e et e e e s e e et e e e e aa e e et e e e e e e nrreeeeeens 122
FIGURE 4-8. EXHAUST INSTALLATION
FIGURE 4-9. EXHAUST INSTALLATION

SECTION 5 - DRIVE TRAIN ..ottt ettt e ettt e e e e o st ettt e e e e e e e b E et e e e e e e a b e e et e e e e e e s b e ee e e e e e e s e snbns et e eeeeeannnreeeeeens 129
FIGURE 5-1. DRIVETRAIN COMPONENTS (Prior to SN 0160054609) ........ccciiiumiiiiiriieirrieesiree e e sneee e s snneeesnneees 130
FIGURE 5-2. DRIVETRAIN COMPONENTS (SN 0160054609 10 PIESENL) ....cccivriieiiriieiiieieesiree e snree s e 134
FIGURE 5-3. FRONT AXLE ...oiiiiiiiiee et

FIGURE 5-4. FRONT AXLE (SN 0160063540 to Present)
FIGURE 5-5. FRONT AXLE - CENTRAL HOUSING AND STEERING (Prior to SN 0160046229, SN 0160046235 through
0160063539, Excluding 0160045209, 0160045296, 0160045449 and 0160045636)............cceerceririeiiiieiiieeiee e 142

31200728 G10-55A,G12-55A 7



TABLE OF CONTENTS

FIGURE 5-6. FRONT AXLE - CENTRAL HOUSING AND STEERING (SN 0160046229 through 0160046235, Including
0160045209, 0160045296, 0160045449 and 0L60045636).........cerurreeirrrieiiirieeiireeesarreeasrreeesnrre e e s s e e s srre e e s e e e s anreeessneeeesnnneees

FIGURE 5-7. FRONT AXLE - CENTRAL HOUSING (SN 0160063540 to Present)
FIGURE 5-8. FRONT AXLE - DIFFERENTIAL
FIGURE 5-9. FRONT AXLE - DIFFERENTIAL (SN 0160063540 to Present)
FIGURE 5-10.

FRONT AXLE - HUB REDUCTION (Prior to SN 0160046229, SN 0160046235 through 0160063539, Excluding

0160045209, 0160045296, 0160045449 and 0L60045636)..........ccuriuiiiiiiiiiiiie e 152

FIGURE 5-11.

FRONT AXLE - HUB REDUCTION (SN 0160046229 through 0160046235, Including 0160045209, 0160045296,

0160045449 aNd 0LB0045636) ......eeerureeeiireieiiirieesireeeaatr e e s st e e e s s e e e s st s e e e e b e et e s s e e e e e as e et e e aa R e et e e R E et e e aR et e e e Rt e e a R r e e e e e e e n e e e es 156
FIGURE 5-12. FRONT AXLE - HUB REDUCTION (SN 0160063540 t0 PreSENT).......cceiiiuiieeiiiiiieenieieesiieee e e ssnneeesnneeessnnee e 160
FIGURE 5-13. FRONT AXLE - BRAKES (Prior to SN 0160046229, SN 0160046235 through 0160063539, Excluding

0160045209, 0160045296, 0160045449 and 0L60045636)........ccerurreeiirrreiiiriieiiieee st e e st e sssre e e s st e s srr e e e snr e e e s s e e s sneeeesnneees 162

FIGURE 5-14.
0160045449 and 0160045636)
FIGURE 5-15.
FIGURE 5-16.
FIGURE 5-17.
FIGURE 5-18.
FIGURE 5-19.
FIGURE 5-20.
FIGURE 5-21.
FIGURE 5-22.
FIGURE 5-23.
FIGURE 5-24.
FIGURE 5-25.
FIGURE 5-26.
FIGURE 5-27.
FIGURE 5-28.
FIGURE 5-29.
FIGURE 5-30.
FIGURE 5-31.
FIGURE 5-32.
FIGURE 5-33.
FIGURE 5-34.
FIGURE 5-35.
FIGURE 5-36.
FIGURE 5-37.
FIGURE 5-38.
FIGURE 5-39.
FIGURE 5-40.
FIGURE 5-41.
FIGURE 5-42.
FIGURE 5-43.
FIGURE 5-44.
FIGURE 5-45.
FIGURE 5-46.
FIGURE 5-47.
FIGURE 5-48.
FIGURE 5-49.
FIGURE 5-50.
FIGURE 5-51.
FIGURE 5-52.
FIGURE 5-53.
FIGURE 5-54.

FRONT AXLE - BRAKES (SN 0160046229 through 0160046235, Including 0160045209, 0160045296,
FRONT AXLE - BRAKES (SN 0160063540 t0 PrESENL) .....c..uieiiieiiiieiiiieiiiiesiree st ettt sine e sine e
FRONT AXLE - STEERING (SN 0160063540 to Present) .
FRONT AXLE - TRUNION (SN 0160063540 to Present)
REAR AXLE
REAR AXLE (SN 0160063541 t0 PreSENT) ......vveieiiiiieiiiiiee ittt e s
REAR AXLE - CENTRAL HOUSING AND STEERING (Prior to SN 0160054609)

REAR AXLE - CENTRAL HOUSING AND STEERING (SN 0160054609 through 0160063540)................... ..178
REAR AXLE - CENTRAL HOUSING (SN 0160063541 t0 PreSent) .........cceeecueeriiierireeirienieesiee s e ..180
REAR AXLE - DIFFERENTIAL (Prior to SN 0160054609) ..........cccocvervienneennn. ..182
REAR AXLE - DIFFERENTIAL (SN 0160054609 through 0160063540) ..184
REAR AXLE - DIFFERENTIAL (SN 0160063541 to Present) ..........c.c.ccceeueenee. ..186
REAR AXLE - HUB REDUCTION (Prior to SN 01600546009)..........cc.cccceernrenne ..188
REAR AXLE - HUB REDUCTION (SN 0160054609 through 0160063540) ..........ccciiiiiiiiieiiiesiee e 190

REAR AXLE - HUB REDUCTION (SN 0160063541 to Present)
REAR AXLE - BRAKES (Prior to SN 0160054609)

REAR AXLE - BRAKES (SN 0160054609 through 0160063540)..........cciiuteiiieiiieriienireeniree e e e sinee e sinee e 196
REAR AXLE - BRAKES (SN 0160063541 t0 PrESENL) ..c.veiiivieriiieriiiesiiie ittt esite ettt ettt et sine e sinee i 198
REAR AXLE - STEERING (SN 0160063541 t0 PreSENL).......ueeiuiiiirieiiieiiieeiiee st sttt ..200
REAR AXLE - TRUNION (SN 0160063541 t0 PTrESENL).....cciuiiiiiiiirieiiie ittt st ..202
REAR AXLE - DIFFERENTIAL ASSEMBLY (SN 0160063541 t0 Present) .........ccccccevuieiiiiiie s ..204
REAR AXLE - RING GEAR SUPPORT KIT (SN 0160063541 t0 Present).........cccccceeiiieiiiciiic e ..206
REAR AXLE - PLANET GEAR CARRIER KIT (SN 0160063541 t0 Present) ..........ccccocvevcieiiienies e ..208
REAR AXLE - SUPPORT ASSEMBLY (SN 0160063541 t0 PreSent) .........cccceeiiiiiiiiiiieiiie e 210

TRANSMISSION
TRANSMISSION - CONVERTER AND INPUT
TRANSMISSION - GEARBOX HOUSING ...t
TRANSMISSION - FORWARD GEAR GROUP
TRANSMISSION - REVERSE GEAR GROUP
TRANSMISSION - 1ST SHAFT GROUP
TRANSMISSION - 2ND SHAFT GROUP
TRANSMISSION - 3RD SHAFT GROUP
TRANSMISSION - 4TH SHAFT GROUP
TRANSMISSION - POWER TAKE-OFF ...
TRANSMISSION - CONTROL UNIT AND PRESSURE REGULATOR
TRANSMISSION - GEARSHIFT SYSTEM
TRANSMISSION - OIL PUMP, FILTER AND DIPSTICK ..ottt e s 236
TRANSMISSION - TRANSFER BOX
WHEEL ASSEMBLY

SECTION 6 - CAB

FIGURE 6-1.
FIGURE 6-2.
FIGURE 6-3.
FIGURE 6-4.
FIGURE 6-5.
FIGURE 6-6.
FIGURE 6-7.
FIGURE 6-8.

FENDER INSTALLATION (Prior to SN 0160052014, SN 0160058370 t0 Present).........c.cccevcveeiiieneeeniicsieennene 242
FENDER INSTALLATION (SN 0160052014 through 0160058369) .........cocourieiiireeeiiriienireee e 244
............................................................................................................................................................................ 247

CAB INSTALLATION
CAB ASSEMBLY
CAB DOOR
CAB INTERIOR
WIPERS

G10-55A,G12-55A

31200728



TABLE OF CONTENTS

FIGURE 7-1. BRAKE ...t oo oot e e oo oo et e e e e oo oo s e e e e e e e e e e e e ma e e e e e e e e s e smnae e e e e e e s aannnnneeeeeeeannnnneeeeens
FIGURE 7-2. ACCELERATOR ... ..ottt e oot e e oo e oot e e e e e e o e e e e e e e e s e sm e e e e e e e e s e smnne e e e e e e e e e nnnnneeeeens
FIGURE 7-3. STEERING COLUMN
FIGURE 7-4. BOOM JOYSTICK ... ceeteiiiee ittt oot e e oot e e e e oo ekttt e e e oo e e e e e e e e e e s e e e e e e e e e e e snnn e e e e e e e e e eannnneeeeens

FIGURE 7-5. OUTRIGGER AND FRAME LEVEL/AUXILIARY CONTROLLER .....cccoiiiiiiiiiiiiiieiite e e 282

SECTION 8 - HYDRAULIC CIRCUITS ...ttt stttk skt e st e e sk b e e e s a e e e s bt e e s bb e e e s s b e e e e s bn e e e s aaraeeeaas 285

FIGURE 8-1. SUPPLY CIRCUIT ...ttt ettt e et e e e oo e ek e e e e e e e o e e e e e e e e e e e e e e e e e e e e e s snne e e e e e e s e eannnneeeeens 286
FIGURE 8-2. DUMP CIRCUIT
FIGURE 8-3. STEER SELECT CIRCUIT ... ..ottt e e et e e e e e e e e e e e e s e e e e e e e s e e e e e e e e e e e nnnneeeeens
FIGURE 8-4. SERVICE BRAKE CIRCUIT ....ciiiiiiiiiiiie ittt e sk s e e et e e s e e e e e e s b s
FIGURE 8-5. BOOM JOYSTICK CIRCUIT
FIGURE 8-6. FRAME LEVEL/AUXILIARY CONTROLLER .....cootiiiiieiitc ittt
FIGURE 8-7. OUTRIGGER CONTROLLER ......ociiiiiiiiiiii et e e
FIGURE 8-8. LIFT CYLINDER CIRCUIT ...,

FIGURE 8-9. EXTEND/RETRACT CYLINDER CIRCUIT
FIGURE 8-10. TILT CYLINDER AND COMPENSATION CYLINDER CIRCUIT
FIGURE 8-11. BOOM HYDRAULIC ASSEMBLY ..o
FIGURE 8-12. AUXILIARY HYDRAULIC CIRCUIT
FIGURE 8-13. FRAME LEVEL CIRCUIT
FIGURE 8-14. OUTRIGGER CIRCUIT .......cccoviiveiieiecineenn

FIGURE 8-15. QUICK ATTACH INSTALLATION ... .ottt ittt e st e s e st e e s e e e e e s nnee s

SECTION 9 - HYDRAULIC COMPONENTS ... ..ottt ittt ettt sttt e st e e ek et e s e e e e e s e e e e e aan et e e sn e e e e s nnne e e s sanne e e e

FIGURE 9-1. LIFT CYLINDER AND HARDWARE
FIGURE 9-2. LIFT CYLINDER AND HARDWARE
FIGURE 9-3. EXTEND/RETRACT CYLINDER AND HARDWARE
FIGURE 9-4. TILT CYLINDER AND HARDWARE ........coocveviiiiiiniieieinnen,

FIGURE 9-5. COMPENSATION CYLINDER AND HARDWARE ......coiitiiiiiiiieiiiite ettt
FIGURE 9-6. FRAME LEVEL CYLINDER AND HARDWARE .......ootiii ittt e e e e e e s
FIGURE 9-7. OUTRIGGER CYLINDER AND HARDWARE
FIGURE 9-8. STABILIZER CYLINDER AND HARDWARE ...ttt e e e e s
FIGURE 9-9. SIDE TILT CARRIAGE CYLINDER (Prior to SN 0160066379).........cccceeiuiiiiiiiiieiiie st
FIGURE 9-10. SIDE TILT CARRIAGE CYLINDER (SN 0160066379 to Present)
FIGURE 9-11. 50 IN SIDE SHIFT CARRIAGE CYLINDER ...t
FIGURE 9-12. SWING CARRIAGE CYLINDER
FIGURE 9-13. GRAPPLE BUCKET CYLINDER
FIGURE 9-14. MAIN CONTROL VALVE
FIGURE 9-15. PISTON PUMP .........ccccovunenn.
FIGURE 9-16. HYDRAULIC TANK.................
FIGURE 9-17. STEER SELECT VALVE
FIGURE 9-18. BRAKE VALVE ... .. e e e e s e e e e e e s s bbb e e e e e e s s nn e ee e s
FIGURE 9-19. HYDRAULIC MANIFOLD VALVE ...
FIGURE 9-20. DECOMPRESSION VALVE
FIGURE 9-21. QUICK ATTACH VAVLE ..... ..o
FIGURE 9-22. QUICK ATTACH INSTALLATION, G SERIES ........ooiii e
FIGURE 9-23. CYLINDER - QUICK ATTACH ASSEMBLY
FIGURE 9-24. QUICK COUPLER CYLINDER
FIGURE 9-25. DIVERTOR VALVE ...ttt ettt e ettt e e e oottt e e e e ettt e e e s e e et e e e e e e anrneeeeeens

SECTION 10 = ELECTRICAL ...ceite ittt ettt ettt e e e e e ettt e e e e e e e et e e e e e e ek e e et e e e e e e s nnn et e e e e e e e snnn e e e e e e e e annnnneeeeens 379

FIGURE 10-1. ENGINE COMPARTMENT ELECTRICAL INSTALLATION ..ottt
FIGURE 10-2. ENGINE COMPARTMENT ELECTRICAL INSTALLATION.....
FIGURE 10-3. ARCTIC PACKAGE INSTALLATION ...ttt ettt ettt e ettt e e e s sttt e e e e s e e et e e e e e nrreeeeeens
FIGURE 10-4. BOOM AND FRAME ELECTRICAL INSTALLATION
FIGURE 10-5. CAB ELECTRICAL INSTALLATION ...t
FIGURE 10-6. CAB SWITCHES..........ccooiiiiie

FIGURE 10-7. CLEARSKY INSTALLATION
FIGURE 10-8. WORK LIGHTS (Prior to SN 0160059446)
FIGURE 10-9. WORK LIGHTS (SN 0160059446 to Present) ....................
FIGURE 10-10. REVERSE SENSING SYSTEM INSTALLATION..............
FIGURE 10-11. DRIVE LIGHTS ...t
FIGURE 10-12. ENGINE HARNESS
FIGURE 10-13. ENGINE HARNESS

31200728 G10-55A,G12-55A 9



TABLE OF CONTENTS

FIGURE 10-14.
FIGURE 10-15.
FIGURE 10-16.
FIGURE 10-17.
FIGURE 10-18.
FIGURE 10-19.
FIGURE 10-20.
FIGURE 10-21.
FIGURE 10-22.
FIGURE 10-23.
FIGURE 10-24.
FIGURE 10-25.
FIGURE 10-26.
FIGURE 10-27.
FIGURE 10-28.
FIGURE 10-29.

TRANSMISSION HARNESS
FRAME HARNESS ... oo e e e e e e e e e e s e e e e e e s e e e e e e e e aennneneaeeeeaans
VEC OPTIONS HARNESS
TRANSMISSION RELAY HARNESS
ENCLOSED CAB OPTIONS HARNESS
DASH HARNESS
INSTRUMENT PANEL HARNESS ....
FRAME ROAD LIGHT HARNESS.....
BOOM WORK LIGHT HARNESS......
CAB ROAD LIGHT HARNESS
CAB WORK LIGHT HARNESS (Prior to SN 01600594486)........
CAB WORK LIGHT HARNESS (SN 0160059446 to Present)...
CAB WORK LIGHT HARNESS
A/IC HARNESS
VEC HARNESS ...t e e st e e st e e s e e e e s b e e e s st b e e e s sne e e e s nre s
TELEMATICS INSTALLATION, UNITED RENTALS, (WITH SHORT JUMPER HARNESS).....

FIGURE 10-30. TELEMATICS INSTALLATION, UNITED RENTALS, (WITH LONG JUMPER HARNESS) ......ccccocceiniiieiiineeenns
FIGURE 10-31. REVERSE SENSOR HARNESS ...ttt e e e e e e e s e e e e e e e e e e e e e e e nnes
SECTION 11 - DECALS ..ottt ettt e e oo oottt e oo ettt e e e e e 2 e s e ettt e e e e e sae e e e et e e e e e e n bR e e et e e e e e e asnnn et e e e e e sasnnneeeeeeenannes 459
FIGURE 11-1. CAB AND FRAME DECALS ...ttt ettt ettt st e st e e ekt e s s n e e e s nn e e e s aeneee e 460
FIGURE 11-2. BOOM DECALS ... .ottt ettt ettt et e e et e e ek et e e s et e e s e e e e et n et e s aann e e e s nnne e e e ssnreeeas 464
SECTION 12 - RECOMMENDED SPARE PARTS ...ttt ettt sn e e e e e s e e snne e e s 467
FIGURE 12-1. RECOMMENDED SPARE PARTS ..ottt ettt e ettt e e e e e st e e e e e e s e e e e e e s s e e e e e e e e naes 468
PART NUMBER INDEX ... ittt e e e e s s s bbb e e e e e e s s bbb e e e e e e s s e b b e e e e e e e s e s ab b b e e e e e e s e s annanees 471
10 G10-55A,G12-55A 31200728



SECTION 1 - FRAME AND ATTACHING PARTS

SECTION 1 - FRAME AND ATTACHING PARTS

31200728 G10-55A,G12-55A 11



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-1. FRAME AND ATTACHING PARTS

12 G10-55A,G12-55A 31200728



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-1. FRAME AND ATTACHING PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
1001130125 Ref ENGINE POD INSTALLATION, (if equipped for ULS), (not available H
to order, see items 1 thru 24 for service)
1001136089 Ref ENGINE POD INSTALLATION, (if equipped for LS), (not available E
to order, see items 1 thru 24 for service)
1 0682018 2 HEX HD CAPSCREW, 5/8-11X2-1/4
2 0682032 2 HEX HD CAPSCREW, 5/8-11X4
4 0811606 7 SCREW, 3/8-16X3/4
5 4892000 4 WASHER, 5/8
6 1001121031 1 POD WELDMENT SUPPORT
7 1001121047 1 BOTTOM COVER PLATE
8 1001128248 1 COOLER ACCESS COVER PLATE
15 1001132796 2 HOSE GUIDE BRACKET
16 0811610 4 SCREW, 3/8-16X1-1/4
18 0641640 4 HEX HD CAPSCREW, 3/8-16X5
19 1001143653 4 SPACER TUBE
20 1001123654 2 HOSE GUIDE PLATE
24 1001150299 2 HOSE, 3/4
101 N.S.S. 1 FRAME WELDMENT
223 83201147 4 HEX HD CAPSCREW, 1-8X8-1/2, GRS, (torque to 860 Ib-ft/1170
Nm)
224 80241137 4 WASHER
251 91140001 1 COUNTERWEIGHT, (if equipped)
251 1001097095 1 COUNTERWEIGHT WITH PINTLE HITCH ASSY, (if equipped), B
303 Ref PINTLE HOOK, (not shown), (See PINTLE HOOK for Breakdown)
304 1001091458 1 COUNTERWEIGHT
401 Ref HYDRAULIC TANK, (See HYDRAULIC COMPONENTS SECTION
for Breakdown)
402 Ref CAB WELDMENT, (See CAB SECTION for Breakdown)
501 90206202 11in |TRIM-LOK
502 4060918 39in |TRIM-LOK, (not shown)
503 1001125491 1 FOAM GASKET SEAL
31200728 G10-55A,G12-55A 13



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-2. COVERS

Lm =

\',« ¥ PAP25591

14 G10-55A,G12-55A 31200728



SECTION 1 - FRAME AND ATTACHING PARTS

PAP25600

31200728 G10-55A,G12-55A 15



SECTION 1 - FRAME AND ATTACHING PARTS

16

FIGURE 1-2. COVERS

ITEM PART NUMBER QTY DESCRIPTION REV
1001129636 Ref COVERS INSTALLATION, (not available to order, see items 1 thru H
28 for service)
1 0641405 10 HEX HD CAPSCREW, 1/4-20X5/8, GR5
3 0641610 5 HEX HD CAPSCREW, 3/8-16X1-1/4, GR5
4 0791410 2 SCREW, 1/4-20X1-1/4
5 0791608 6 SCREW, 3/8-16X1
6 0811606 5 SCREW, 3/8-16X3/4
7 3311405 2 HEX LOCKNUT, 1/4-20
8 3520176 2 PLUG
10 4751400 12 WASHER, 1/4
11 4751600 7 WASHER, 3/8
12 8866348 1 RH MIRROR, (includes washer and locknut)
13 88501006 2 HEX NUT, 3/8-16
14 88662523 5 TINNERMAN NUT
15 1001121332 1 LATCH MOUNT BRACKET
16 1001121337 1 LATCH CATCH BRACKET
17 1001128390 1 COVER, FRONT
18 1001129637 1 HINGE COVER
19 1001129639 1 MIRROR BRACKET
20 1001144114 1 HINGE MOUNT SUPPORT
21 1001131147 1 ENGINE ASSY COVER, (includes items 101 thru 111) F
23 1001131247 2 GAS SPRING
24 0811608 6 SCREW, 3/8-16X1
25 4761600 5 LOCKWASHER, 3/8
26 90206198 3in TRIM-LOK
27 1001146367 1 INSULATE
28 1001146371 1 INSULATE
101 3290605 4 HEX LOCKNUT, M6X1
103 4811700 4 WASHER, 6mm
104 1001122219 1 COMPRESSION LATCH
107 1001129358 1 ENGINE COVER HINGE
108 1001129638 1 ENGINE COVER
110 3300492 5 LOCKING NUT
111 4751600 5 WASHER, 3/8
201 1001144101 15.5in |SPLIT CONDUIT
202 90206203 13.5in |TRIM-LOK
203 88671001 2 GREASE FITTING, 1/8
G10-55A,G12-55A 31200728






SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-3. OUTRIGGER INSTALLATION

3
11 ] ki i 6
4 i I;.f_,i"‘“‘ .
12 1\ 3 A '~7'1.
6 o ] I\
7 % 8
5 i \ 101
e - t W 105
2< J — ) '»'.'
5 \ -
¥ ';(,:v ]
\'\,.'.- \ l.
10—\ \ ﬁ'—i;
1
S S <5, 9
L <
3 I 0

PAP27020

18 G10-55A,G12-55A 31200728



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-3. OUTRIGGER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001143633 Ref OUTRIGGER INSTALLATION, (includes items 1 thru 13) A
1 0641634 2 HEX HD CAPSCREW, 3/8-16X4-1/4, GR5
2 0641808 4 HEX HD CAPSCREW, 1/2-13X1, GR5
3 3300143 4 HEX LOCKNUT, 3/8-16
4 3931672 2 SOCKET HD CAPSCREW, 3/8-16X4-1/2, GR8
5 4761800 4 LOCKWASHER, 1/2
6 88671001 4 LUBE FITTING, STRAIGHT, 1/8
7 91081313 2 KEEPER
8 1001001211 2 OUTRIGGER CYLINDER ASSY, (includes items 101 & 105) B
9 1001141892 2 PAD WELD STABILIZER
10 1001142258 2 OUTRIGGER ARM WELDMENT
11 91563197 2 OUTRIGGER CYLINDER PIN
12 91563198 2 ARM PIN
13 91563199 2 SHOE PIN
101 Ref OUTRIGGER CYLINDER AND ATTACHING HARDWARE, (See
HYDRAULIC COMPONENTS SECTION for Breakdown)
105 Ref STRAIGHT FITTING, (See HYDRAULIC CIRCUITS SECTION for
Breakdown)

31200728 G10-55A,G12-55A 19



SECTION 1 - FRAME AND ATTACHING PARTS

FIGURE 1-4. PINTLE HOOK

' 304
305 I, ' '
)
N 301
302
303 1
PY7310

20 G10-55A,G12-55A 31200728



SECTION 1 - FRAME AND ATTACHING PARTS

FIGURE 1-4. PINTLE HOOK

ITEM PART NUMBER QTY DESCRIPTION REV

301 0100011 AR LOCTITE 242

302 0681814 4 HEX HD CAPSCREW, 1/2-13X1-3/4, GRS, (torque to 105 Ib-ft/145
Nm)

303 88551013 4 LOCKWASHER, 1/2

304 90200602 1 PINTLE HOOK

305 Ref COUNTERWEIGHT, (See FRAME AND ATTACHING PARTS for
Breakdown)

31200728 G10-55A,G12-55A 21






SECTION 2 - BOOM

SECTION 2 - BOOM

31200728 G10-55A,G12-55A 23



SECTION 2 - BOOM
FIGURE 2-1. BOOM INSTALLATION

PAP26812

24 G10-55A,G12-55A 31200728



SECTION 2 - BOOM

FIGURE 2-1. BOOM INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001099663 Ref BOOM INSTALLATION, (G10-55A), (not available to order, see |
items 3 thru 20 for service)
1001099662 Ref BOOM INSTALLATION, (G12-55A), (not available to order, see |
items 3 thru 20 for service)
3 3423247 1 PIN
13 88212287 1 SOCKET HD CAPSCREW, 3/4-10X6
14 8310067 1 HEX LOCKNUT, 3/4-10
18 88661002 2 STRAIGHT FITTING
19 84719940 2 HOSE ASSY
20 2160002 2 GREASE FITTING
1001113744B 1 BOOM ASSY, (G10-55A), (includes items 101 thru 106 & 120 thru |
241)
1001114138B 1 BOOM ASSY, (G12-55A), (includes items 101 thru 106 & 120 thru |
241)
101 Ref FIRST BOOM SECTION, (See FIRST BOOM SECTION for
Breakdown)
102 Ref SECOND BOOM SECTION, (See SECOND BOOM SECTION for
Breakdown)
103 Ref THIRD BOOM SECTION, (See THIRD BOOM SECTION for
Breakdown)
104 Ref FOURTH BOOM SECTION, (See FOURTH BOOM SECTION for
Breakdown)
105 Ref EXTEND CHAINS, (not shown), (See EXTEND CHAINS for
Breakdown)
106 Ref RETRACT CHAINS, (not shown), (See RETRACT CHAINS for
Breakdown)
120 91141301 2 BUSHING
125 Ref BOOM HYDRAULICS, (not shown), (See HYDRAULIC CIRCUITS
SECTION for Breakdown)
240 8307916 AR SHIM, 2.5X3.875X.075
241 8307917 AR SHIM, 2.5X3.875X.134
307 Ref ANGLE DECAL, (See DECALS SECTION for breakdown)
326 1001098769 1 BOOM ANGLE INDICATOR
331 1001096404 1 BOOM ANGLE SPACER
332 4711600 1 WASHER, 3/8
333 8305645 1 HEX LOCKNUT, 3/8-16
401 Ref MECHANICAL QUICK ATTACH INSTALLATION, (See MANUAL
QUICK ATTACH for Breakdown)
501 Ref LIFT CYLINDER AND HARDWARE, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)
502 Ref COMPENSATION CYLINDER AND HARDWARE, (See
HYDRAULIC COMPONENTS SECTION for Breakdown)
601 Ref TILT CYLINDER AND HARDWARE, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)
602 Ref EXTEND/RETRACT CYLINDER AND HARDWARE, (See
HYDRAULIC COMPONENTS SECTION for Breakdown)
31200728 G10-55A,G12-55A 25



SECTION 2 - BOOM
FIGURE 2-2. FIRST BOOM SECTION G10-55A

G10-55A

107
113

PY8310
Note: Wear Pad Shimming:
Whenever a shim is used with a pad, a spacer with holes must be inserted between pad and shim.
The wear pad or wear pad insert must not sit directly on the slotted surface of shims.
Add wear pad shims and spacers as required to shim boom to maintain a total minimum gap of 0.070 to 0.130 in (1,8 to 3,3 mm) in
both horizontal and vertical directions.
Wear pad bolts require one hardened washer. However, up to (2) hardened washers may be used except where noted otherwise.
Under no circumstances should more than (2) hardened washers ever be used.
The length of pad bolts depends on the number of the shims used. The bolt cannot extend past chamfer on wear pad.
Add Mystik Tetrimoly Grease (14404793) to all wear pads and all wear pad slide pathways. If applicable, this includes all pad grease
fittings at the rear of boom.

26 G10-55A,G12-55A 31200728



SECTION 2 - BOOM
FIGURE 2-2. FIRST BOOM SECTION G10-55A

ITEM PART NUMBER QTY DESCRIPTION REV
1 1001113588 1 FIRST BOOM SECTION WELDMENT
13 91561156B 1 EXTEND/RETRACT CYLINDER SUPPORT PLATE
38 91161171 2 WEAR PAD SUPPORT
41 91161167 2 WEAR PAD SUPPORT
43 91033189 2 WEAR PAD
44 1001117653 2 WEAR PAD
45 91033186 4 WEAR PAD
52 91031236 6 SPACER
53 91161183 2 SPACER
54 91161184 AR SHIM, 0.0598
55 90205870 AR SHIM, 0.0598
62 0641818 2 HEX HD CAPSCREW, 1/2-13X2-1/4, GR5, (torque to 85 Ib-ft/116
Nm)
74 0651607 AR HEX HD CAPSCREW, 3/8-24X.88, GR5, (torque to 32-37 Ib-ft/43-
50 Nm)
76 0651606 AR HEX HD CAPSCREW, 3/8-24X3/4, GRS, (torque to 32-37 Ib-ft/43-
50 Nm)
81 4761800 4 SPRING LOCKWASHER
86 3311801 2 HEX NUT, 1/2-13
95 4891600 14 WASHER, 3/8
107 0651612 AR HEX HD CAPSCREW, 3/8-24X1-1/2, GR5, (torque to 32-37 Ib-ft/43-
50 Nm)
113 0651614 AR HEX HD CAPSCREW, 3/8-24X1-3/4, GRS5, (torque to 32-37 Ib-ft/43-
50 Nm)
121 0651820 AR HEX HD CAPSCREW, 1/2-20X2-1/2, GR5, (torque to 76-86 Ib-
ft/103-117 Nm)
129 0651822 AR HEX HD CAPSCREW, 1/2-20X2-3/4, GR5, (torque to 76-86 Ib-
ft/103-117 Nm)
131 0641810 2 HEX HD CAPSCREW, 1/2-13X1-1/4, GR5, (torque to 76-86 Ib-
ft/103-117 Nm)
133 4711800 2 WASHER, 1/2
201 0100011 AR LOCTITE 242

31200728 G10-55A,G12-55A 27



SECTION 2 - BOOM
FIGURE 2-3. FIRST BOOM SECTION G12-55A

G12-55A

- |75
1101

| 128
&= 201 PY7080

Note: Wear Pad Shimming:
Whenever a shim is used with a pad, a spacer with holes must be inserted between pad and shim.
The wear pad or wear pad insert must not sit directly on the slotted surface of shims.
Add wear pad shims and spacers as required to shim boom to maintain a total minimum gap of 0.070 to 0.130 in (1,8 to 3,3 mm) in
both horizontal and vertical directions.
Wear pad bolts require one hardened washer. F , up to (2) har
Under no circumstances should more than (2) hardened washers ever be used.
The length of pad bolts depends on the number of the shims used. The bolt cannot extend past chamfer on wear pad.
Add Mystik Tetrimoly Grease (14404793) to all wear pads and all wear pad slide pathways. If applicable, this includes all pad grease
fittings at the rear of boom.

s may be used except where noted otherwise.

28 G10-55A,G12-55A 31200728



SECTION 2 - BOOM
FIGURE 2-3. FIRST BOOM SECTION G12-55A

ITEM PART NUMBER QTY DESCRIPTION REV
1 1001113690 1 FIRST BOOM SECTION WELDMENT
13 91561156B 1 EXTEND/RETRACT CYLINDER SUPPORT PLATE
38 91161171 2 WEAR PAD SUPPORT
41 91561101 2 WEAR PAD SUPPORT
43 91033189 2 WEAR PAD
44 1001117653 2 WEAR PAD
45 91033186 4 WEAR PAD
52 91031236 6 SPACER
53 91161183 2 SPACER
54 91161184 AR SHIM, 0.0598
55 90205870 AR SHIM, 0.0598
61 0651610 AR HEX HD CAPSCREW, 3/8-24X1-1/4, GRS5, (torque to 32-37 Ib-ft/43-
50 Nm)
62 0641818 2 HEX HD CAPSCREW, 1/2-13X2-1/4, GR5, (torque to 85 Ib-ft/116
Nm)
74 90027471 6 WASHER
75 0651822 AR HEX HD CAPSCREW, 1/2-20X2-3/4, GR5, (torque to 76-86 Ib-
ft/103-117 Nm)
76 0651614 AR HEX HD CAPSCREW, 3/8-24X1-3/4, GRS5, (torque to 32-37 Ib-ft/43-
50 Nm)
77 0651612 AR HEX HD CAPSCREW, 3/8-24X1-1/2, GR5, (torque to 32-37 Ib-ft/43-
50 Nm)
79 4761800 4 SPRING LOCKWASHER
83 3311801 2 HEX NUT, 1/2-13
91 4891600 14 WASHER, 3/8
92 0651606 AR HEX HD CAPSCREW, 3/8-24X3/4, GRS, (torque to 32-37 Ib-ft/43-
50 Nm)
101 0651820 AR HEX HD CAPSCREW, 1/2-20X2-1/2, GR5, (torque to 76-86 Ib-
ft/103-117 Nm)
106 0641808 2 HEX HD CAPSCREW, 1/2-13X1, GR5, (torque to 76-86 Ib-ft/103-
117 Nm)
128 0651818 AR HEX HD CAPSCREW, 1/2-20X2-1/4, GR5, (torque to 76-86 Ib-
ft/103-117 Nm)
130 0651605 AR HEX HD CAPSCREW, 3/8-24X.625, GR5, (torque to 32-37 Ib-ft/43-
50 Nm)
131 0651607 AR HEX HD CAPSCREW, 3/8-24X.88, GR5, (torque to 32-37 Ib-ft/43-
50 Nm)
143 4711800 2 WASHER, 1/2
201 0100011 AR LOCTITE 242

31200728 G10-55A,G12-55A 29



SECTION 2 - BOOM

Note:

30

FIGURE 2-4. SECOND BOOM SECTION G10-55A

G10-55A

Wear Pad Shimming: . PAL6371
Whenever a shim is used with a pad, a spacer with

holes must be inserted between pad & shim.

The wear pad or wear pad insert must not sit directly on the slotted surface of shims.

Add wear pad shims & spacers as required to shim boom to maintain a total minimum gap of 0.070 to 0.130 in (1,8 to 3,3 mm) in

both horizontal & vertical directions.

Wear pad bolts require one hardened . Hi ,upto(2) h may be used except where noted otherwise.
Under no circumstances should more than (2) hardened washers ever be used.

The length of pad bolts depends on the number of the shims used. The bolt d past on wear pad.

Add Mystik Tetrimoly Grease (14404793) to all wear pads & all wear pad slide pathways. If applicable, this includes all pad g

G10-55A,G12-55A

31200728



SECTION 2 - BOOM

FIGURE 2-4. SECOND BOOM SECTION G10-55A

ITEM PART NUMBER QTY DESCRIPTION REV
2 91576006B 1 SECOND BOOM SECTION WELDMENT
6 0641810 2 HEX HD CAPSCREW, 1/2-13X1-1/4, GR5, (torque to 32-37 Ib-ft/43-
50 Nm)
44 91161170 2 WEAR PAD SUPPORT
45 0651814 AR HEX HD CAPSCREW, 1/2-20X1-3/4, GR5, (torque to 76-86 Ib-
ft/103-117 Nm)
a7 1001113609 1 SUPPORT PLATE
51 91033189 2 WEAR PAD
52 1001117653 2 WEAR PAD
53 91033186 4 WEAR PAD
54 1001117652 2 WEAR PAD
55 91163188 2 WEAR PAD
56 91163214 2 WEAR PAD
58 91161221 AR HOLLOW HEX HD CAPSCREW, 1/2-20X1-3/4, (torque to 45-50 Ib-
ft/61-68 Nm)
60 91031236 8 SPACER
61 91161183 2 SPACER
62 91161184 AR SHIM, 0.0598
63 90205870 AR SHIM, 0.0598
64 91511094 2 SPACER
65 91141303 2 SPACER
66 91141302 AR SHIM, 0.0598
67 91121082 AR SHIM, 0.0598
78 88671027 6 GREASE FITTING
82 0651607 AR HEX HD CAPSCREW, 3/8-24X.88, GRS5, (torque to 32-37 Ib-ft/43-
50 Nm)
83 90027471 12 WASHER
84 0651606 AR HEX HD CAPSCREW, 3/8-24X3/4, GRS5, (torque to 32-37 Ib-ft/43-
50 Nm)
85 91161248 AR HOLLOW HEX HD CAPSCREW, 3/8-24X3/4, (torque to 15-17 Ib-
ft/20-23 Nm)
86 0651812 AR HEX HD CAPSCREW, 1/2-20X1-1/2, GR5, (torque to 76-86 Ib-
ft/103-117 Nm)
89 4761800 2 SPRING LOCKWASHER
20 0651618 AR HEX HD CAPSCREW, 3/8-24X2-1/4, GRS5, (torque to 32-37 Ib-ft/43-
50 Nm)
91 4892200 2 WASHER, 3/4
96 0651808 AR HEX HD CAPSCREW, 1/2-20X1, GR5, (torque to 76-86 Ib-ft/103-
117 Nm)
103 4891600 14 WASHER, 3/8
104 0642210 2 HEX HD CAPSCREW, 3/4-10X1-1/4, GR5, (torque to 285 Ib-ft/388
Nm)
105 91161222 AR HOLLOW HEX HD CAPSCREW, 1/2-20X1-1/2, (torque to 45-50 Ib-
ft/61-68 Nm)
106 91361045 AR HOLLOW HEX HD CAPSCREW, 3/8-24X7/8, (torque to 15-17 Ib-
ft/20-23 Nm)
107 91361046 AR HOLLOW HEX HD CAPSCREW, 3/8-24X2-1/4, (torque to 15-17 Ib-
ft/20-23 Nm)
113 0651616 AR HEX HD CAPSCREW, 3/8-24X2, GR5, (torque to 32-37 Ib-ft/43-50
Nm)
114 91161278 AR HOLLOW HEX HD CAPSCREW, 3/8-24X2, (torque to 15-17 Ib-
ft/20-23 Nm)
139 0651811 AR HEX HD CAPSCREW, 1/2-20X1-3/8, GR5, (torque to 76-86 Ib-
31200728 G10-55A,G12-55A 31



SECTION 2 - BOOM

32

ITEM PART NUMBER QTY DESCRIPTION REV
ft/103-117 Nm)
201 0100011 AR LOCTITE 242
G10-55A,G12-55A 31200728






SECTION 2 - BOOM

Note:

34

FIGURE 2-5. SECOND BOOM SECTION G12-55A

56 PAL6380

Wear Pad Shimming:

Whenever a shim is used with a pad, a spacer with holes must be inserted between pad & shim.

The wear pad or wear pad insert must not sit directly on the slotted surface of shims.

Add wear pad shims & spacers as required to shim boom to maintain a total minimum gap of 0.070 to 0.130 in (1,8 to 3,3 mm) in
both horizontal & vertical directions.

Wear pad bolts require one hardened washer. However, up to (2) hardened washers may be used except where noted otherwise.

Under no circumstances should more than (2) hardened washers ever be used.
The length of pad bolts depends on the number of the shims used. The bolt cannot extend past chamfer on wear pad.
Add Mystik Tetrimoly Grease (14404793) to all wear pads & all wear pad slide pal ys. If ble, this includes all pad g

fittings at the rear of boom. o

G10-55A,G12-55A

31200728



SECTION 2 - BOOM
FIGURE 2-5. SECOND BOOM SECTION G12-55A

ITEM PART NUMBER QTY DESCRIPTION REV
2 91566007B 1 SECOND BOOM SECTION WELDMENT
13 91161221 AR HOLLOW HEX HD CAPSCREW, 1/2-20X1-3/4, (torque to 45-50 Ib-
ft/61-68 Nm)
45 1001121290 2 WEAR PAD SUPPORT
a7 91161168 1 SUPPORT PLATE
52 1001117653 2 WEAR PAD
53 91033186 4 WEAR PAD
54 1001117652 2 WEAR PAD
55 91163188 2 WEAR PAD
56 91163214 2 WEAR PAD
57 91563028 2 WEAR PAD
60 91031236 4 SPACER
61 91161183 2 SPACER
62 91161184 AR SHIM, 0.0598
63 90205870 AR SHIM, 0.0598
64 91511094 2 SPACER
65 91141303 4 SPACER
67 91121082 AR SHIM, 0.0598
78 88671027 6 GREASE FITTING
82 4891600 6 WASHER
83 0651812 AR HEX HD CAPSCREW, 1/2-20X1-1/2, GR5, (torque to 76-86 Ib-
ft/103-117 Nm)
87 4761800 2 SPRING LOCKWASHER
88 4892200 2 WASHER, 3/4
90 91161222 AR HOLLOW HEX HD CAPSCREW, 1/2-20X1-1/2, (torque to 45-50 Ib-
ft/61-68 Nm)
96 0651808 AR HEX HD CAPSCREW, 1/2-20X1, GR5, (torque to 76-86 Ib-ft/103-
117 Nm)
97 0651812 AR HEX HD CAPSCREW, 1/2-20X1-1/2, GR5, (torque to 76-86 Ib-
ft/103-117 Nm)
98 0651620 AR HEX HD CAPSCREW, 3/8-24X2-1/2, GR5, (torque to 32-37 Ib-ft/43-
50 Nm)
99 90027471 18 WASHER
100 0651606 AR HEX HD CAPSCREW, 3/8-24X3/4, GR5, (torque to 32-37 |b-ft/43-
50 Nm)
101 0642210 2 HEX HD CAPSCREW, 3/4-10X1-1/4, GR5
102 3931828 2 SOCKET HD CAPSCREW, 1/2-13X1-3/4
103 88211551 AR SOCKET HD CAPSCREW, 3/8-24X3, (torque to 32-37 |b-ft/43-50
Nm)
111 0651622 AR HEX HD CAPSCREW, 3/8-24X2-3/4, GRS5, (torque to 32-37 Ib-ft/43-
50 Nm)
117 0651814 AR HEX HD CAPSCREW, 1/2-20X1-3/4, GR5, (torque to 76-86 Ib-
ft/103-117 Nm)
134 91563147 AR HOLLOW HEX HD CAPSCREW, 3/8-24X1/2, (torque to 15-17 Ib-
ft/20-23 Nm)
137 91161248 AR HOLLOW HEX HD CAPSCREW, 3/8-24X3/4, (torque to 15-17 Ib-
ft/20-23 Nm)
138 0651605 AR HEX HD CAPSCREW, 3/8-24X.62, GRS5, (torque to 32-37 Ib-ft/43-
50 Nm)
139 0651607 AR HEX HD CAPSCREW, 3/8-24X.88, GRS5, (torque to 32-37 Ib-ft/43-
50 Nm)
140 88211550 AR SOCKET HD CAPSCREW, 3/8-24X2-1/2, (torque to 32-37 Ib-ft/43-
50 Nm)

31200728 G10-55A,G12-55A 35



SECTION 2 - BOOM

36

ITEM PART NUMBER QTY DESCRIPTION REV
141 0651810 AR HEX HD CAPSCREW, 1/2-20X1-1/4, GR5, (torque to 76-86 Ib-

ft/103-117 Nm)
143 0651807 AR HEX HD CAPSCREW, 1/2-20X.88, GR5, (torque to 76-86 Ib-ft/103-

117 Nm)
147 88681343 AR SOCKET HD CAPSCREW, 3/8-24X2-3/4, (torque to 32-37 Ib-ft/43-

50 Nm)
201 0100011 AR LOCTITE 242

G10-55A,G12-55A 31200728






SECTION 2 - BOOM

38

Note:

FIGURE 2-6. THIRD BOOM SECTION G10-55A

Wear Pad Shimming: ol

Whenever a shim is used with a pad, a spacer with holes must be inserted between pad and shim.
The wear pad or wear pad insert must not sit directly on the slotted surface of shims.

Add wear pad shims and spacers as required to shim boom to maintain a total minimum gap of 0.070 to 0.130 in (1,8 to 3,3 mm) in
both horizontal and vertical directions.

Wear pad bolts require one hardened washer. However, up to (2) hardened washers may be used except where noted otherwise.
Under no circumstances should more than (2) hardened washers ever be used.

The length of pad bolts depends on the number of the shims used. The bolt cannot extend past chamfer on wear pad.

Add Mystik Tetrimoly Grease (14404793) to all wear pads and all wear pad slide pathways. If applicable, this includes all pad grease
fittings at the rear of boom.

PALB390

G10-55A,G12-55A

31200728



SECTION 2 - BOOM
FIGURE 2-6. THIRD BOOM SECTION G10-55A

ITEM PART NUMBER QTY DESCRIPTION REV
3 1001113528B 1 THIRD BOOM SECTION WELDMENT
6 0641810 2 HEX HD CAPSCREW, 1/2-13X1-1/4, GR5, (torque to 76-86 Ib-
ft/103-117 Nm)
7 Ref BOOM HYDRAULIC INSTALLATION, (See HYDRAULIC CIRCUITS
SECTION for Breakdown)
44 91161170 2 WEAR PAD SUPPORT
45 0651814 AR HEX HD CAPSCREW, 1/2-20X1-3/4, GR5, (torque to 76-86 Ib-
ft/103-117 Nm)
48 91161169 1 SUPPORT PLATE
50 91161173 1 BRACKET
51 91033189 2 WEAR PAD
53 91033186 4 WEAR PAD
54 1001117652 6 WEAR PAD
55 91163188 2 WEAR PAD
57 0651816 AR HEX HD CAPSCREW, 1/2-20X2, GR5, (torque to 76-86 Ib-ft/103-
117 Nm)
58 91161221 AR HOLLOW HEX HD CAPSCREW, 1/2-20X1-3/4, (torque to 45-50 Ib-
ft/61-68 Nm)
60 91031236 8 SPACER
62 91161184 AR SHIM, 0.0598
63 90205870 AR SHIM, 0.0598
65 91141303 6 SPACER
66 91141302 AR SHIM, 0.0598
68 91161277 2 HOLLOW HEX HD CAPSCREW, 1/2-20X2, (torque to 45-50 Ib-
ft/61-68 Nm)
69 0651605 AR HEX HD CAPSCREW, 3/8-24X.62, GR5, (torque to 32-37 Ib-ft/43-
50 Nm)
78 88671027 6 GREASE FITTING
82 0651607 AR HEX HD CAPSCREW, 3/8-24X.88, GR5, (torque to 32-37 Ib-ft/43-
50 Nm)
83 90027471 22 WASHER
84 0651606 AR HEX HD CAPSCREW, 3/8-24X3/4, GR5, (torque to 32-37 |b-ft/43-
50 Nm)
85 91161248 2 HOLLOW HEX HD CAPSCREW, 3/8-24X3/4, (torque to 15-17 Ib-
ft/20-23 Nm)
86 0651812 AR HEX HD CAPSCREW, 1/2-20X1-1/2, GR5, (torque to 76-86 Ib-
ft/103-117 Nm)
88 4891600 8 WASHER
89 4761800 2 SPRING LOCKWASHER
90 0651618 AR HEX HD CAPSCREW, 3/8-24X2-1/4, GR5, (torque to 32-37 Ib-ft/43-
50 Nm)
93 0651620 AR HEX HD CAPSCREW, 3/8-24X2-1/2, GR5, (torque to 32-37 Ib-ft/43-
50 Nm)
96 0651808 AR HEX HD CAPSCREW, 1/2-20X1, GR5, (torque to 76-86 Ib-ft/103-
117 Nm)
100 0651806 AR HEX HD CAPSCREW, 1/2-20X3/4, GR5, (torque to 76-86 Ib-ft/103-
117 Nm)
101 91361047 AR HOLLOW HEX HD CAPSCREW, 1/2-20X1-1/2, (torque to 45-50 Ib-
ft/61-68 Nm)
102 0651810 AR HEX HD CAPSCREW, 1/2-20X1-1/4, GR5, (torque to 76-86 Ib-
ft/103-117 Nm)
103 90027470 12 WASHER, 3/8
116 0642010 2 HEX HD CAPSCREW, 5/8-11X1-1/4, GR5

31200728 G10-55A,G12-55A 39



SECTION 2 - BOOM

40

ITEM PART NUMBER QTY DESCRIPTION REV
117 4892000 2 WASHER

119 0641610 4 HEX HD CAPSCREW, 3/8-16X1-1/4, GR5

125 0641612 4 HEX HD CAPSCREW, 3/8-16X1-1/2, GR5

126 3311601 4 HEX NUT, 3/8-16

201 0100011 AR LOCTITE 242

G10-55A,G12-55A

31200728






SECTION 2 - BOOM
FIGURE 2-7. THIRD BOOM SECTION G12-55A

3 91 2-55A

Note: Wear Pad Shimming: e PALB400
Whenever a shim is used with a pad, a spacer with holes must be inserted between pad and shim.
The wear pad or wear pad insert must not sit directly on the slotted surface of shims.
Add wear pad shims and spacers as required to shim boom to maintain a total minimum gap of 0.070 to 0.130 in (1,8 to 3,3 mm) in
both horizontal and vertical directions.
Wear pad bolts require one hardened washer. However, up to (2) hardened washers may be used except where noted otherwise,
Under no circumstances should more than (2) hardened washers ever be used.
The length of pad bolts depends on the number of the shims used. The bolt cannot extend past chamfer on wear pad.
Add Mystik Tetrimoly Grease (14404793) to all wear pads and all wear pad slide pathways. If applicable, this includes all pad grease
fittings at the rear of boom.

42 G10-55A,G12-55A 31200728



SECTION 2 - BOOM

FIGURE 2-7. THIRD BOOM SECTION G12-55A

ITEM PART NUMBER QTY DESCRIPTION REV
3 1001114001B 1 THIRD BOOM SECTION WELDMENT
7 Ref BOOM HYDRAULIC INSTALLATION, (See HYDRAULIC CIRCUITS
SECTION for Breakdown)
44 91561108 2 WEAR PAD SUPPORT
48 91161169 1 SUPPORT PLATE
50 91161173 1 BRACKET
51 91033189 2 WEAR PAD
53 91033186 4 WEAR PAD
54 1001117652 4 WEAR PAD
55 91163188 2 WEAR PAD
58 1001117660 2 WEAR PAD
60 91031236 8 SPACER
63 90205870 AR SHIM, 0.0598
65 91141303 6 SPACER
66 91141302 AR SHIM, 0.0598
68 0641816 2 HEX HD CAPSCREW, 1/2-13X2, (torque to 76-86 Ib-ft/103-117 Nm)
78 88671027 6 GREASE FITTING
82 90027471 16 WASHER
86 4761600 8 WASHER
87 4761800 2 SPRING LOCKWASHER
96 0651808 AR HEX HD CAPSCREW, 1/2-20X1, GRS, (torque to 76-86 Ib-ft/103-
117 Nm)
98 0651620 AR HEX HD CAPSCREW, 3/8-24X2-1/2, GRS5, (torque to 32-37 Ib-ft/43-
50 Nm)
99 4891600 18 WASHER
100 0651606 AR HEX HD CAPSCREW, 3/8-24X3/4, GRS5, (torque to 32-37 |b-ft/43-
50 Nm)
110 0651816 AR HEX HD CAPSCREW, 1/2-20X2, GR5, (torque to 76-86 Ib-ft/103-
117 Nm)
111 0651622 AR HEX HD CAPSCREW, 3/8-24X2-3/4, GRS5, (torque to 32-37 Ib-ft/43-
50 Nm)
112 0642008 2 HEX HD CAPSCREW, 5/8-11X1, GR5
113 4892000 2 WASHER, 5/8
115 0641610 4 HEX HD CAPSCREW, 3/8-16X1-1/4, GR5
117 0651814 AR HEX HD CAPSCREW, 1/2-20X1-3/4, GR5, (torque to 76-86 Ib-
ft/103-117 Nm)
121 0641612 4 HEX HD CAPSCREW, 3/8-16X1-1/2, GR5
122 3311601 4 HEX NUT, 3/8-16
127 91041450 AR SHIM, 0.0478 IN
135 91161277 2 HOLLOW HEX HD CAPSCREW, 1/2-20X2, (torque to 45-50 Ib-
ft/61-68 Nm)
136 0651818 AR HEX HD CAPSCREW, 1/2-20X2-1/4, GR5, (torque to 76-86 Ib-
ft/103-117 Nm)
137 91161248 2 HOLLOW HEX HD CAPSCREW, 3/8-24X3/4, (torque to 15-17 Ib-
ft/20-23 Nm)
138 0651605 AR HEX HD CAPSCREW, 3/8-24X.62, GR5, (torque to 32-37 Ib-ft/43-
50 Nm)
139 0651607 AR HEX HD CAPSCREW, 3/8-24X.88, GR5, (torque to 32-37 |b-ft/43-
50 Nm)
141 0651810 AR HEX HD CAPSCREW, 1/2-20X1-1/4, GR5, (torque to 76-86 Ib-
ft/103-117 Nm)
142 0651618 AR HEX HD CAPSCREW, 3/8-24X2-1/4, GRS5, (torque to 32-37 Ib-ft/43-
50 Nm)
31200728 G10-55A,G12-55A

43



SECTION 2 - BOOM

44

ITEM PART NUMBER QTY DESCRIPTION REV
143 0651807 AR HEX HD CAPSCREW, 1/2-20X.88, GR5, (torque to 76-86 Ib-ft/103-
117 Nm)
146 91563161 2 HOLLOW HEX HD CAPSCREW, 1/2-20X2-1/4, (torque to 45-50 Ib-
ft/61-68 Nm)
201 0100011 AR LOCTITE 242
G10-55A,G12-55A 31200728






SECTION 2 - BOOM

46

Note:

FIGURE 2-8. FOURTH BOOM SECTION G10-55A

G10-55A

@88

4 /138
1201

Wear Pad Shimming:

Whenever a shim is used with a pad, a spacer with holes must be inserted between pad and shim.

The wear pad or wear pad insert must not sit directly on the slotted surface of shims.

Add wear pad shims and spacers as required to shim boom to maintain a total minimum gap of 0.070 to 0.130 in (1,8 to 3,3 mm) in
both horizontal and vertical directions.

Wear pad bolts require one hardened her. H , up to (2) hardened washers may be used except where noted otherwise.
Under no circumstances should more than (2) hardened washers ever be used.

The length of pad bolts depends on the number of the shims used. The bolit past fer on wear pad.

Add Mystik Tetrimoly Grease (14404793) to all wear pads and all wear pad slide p: ys. If appli this includes all pad grease

fittings at the rear of boom.

G10-55A,G12-55A 31200728



SECTION 2 - BOOM
FIGURE 2-8. FOURTH BOOM SECTION G10-55A

ITEM PART NUMBER QTY DESCRIPTION REV
4 1001113745B 1 FOURTH BOOM SECTION WELDMENT
7 Ref BOOM HYDRAULIC INSTALLATION, (See HYDRAULIC CIRCUITS
SECTION for Breakdown)
32 91166039 1 BRACKET
33 91166065 2 BRACKET
45 0651814 AR HEX HD CAPSCREW, 1/2-20X1-3/4, GR5, (torque to 76-86 Ib-
ft/103-117 Nm)
54 1001117652 4 WEAR PAD
55 91163188 2 WEAR PAD
57 0651816 AR HEX HD CAPSCREW, 1/2-20X2, GR5, (torque to 76-86 Ib-ft/103-
117 Nm)
58 91161221 2 HOLLOW HEX HD CAPSCREW, 1/2-20X1-3/4, (torque to 45-50 Ib-
ft/61-68 Nm)
59 91033187 1 WEAR PAD
60 91031236 2 SPACER
62 91161184 AR SHIM, 0.0598
63 90205870 AR SHIM, 0.0598
65 91141303 4 SPACER
66 91141302 AR SHIM, 0.0598
68 91161277 AR HOLLOW HEX HD CAPSCREW, 1/2-20X2, (torque to 45-50 Ib-
ft/61-68 Nm)
69 0651605 AR HEX HD CAPSCREW, 3/8-24X.62, GRS5, (torque to 32-37 |b-ft/43-
50 Nm)
72 72088049 15in  |[NYLON TUBING, 1/4
75 86881273 2 STRAIGHT FITTING
76 86881276 2 GREASE FITTING
78 88671027 4 GREASE FITTING
79 88671018 2 GREASE FITTING
82 0651607 AR HEX HD CAPSCREW, 3/8-24X.88, GR5, (torque to 32-37 Ib-ft/43-
50 Nm)
83 90027471 12 WASHER
84 0651606 AR HEX HD CAPSCREW, 3/8-24X3/4, GRS5, (torque to 32-37 Ib-ft/43-
50 Nm)
85 91161248 2 HOLLOW HEX HD CAPSCREW, 3/8-24X3/4, (torque to 15-17 Ib-
ft/20-23 Nm)
86 0651812 AR HEX HD CAPSCREW, 1/2-20X1-1/2, GR5, (torque to 76-86 Ib-
ft/103-117 Nm)
87 91161274 AR HEX HD CAPSCREW, 1/2-20X1-3/4, GR5, (torque to 76-86 Ib-
ft/103-117 Nm)
88 4761600 2 WASHER
103 4891600 6 WASHER
115 0651612 2 HEX HD CAPSCREW, 3/8-24X1-1/2, GRS5, (torque to 32-37 Ib-ft/43-
50 Nm)
138 0641608 2 HEX HD CAPSCREW, 3/8-16X1, GR5, (torque to 35 Ib-ft/48 Nm)
201 0100011 AR LOCTITE 242

31200728 G10-55A,G12-55A a7



SECTION 2 - BOOM

Note:

48

FIGURE 2-9. FOURTH BOOM SECTION G12-55A

G12-55A

i
|
|
'
|

72
I -

~86

145 54
201

m
&2 PAL8420

Wear Pad Shimming:

Whenever a shim is used with a pad, a spacer with holes must be inserted between pad and shim.

The wear pad or wear pad insert must not sit directly on the slotted surface of shims.

Add wear pad shims and spacers as required to shim boom to maintain a total minimum gap of 0.070 to 0.130 in (1.8 to 3,3 mm) in
both hoerizontal and vertical directions.

Wear pad bolts require one H ,upto(2)h d s may be used except where noted otherwise.
Under no circumstances should more than (2) hardened washers ever be used.
The length of pad bolts depends on the number of the shims used. The bolt d past on wear pad.

Add Mystik Tetrimoly Grease (14404793) to all wear pads and all wear pad slide pathways. If applicable, this includes all pad grease
fittings at the rear of boom.

G10-55A,G12-55A

31200728



SECTION 2 - BOOM
FIGURE 2-9. FOURTH BOOM SECTION G12-55A

ITEM PART NUMBER QTY DESCRIPTION REV
4 1001114008B 1 FOURTH BOOM SECTION WELDMENT
7 Ref BOOM HYDRAULIC INSTALLATION, (See HYDRAULIC CIRCUITS
SECTION for Breakdown)
32 91166039 1 BRACKET
33 91166065 2 BRACKET
54 1001117652 2 WEAR PAD
55 91163188 2 WEAR PAD
58 1001117660 2 WEAR PAD
59 91033187 1 WEAR PAD
60 91031236 2 SPACER
63 90205870 AR SHIM, 0.0598
65 91141303 4 SPACER
66 91141302 AR SHIM, 0.0598
72 72088049 15in  |NYLON TUBING, 1/4
75 86881273 2 STRAIGHT FITTING
76 86881276 2 GREASE FITTING
78 88671027 4 GREASE FITTING
79 88671018 2 GREASE FITTING
82 90027471 12 WASHER
83 0651822 AR HEX HD CAPSCREW, 1/2-20X2-3/4, GRS, (torque to 76-86 Ib-
ft/103-117 Nm)
85 0651612 2 HEX HD CAPSCREW, 3/8-24X1-1/2, GRS5, (torque to 32-37 Ib-ft/43-
50 Nm)
86 4761600 2 WASHER
97 0651812 AR HEX HD CAPSCREW, 1/2-20X1-1/2, GR5, (torque to 76-86 Ib-
ft/103-117 Nm)
99 4891600 6 WASHER
100 0651606 AR HEX HD CAPSCREW, 3/8-24X3/4, GRS5, (torque to 32-37 Ib-ft/43-
50 Nm)
109 0651820 AR HEX HD CAPSCREW, 1/2-20X2-1/2, GRS, (torque to 76-86 Ib-
ft/103-117 Nm)
117 0651814 AR HEX HD CAPSCREW, 1/2-20X1-3/4, GR5, (torque to 76-86 Ib-
ft/103-117 Nm)
136 0651818 AR HEX HD CAPSCREW, 1/2-20X2-1/4, GR5, (torque to 76-86 Ib-
ft/103-117 Nm)
137 91161248 2 HOLLOW HEX HD CAPSCREW, 3/8-24X3/4, (torque to 15-17 Ib-
ft/20-23 Nm)
139 0651607 AR HEX HD CAPSCREW, 3/8-24X.88, GR5, (torque to 32-37 Ib-ft/43-
50 Nm)
144 91161274 2 HEX HD CAPSCREW, 1/2-20X1-3/4, GRS, (torque to 76-86 Ib-
ft/103-117 Nm)
145 0641608 2 HEX HD CAPSCREW, 3/8-16X1, GR5, (torque to 35 Ib-ft/48 Nm)
146 91563161 2 HOLLOW HEX HD CAPSCREW, 1/2-20X2-1/4, (torque to 45-50 Ib-
ft/61-68 Nm)
201 0100011 AR LOCTITE 242

31200728 G10-55A,G12-55A 49



SECTION 2 - BOOM
FIGURE 2-10. EXTEND CHAINS G10-55A

G10-55A

50 G10-55A,G12-55A 31200728



SECTION 2 - BOOM

FIGURE 2-10. EXTEND CHAINS G10-55A

ITEM PART NUMBER QTY DESCRIPTION REV
1 Ref FIRST BOOM SECTION WELDMENT, (See FIRST BOOM
SECTION for Breakdown)
2 Ref SECOND BOOM SECTION WELDMENT, (See SECOND BOOM
SECTION for Breakdown)
3 Ref THIRD BOOM SECTION WELDMENT, (See THIRD BOOM
SECTION for Breakdown)
4 Ref FOURTH BOOM SECTION WELDEMNT, (See FOURTH BOOM
SECTION for Breakdown)
5 91163163 3 SPRING
8 91165022 3 CHAIN ROLLER ASSY, (includes items 301 thru 303) A
10 0274675 3 CHAIN ASSY, (includes items 401 thru 406) C
29 91161266 1 PIN
31 91161267 1 PIN
43 91161218 3 WASHER
77 2160002 3 GREASE FITTING
80 91401189 2 PLATE
89 4761800 4 SPRING LOCKWASHER
98 88501314 6 HEX NUT, 7/8-14, GR5
99 88501414 6 HEX JAM NUT, 7/8-14, GRS, (torque to 100 Ib-ft/136 Nm)
108 91041451 6 SHIM, 0.106 IN
118 0641808 4 HEX HD CAPSCREW, 1/2-13X1, GRS5, (torque to 85 Ib-ft/116 Nm)
130 91041449 AR SHIM, 0.060 IN
131 91041450 AR SHIM, 0.0478 IN
132 91041596 AR SHIM, 0.0359 IN
201 0100011 AR LOCTITE 242
301 N.S.S. 1 ROLLER
302 91163204 1 BUSHING
303 86921268 2 SEAL
401 91163036 1 LEAF CHAIN, BL866
402 1360296 1 LEAF CHAIN CLEVIS, BL866
403 1360297 1 LEAF CHAIN CLEVIS, BL866
404 91413122 2 PIN
405 88581112 4 SNAP RING
406 8522012 AR ANTI-SIEZE LUBE

31200728 G10-55A,G12-55A 51



SECTION 2 - BOOM
FIGURE 2-11. EXTEND CHAINS G12-55A

G12-55A

ART_31200728-2-11

52 G10-55A,G12-55A 31200728



SECTION 2 - BOOM

FIGURE 2-11. EXTEND CHAINS G12-55A

ITEM PART NUMBER QTY DESCRIPTION REV
1 Ref FIRST BOOM SECTION WELDMENT, (See FIRST BOOM
SECTION for Breakdown)
2 Ref SECOND BOOM SECTION WELDMENT, (See SECOND BOOM
SECTION for Breakdown)
3 Ref THIRD BOOM SECTION WELDMENT, (See THIRD BOOM
SECTION for Breakdown)
4 Ref FOURTH BOOM SECTION WELDEMNT, (See FOURTH BOOM
SECTION for Breakdown)
8 91565005 3 CHAIN ROLLER ASSY, (includes items 301 thru 303) A
10 0274677 3 CHAIN ASSY, (includes items 401 thru 406) C
29 1001129352 1 PIN C
30 91563030 1 PIN
39 91563219 3 SPRING
43 91561107 3 WASHER
77 2160002 3 GREASE FITTING
80 91401189 2 PLATE
87 4761800 4 SPRING LOCKWASHER
94 3313001 6 HEX NUT, 1-1/4 GR5
95 3313002 6 HEX JAM NUT, 1-1/4, GRS5, (torque to 100 Ib-ft/136 Nm)
104 91041451 6 SHIM, 0.106 IN
114 0641808 4 HEX HD CAPSCREW, 1/2-13X1, GRS5, (torque to 85 Ib-ft/116 Nm)
126 91041449 AR SHIM, 0.060 IN
127 91041450 AR SHIM, 0.0478 IN
128 91041596 AR SHIM, 0.0359 IN
201 0100011 AR LOCTITE 242
301 91563026 1 ROLLER
302 91563025 1 BUSHING
303 91403119 2 SEAL
401 91563035 1 LEAF CHAIN, BL1066
402 1360300 1 LEAF CHAIN CLEVIS, BL1066
403 1360301 1 LEAF CHAIN CLEVIS, BL1066
404 91513176 2 PIN
405 88581115 4 SNAP RING
406 8522012 AR ANTI-SIEZE LUBE

31200728 G10-55A,G12-55A 53



SECTION 2 - BOOM

54

FIGURE 2-12. RETRACT CHAINS G10-55A

G10-55A

108
130

131

132

303

1406
504

301 39

G10-55A,G12-55A

PALBA450

31200728



SECTION 2 - BOOM
FIGURE 2-12. RETRACT CHAINS G10-55A

ITEM PART NUMBER QTY DESCRIPTION REV
1 Ref FIRST BOOM SECTION WELDMENT, (See FIRST BOOM
SECTION for Breakdown)
2 Ref SECOND BOOM SECTION WELDMENT, (See SECOND BOOM
SECTION for Breakdown)
3 Ref THIRD BOOM SECTION WELDMENT, (See THIRD BOOM
SECTION for Breakdown)
4 Ref FOURTH BOOM SECTION WELDEMNT, (See FOURTH BOOM
SECTION for Breakdown)
8 91165022 2 CHAIN ROLLER ASSY, (includes items 301 thru 303) A
10 0274675 1 CHAIN ASSY, (includes items 401 thru 406) C
11 0274671 1 CHAIN ASSY, (includes items 406 & 501 thru 505) C
31 91161267 2 PIN
35 91161211 1 CHAIN ADJUSTMENT BLOCK
36 91161213 1 PLATE
37 91161212 1 CHAIN ADJUSTMENT BLOCK
38 91161214 1 PLATE
39 91163161 1 SPRING
40 91163162 1 SPRING
77 2160002 2 GREASE FITTING
80 91401189 2 PLATE
81 91161180 1 PLATE
88 4761600 2 WASHER
89 4761800 4 SPRING LOCKWASHER
91 4892200 9 WASHER, 3/4
92 0682214 8 HEX HD CAPSCREW, 3/4-10X1-3/4, GR5, (torque to 340-365 Ib-
ft/461-495 Nm)
98 88501314 2 HEX NUT, 7/8-14, GR5
99 88501414 2 HEX JAM NUT, 7/8-14, GRS, (torque to 100 Ib-ft/136 Nm)
108 91041451 4 SHIM, 0.106 IN
118 0641808 4 HEX HD CAPSCREW, 1/2-13X1, GR5, (torque to 85 Ib-ft/116 Nm)
120 88501312 2 HEX NUT, 3/4-16, GR5, (torque to 100 Ib-ft/136 Nm)
123 0641606 2 HEX HD CAPSCREW, 3/8-16X3/4, GR5, (torque to 35 Ib-ft/48 Nm)
127 88501412 2 HEX JAM NUT, 3/4-16, GRS, (torque to 100 Ib-ft/136 Nm)
130 91041449 AR SHIM, 0.060 IN
131 91041450 AR SHIM, 0.0478 IN
132 91041596 AR SHIM, 0.0359 IN
201 0100011 AR LOCTITE 242
301 N.S.S. 1 ROLLER
302 91163204 1 BUSHING
303 86921268 2 SEAL
401 91163036 1 LEAF CHAIN, BL866
402 1360296 1 LEAF CHAIN CLEVIS, BL866
403 1360297 1 LEAF CHAIN CLEVIS, BL866
404 91413122 2 PIN
405 88581112 4 SNAP RING
406 8522012 AR ANTI-SIEZE LUBE
501 91163037 1 LEAF CHAIN, BL666
502 1360292 1 LEAF CHAIN CLEVIS, BL666
503 1360293 1 LEAF CHAIN CLEVIS, BL666
504 91413129 2 PIN
505 88681344 4 SNAP RING

31200728 G10-55A,G12-55A 55



SECTION 2 - BOOM
FIGURE 2-13. RETRACT CHAINS G12-55A

G12-55A

Y

775 \"\
81 '\.\_‘ 118
125 201

56 G10-55A,G12-55A 31200728



SECTION 2 - BOOM
FIGURE 2-13. RETRACT CHAINS G12-55A

ITEM PART NUMBER QTY DESCRIPTION REV
1 Ref FIRST BOOM SECTION WELDMENT, (See FIRST BOOM
SECTION for Breakdown)
2 Ref SECOND BOOM SECTION WELDMENT, (See SECOND BOOM
SECTION for Breakdown)
3 Ref THIRD BOOM SECTION WELDMENT, (See THIRD BOOM
SECTION for Breakdown)
4 Ref FOURTH BOOM SECTION WELDEMNT, (See FOURTH BOOM
SECTION for Breakdown)
8 91565005 1 CHAIN ROLLER ASSY, (includes items 301 thru 303) D
9 91565004 1 CHAIN ROLLER ASSY, (includes items 401 thru 403) C
10 0274677 1 CHAIN ASSY, (includes items 501 thru 506) C
11 0274673 1 CHAIN ASSY,(includes items 506, 601, 602 & 604 thru 606) C
30 91563030 1 PIN
31 91161267 1 PIN
35 91561090 1 CHAIN ADJUSTMENT BLOCK
36 91561250 1 PLATE
37 1001116033 1 CHAIN ADJUSTMENT BLOCK
38 1001116125 1 PLATE
39 91563219 1 SPRING
40 91163161 1 SPRING
77 2160002 2 GREASE FITTING
80 91401189 2 PLATE
81 91161180 1 PLATE
86 4761600 2 WASHER
87 4761800 4 SPRING LOCKWASHER
88 4892200 8 WASHER, 3/4
89 0682214 8 HEX HD CAPSCREW, 3/4-10X1-3/4, GR5, (torque to 340-365 Ib-
ft/461-495 Nm)
94 3313001 2 HEX NUT, 1-1/4 GR5
95 3313002 2 HEX JAM NUT, 1-1/4, GRS5, (torque to 100 Ib-ft/136 Nm)
104 91041451 4 SHIM, 0.106 IN
114 0641808 4 HEX HD CAPSCREW, 1/2-13X1, GR5, (torque to 85 Ib-ft/116 Nm)
116 88501314 2 HEX NUT, 7/8-14, GR5
118 0641606 2 HEX HD CAPSCREW, 3/8-16X3/4, GR5, (torque to 35 Ib-ft/48 Nm)
123 88501414 2 HEX JAM NUT, 7/8-14, GRS, (torque to 100 Ib-ft/136 Nm)
125 4892400 1 WASHER
126 91041449 AR SHIM, 0.060 IN
127 91041450 AR SHIM, 0.0478 IN
128 91041596 AR SHIM, 0.0359 IN
201 0100011 AR LOCTITE 242
301 91563026 1 ROLLER
302 91563025 1 BUSHING
303 91403119 2 SEAL
401 91563021 1 ROLLER
402 91163204 1 BUSHING
403 86921268 2 SEAL
501 91563035 1 LEAF CHAIN, BL1066
502 1360300 1 LEAF CHAIN CLEVIS, BL1066
503 1360301 1 LEAF CHAIN CLEVIS, BL1066
504 91513176 2 PIN
505 88581115 4 SNAP RING

31200728 G10-55A,G12-55A 57



SECTION 2 - BOOM

58

ITEM PART NUMBER QTY DESCRIPTION REV
506 8522012 AR ANTI-SIEZE LUBE

601 1360296 1 LEAF CHAIN CLEVIS, BL866

602 1360297 1 LEAF CHAIN CLEVIS, BL866

604 88581112 4 SNAP RING

605 91413122 2 PIN

606 91563036 1 LEAF CHAIN, BL866

G10-55A,G12-55A

31200728






SECTION 2 - BOOM

FIGURE 2-14. MANUAL QUICK ATTACH

31200728

G10-55A,G12-55A

60



SECTION 2 - BOOM

FIGURE 2-14. MANUAL QUICK ATTACH

ITEM PART NUMBER QTY DESCRIPTION REV
1001142789 Ref MANUAL QUICK ATTACH INSTALLATION, (not available to order, A
see items 1 thru 18 for service)
1 Ref TILT CYLINDER HYDRAULICS, (See HYDRAULIC CIRCUITS
SECTION for Breakdown)
2 0641808 1 HEX HD CAPSCREW, 1/2-13X1, GR5
3 0682244 1 HEX HD CAPSCREW, 3/4-10X5-1/2, GR8
4 2160002 2 GREASE FITTING
7 4740003 1 WASHER
9 8307916 AR SHIM, 2.5X.075X3.875
10 8307917 AR SHIM, 2.5X.134X3.875
11 8310067 1 HEX LOCKNUT, 3/4-10
16 1001098218 1 PIN
17 1001098233 1 PIN
18 1001098382 1 QUICK ATTACH ASSY, (includes items 101, 102 & 104) E
101 1001098174 1 QUICK ATTACH
102 1001143692 1 PIN
104 1001105441 1 PIN
201 Ref FOURTH BOOM SECTION, (See FOURTH BOOM SECTION for
Breakdown)
202 Ref TILT CYLINDER, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)

31200728 G10-55A,G12-55A 61






SECTION 3 - ATTACHMENTS

SECTION 3 - ATTACHMENTS

31200728 G10-55A,G12-55A 63



SECTION 3 - ATTACHMENTS
FIGURE 3-1. STANDARD CARRIAGE (Prior to SN 0160052000)

L . o PY0430

64 G10-55A,G12-55A 31200728



FIGURE 3-1. STANDARD CARRIAGE (Prior to SN 0160052000)

SECTION 3 - ATTACHMENTS

ITEM PART NUMBER QTY DESCRIPTION REV
1170021 1 50 IN CARRIAGE, (includes all items) E
1170024 1 60 IN CARRIAGE, (includes all items) E
1001132514 1 72 IN CARRIAGE, (includes all items) B

1 0642032 2 HEX HD CAPSCREW, 5/8-11X4, GR5

2 N.S.S. 1 TILT CARRIAGE

3 3300240 2 LOCKNUT, 5/8-11

4 3423275 1 50 IN FORK PIN

4 3423242 1 60 IN FORK PIN

4 3423276 1 72 IN FORK PIN

5 90200003 2 COLLAR

6 N.S.S. 1 SN PLATE

31200728 G10-55A,G12-55A 65



SECTION 3 - ATTACHMENTS

FIGURE 3-2. STANDARD CARRIAGE (SN 0160052000 to Present)

ART_31200728-3-2

31200728

G10-55A,G12-55A

66



SECTION 3 - ATTACHMENTS

FIGURE 3-2. STANDARD CARRIAGE (SN 0160052000 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV

1001146084 1 50 IN TILT CARRIAGE WITH LIFT LUG, (includes all items) Cc
1001146086 1 60 IN TILT CARRIAGE WITH LIFT LUG, (includes all items) Cc
1001146088 1 72 IN TILT CARRIAGE WITH LIFT LUG, (includes all items) Cc

1 0642032 2 HEX HD CAPSCREW, 5/8-11X4, GR5

2 N.S.S. 1 TILT CARRIAGE

3 3300240 2 LOCKNUT, 5/8-11

4 3423275 1 50 IN FORK PIN

4 3423242 1 60 IN FORK PIN

4 3423276 1 72 IN FORK PIN

5 90200003 2 COLLAR

6 N.S.S. 1 SN PLATE

7 1001146159 1 SLEEVE

8 1001146160 1 SHACKLE

9 1001151561 1 DANGER SWINGING LOADS DECAL

31200728 G10-55A,G12-55A 67



SECTION 3 - ATTACHMENTS

FIGURE 3-3. SIDE TILT CARRIAGE

i

B =y
Gse Vs =il
i ) | / V4 -
¢ W J? .»“ Y 7

31200728

G10-55A,G12-55A

68



SECTION 3 - ATTACHMENTS
FIGURE 3-3. SIDE TILT CARRIAGE

ITEM PART NUMBER QTY DESCRIPTION REV
1170054 1 50 IN SIDE TILT CARRIAGE, (includes all items) J
1001101956 1 60 IN SIDE TILT CARRIAGE, (includes all items) K

1170057 1 72 IN SIDE TILT CARRIAGE, (includes all items) J

1 0641612 4 HEX HD CAPSCREW, 3/8-16X1-1/2

2 0642032 2 HEX HD CAPSCREW, 5/8-11X4

3 0681810 3 HEX HD CAPSCREW, 1/2-13X1-1/4

4 1001133072 1 CARRIAGE BASE

5 N.S.S. 1 SN PLATE

6 N.S.S. 1 SIDE TILT CARRIAGE

7 2110606 2 CONNECTOR

8 2172106 2 ADAPTER, 90

9 2110808 2 CONNECTOR, (50 IN and 72 IN)

9 2110808 2 CONNECTOR, (60 IN)

10 3300240 2 LOCK NUT, 5/8-11

11 3423275 1 50 IN FORK PIN

11 3423242 1 60 IN FORK PIN

11 3423276 1 72 IN FORK PIN

12 3423307 2 PIN

13 3841203 2 KEEPER

14 4891800 1 WASHER, 1/2

15 8420053 1 DUST CAP

16 8420055 1 DUST PLUG

17 88671001 1 GREASE FITTING

18 90200003 2 COLLAR

19 91403413 1 CONNECTOR

20 91403414 1 CONNECTOR

21 1001090063 2 WEAR PAD

22 1001090064 AR SHIM

23 Ref HYDRAULIC CYLINDER, (See HYDRAULIC COMPONENTS

SECTION for Breakdown)

24 1001090140 1 BEARING

25 1001099113 1 PIN

26 1001099115 2 SLEEVE

27 1001102378 2 HOSE ASSY

28 0100011 AR LOCTITE 242

29 0741610 6 FLAT HD SOCKET SCREW, 3/8-16X1-1/4

30 1001120914 1 BEARING RETAINER SHIM

31 1001120915 1 BEARING RETAINER PLATE

31200728 G10-55A,G12-55A 69



SECTION 3 - ATTACHMENTS
FIGURE 3-4. 50 IN SIDE SHIFT CARRIAGE

70 G10-55A,G12-55A 31200728



SECTION 3 - ATTACHMENTS
FIGURE 3-4. 50 IN SIDE SHIFT CARRIAGE

ITEM PART NUMBER QTY DESCRIPTION REV
1001142790 1 50 IN SIDE SHIFT CARRIAGE, (includes all items) C
1 N.S.S. 1 WELDMENT
2 70024535 1 SHAFT
3 70024536 2 COLLAR
4 70024123 2 ADAPTER, 90, (includes o-ring)
5 70024537 2 HOSE ASSEMBLY
6 N.S.S. 1 SN PLATE
7 70024538 3 WARNING DECAL
8 N.S.S. 1 WELDMENT
9 Ref 50 IN SIDE SHIFT CYLINDER, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)
10 70024540 4 BUSHING
11 70024541 8 CIRCLIP
12 70024542 4 GREASE FITTING
13 70024543 4 RETAINER
14 70024544 2 SHAFT
15 N.S.S. 1 SN PLATE
16 70024551 4 LOCKWASHER, 16mm
17 70024552 4 HEX HD CAPSCREW, M16X45, GR10.9
18 70024553 2 HEX NUT, M16, GR8
19 70024554 2 HEX HD CAPSCREW, M16X100, GR10.9
20 70022997 8 LOCKWASHER, 12mm
21 70024555 8 HEX HD CAPSCREW, M12X35, GR10.9
22 91403413 1 FEMALE QUICK DISCONNECT
23 8420055 1 DUST PLUG
24 91403414 1 MALE QUICK DISCONNECT
25 8420053 1 DUST CAP
26 70024550 2 ADAPTER, 90, (includes o-ring)
K1 70024545 1 HYDRAULIC REPAIR KIT, (includes items 5 & 22 thru 26) B
K2 70024546 1 RETAINER KIT, (includes items 13, 20 & 21) B

31200728 G10-55A,G12-55A 71



SECTION 3 - ATTACHMENTS
FIGURE 3-5. DUAL FORK POSITIONING CARRIAGE

72

& [ 181 A

G10-55A,G12-55A

ART_7301295-F

31200728



SECTION 3 - ATTACHMENTS
FIGURE 3-5. DUAL FORK POSITIONING CARRIAGE

ITEM PART NUMBER QTY DESCRIPTION REV
7301295 1 50 IN DUAL FORK POSITIONING CARRIAGE, (includes items 1 F
thru 3)

1 7301408 2 PALLET FORK, (60X100X1220mm)
2 N.S.S. 1 50 IN CARRIAGE, (includes items 101 thru 135) |
3 N.S.S. 1 SN PLATE

101 2717283 2 FORK POSITIONING CYLINDER

102 2717160 2 HOSE ASSY

104 2717161 2 HOSE ASSY

106 2717162 2 HOSE ASSY

108 90020003 2 FORK PIN COLLAR

109 90451058 1 FORK SHAFT

110 N.S.S. 1 50 IN CARRIAGE WELDMENT

111 7301579 2 FORK ADAPTER WELDMENT

113 8303634 2 HEX HD CAPSCREW, 5/8-11X4, GR5

114 8303658 4 HEX HD CAPSCREW, 1/2-13X2, GR5

115 8305643 2 HEX LOCKNUT, 5/8-11

116 8420053 1 DUST CAP

117 8420055 1 DUST PLUG

118 91403413 1 CONNECTOR

119 91403414 1 CONNECTOR

120 2130606 4 ADAPTER, 90, (includes o-ring)

121 2130608 2 ADAPTER, 90, (includes o-ring)

127 8310302 4 HEX LOCKNUT, 1/2-13

128 10705034 2 HEX LOCKNUT, 1-14

130 4110473 1 HOSE ROUTING DECAL

131 7139918 2 ORIFICE DISK

132 4641502 1 VALVE ASSY, (includes items 201 thru 203) B

133 8305624 2 HEX LOCKNUT, 1/4-20

134 8310435 2 HEX HD CAPSCREW, 1/4-20X3-3/4, GR5

135 8630003 2 O-RING

201 4641501 1 FLOW DIVIDER VALVE

202 2110606 4 CONNECTOR

203 2130606 2 ADAPTER, 90, (includes o-ring)

31200728 G10-55A,G12-55A 73



SECTION 3 - ATTACHMENTS
FIGURE 3-6. 90, SWING CARRIAGE

Ak
\

11
1

PH5140

74 G10-55A,G12-55A 31200728



SECTION 3 - ATTACHMENTS
FIGURE 3-6. 90, SWING CARRIAGE

ITEM PART NUMBER QTY DESCRIPTION REV
1001095418 1 72 IN 90, SWING CARRIAGE, (includes all items) L

1 2220415 4 CONNECTOR

2 2220473 2 ADAPTER, 90

3 2220609 2 CONNECTOR

4 2220628 2 ADAPTER, 90

5 Ref SWING CYLINDER, (See HYDRAULIC COMPONENTS SECTION
for Breakdown)

6 2717287 2 HOSE ASSY

7 3423276 1 PIN

11 6604662 2 HOSE ASSY

12 7062922 1 WASHER

13 N.S.S. 1 PIVOT WELDMENT

14 7110702 2 PIVOT PIN

17 8065062 2 BUSHING

18 8303634 3 HEX HD CAPSCREW, 5/8-11X4, GR5

19 8303715 3 HEX HD CAPSCREW, 5/16-18X1-1/2, GR5

20 8305643 3 HEX NUT, 5/8-11

21 8307904 AR SHIM

22 8307918 AR SHIM

23 8310160 AR SHIM

24 8310161 AR SHIM

25 8420053 1 DUST CAP

26 8420055 1 DUST PLUG

27 8580315 2 PLUG

28 8584001 5 TIE WRAP

29 8642207 4 RETAINING RING

30 8769132 2 CLAMP

31 8770016 2 CONNECTOR

32 90200003 2 COLLAR

33 91403413 1 CONNECTOR

34 91403414 1 CONNECTOR

35 N.S.S. 1 CARRIAGE FRAME

36 N.S.S. 1 SN PLATE

37 1001110704 1 WARNING CRUSH HAZARD DECAL

38 1001111190 2 WARNING DECAL

31200728 G10-55A,G12-55A 75



SECTION 3 - ATTACHMENTS

FIGURE 3-7. 180, SWING CARRIAGE

31200728

G10-55A,G12-55A

76



31200728

104

103

106

G10-55A,G12-55A

SECTION 3 - ATTACHMENTS

107

105

PY1370

77



SECTION 3 - ATTACHMENTS

FIGURE 3-7. 180, SWING CARRIAGE

ITEM PART NUMBER QTY DESCRIPTION REV
1001104992 1 72 IN 180, SWING CARRIAGE, (includes all items) B
1 Ref BACK FRAME
2 90554026 2 LOCK PIN
3 91564003 2 VALVE
4 90554070 4 HEX HD CAPSCREW, 5/16X3
4 90554067 4 LOCKWASHER, 5/16
5 90554025 3 CHAIN
6 90554042 2 BEARING
7 70020017 2 BEARING
8 90554045 10 GREASE FITTING
9 70020015 4 BUSHING
10 70020026 1 PIN
11 70020025 1 PIN
12 70021382 2 HEX HD CAPSCREW, 1/2X1.5
12 90554020 2 LOCK WASHER, 1/2
13 90554021 2 PIN
14 90554027 2 PIN SUPPORT
15 90554035 2 PIN
16 1316794 2 COTTER PIN
17 70020029 2 CLEVIS PIN
18 70021367 6 LOCK NUT, 3/8
19 Ref CYLINDER ASSY, (See HYDRAULIC COMPONENTS SECTION
for Breakdown)
20 90554044 3 PIN
21 90554043 4 PIN
22 70021429 4 HEX HD CAPSCREW, 3/8X1.25
22 90554042 4 LOCKWASHER, 3/8
23 70020004 2 HEX HD CAPSCREW, 3/4X2.5
23 90554056 2 HEX NUT, 3/4
24 90554040 5 WASHER
25 7029997 6 HEX HD CAPSCREW, 3/8X.75
25 90554042 6 LOCKWASHER, 3/8
25 7029703 6 FLAT WASHER, 3/8
26 N.S.S. 1 MIDDLE FRAME
27 N.S.S. 1 FRONT FRAME
28 N.S.S. 1 SN PLATE
29 70020002 2 HEX HD CAPSCREW, 1/2X3.5
29 90554038 2 LOCK NUT, 1/2
30 70020028 2 BUSHING
31 70020027 1 PIN
32 N.S.S. 1 PIN
33 90554039 3 CLAMP
34 7029996 3 CLAMP
35 1001110704 1 DECAL, WARNING CRUSH HAZARD
102 90554057 4 ADAPTER, 90
103 90554058 1 HOSE ASSY
104 90554059 1 HOSE ASSY
105 90554060 2 HOSE ASSY
106 90554073 1 HOSE ASSY
107 90554069 6 ADAPTER, 90
78 G10-55A,G12-55A 31200728



SECTION 3 - ATTACHMENTS

ITEM PART NUMBER QTY DESCRIPTION REV
108 90554071 2 ADAPTER, 90

109 91564003 2 VALVE

110 90554065 2 ADAPTER, 90

111 70021983 1 HOSE ASSY

112 90554063 2 CONNECTOR

113 90554076 1 DUST PLUG

114 90554077 1 FEMALE QUICK COUPLER
115 90554072 1 HOSE ASSY

116 90554062 1 DUST CAP

117 90554061 1 MALE QUICK COUPLER
118 90554064 1 HOSE ASSY

31200728 G10-55A,G12-55A 79



SECTION 3 - ATTACHMENTS
FIGURE 3-8. SHEET HANDLER CARRIAGE

PY1510

80 G10-55A,G12-55A 31200728



SECTION 3 - ATTACHMENTS
FIGURE 3-8. SHEET HANDLER CARRIAGE

ITEM PART NUMBER QTY DESCRIPTION REV
1001100227 1 SHEET MATERIAL CARRIAGE, (includes all items) A
1 7112642 2 BACKREST EXTENSION
2 8303626 4 HEX HD CAPSCREW, 1/2-13X1-1/2 GR5
3 8305012 4 HEX NUT, 1/2-13
4 8307007 4 LOCKWASHER, 1/2
5 1001093377 2 HITCH PIN
6 1001101115 1 RH FORK SUPPORT ASSY, (includes items 101 thru 107) B
7 1001101116 1 LH FORK SUPPORT ASSY, (includes items 101 thru 107) Cc
101 7114941 1 LOCK BAR
102 8303626 1 HEX HD CAPSCREW, 1/2-13X1-1/2 GR5
103 8305644 1 HEX LOCK NUT, 1/2-13
104 8307007 4 LOCKWASHER, 1/2
105 8307112 1 WASHER, 1/2
106 1001100228 1 RH FORK SUPPORT, (not shown)
106 1001100229 1 LH FORK SUPPORT, (shown)
107 N.S.S. 1 SN PLATE

31200728 G10-55A,G12-55A 81



SECTION 3 - ATTACHMENTS
FIGURE 3-9. FORKS AND ATTACHING PARTS

82 G10-55A,G12-55A 31200728



SECTION 3 - ATTACHMENTS
FIGURE 3-9. FORKS AND ATTACHING PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
2340037 6 48 IN (1219 mm) CUBING FORKS, 2 IN X 2 IN (50 mm X 50 mm), A
3,880 LB (1760 kg)
2340045 2 48 IN (1219 mm) PALLET FORKS, 2.36 IN X 4 IN (60 mm X 102 B
mm), 10,950 LB (5000 kg)
2340038 2 48 IN (1219 mm) PALLET FORKS, 2.36 IN X 5 IN (60 mm X 127 B
mm), 13,700 LB (6300 kg)
2340046 2 60 IN (1524 mm) LUMBER FORKS, 1.75IN X 7 IN (44 mm X 178 B
mm), 10,800 LB (5000 kg)
2340039 2 60 IN (1524 mm) LUMBER FORKS, 2.36 IN X 6 IN (60 mm X 152 B
mm), 16,300 LB (7500 kg)
1001092391 2 72 IN (1828 kg) DUEL TAPER FORKS, 2 IN X 6 IN (50mm X 152 B
mm), 11,300 LB (5120 kg)
1001093465 Ref FORK PIN LOCK INSTALLATION, (not available to order, see items B

1 thru 5 for service)

1 0240156 1 FORK PIN LOCK ATTACH

2 1001093273 1 FORK PIN LOCK ATTACH

3 1001093377 2 HITCH PIN

4 1001094830 4 WIRE ROPE CLAMP

5 1001094330 2 PIN LOCK LANYARD

1001137512 2 90 IN FORK EXTENSION, (includes items 101 & 102) D

101 70024306 1 PIN
102 70024307 1 CLIP

N1 Note Ref FORKS RATED LESS THAN THE ATTACHMENT OR MACHINE'S

CAPACITY DECREASE CAPACITY OF THE ATTACHMENT OR
MACHINE TO THAT OF THE FORKS. FORKS RATED MORE
THAN THE ATTACHMENT OR MACHINE'S CAPACITY DO NOT
INCREASE ATTACHMENT OR MACHINE'S CAPACITY.

N2 Note Ref PLEASE CONSULT JLG PARTS DEPARTMENT TO DETERMINE
THE CORRECT FORKS APPLICABLE TO YOUR SPECIFIC
CARRIAGE ASSEMBLY AND APPLICATION.

31200728 G10-55A,G12-55A 83



SECTION 3 - ATTACHMENTS
FIGURE 3-10. FORK MOUNTED PLATFORM

PY1640

84 G10-55A,G12-55A 31200728



SECTION 3 - ATTACHMENTS

FIGURE 3-10. FORK MOUNTED PLATFORM

ITEM PART NUMBER QTY DESCRIPTION REV
1001103637 1 FORK MOUNTED PERSONNEL PLATFORM, (ASME), (includes E
items 1 thru 8)
1001103730 1 FORK MOUNTED PERSONNEL PLATFORM, (1SO), (includes E
items 1 thru 8)
1001103736 1 FORK MOUNTED PERSONNEL PLATFORM, (French), (includes E
items 1 thru 8)
1 1702773 2 JLG DECAL
2 1704885 1 WEBSITE DECAL
3 1706892 1 PLATFORM WARNING DECAL, (ASME)
3 1001096025 1 PLATFORM WARNING DECAL, (ISO)
3 1001096024 1 PLATFORM WARNING DECAL, (French)
4 31200160 1 OPERATION AND SAFETY MANUAL, (ASME)
4 31200387 1 OPERATION AND SAFETY MANUAL, (Spanish)
4 31200388 1 OPERATION AND SAFETY MANUAL, (Portuguese)
4 31200386 1 OPERATION AND SAFETY MANUAL, (French)
5 1001092481 1 WARNING DECAL, (ASME)
5 1001096021 1 WARNING DECAL, (ISO)
5 1001096019 1 WARNING DECAL, (French)
6 1001092482 1 CAPACITY DECAL, (ASME)
6 1001096023 1 CAPACITY DECAL, (ISO)
6 1001096020 1 CAPACITY DECAL, (French)
7 1001096162 1 FORK MOUNTED PLATFORM, (includes items 101 thru 118) J
8 N.S.S. 1 SN PLATE
101 0641405 4 HEX HD CAPSCREW, 1/4-20X5/8
102 0860520 1 MANUAL STORAGE BOX
103 1060379 2 LANYARD CABLE
104 1701509 1 MANUAL DECAL
105 1704277 3 LANYARD ATTACH DECAL
106 2080040 16 FASTENER
107 2600281 2 HINGE
108 2940074 1 LATCH
109 3311405 4 HEX NUT, 1/4-20
110 3421453 2 PIN
111 3520072 10 PLUG
112 3760170 4 RING
113 3820020 4 RIVET
114 4711400 8 WASHER, 1/4
115 4846452 1 GATE WELDMENT
116 N.S.S. 1 PLATFORM
117 1001095810 1 GATE WELDMENT
118 1001102813 2 HITCH PIN
31200728 G10-55A,G12-55A 85



SECTION 3 - ATTACHMENTS

FIGURE 3-11. FORK MOUNTED HOOK

ART_1001097205-H

31200728

G10-55A,G12-55A

86



SECTION 3 - ATTACHMENTS
FIGURE 3-11. FORK MOUNTED HOOK

ITEM PART NUMBER QTY DESCRIPTION REV
91565094 NLA LIFTING HOOK, (no longer available, use 1001097205 for G
replacement or items 1 through 7 for service)
1001097205 1 FORK MOUNTED HOOK, (includes all items) G
1 7029520 2 HAIRPIN CLIP
2 1001093171 2 PIN
3 70020555 1 SPRING BUSHING
4 90554080 1 SLING HOOK
5 7029521 1 CHAIN SHACKLE, 12,000LB
6 N.S.S. 1 LIFTING HOOK
7 N.S.S. 1 SN PLATE

31200728 G10-55A,G12-55A 87



SECTION 3 - ATTACHMENTS
FIGURE 3-12. GENERAL PURPOSE BUCKET

88 G10-55A,G12-55A 31200728



SECTION 3 - ATTACHMENTS
FIGURE 3-12. GENERAL PURPOSE BUCKET

ITEM PART NUMBER QTY DESCRIPTION REV
1001100822 1 72 IN BUCKET, 1.0 3 YARD Cc
1001100823 1 96 IN BUCKET, 1.5 3 YARD Cc
1001100824 1 102 IN BUCKET, 2.0 2 YARD C

31200728 G10-55A,G12-55A 89



SECTION 3 - ATTACHMENTS

90

MADE IN US.A.

FIGURE 3-13. GRAPPLE BUCKET

G10-55A,G12-55A

31200728



SECTION 3 - ATTACHMENTS
FIGURE 3-13. GRAPPLE BUCKET

ITEM PART NUMBER QTY DESCRIPTION REV
0930020 1 GRAPPLE BUCKET, (includes all items) H

1 N.S.S. 1 BUCKET

1 70021387 4 HOSE CLAMP

2 70021391 1 RIGHT GRAPPLE HOOK

3 70021392 1 LEFT GRAPPLE HOOK

4 70021358 4 BUSHING

5 70021359 2 SPACER

6 70021360 4 BUSHING

7 7029714 4 GREASE FITTING

8 70021361 2 OUTER PIVOT PIN

9 70021362 2 INNER PIVOT PIN

10 Ref GRAPPLE BUCKET CYLINDER AND MOUNTING HARDWARE,
(See HYDRAULIC COMPONENTS SECTION for Breakdown)

11 Ref CYLINDER PIN, (base end), (See HYDRAULIC COMPONENTS
SECTION for Breakdown)

12 Ref CYLINDER PIN, (rod end), (See HYDRAULIC COMPONENTS
SECTION for Breakdown)

13 70021366 4 HEX HD CAPSCREW, 3/8X2-3/4

13 70021367 4 LOCK NUT, 3/8

14 Ref HEX HD CAPSCREW, 3/8X2-1/4, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)

14 Ref LOCK NUT, 3/8, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)

15 90554065 4 ELBOW, 90

16 70021980 2 HOSE ASSY, 3/8X73

17 70020562 2 FITTING, TEE

18 70021981 2 HOSE ASSY, 3/8X46

19 70021982 2 HOSE ASSY, 3/8X34

20 70022527 2 ELBOW, 90

21 7029692 1 MALE QUICK COUPLER

22 90554062 1 DUST COVER

23 70021342 1 FEMALE QUICK COUPLER

24 90554076 1 DUST COVER

25 90554016 1 MADE IN USA DECAL

26 N.S.S. 1 SN PLATE

27 90554017 2 DANGER PINCH POINT DECAL

28 90554018 1 WARNING HIGH PRESSURE DECAL

31200728 G10-55A,G12-55A 91



SECTION 3 - ATTACHMENTS
FIGURE 3-14. TRUSS BOOM

PY1540

92 G10-55A,G12-55A 31200728



SECTION 3 - ATTACHMENTS

FIGURE 3-14. TRUSS BOOM

ITEM PART NUMBER QTY DESCRIPTION REV
1001099902 1 12 FT TRUSS BOOM, (includes all items) B
1001099901 1 15 FT TRUSS BOOM, (includes all items) C
1 4110422 2 DECAL, WARNING SWINGING LOADS
2 N.S.S. 1 SN PLATE
3 N.S.S. 1 TRUSS BOOM

31200728 G10-55A,G12-55A 93



SECTION 3 - ATTACHMENTS
FIGURE 3-15. TRUSS BOOM WITH WINCH

A WARNING

25

24 °%

20 | X

17
\ —16
18

—15 PAP3441

Y,

94 G10-55A,G12-55A 31200728



SECTION 3 - ATTACHMENTS
FIGURE 3-15. TRUSS BOOM WITH WINCH

ITEM PART NUMBER QTY DESCRIPTION REV
1001099351 1 12 FT TRUSS BOOM WITH WINCH, (includes all items) G
1 N.S.S. 1 TRUSS BOOM FRAME
2 90554016 1 MADE IN USA DECAL
3 N.S.S. 1 SN PLATE
4 70021349 4 HEX HD CAPSCREW, 3/8X1
4 90554042 4 LOCKWASHER, 3/8
5 70021921 1 TRUSS BOOM WINCH MOTOR
6 N.S.S. 2 HEX HD CAPSCREW, 1/2X1-3/4
6 90554020 2 LOCKWASHER, 1/2
6 90554054 2 HEX NUT, 1/2
7 70021415 2 CONNECTOR
8 70021977 2 HOSE ASSY, 3/8X32
9 N.S.S. 2 ELBOW, 90
10 7029692 1 MALE QUICK COUPLER
11 90554062 1 DUST CAP
12 70021342 1 FEMALE QUICK COUPLER
13 90554076 1 DUST COVER
15 70021978 1 BALL SWIVEL WITH SAFETY HOOK
16 70021979 1 SOCKET ASSY
17 N.S.S. 1 PIN
18 N.S.S. 1 COTTER PIN
19 N.S.S. 2 CLAMP
20 70021935 1 PULLEY
21 70022028 1 CABLE
22 4110422 2 WARNING SWINGING LOADS DECAL
23 N.S.S. 1 PIN
24 N.S.S. 2 FLAT WASHER, 1
25 N.S.S. 2 SNAP RING

31200728 G10-55A,G12-55A 95



SECTION 3 - ATTACHMENTS

FIGURE 3-16. ADJUSTABLE TRUSS BOOM

ART_1001176515-8

31200728

G10-55A,G12-55A

96



SECTION 3 - ATTACHMENTS

FIGURE 3-16. ADJUSTABLE TRUSS BOOM

ITEM PART NUMBER QTY DESCRIPTION REV
1001176515 1 ADJUSTABLE TRUSS BOOM A
1 90554016 1 DECAL, MADE IN USA
3 N.S.S. 1 SN PLATE
4 N.S.S. 1 TRUSS BOOM, ADJUSTABLE
5 70021440 1 NUT, LOCK
6 70024062 2 DECAL, 4000 LBS CAP
7 70026944 2 DECAL, 3000 LBS CAP
8 70026946 1 PIN
9 70026699 2 DECAL, 2000 LBS CAP
10 70026747 1 STOP ROD, BOOM EXTENSION
11 90554033 1 BOLT, 3/4X1/4
12 90554034 1 WASHER, LOCK 1/4
13 70026948 1 PLATE, STOP
14 70026949 1 BOOM, TELESCOPIC

31200728 G10-55A,G12-55A 97



SECTION 3 - ATTACHMENTS

FIGURE 3-17. 8 FOOT STANDARD MAST

2
-
= ﬂg_ﬁ. =
" %lf
i =il
e
ﬁ
2]
AR |
@ | 00 K
ﬁ Q| | AL
G |

J ) / 7 s KS
o i 47

98 G10-55A,G12-55A 31200728



SECTION 3 - ATTACHMENTS

31200728 G10-55A,G12-55A 99



SECTION 3 - ATTACHMENTS

FIGURE 3-17. 8 FOOT STANDARD MAST

ITEM PART NUMBER QTY DESCRIPTION REV
1001108668 1 8 FT STANDARD MAST, (4500 Ib), (includes all items) C
1 Kit 1 WARNING DECAL
2 Kit 1 WARNING DECAL
3 Kit 1 NO STEP DECAL
4 Kit 1 NO STEP DECAL
5 Kit 4 HANDS OFF DECAL
6 Kit 2 HOSE ROUTING DECAL
70023008 1 MAIN LIFT CYLINDER, (includes items 7 thru 26)
7 N.S.S. 1 ROD/PLUNGER
8 Kit 1 O-RING
9 Kit 1 PULL WIRE
10 N.S.S. 1 SPACER
11 N.S.S. 2 ROLL PIN
12 N.S.S. 1 BARREL
13 Kit 1 WIPER
14 Kit 1 BUSHING
15 N.S.S. 1 PISTON
16 Kit 1 NYLON RING
17 Kit 1 PISTON SEAL
18 Kit 1 CHECK VALVE
19 Kit 1 O-RING
20 Kit 1 WASHER
21 Kit 1 CIRCLIP
22 N.S.S. 1 SLEEVE
23 Kit 1 RETAINING RING
24 Kit 1 WEAR RING
25 Kit 1 ROD SEAL
26 70023004 1 RETAINER/GLAND
27 70023014 24 SHIM
28 70022987 8 BALL BEARING
29 Kit 2 WASHER SHIM
30 70023016 1 SNAP RING
31 70022969 2 SHEAVE ASSY
32 70022960 2 CHAIN ANCHOR
33 70022957 8 NUT, 0.625-18UNF
34 70022993 4 COTTER PIN
35 70022995 2 CHAIN ANCHOR
36 70022984 1 SHEAVE SHAFT
37 70022970 2 RETAINER BAR
38 70023003 2 FLAT HD CAPSCREW
39 70022994 4 CHAIN ANCHOR PIN
40 70022992 8 COTTER PIN
41 70022985 1 SHEAVE SHAFT
43 70023009 2 LIFT CHAIN
44 70022932 1 PO CHECK VALVE ASSY, (includes items 45, 46 & 47)
45 N.S.S. 1 MANIFOLD
46 70022931 1 PO CHECK VALVE CARTRIDGE
47 70023010 1 PO CHECK
48 70022934 3 FITTING, 90
49 70022936 1 FLOW LIMITER
100 G10-55A,G12-55A 31200728



SECTION 3 - ATTACHMENTS

ITEM PART NUMBER QTY DESCRIPTION REV
50 70022937 1 FITTING, 45
51 70022949 2 LOCKWASHER, M10
52 70022950 2 HEX SOCKET CAPSCREW
53 70022942 1 HOSE ASSY
54 70022952 1 HOSE ASSY
55 91403414 1 MALE QUICK DISCONNECT COUPLING
56 91043126 1 DUST CAP
58 70022939 1 STRAIGHT FITTING, #6
59 91403413 1 FEMALE QUICK DISCONNECT COUPLING
60 91043125 1 DUST PLUG
61 70022935 1 STRAIGHT THREAD ELBOW
62 70022946 1 HOSE ASSY
63 70022949 4 LOCKWASHER, M10
64 70022980 2 FORK PIN KEEPER
65 70022998 4 CAPSCREW, M10X20
66 70022990 1 FORK PIN
101 N.S.S. 1 SN PLATE
K1 70023925 1 DECAL KIT, (includes items 1 thru 6)
K2 70023005 1 MAIN LIFT CYLINDER SEAL KIT, (includes items 8, 9, 13, 14, 16,
17, 19, 21 & 23 thru 25)
K3 70023006 1 CHECK VALVE KIT, (includes items 18 thru 21 & 23)
K4 70023007 1 SHIM KIT
K5 70023015 1 MAST COMMON PARTS KIT, (includes items 27 thru 41)

31200728 G10-55A,G12-55A 101



SECTION 3 - ATTACHMENTS
FIGURE 3-18. 8 FT SIDE TILT ELECTRIC MAST

102 G10-55A,G12-55A 31200728



SECTION 3 - ATTACHMENTS

31200728 G10-55A,G12-55A 103



SECTION 3 - ATTACHMENTS

FIGURE 3-18. 8 FT SIDE TILT ELECTRIC MAST

ITEM PART NUMBER QTY DESCRIPTION REV
1001108669 1 8 FT SIDE TILT ELECTRIC MAST, (includes all items) D
1 Kit 1 WARNING DECAL
2 Kit 1 WARNING DECAL
3 Kit 1 NO STEP DECAL
4 Kit 1 NO STEP DECAL
5 Kit 4 HANDS OFF DECAL
6 Kit 2 HOSE ROUTING
6 70023008 1 MAIN LIFT CYLINDER, (includes items 7 thru 26)
7 N.S.S. 1 ROD/PLUNGER
8 Kit 1 O-RING
9 Kit 1 PULL WIRE
10 N.S.S. 1 SPACER
11 N.S.S. 2 ROLL PIN
12 N.S.S. 1 BARREL
13 Kit 1 WIPER
14 Kit 1 BUSHING
15 N.S.S. 1 PISTON
16 Kit 1 NYLON RING
17 Kit 1 PISTON SEAL
18 Kit 1 CHECK VALVE
19 Kit 1 O-RING
20 Kit 1 WASHER
21 Kit 1 CIRCLIP
22 N.S.S. 1 SLEEVE
23 Kit 1 RETAINING RING
24 Kit 1 WEAR RING
25 Kit 1 ROD SEAL
26 70023004 1 RETAINER/GLAND
27 70023014 24 SHIM
28 70022987 8 BALL BEARING
29 Kit 2 WASHER SHIM
30 70023016 1 SNAP RING
31 70022969 2 SHEAVE ASSY
32 70022960 2 CHAIN ANCHOR
33 70022957 8 NUT, 0.625-18UNF
34 70022993 4 COTTER PIN
35 70022995 2 CHAIN ANCHOR
36 70022984 1 SHEAVE SHAFT
37 70022970 2 RETAINER BAR
38 70023003 2 FLAT HD CAPSCREW
39 70022994 4 PIN, CHAIN ANCHOR
40 70022992 8 COTTER PIN
41 70022985 1 SHEAVE SHAFT
43 70023009 2 LIFT CHAIN
44 70022932 1 PO CHECK VALVE ASSY, (includes items 45, 46 & 47)
45 N.S.S. 1 MANIFOLD
46 70022931 1 PO CHECK VALVE CARTRIDGE
47 70023010 1 P.O. CHECK
48 70022933 1 SOLENOID VALVE BANK
49 70022934 4 FITTING, 90
104 G10-55A,G12-55A 31200728



SECTION 3 - ATTACHMENTS

ITEM PART NUMBER QTY DESCRIPTION REV
50 70022948 2 LOCKWASHER, M8
51 70022951 2 CAPSCREW, M8X60
52 70022935 2 STRAIGHT THREAD ELBOW
53 70022936 1 FLOW LIMITER
54 70022937 1 FITTING, 45
55 70022949 2 LOCKWASHER, M10
56 70022950 2 HEX SOCKET CAPSCREW
57 70022938 1 STRAIGHT FITTING
58 70022939 1 STRAIGHT FITTING, #6
59 70022940 1 TEE FITTING
60 91403414 1 MALE QUICK DISCONNECT COUPLING
61 91403413 1 FEMALE QUICK DISCONNECT COUPLING
62 91043125 1 DUST PLUG
63 91043126 1 DUST CAP
64 70022941 1 HARNESS
65 70022942 1 HOSE ASSY
66 70022943 1 HOSE ASSY
67 70022944 1 HOSE ASSY
68 70022945 1 HOSE ASSY
69 70022946 1 HOSE ASSY
70 70022947 1 HOSE ASSY
71 70022972 3 WEAR PAD
72 70022971 8 FLAT HD CAPSCREW
73 70023001 2 GREASE FITTING
74 70022975 1 BEARING
75 70022973 1 PIVOT SHAFT
76 70022974 2 BEVELED SPACER
77 70022988 1 RETAINING RING
78 70022976 1 RETAINER PLATE
79 2716143 1 TILT CYLINDER
80 70022977 1 PIN, 128.1mm
81 70023016 4 SNAP RING, 1-1/4
82 70022978 1 PIN, 128.1mm
83 70023000 1 BULKHEAD UNION, (with locknut)
84 70022999 1 BULKHEAD UNION ELBOW
85 70022982 1 STRAIGHT THREAD ELBOW
86 70022980 2 FORK PIN KEEPER
87 70022949 4 LOCKWASHER, M10
88 70022991 2 STRAIGHT THREAD ELBOW, 90
89 70022998 4 CAPSCREW, M10X20 LG
90 70022966 1 GREASE FITTING
91 70022979 2 HOSE ASSY
92 70022990 1 FORK PIN
93 70022965 1 SHEAVE
94 70022997 1 LOCKWASHER, M12
95 70022967 4 HOSE CLAMP
96 70022962 1 BAR ASSY
97 70023002 4 CAPSCREW, M6X25 LG
98 70022949 5 LOCKWASHER, M10
99 70022958 3 CAPSCREW, M10X20
100 70022961 1 SHAFT

31200728 G10-55A,G12-55A 105



SECTION 3 - ATTACHMENTS

106

ITEM PART NUMBER QTY DESCRIPTION REV
101 70022959 1 WASHER
102 70022989 1 RETAINING RING
103 70022964 1 CAPSCREW, M12X55
104 70022981 1 IHR BRACKET
105 70022968 1 HOSE CLAMP BAR
106 70023011 1 IHR BRACKET
107 70022983 1 TERMINATION BRACKET
108 70023000 2 BULKHEAD UNION AND LOCKNUT
109 70022996 3 CAPSCREW, M10X16 LG
110 70022963 2 HOSE ASSY, (not shown)
K1 70023925 1 DECAL KIT, (includes items 1 thru 6)
K2 70023005 1 SEAL KIT, MAIN LIFT CYLINDER, (includes items 8, 9, 13, 14, 16,
17, 19, 21, 23, 24 & 25)
K3 70023006 1 CHECK VALVE KIT, (includes items 18, 19, 20, 21 & 23)
K4 70023007 1 SHIM KIT
K5 70023015 1 MAST COMMON PARTS KIT, (includes items 27 thru 42)
K6 8035831 1 SEAL KIT, TILT CYLINDER
K7 70023013 1 IHR COMMON PARTS KIT, (includes items 93 thru 109)
K8 70022986 1 IHR KIT, (includes items 93 thru 110)
G10-55A,G12-55A 31200728



SECTION 4 - ENGINE AND ATTACHING PARTS

SECTION 4 - ENGINE AND ATTACHING PARTS

31200728 G10-55A,G12-55A 107



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-1. ENGINE INSTALLATION

31200728

G10-55A,G12-55A

108



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-1. ENGINE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001130098 Ref ENGINE INSTALLATION, (if equipped for ULS), (not available to (@)
order, see items 1 thru 44 for service)
1001136090 Ref ENGINE INSTALLATION, (if equipped for LS), (not available to H
order, see items 1 thru 44 for service)
1 Ref HEX HD CAPSCREW, 1/4-20X3/4, GR5, (See ELECTRICAL
SECTION for Breakdown)
2 0641520 1 HEX HD CAPSCREW, 5/16-18X2-1/2, GR5, (not shown)
4 0682036 4 HEX HD CAPSCREW, 5/8-11X4-1/2, GR8
5 0700812 4 HEX HD CAPSCREW, M8X25, GR8.8, (if equipped for ULS)
5 0760810 4 HEX HD CAPSCREW, M8X20, (if equipped for LS)
6 0701027 4 HEX HD CAPSCREW, M10X100, GR8.8
7 0701215 4 HEX HD CAPSCREW, M12X35, GR8.8
8 0701216 6 HEX HD CAPSCREW, M12X40, GR8.8
9 0701617 6 HEX HD CAPSCREW, M16X45, GR8.8
10 0761214 3 HEX HD CAPSCREW, 12X30mm, GR8.8, (if equipped for ULS)
12 3575947 1 FAN HUB PLATE
15 8307107 4 WASHER
17 4812100 6 WASHER, 12mm
18 4812300 6 WASHER, 16mm
19 4831900 4 SPRING LOCKWASHER, 8mm, (if equipped for ULS)
19 88551009 4 LOCKWASHER, 1/4, (if equipped for LS)
20 4832100 7 SPRING LOCKWASHER, 12mm, (if equipped for ULS)
20 4832100 4 SPRING LOCKWASHER, 12mm, (if equipped for LS)
21 7300435 4 WASHER
22 3272001 4 HEX LOCKNUT, 5/8-11, GR8
26 8750024 1 CLAMP SET, 1.18, (not shown)
27 8750025 1 COVER PLATE, (not shown)
31 Ref TRANSMISSION, (See DRIVE TRAIN SECTION for Breakdown)
33 1001136919 1 FUEL FILTER MOUNT PLATE, (if equipped for ULS)
34 1001121309 4 MOUNT
35 1001121883 1 BRACKET
36 1001137239 1 BRACKET
37 1001122234 1 FAN
38 Ref SUPPORT CLAMP, (See FUEL TANK AND LINES for Breakdown
for Breakdown)
39 Ref ENGINE, (See ENGINE for Breakdown)
41 1001131022 1 BRACKET
43 1001139038 1 FILTER BRACKET
44 Ref TIE WRAP, (not shown), (See FUEL TANK AND LINES for
Breakdown)
101 Ref ENGINE POD, (See FRAME AND ATTACHING PARTS SECTION
for Breakdown)

31200728 G10-55A,G12-55A 109



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-2. ENGINE

IF EQUIPPED FOR ULS

/4

110 G10-55A,G12-55A 31200728



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-2. ENGINE

ITEM PART NUMBER QTY DESCRIPTION REV
1001128428 1 ENGINE, 130HP, (if equipped for ULS), (includes all items) (Prior to E
SN 0160067381, Excluding 0160047286)
1001182934 1 ENGINE, 130HP, (if equipped for ULS), (includes all items) (SN A
0160067381 to Present, Including 0160047286)
70024309 1 FAN BELT
70024310 1 ALTERNATOR
70024311 1 STARTER
70020358 1 OIL FILTER ELEMENT
70020350 1 DIPSTICK
70020351 1 DIPSTICK TUBE
70024312 1 OIL FILL CAP
70024313 1 THERMOSTAT
70024314 1 FUEL FILTER ELEMENT, (primary)
70024315 1 FUEL FILTER ELEMENT, (secondary)
70021803 1 OIL PAN PLUG
70024284 1 CRANKCASE VENT FILTER ELEMENT
1001150521 1 FILTER KIT, 250 HOUR, (if equipped for ULS), (includes all items) A
70020358 1 ENGINE OIL FILTER
70024314 1 PRIMARY FUEL FILTER
70024315 1 SECONDARY FUEL FILTER
70024175 1 PRIMARY AIR FILTER ELEMENT
70024176 1 SECONDARY AIR FILTER ELEMENT
1001150522 1 FILTER KIT, 1000 HOUR, (if equipped for ULS), (includes all items) A
70020358 1 ENGINE OIL FILTER
70024314 1 PRIMARY FUEL FILTER
70024315 1 SECONDARY FUEL FILTER
70024175 1 PRIMARY AIR FILTER ELEMENT
70024176 1 SECONDARY AIR FILTER ELEMENT
70024152 1 HYDRAULIC RETURN FILTER
1340021 1 HYDRAULIC BREATHER
70024284 1 CRANKCASE VENT FILTER ELEMENT
1319726 1 TRANSMISSION FILTER

31200728 G10-55A,G12-55A 111



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-3. ENGINE

IF EQUIPPED FOR LS

AN :
= ..

112 G10-55A,G12-55A 31200728



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-3. ENGINE

ITEM PART NUMBER QTY DESCRIPTION REV
1001136077 1 ENGINE, 130HP, (if equipped for LS), (includes all items) B
70024309 1 FAN BELT
70029919 1 FAN SPACER
70024310 1 ALTERNATOR
70024311 1 STARTER
70020358 1 OIL FILTER ELEMENT
70020350 1 DIPSTICK
70020351 1 DIPSTICK TUBE
70024312 1 OIL FILL CAP
70024313 1 THERMOSTAT
70020348 1 FUEL FILTER ELEMENT, (primary)
1001150519 1 FILTER KIT, 250 HOUR, (if equipped for LS), (includes all items) A
70020358 1 ENGINE OIL FILTER
70020348 1 SECONDARY FUEL FILTER
70024156 1 PRIMARY FUEL FILTER
70023878 1 PRIMARY AIR FILTER ELEMENT
70023879 1 SECONDARY AIR FILTER ELEMENT
1001150520 1 FILTER KIT, 1000 HOUR, (if equipped for LS), (includes all items) A
70020358 1 ENGINE OIL FILTER
70020348 1 SECONDARY FUEL FILTER
70024156 1 PRIMARY FUEL FILTER
70023878 1 PRIMARY AIR FILTER ELEMENT
70023879 1 SECONDARY AIR FILTER ELEMENT
70024152 1 HYDRAULIC RETURN FILTER
1340021 1 HYDRAULIC BREATHER
1319726 1 TRANSMISSION FILTER

31200728 G10-55A,G12-55A 113



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-4. FUEL TANK AND LINES

=
1|
Y/
W
|
&

’:’,f,'l-" IF EQUIPPED FOR ULS

IF EQUIPPED FOR LS

PAP25661

114 G10-55A,G12-55A 31200728



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-4. FUEL TANK AND LINES

ITEM PART NUMBER QTY DESCRIPTION REV
10 1001130780 1 FUEL TANK, (includes items 101 thru 111) C
20 1001150364 3 FUEL TANK HOLD DOWN BRACKET
39 0641608 3 HEX HD CAPSCREW, 3/8-16X1, GR5
44 4711600 3 WASHER, 3/8
101 1671313 1 FUEL SENDER COVER
102 1001134413 1 FUEL TANK
103 4923452 1 FUEL SENDER HARNESS
105 1001148837 1 FUEL LEVEL SENDER
106 1001130776 2 FITTING, HOSE BARB
107 0100093 AR LOCTITE 30512
108 1001148847 3 ADAPTER
109 4811600 3 WASHER, 5mm
110 0731003 2 HEX HD CAPSCREW, 10 X0.50
111 1001149344 3 HEX NUT
201 1001093641 1 FUEL CAP, NON LOCKING
201 1001102657 1 FUEL CAP, LOCKING, (includes items 301 thru 303) A
301 0100093 AR LOCTITE 30512
302 1001001422 1 FILLER NECK TANK ADAPTER
303 1001080707 1 LOCKING FUEL CAP
403 0641709 2 HEX HD CAPSCREW, 7/16-14X1-1/8, (if equipped for ULS)

414 4711700 2 WASHER, 7/16, (if equipped for ULS)

416 4761700 2 LOCKWASHER, 7/16, (if equipped for ULS)

425 1001136975 8 FUEL HOSE CLAMP, (if equipped for ULS)

425 1001136975 7 FUEL HOSE CLAMP, (if equipped for LS)

428 1001102931 2 BANJO BOLT, M14, (if equipped for ULS)

428 1001105643 2 BANJO BOLT, (if equipped for LS)

429 1001102933 4 COPPER RING SEAL, (if equipped for ULS)

429 1001105639 2 COPPER CRUSH WASHER, (if equipped for LS)

430 1001113511 2 BANJO MECHANICAL ADAPTER, (if equipped for ULS)

430 1001105638 2 BANJO MECHANICAL ADAPTER, (if equipped for LS)

438 91143122 1 SUPPORT CLAMP, (if equipped for ULS)

442 1001141400 345in |FUEL HOSE, (if equipped for ULS)

442 1001141400 292 in |FUEL HOSE, (if equipped for LS)

444 4240018 9 Tie Strap

537 1001138226 1 FUEL HOSE, (if equipped for LS)

1001136655 Ref FUEL FILTER INSTALLATION, (if equipped for LS), (not available B

to order, see items 601 thru 603 for service)

601 2220218 2 ADAPTER, CONNECTOR

602 8430034 2 ADAPTER, 90

603 1001133534 1 FUEL FILTER

733 Ref FUEL RADIATOR, (See RADIATOR INSTALLATION for
Breakdown)

801 0811612 2 SCREW, 3/8-16X1-1/2, (if equipped for LS)

31200728 G10-55A,G12-55A 115



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-5. RADIATOR INSTALLATION

IFEQUIPPED_ | |
FORLS '°

b \A J 13 )r}/ ,;‘ 113 ,“ . ' | . )
/" 203A bk @ »;g e = i\ H
X B i | | !

|36

116 G10-55A,G12-55A 31200728



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-5. RADIATOR INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001130057 Ref RADIATOR ASSY, (if equipped for ULS), (not available to order, see |
items 1 thru 41 for service)
1001137579 Ref RADIATOR INSTALLATION, (if equipped for LS), (not available to E
order, see items 1 thru 4 & 6 thru 41 for service)
1 1001130286 Ref COOLER INSTALLATION, (not available to order, see items 101 J
thru 139 for service)
2 1001128945 1 COOLANT TANK BRACKET
3 1001128144 1 COOLANT TANK
4 88261026 4 BUTTON HD CAPSCREW, 0.375-16X0.625
5 1001121955 1 COOLANT LEVEL SENSOR, (if equipped for ULS)
6 1001128341 1 PRESSURE PLUG CAP
7 0811606 2 SCREW, 3/8-16X3/4
8 3900316 1 BUTTON HD SCREW, 3/8-16X1.00, (if equipped for ULS)
8 8310494 1 SCREW, 3/8-16X1.25, (if equipped for LS)
10 2180467 2 BARB FITTING
11 1001136887 1 RADIATOR INLET HOSE
12 8405104 2 GEAR CLAMP
13 1001130370 1 LOWER RADIATOR HOSE ASSY, (includes items 201 thru 203) B
14 1001114495 2 CHARGE AIR COOLER HOSE, (if equipped for ULS)
14 1001099251 1 CHARGE AIR COOLER HOSE, (if equipped for LS)
14 1001114495 1 CHARGE AIR COOLER HOSE, (if equipped for LS)
15 1001127153 1 PIPE, (if equipped for ULS)
15 1001146568 1 PIPE, (if equipped for LS)
16 8405212 7 T-BOLT CLAMP
17 1001138348 1 REDUCER HOSE
18 1001136940 1 OUTLET PIPE, (if equipped for ULS)
18 1001146569 1 OUTLET PIPE, (if equipped for LS)
19 8405306 1 T-BOLT CLAMP, (if equipped for ULS)
19 8405305 1 T-BOLT CLAMP, (if equipped for LS)
20 0811608 4 SCREW, 3/8-16X1
21 8278020 1 RUBBER ISOLATOR MOUNT
22 1001121050 1 COOLER ISOLATOR MOUNT PLATE
23 0811616 1 SCREW, 3/8-16X2
24 7057141 1 FLAT WASHER
25 3300492 1 NYLON INSERT LOCKING NUT
26 0811510 2 SCREW, 5/16-18X1-1/4
27 1001121506 1 RADIATOR VENT HOSE
28 8410013 4 GEAR CLAMP
29 1001130312 1 ENGINE VENT HOSE, (if equipped for ULS)
29 1001138490 1 ENGINE VENT HOSE, (if equipped for LS)
30 8405201 2 GEAR CLAMP
31 1001130378 1 SURGE TANK RETURN HOSE
32 8406303 1 HOSE CLAMP, 1-3/16
33 0791508 2 SCREW, 5/16-18x1
34 8405102 2 GEAR CLAMP
35 1001122338 1 FAN GUARD GRILL
36 1001080998 1 EXPANSION TANK HOSE
37 1001144802 1 HOSE CLAMP
38 8530025 1 FITTING PLUG, (if equipped for LS)
40 1001125246 1 CHARGE AIR COOLER COLD SIDE HOSE

31200728 G10-55A,G12-55A 117



SECTION 4 - ENGINE AND ATTACHING PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
41 0791506 1 SCREW, 5/16-18 X 3/4 LG
101 1001134453 2 COOLER SUPPORT
102 1001114803 2 ISOLATOR MOUNT
103 1001129855 1 RADIATOR
104 4740274 4 SPECIAL WASHER
105 88521208 2 LOCKNUT, 1/2-13
106 3300246 2 STEEL PUSH NUT
108 1001118092 1 FOAM GASKET SEAL
109 4711600 5 WASHER, 3/8
110 0641607 3 HEX HD CAPSCREW, 3/8-16X7/8, GR5
111 1001121404 2 SHROUD MOUNTING BRACKET
112 1001122566 1 FAN SHROUD
113 0791508 2 SCREW, 5/16-18x1
114 0811606 2 SCREW, 3/8-16X3/4
115 2220767 1 STRAIGHT FITTING
116 2170516 1 ADAPTER, BRANCH TEE, (includes o-ring)
118 2172416 1 ADAPTER, CONNECTOR, (includes o-ring)
119 1001159129 1 CHECK VALVE
120 2170716 1 ADAPTER, RUN TEE, (includes o-ring)
121 2131616 2 ADAPTER, 90, (includes o-ring)
122 90206194 AR TRIM
123 1001130046 1 AIR DAM PLATE
124 0791504 5 WHIZ-LOCK SCREW, 5/16-18X1/2
125 1001130079 1 FOAM GASKET SEAL
126 2170212 2 ADAPTER, 90, (long), (includes o-ring)
127 1001133877 5 TRIM-LOK SEAL
128 1001121962 1 FOAM GASKET SEAL
129 0641605 2 HEX HD CAPSCREW, 3/8-16X5/8, GR5
130 77143006 4 HEX NUT, 0.312-18
131 1001134456 1 FUEL COOLER MOUNT
132 1001134458 1 DRIP SHIELD PLATE
133 1001134516 1 FUEL RADIATOR
134 1001138258 1 AIR DAM PLATE, RIGHT
135 1001138313 1 AIR DAM WELD PLATE
136 1001120639 AR BULB SEAL
137 1001147450 1 FOAM GASKET SEAL
138 1001149227 3 SCREW, 5/16-18X1
139 1001149756 1 FOAM GASKET SEAL
201 1001121514 1 BRANCH PIPE
202 1001121873 1 WATER INLET HOSE
203 1001121874 1 RADIATOR OUTLET HOSE
118 G10-55A,G12-55A 31200728






SECTION 4 - ENGINE AND ATTACHING PARTS

120

FIGURE 4-6. AIR CLEANER INSTALLATION

IF EQUIPPED FOR ULS

G10-55A,G12-55A

PAP25571

31200728



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-6. AIR CLEANER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001128739 Ref AIR CLEANER INSTALLATION, (if equipped for ULS), (not B
available to order, see items 1 thru 14 for service)
1 1001128746 1 AIR CLEANER SUPPORT BRACKET
2 1001128745 1 AIR CLEANER FILTER, (includes items 101 thru 105) C
3 09523572 1 ELBOW, 90
4 91563079 1 AIR INTAKE TUBE
5 4811702 4 WASHER, 6mm, (hand torque to 1-2 Ib-ft/1.35-2.7 Nm)
6 0760612 4 HEX HD CAPSCREW, M6X25, GR8.8
8 0641606 4 HEX HD CAPSCREW, 3/8-16X3/4, GRS5, (torque to 30 Ib-ft/41 Nm)
9 77383790 2 HEAVY DUTY BAND CLAMP
10 1001121869 1 AIR INTAKE BRACKET
11 4711600 4 WASHER, 3/8
12 80933367 1 HEAVY DUTY BAND CLAMP
13 91563129 1 RESTRICTION INDICATOR
14 0811606 3 SCREW, 3/8-16X3/4, (torque to 30 Ib-ft/41 Nm)
101 70024175 1 PRIMARY FILTER
102 70024176 1 SECONDARY FILTER
103 70024318 1 COVER
104 70024270 1 VACUATOR VALVE
105 70024271 1 PRE-CLEANER
106 70024841 1 MASS AIR FLOW SENSOR
240 1001130675 1 AIR INTAKE HOSE

31200728 G10-55A,G12-55A 121



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-7. AIR CLEANER INSTALLATION

IF EQUIPPED FOR LS

PAP25560

122

G10-55A,G12-55A

31200728



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-7. AIR CLEANER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001137031 Ref AIR CLEANER INSTALLATION, (if equipped for LS), (not available B
to order, see items 1 thru 7 for service)
1 0811606 4 SCREW, 3/8-16X3/4, (torque to 30 Ib-ft/41 Nm)
2 1320037 2 HOSE CLAMP
3 80933367 1 HEAVY DUTY BAND CLAMP
4 91563163 1 AIR INTAKE BRACKET
5 1001136984 1 AIR CLEANER FILTER
6 1001138049 1 AIR INTAKE PIPE
7 1001138561 1 AIR CLEANER SUPPORT BRACKET
101 1001130443 1 AIR CLEANER CLAMP
102 1001137042 1 AIR CLEANER RAIN CAP
103 1001137044 1 RESTRICTION INDICATOR
104 1001137045 1 AIR INTAKE ELBOW
105 1001137930 1 AIR CLEANER FILTER, (includes items 301 & 302) A
236 1001138033 1 AIR INTAKE HOSE
301 70023878 1 MAIN FILTER ELEMENT
302 70023879 1 SECONDARY FILTER ELEMENT

31200728 G10-55A,G12-55A 123



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-8. EXHAUST INSTALLATION

IF EQUIPPED FOR ULS

106

PAP33020

124 G10-55A,G12-55A 31200728



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-8. EXHAUST INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001129741 Ref EXHAUST INSTALLATION, (if equipped for ULS), (not available to B
order, see items 1 thru 8 for service)
1 1001130943 1 ENGINE POD EXHAUST PIPE
2 1001130906 1 EXHAUST TAIL PIPE
3 1001129785 1 EXHAUST MOUNT BRACKET
4 1001129787 2 EXHAUST CLAMP SADDLE MOUNT
5 24921332 2 EXHAUST CLAMP, 3 IN
6 4711600 4 WASHER, 3/8
7 0641610 2 HEX HD CAPSCREW, 3/8-16X1-1/4, GR5
8 0641638 2 HEX HD CAPSCREW, 3/8-16X5-1/2, GR5
1001130139 Ref ENGINE POD EXHAUST INSTALLATION, (not available to order, C
see items 101 thru 108 for service)
101 1001128363 1 MOUNT BRACKET
102 1001128364 1 PIPE MOUNT BRACKET
103 24921332 3 EXHAUST CLAMP, 3 IN
104 1001128714 1 MUFFLER
105 1001128901 1 DOC CLAMP STRAP
106 1001128602 1 EXHAUST FLEX PIPE
107 0641507 4 HEX HD CAPSCREW, 5/16-18X7/8, GR5
108 4891500 4 WASHER, 5/16

31200728 G10-55A,G12-55A 125



SECTION 4 - ENGINE AND ATTACHING PARTS

126

FIGURE 4-9. EXHAUST INSTALLATION

IF EQUIPPED FOR LS

G10-55A,G12-55A

104 { =3
4) 101
@)
&5 105
=
=
=
= 101
| ‘C)
103 : -
106 .
1 ) A 103
7 ; ‘
St . PINE) = N
A Q“ ‘t\\._ i~ ;
NP 3 G
< 4 (3 X
?\' i 1109
. <9 4097102 108
5 Y 108

PAP25791

31200728



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-9. EXHAUST INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001145050 Ref EXHAUST INSTALLATION, (if equipped for LS), (includes all items) C
1 8275247 1 MUFFLER CLAMP, 3 IN
2 24921332 2 EXHAUST CLAMP, 3 IN
3 91403489 1 TAIL PIPE
4 1001145049 1 EXHAUST PIPE
5 0641610 2 HEX HD CAPSCREW, 3/8-16X1.25, GR5
6 0641638 2 HEX HD CAPSCREW, 3/8-16X5-1/2, GR5
7 4711600 4 WASHER, 3/8
8 1001129787 2 EXHAUST CLAMP SADDLE MOUNT
9 1001129785 1 EXHAUST MOUNT BRACKET
10 91163035 1 MUFFLER, 3 IN
1001138136 Ref ENGINE POD EXHAUST INSTALLATION, (not available to order, B
see items 101 thru 109 for service)
101 91403601 2 PIPE CLAMP
102 1001128364 1 PIPE MOUNT BRACKET
103 24921332 2 EXHAUST CLAMP, 3 IN
104 1001138131 1 FLANGED EXHAUST OUTLET PIPE
105 1001138132 1 FLEX TUBE
106 1001145048 1 EXHAUST PIPE
107 1001138137 1 EXHAUST PIPE BRACKET ASSY
108 0641507 4 HEX HD CAPSCREW, 5/16-18X7/8, GR5
109 4891500 4 WASHER, 5/16

31200728 G10-55A,G12-55A 127






SECTION 5 - DRIVE TRAIN

SECTION 5 - DRIVE TRAIN

31200728 G10-55A,G12-55A 129



SECTION 5 - DRIVE TRAIN
FIGURE 5-1. DRIVETRAIN COMPONENTS (Prior to SN 0160054609)

PAP25840

130 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN
FIGURE 5-1. DRIVETRAIN COMPONENTS (Prior to SN 0160054609)

ITEM PART NUMBER QTY DESCRIPTION REV
1001129459 Ref DRIVETRAIN INSTALLATION, (not available to order, see items 1 D
thru 26 for service)
1 1001097803 Ref FRONT AXLE ASSY, (not available to order, see items 105 thru H
111 & item 115 for service)
2 1001097804 Ref REAR AXLE ASSY, (not available to order, see items 301, 306 F
thru 311 & item 315 for service)
3 7139914 1 FRONT DRIVE SHAFT, (includes item 501) C
4 91563209 1 REAR DRIVE SHAFT, (includes item 601) B
5 7150580 1 REAR DRIVE SHAFT ASSY, (includes items 701 thru 704) C
6 Ref FRAME LEVEL CYLINDER AND HARDWARE, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)
7 Ref STABILIZER CYLINDER AND HARDWARE, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)
9 0641716 2 HEX HD CAPSCREW, 7/16-14X2, GRS, (torque to 50 |b-ft/68 Nm)
11 0682444 16 HEX HD CAPSCREW, 7/8-9X5-1/2, GRS, (torque to 530-565 Ib-
ft/718.5-766 Nm)
13 3311705 2 HEX LOCKNUT, 7/16-14
15 4711700 4 WASHER, 7/16
16 4892400 16 WASHER, 7/8
18 Ref GREASE FITTING, 1/8, (not shown), (See FRAME AND
ATTACHING PARTS SECTION for Breakdown)
19 91403193 40 LUG NUT, M22X1.5, (torque to 474.5-542.3 Nm/350-400 Ib-ft)
24 Ref SPLIT CONDUIT, (not shown), (See FRAME AND ATTACHING
PARTS SECTION for Breakdown)
25 Ref TRIM-LOK, (not shown), (See FRAME AND ATTACHING PARTS
SECTION for Breakdown)
26 8880218-OM 5 STRAP KIT, (includes items 1001 & 1002), (not shown)
105 4892400 1 WASHER, 7/8
106 77101143 2 HEX HD CAPSCREW, (torque to 290-340 Ib-t/393.1-460.9 Nm)
107 80333162 4 HEX HD CAPSCREW, M20X65mm, (torque to 545-595 Ib-ft/738.9-
806.7 Nm)
108 88671001 1 GREASE FITTING, 1/8
109 90027475 2 WASHER
110 91511105 1 RETAINER PLATE
111 Ref FRONT AXLE, (See FRONT AXLE for Breakdown)
115 1001097992 1 BRACKET ASSY, (includes item 201) (SN 0160054609 through B
0160063539)
115 1001099602 1 BRACKET ASSY, (includes item 201) (SN 0160063540 to Present) C
201 8065640 1 SELF ALIGN BEARING
301 77101143 2 HEX HD CAPSCREW, (torque to 290-340 Ib-ft/393.1-460.9 Nm)
306 77383118 4 HARDENED WASHER, 7/8
307 80333162 4 HEX HD CAPSCREW, M20X65mm, (torque to 545-595 |b-ft/738.9-
806.7 Nm)
308 88671001 1 GREASE FITTING, 1/8
309 90027475 2 WASHER
310 91511105 1 RETAINER PLATE
311 Ref REAR AXLE, (See REAR AXLE for Breakdown)
315 1001097992 1 BRACKET ASSY, (includes item 401) A
401 8065640 1 SELF ALIGN BEARING
501 91474035 2 UNIVERSAL JOINT KIT
601 7026911 1 UNIVERSAL JOINT KIT
701 8036433 2 CROSS AND BEARING KIT
31200728 G10-55A,G12-55A 131



SECTION 5 - DRIVE TRAIN

132

ITEM PART NUMBER QTY DESCRIPTION REV
702 8035779 1 DUST CAP KIT
703 N.S.S. 1 SLIP JOINT
704 N.S.S. 1 YOKE SHAFT
801 Ref TIRE AND WHEEL ASSY, (See WHEEL ASSEMBLY for

Breakdown)
901 14403364 AR LOCTITE 242
951 Ref TRANSMISSION, (See TRANSMISSION for Breakdown)
1001 N.S.S. 10 STRAP
1002 N.S.S. 20 STRAP BOLT, 0.37-24X0.75, GR9

G10-55A,G12-55A 31200728






SECTION 5 - DRIVE TRAIN
FIGURE 5-2. DRIVETRAIN COMPONENTS (SN 0160054609 to Present)

134 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-2. DRIVETRAIN COMPONENTS (SN 0160054609 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
1001148529 Ref DRIVETRAIN INSTALLATION, (not available to order, see items 1 C
thru 24 for service)
1 0641716 2 HEX HD CAPSCREW, 7/16-14X2, GR8
3 0682444 16 HEX HD CAPSCREW, 7/8-9X5-1/2, GRS, (torque to 530-565 Ib-
ft/718.5-766 Nm)
4 Ref FRAME LEVEL CYLINDER AND HARDWARE, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)
5 3311705 2 HEX LOCKNUT, 7/16-14
6 Ref STABILIZER CYLINDER AND HARDWARE, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)
7 4711700 4 WASHER, 7/16
8 4892400 16 WASHER, 7/8
9 7139914 1 FRONT DRIVE SHAFT, (includes item 501)
10 7150580 1 REAR DRIVE SHAFT ASSY, (includes items 701 thru 704)
11 8065640 2 SELF ALIGN BEARING
15 88671001 2 LUBE FITTING, STRAIGHT, 1/8
16 91403193 40 LUG NUT, M22X1.5, (torque to 474.5-542.3 Nm/350-400 Ib-ft)
17 8880218-OM 5 STRAP KIT, (includes items 1001 & 1002), (not shown)
18 1001097803 1 FRONT AXLE ASSY, (not available to order, see items 105 thru E
115 for service)
19 1001143724 1 REAR DRIVE SHAFT, (includes item 601)
20 1001146680 1 REAR AXLE ASSY, (not available to order, see items 301, 308 C
thru 315 for service)
23 Ref SPLIT CONDUIT, (not shown), (See FRAME AND ATTACHING
PARTS SECTION for Breakdown)
24 Ref TRIM-LOK, (not shown), (See FRAME AND ATTACHING PARTS
SECTION for Breakdown)
105 77383118 4 HARDENED WASHER, 7/8
106 77101143 4 HEX HD CAPSCREW, (torque to 290-340 Ib-t/393.1-460.9 Nm)
107 80333162 4 HEX HD CAPSCREW, M20X65mm, (torque to 545-595 |b-ft/738.9-
806.7 Nm)
108 88671001 1 GREASE FITTING, 1/8
109 90027475 2 WASHER
110 91511105 1 RETAINER PLATE
111 Ref FRONT AXLE, (See FRONT AXLE for Breakdown)
115 1001097992 1 BRACKET ASSY, (includes item 201)
201 8065640 SELF ALIGN BEARING
301 77101143 4 HEX HD CAPSCREW, (torque to 545-595 Ib-t/393.1-460.9 Nm)
306 77383118 4 HARDENED WASHER, 7/8
307 80333162 4 HEX HD CAPSCREW, M20X65mm, (torque to 545-595 |b-ft/738.9-
806.7 Nm)
308 88671001 1 GREASE FITTING, 1/8
309 90027475 7 WASHER
310 91511105 2 RETAINER PLATE
311 Ref REAR AXLE, (See REAR AXLE for Breakdown)
315 1001142892 1 BRACKET ASSY, (includes item 401)
401 8065640 1 SELF ALIGN BEARING
501 91474035 2 UNIVERSAL JOINT KIT
601 Ref UNIVERSAL JOINT KIT
701 8036433 2 CROSS AND BEARING KIT
702 8035779 1 DUST CAP KIT
703 N.S.S. 1 SLIP JOINT

31200728 G10-55A,G12-55A 135



SECTION 5 - DRIVE TRAIN

136

ITEM PART NUMBER QTY DESCRIPTION REV
704 N.S.S. 1 YOKE SHAFT
801 Ref TIRE AND WHEEL ASSY, (See WHEEL ASSEMBLY for
Breakdown)
901 14403364 AR LOCTITE 242
951 Ref TRANSMISSION, (See TRANSMISSION for Breakdown)
1001 N.S.S. 10 STRAP
1002 N.S.S. 20 STRAP BOLT, 0.375-24X0.75, GR9

G10-55A,G12-55A

31200728







SECTION 5 - DRIVE TRAIN
FIGURE 5-3. FRONT AXLE

PAL6610

138 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-3. FRONT AXLE

ITEM PART NUMBER QTY DESCRIPTION REV

1001136369 1 FRONT AXLE, (includes all items) (Prior to SN 0160046229, SN D
0160046235 through 0160063539, Excluding 0160045209,
0160045296, 0160045449 and 0160045636)

91563282 1 FRONT AXLE , (includes all items) (SN 0160046229 through E
0160046235, Including 0160045209, 0160045296, 0160045449
and 0160045636)

1 Ref CENTRAL HOUSING AND STEERING, (See FRONT AXLE -
CENTRAL HOUSING AND STEERING for Breakdown)

2 Ref DIFFERENTIAL, (See FRONT AXLE - DIFFERENTIAL for
Breakdown)

3 Ref HUB REDUCTION, (See FRONT AXLE - HUB REDUCTION for
Breakdown)

4 Ref BRAKES, (See FRONT AXLE — BRAKES for Breakdown)

31200728 G10-55A,G12-55A 139



SECTION 5 - DRIVE TRAIN

FIGURE 5-4. FRONT AXLE (SN 0160063540 to Present)

ART_1001179605-D

31200728

G10-55A,G12-55A

140



SECTION 5 - DRIVE TRAIN

FIGURE 5-4. FRONT AXLE (SN 0160063540 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
1001179605 Ref FRONT AXLE D

1 Ref FRONT AXLE, CENTRAL HOUSING, (See FRONT AXLE,
CENTRAL HOUSING for Breakdown)

2 Ref FRONT AXLE, DIFFERENTIAL, (See FRONT AXLE,
DIFFERENTIAL for Breakdown)

3 Ref FRONT AXLE, HUB REDUCTION, (See FRONT AXLE, HUB
REDUCTION for Breakdown

4 Ref FRONT AXLE, BRAKES, (See FRONT AXLE, BRAKES for
Breakdown)

5 Ref FRONT AXLE, STEERING, (See FRONT AXLE, STEERING for
Breakdown)

6 Ref FRONT AXLE, TRUNION, (See FRONT AXLE, TRUNION for
Breakdown)

31200728 G10-55A,G12-55A 141



SECTION 5 - DRIVE TRAIN

FIGURE 5-5. FRONT AXLE - CENTRAL HOUSING AND STEERING (Prior to SN 0160046229, SN
0160046235 through 0160063539, Excluding 0160045209, 0160045296, 0160045449 and 0160045636)

'I;J
& / @’\ 202 2057,
.. / L ! I\(‘?;' P acd Q7
201 >
- a, 204 207
5 f/* =
Al ;9
203 (7N
(" 202

:'N
{ =
201
@101
o3 ) o
104, —————108 %
|t i
105 K1 PAL6620

142 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-5. FRONT AXLE - CENTRAL HOUSING AND STEERING (Prior to SN 0160046229, SN
0160046235 through 0160063539, Excluding 0160045209, 0160045296, 0160045449 and 0160045636)

ITEM PART NUMBER QTY DESCRIPTION REV
1 70024203 2 INTERMEDIATE COVER (Prior to Axle SN SITA703955)
1 70024670 2 COVER, INTERMEDIATE (Axle SN SITA703955 to Present)
2 7026487 4 O-RING
3 70023258 1 HOUSING
4 80204005 1 CIRCLIP
5 91514098 1 PLUG
6 70021177 1 PLUG
7 80204012 1 PLUG
8 91474512 1 VENT
9 80204144 4 BOLT
12 91514087 1 PLUG
101 7029290 4 BUSHING
102 91514090 2 BUSHING
103 7029291 2 SUPPORT
104 91514099 2 GREASE FITTING
105 80204117 2 PLUG
106 7029303 2 SUPPORT ASSY, (includes items 101 thru 105) A
107 7029304 2 O-RING
108 7029305 2 O-RING
201 70021614 2 TIE-ROD
201 70022773 2 NUT
202 80204143 2 O-RING
203 80204144 5 BOLT
204 7026490 1 STEERING CYLINDER
205 7029306 3 BOLT
207 7029307 1 PLUG
K1 7029127 1 STEERING CYLINDER SEAL KIT

31200728 G10-55A,G12-55A 143



SECTION 5 - DRIVE TRAIN

FIGURE 5-6. FRONT AXLE - CENTRAL HOUSING AND STEERING (SN 0160046229 through
0160046235, Including 0160045209, 0160045296, 0160045449 and 0160045636)

144 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-6. FRONT AXLE - CENTRAL HOUSING AND STEERING (SN 0160046229 through
0160046235, Including 0160045209, 0160045296, 0160045449 and 0160045636)

ITEM PART NUMBER QTY DESCRIPTION REV
1 80204016 2 PLUG F
2 7026487 4 O-RING
3 80204144 4 CYLINDER BOLT
4 7026486 2 INTERMEDIATE COVER
5 80204012 3 PLUG
6 7029302 1 HOUSING
7 91474512 1 VENT
8 80204005 1 CIRCLIP
9 91514098 1 PLUG
10 80204007 3 MAGNETIC PLUG
11 7029303 2 SUPPORT ASSY, (includes items 12 thru 16)
12 7029291 2 SUPPORT
13 91514090 2 THRUST BUSHING
14 7029290 4 REDUCTION BUSHING
15 91514099 2 GREASE FITTING
16 80204117 2 PLUG
17 7029304 2 O-RING
18 7029305 2 DUST EXCLUDER
21 7029293 2 ARTICULATED TIE ROD
21 70022773 2 TIE ROD NUT, M27X1.5
22 80204143 2 O-RING
23 80204144 5 CYLINDER BOLT
24 7026490 1 CYLINDER
24 7029127 1 SEAL KIT
25 7029306 3 BOLT
26 7029307 1 PLUG
27 91514188 1 PLUG

31200728

G10-55A,G12-55A

145



SECTION 5 - DRIVE TRAIN
FIGURE 5-7. FRONT AXLE - CENTRAL HOUSING (SN 0160063540 to Present)

ART_1001179605_1-D

146 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-7. FRONT AXLE - CENTRAL HOUSING (SN 0160063540 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
1 70024670 2 COVER, INTERMEDIATE
2 7026487 4 O-RING
3 70023258 1 HOUSING
4 80204005 1 CIRCLIP
5 91514098 1 PLUG
6 70021177 1 PLUG
7 80204012 1 PLUG
8 80204014 1 VENT
9 80204144 4 BOLT, CYLINDER
10 91514087 1 PLUG

31200728 G10-55A,G12-55A 147



SECTION 5 - DRIVE TRAIN
FIGURE 5-8. FRONT AXLE - DIFFERENTIAL

148 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-8. FRONT AXLE - DIFFERENTIAL

ITEM PART NUMBER QTY DESCRIPTION REV
1 7026491 2 RING NUT (Prior to Axle SN SITA703955)
1 91514133 2 NUT, RING (Axle SN SITA703955 to Present)
2 7026492 4 BOLT (Prior to Axle SN SITA703955)
2 91514134 2 BOLT (Axle SN SITA703955 to Present)
3 70022142 2 LOCKING PLATE (Prior to Axle SN SITA703955)
4 80204033 2 ROLLER BEARING
5 91514123 20 BOLT
6 70024204 1 DIFFERENTIAL CARRIER
7 7026495 1 BEVEL GEAR SET
12 91514141 2 DIFFERENTIAL SIDE GEAR (Prior to Axle SN RITA729658)
12 70025856 2 GEAR, DIFFERENTIAL SIDE (Axle SN RITA729658 to Present)
13 70023491 4 FRICTION WASHER
14 80204025 4 DIFFERENTIAL PINION (Prior to Axle SN RITA729658)
14 70025339 4 PINION, DIFFERENTIAL (Axle SN RITA729658 to Present)
15 80204035 1 ROLLER BEARING
16 80204049 AR SHIM
16 80204050 AR SHIM
16 80204051 AR SHIM
16 80204052 AR SHIM
17 70023494 1 SPACER KIT
18 70022140 1 SPACER
19 80204048 1 ROLLER BEARING
20 80204047 1 SEAL
21 91514130 1 COVER PLATE
22 91514131 1 FLANGE
23 10725554 1 O-RING
24 80204043 1 NUT
25 70023490 1 DIFFERENTIAL SHAFT
26 91514143 15 BOLT
28 70023496 2 CLUTCH DISC
K1 70025886 1 DIFFERENTIAL KIT, (includes items 6, 12 thru 14, 25, 26 & 28)

31200728 G10-55A,G12-55A 149



SECTION 5 - DRIVE TRAIN
FIGURE 5-9. FRONT AXLE - DIFFERENTIAL (SN 0160063540 to Present)

ART_1001179605_2-D

150 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-9. FRONT AXLE - DIFFERENTIAL (SN 0160063540 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
11 80204043 1 NUT
12 91514130 1 PLATE, COVER
13 80204048 1 BEARING
14 80204049 1 SHIM
15 80204050 1 SHIM
16 80204051 1 SHIM
17 80204052 1 SHIM
18 7026495 1 GEAR, BEVEL
19 80204035 1 BEARING
20 70023494 1 RING
21 70022140 1 SPACER
22 80204047 1 SEAL
23 91514131 1 FLANGE
24 10725554 1 O-RING
25 80204033 2 BEARING
26 91514133 2 NUT, RING
27 91514134 2 BOLT
28 91514123 20 BOLT
29 70026766 1 ASSEMBLY, DIFFERENTIAL, (See FRONT AXLE DIFFERENTIAL
ASSEMBLY for Breakdown)
31200728 G10-55A,G12-55A 151



SECTION 5 - DRIVE TRAIN

FIGURE 5-10. FRONT AXLE - HUB REDUCTION (Prior to SN 0160046229, SN 0160046235 through
0160063539, Excluding 0160045209, 0160045296, 0160045449 and 0160045636)

K4 = PAL6640

152 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-10. FRONT AXLE - HUB REDUCTION (Prior to SN 0160046229, SN 0160046235 through
0160063539, Excluding 0160045209, 0160045296, 0160045449 and 0160045636)

ITEM PART NUMBER QTY DESCRIPTION REV
1 70024206 2 AXLE CASE (Prior to Axle SN SITA765948)
1 70026073 2 AXLE CASE (Axle SN SITA765948 to Present)
3 70024207 40 BOLT, M16X195
4 7026499 2 BOLT
5 91514082 2 NUT
6 91514123 24 BOLT
7 91514099 4 GREASE FITTING
8 70026063 2 PIN, PIVOT
10 91514113 AR SHIM, 0.006
10 91514114 AR SHIM, 0.008
10 91514115 AR SHIM, 0.019
11 7028716 2 DUST SEAL
12 7029312 2 BUSHING
13 7029313 2 PIVOT PIN KIT, (includes items 7 & 8)
14 91514095 2 BEARING
15 80204071 2 CIRCLIP
16 91514149 2 REDUCTION BUSHING, (includes items 17 thru 20)
17 80204005 2 CIRCLIP
18 91514146 2 BALL BEARING
19 91514147 2 SEAL
20 91514148 2 O-RING
21 70026067 2 DOUBLE UNIVERSAL JOINT SHAFT
22 70025857 2 SEAL
23 91514111 1 THRUST BUSHING
24 70021603 4 STEERING ADJUSTING BOLT
25 80204065 4 NUT
26 N.S.S. 1 LEFT STEERING CASE
27 N.S.S. 1 RIGHT STEERING CASE
28 7029300 2 SEAL
29 80204076 4 TAPER ROLLER BEARING
30 91514174 2 WHEEL HUB
31 80214120 20 WHEEL STUD
33 91514181 2 O-RING
34 91514175 2 CIRCLIP
35 91514180 16 STUD
36 91514179 16 NUT
37 91514178 2 LOCKING PLATE
38 91514177 2 RING GEAR SUPPORT
39 70024147 2 RING GEAR
40 91514184 8 SNAP RING
41 91514185 8 PLANET GEAR
42 91514186 8 BEARING
44 7029317 2 PLANET GEAR CARRIER
46 91514188 4 PLUG
47 91514189 4 BOLT
61 91474513 2 MAGNET PLUG
K1 7029743 2 PLANET GEAR CARRIER KIT, (includes items 40 thru 41 & 44)
K2 7029746 1 LEFT STEERING CASE KIT, (includes items 23 & 26)
K3 7029747 1 RIGHT STEERING CASE KIT, (includes items 23 & 27)

31200728 G10-55A,G12-55A 153



SECTION 5 - DRIVE TRAIN

154

ITEM PART NUMBER QTY DESCRIPTION REV
K4 70024146 2 RING GEAR SUPPORT KIT, (includes items 34, 38 & 39)
G10-55A,G12-55A 31200728






SECTION 5 - DRIVE TRAIN

FIGURE 5-11. FRONT AXLE - HUB REDUCTION (SN 0160046229 through 0160046235, Including
0160045209, 0160045296, 0160045449 and 0160045636)

156 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-11. FRONT AXLE - HUB REDUCTION (SN 0160046229 through 0160046235, Including
0160045209, 0160045296, 0160045449 and 0160045636)

ITEM PART NUMBER QTY DESCRIPTION REV
1 7026496 2 AXLE CASE F
2 91514189 4 COUNTERSUNK BOLT
3 7029309 40 BOLT
4 7026499 2 BOLT
5 91514082 2 NUT
6 91514123 24 BOLT
7 91514099 4 GREASE FITTING
8 7029310 2 PIVOT PIN
9 7029311 4 SPACER
10 91514113 2 SHIM
10 91514114 2 SHIM
10 91514115 2 SHIM
11 7028716 2 DUST SEAL
12 7029312 2 BUSHING
13 7029313 2 PIVOT PIN, (includes items 7 & 8)

14 91514095 2 BEARING

15 80204071 2 CIRCLIP

16 91514149 2 REDUCTION BUSHING, (includes items 17 thru 20)
17 80204005 2 CIRCLIP

18 91514146 2 BALL BEARING

19 91514147 2 SEAL

20 91514148 2 O-RING

21 70026067 2 DOUBLE UNIVERSAL JOINT SHAFT

21 70023829 2 CROSS KIT (includes circlips)

22 7028718 2 SEAL

23 91514111 2 THRUST BUSHING

24 N.S.S. 4 STEERING ADJUST BOLT

25 N.S.S. 4 NUT

26 N.S.S. 2 STEERING CASE, (see Position Kits for replacement)
27 7029300 2 SEAL

28 80204076 4 TAPER ROLLER BEARING

29 91514174 2 WHEEL HUB

30 80214120 20 WHEEL STUD

31 91514181 2 O-RING

32 91514175 2 CIRCLIP

33 91514180 16 STUD

34 91514177 2 RING GEAR SUPPORT

35 91514178 2 LOCKING PLATE

36 91514179 16 NUT

37 91514176 2 RING GEAR

38 91514184 8 CIRCLIP

39 91514185 8 PLANETARY GEAR

40 91514186 8 BEARING

41 7029317 2 PLANETARY GEAR CARRIER

42 91514188 2 PLUG

K1 7029743 1 PLANETARY CARRIER KIT, (includes items 38 thru 41)
K2 7029732 1 RING GEAR SUPPORT, (includes items 32, 34 & 37)
K3 7029746 1 POSITION KIT, (left), (includes one each of items 23 & 26)
K4 7029747 1 POSITION KIT, (right), (includes one each of items 23 & 26)

31200728 G10-55A,G12-55A 157



SECTION 5 - DRIVE TRAIN

158

ITEM PART NUMBER QTY DESCRIPTION REV
K5 7028733 4 STEERING ADJUST BOLT KIT, (includes items 24 & 25)
G10-55A,G12-55A 31200728






SECTION 5 - DRIVE TRAIN
FIGURE 5-12. FRONT AXLE - HUB REDUCTION (SN 0160063540 to Present)

ART_1001179605_3-D

160 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-12. FRONT AXLE - HUB REDUCTION (SN 0160063540 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV

30 70026073 2 AXLE CASE

31 70024207 40 BOLT, M16X195

32 7026499 2 BOLT

33 91514082 2 NUT

34 70025562 24 BOLT

35 91514099 4 FITTING, GREASE

36 70026063 2 PIN, PIVOT, (Includes Item 35)

37 91514113 2 SHIM

38 91514114 2 SHIM

39 91514115 2 SHIM

40 7028716 4 SEAL, DUST

41 7029312 2 BUSHING

42 7029313 2 PIN, PIVOT

43 91514095 2 BEARING

44 80204071 2 CIRCLIP

45 91514149 2 BUSHING, REDUCTION

46 80204005 2 CIRCLIP

47 91514146 2 BALL BEARING

48 91514147 2 SEAL

49 91514148 2 O-RING

50 70026067 2 SHAFT, DOUBLE UNIVERSAL JOINT

51 70026238 2 SEAL

52 91514111 2 BUSHING, THRUST

53 70021603 4 BOLT, STEERING ADJUST

54 80204065 4 NUT

55 70026002 2 SEAL

56 80204076 4 BEARING

57 91514174 2 HUB, WHEEL

58 91514183 20 STUD

59 91514181 2 O-RING

60 91514180 16 STUD

61 91514179 16 NUT

62 91514178 2 PLATE, LOCKING

63 7029743 2 KIT, PLANET GEAR CARRIER, (See FRONT AXLE PLANET
GEAR CARRIER KIT for Breakdown)

64 91514188 4 PLUG

65 91514189 4 BOLT, COUNTERSUNK

66 70026767 1 CASE, STEERING, (RF, Includes Item 52)

67 70026768 1 CASE, STEERING, (LF, Includes ltem 52)

68 70024146 2 KIT, RING GEAR SUPPORT, (See FRONT AXLE RING GEAR
SUPPORT KIT for Breakdown)

69 91474513 2 PLUG, MAGNET

70 91474524 2 PLUG, MAGNET

31200728 G10-55A,G12-55A 161



SECTION 5 - DRIVE TRAIN

FIGURE 5-13. FRONT AXLE - BRAKES (Prior to SN 0160046229, SN 0160046235 through 0160063539,
Excluding 0160045209, 0160045296, 0160045449 and 0160045636)

PALB650

162 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-13. FRONT AXLE - BRAKES (Prior to SN 0160046229, SN 0160046235 through 0160063539,
Excluding 0160045209, 0160045296, 0160045449 and 0160045636)

ITEM PART NUMBER | QTY DESCRIPTION REV
1 91514151 2 SPRING
2 7026713 2 O-RING
3 70024209 2 PISTON
4 7026716 4 BACK-UP RING
5 80204281 4 BOLT
6 80204117 4 PLUG
9 91514159 6 SPRING
10 70024210 6 ADJUSTING BOLT
11 91514161 6 INTERMEDIATE BRAKE DISC
12 7029735 6 BRAKE DISC
13 7029734 2 REDUCTION BUSHING
14 7029789 6 BOLT
15 91514165 6 SPRING
16 70024211 2 INTERMEDIATE BRAKE DISC
17 70024212 2 COVER
18 7026717 4 SEAL
19 91514169 2 SPACER
20 91514171 AR |SHIM, 0.2mm
20 91514172 AR |SHIM, 0.3mm
20 91514173 AR |SHIM, 0.5mm
21 80204108 4 LOCKWASHER
22 80204060 4 NUT
23 70024213 4 BOLT, M12X122.5
24 7026487 2 O-RING, (if equipped)
25 7026718 2 PISTON
26 7026720 2 BACK-UP RING
27 7026719 2 O-RING
29 70024214 4 BOLT, M14X100
30 70024215 4 DOWEL

31200728 G10-55A,G12-55A 163



SECTION 5 - DRIVE TRAIN

FIGURE 5-14. FRONT AXLE - BRAKES (SN 0160046229 through 0160046235, Including 0160045209,
0160045296, 0160045449 and 0160045636)

PAL2552

164 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-14. FRONT AXLE - BRAKES (SN 0160046229 through 0160046235, Including 0160045209,
0160045296, 0160045449 and 0160045636)

ITEM PART NUMBER QTY DESCRIPTION REV
1 7026721 2 INTERMEDIATE BRAKE DISC E
2 80204116 6 ADJUSTING BOLT
3 80204115 6 SPRING
4 80204108 4 LOCKWASHER
5 80204060 4 NUT
6 7026722 4 BOLT
7 7029735 6 BRAKE DISC
8 91514161 6 INTERMEDIATE BRAKE DISC
9 7029734 2 REDUCTION BUSHING
10 7026723 2 INTERMEDIATE BRAKE DISC
11 7026724 2 RING
12 80204123 2 PINION
13 80204131 2 O-RING
14 7026725 2 LOCKING PLATE
15 80204121 2 HEXAGON BOLT
16 91514151 1 BELLEVILLE WASHER
17 7026713 2 O-RING
18 80204166 2 ROLL PIN
19 7026712 2 PISTON
20 7026716 4 BACK-UP RING
21 7026717 4 SEAL
22 80204117 4 PLUG
23 80204281 4 BLEEDING BOLT
24 7026714 2 INTERMEDIATE COVER
25 7026715 4 CYLINDER BOLT
26 7026487 2 O-RING
27 7026718 2 PISTON
28 7026719 2 O-RING
29 7026720 2 BACK-UP RING

31200728 G10-55A,G12-55A 165



SECTION 5 - DRIVE TRAIN
FIGURE 5-15. FRONT AXLE - BRAKES (SN 0160063540 to Present)

ART_1001179605_4-D

166 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-15. FRONT AXLE - BRAKES (SN 0160063540 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
71 91514151 2 WASHER
72 7026713 2 O-RING
73 70024209 2 PISTON
74 70026754 4 Seal
75 80204281 4 BOLT, BLEEDING
76 80204117 4 PLUG
77 91514154 4 PLUG
78 91514159 6 SPRING
79 70024210 6 BOLT, ADJUSTING
80 70027022 6 INTERMEDIATE BRAKE DISC
81 7029735 6 DISC, BRAKE
82 7029734 2 BUSHING, REDUCTION
83 7029789 6 BOLT
84 91514165 6 SPRING
85 70024849 2 DISC, INTERMEDIATE BRAKE
86 70026769 2 COVER
87 70026756 2 SPACER
88 91514171 2 SHIM, M0.2
89 91514172 2 SHIM, M0.3
90 91514173 2 SHIM, M0.5
91 80204108 4 WASHER, LOCK
92 80204060 4 NUT
93 70024213 4 BOLT, M12X122.5
94 7026487 2 O-RING
95 7026718 2 PISTON
96 70026755 2 SEAL
97 70024214 4 BOLT, M14X100
98 70024215 4 DOWEL

31200728 G10-55A,G12-55A 167



SECTION 5 - DRIVE TRAIN
FIGURE 5-16. FRONT AXLE - STEERING (SN 0160063540 to Present)

ART_1001179605_5-D

168 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-16. FRONT AXLE - STEERING (SN 0160063540 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
99 70026753 2 BAR, (Includes Nut)

99 70022773 2 NUT

100 80204143 2 O-RING

101 80204144 5 BOLT

102 7026490 1 CYLINDER

103 8008175 3 BOLT

104 7029307 1 PLUG

105 7029127 1 KIT, SEAL

31200728 G10-55A,G12-55A 169



SECTION 5 - DRIVE TRAIN
FIGURE 5-17. FRONT AXLE - TRUNION (SN 0160063540 to Present)

106_ 2

ART_1001179605_6-D

170 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN
FIGURE 5-17. FRONT AXLE - TRUNION (SN 0160063540 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
106 7029303 2 ASSEMBLY, FRONT AXLE SUPPORT, (See FRONT AXLE
SUPPORT ASSEMBLY for Breakdown)
107 7029304 2 O-RING
108 7029305 2 DUST EXCLUDER

31200728 G10-55A,G12-55A 171



SECTION 5 - DRIVE TRAIN

FIGURE 5-18. REAR AXLE

Prior to SN 0160054609

3

=

SN 0160054609 THROUGH SN 0160063540

ART_31200728-5-18

31200728

G10-55A,G12-55A

172



SECTION 5 - DRIVE TRAIN
FIGURE 5-18. REAR AXLE

ITEM PART NUMBER QTY DESCRIPTION REV
1001136370 1 REAR AXLE, (includes all items) (Prior to SN 0160054609) C
1001139459 1 REAR AXLE, (includes all items) (SN 0160054609 through E

0160063540)

1 Ref CENTRAL HOUSING AND STEERING, (See CENTRAL
HOUSING AND STEERING for Breakdown)

2 Ref DIFFERENTIAL, (See REAR AXLE — DIFFERENTIAL for
Breakdown)

3 Ref HUB REDUCTION, (See REAR AXLE - HUB REDUCTION for
Breakdown)

4 Ref BRAKES, (See REAR AXLE — BRAKES for Breakdown)

31200728 G10-55A,G12-55A 173



SECTION 5 - DRIVE TRAIN

FIGURE 5-19. REAR AXLE (SN 0160063541 to Present)

ART_1001179607-E

31200728

G10-55A,G12-55A

174



SECTION 5 - DRIVE TRAIN

FIGURE 5-19. REAR AXLE (SN 0160063541 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
1001179607 Ref REAR AXLE E
1 Ref REAR AXLE, CENTRAL HOUSING (See Separate Breakdown in
this Section)
2 Ref REAR AXLE, DIFFERENTIAL (See Separate Breakdown in this
Section)
3 Ref REAR AXLE, HUB REDUCTION (See Separate Breakdown in this
Section)
4 Ref REAR AXLE, BRAKES (See Separate Breakdown in this Section)
5 Ref REAR AXLE, STEERING (See Separate Breakdown in this
Section)
6 Ref REAR AXLE, TRUNION (See Separate Breakdown in this Section)

31200728 G10-55A,G12-55A 175



SECTION 5 - DRIVE TRAIN
FIGURE 5-20. REAR AXLE - CENTRAL HOUSING AND STEERING (Prior to SN 0160054609)

s \!/ > 7\\K1 PALBE20

176 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN
FIGURE 5-20. REAR AXLE - CENTRAL HOUSING AND STEERING (Prior to SN 0160054609)

ITEM PART NUMBER QTY DESCRIPTION REV
1 70021601 2 INTERMEDIATE COVER
2 7026487 4 O-RING
3 70023258 1 HOUSING
4 80204005 1 CIRCLIP
5 91514098 1 PLUG
6 70021177 1 PLUG
7 80204012 1 PLUG
8 91474512 1 VENT
9 80204144 4 BOLT
12 91514087 1 PLUG
101 7029290 4 BUSHING
102 91514090 2 BUSHING
103 7029291 2 SUPPORT
104 91514099 2 GREASE FITTING
105 80204117 2 PLUG
106 7029303 2 SUPPORT ASSY, (includes items 101 thru 105)
107 7029304 2 O-RING
108 7029305 2 O-RING
201 70021614 2 TIE-ROD
202 80204143 2 O-RING
203 80204144 5 BOLT
204 7026490 1 STEERING CYLINDER
205 7029306 3 BOLT
207 7029307 1 PLUG
K1 7029127 1 STEERING CYLINDER SEAL KIT

31200728 G10-55A,G12-55A 177



SECTION 5 - DRIVE TRAIN

FIGURE 5-21. REAR AXLE - CENTRAL HOUSING AND STEERING (SN 0160054609 through
0160063540)

PAP30800

178 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN
FIGURE 5-21. REAR AXLE - CENTRAL HOUSING AND STEERING (SN 0160054609 through

0160063540)
ITEM PART NUMBER QTY DESCRIPTION REV
1 91474512 1 VENT
2 7029288 1 INTERMEDIATE COVER
3 3969073 1 O-RING
4 80204005 1 CIRCLIP
5 91514098 1 PLUG
6 91514087 1 PLUG
7 70021177 1 MAGNET PLUG
8 70025335 1 HOUSING
9 91514101 4 BOLT
10 91514089 2 O-RING
101 7029290 4 BUSHING
102 91514090 2 THRUST BUSHING
103 7029291 2 SUPPORT
104 91514099 2 GREASE FITTING
105 80204117 2 PLUG
106 7029292 2 SUPPORT
201 7026490 1 CYLINDER
202 80204143 2 O-RING
203 70021614 2 BAR
204 80204144 5 BOLT

31200728 G10-55A,G12-55A 179



SECTION 5 - DRIVE TRAIN
FIGURE 5-22. REAR AXLE - CENTRAL HOUSING (SN 0160063541 to Present)

ART_1001179607_1-E

180 G10-55A,G12-55A 31200728



FIGURE 5-22. REAR AXLE - CENTRAL HOUSING (SN 0160063541 to Present)

SECTION 5 - DRIVE TRAIN

ITEM PART NUMBER QTY DESCRIPTION REV
1 91474512 1 VENT
2 7029288 1 COVER, INTERMEDIATE
3 80204002 1 O-RING
4 80204005 1 CIRCLIP
5 91514098 1 PLUG
6 91514087 1 PLUG
7 70021177 1 PLUG, MAGNETIC
8 70025335 1 HOUSING
9 91514101 4 BOLT
10 91514089 2 O-RING
11 7029307 1 PLUG
12 8008175 3 BOLT
31200728 G10-55A,G12-55A 181



SECTION 5 - DRIVE TRAIN
FIGURE 5-23. REAR AXLE - DIFFERENTIAL (Prior to SN 0160054609)

»
¢Ul

\
24 7

K PAL6670

182 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-23. REAR AXLE - DIFFERENTIAL (Prior to SN 0160054609)

ITEM PART NUMBER QTY DESCRIPTION REV
1 7026492 4 BOLT
2 70022142 2 LOCKING PLATE
3 7026491 2 RING NUT
4 80204033 2 ROLLER BEARING
5 91514123 20 BOLT
6 70023487 1 DIFFERENTIAL CARRIER
7 70023490 2 DIFFERENTIAL SHAFT
8 70023493 2 FRICTION WASHER
9 70023492 2 DIFFERENTIAL SIDE GEAR
10 80204025 4 DIFFERENTIAL PINION
11 70023491 4 FRICTION WASHER
12 70024193 15 BOLT
13 80204035 1 ROLLER BEARING
14 80204049 AR SHIM
14 80204050 AR SHIM
14 80204052 AR SHIM
14 80204052 AR SHIM
15 70023494 1 RING KIT
16 70022140 1 SPACER
17 80204048 1 ROLLER BEARING
18 80204047 1 SEAL
19 91514130 1 COVER PLATE
20 91514131 1 FLANGE
21 80204044 1 O-RING
22 80204043 1 NUT
23 7026728 1 BEVEL GEAR SET
K1 70023488 1 DIFFERENTIAL KIT, (includes items 6 thru 12)

31200728 G10-55A,G12-55A 183



SECTION 5 - DRIVE TRAIN
FIGURE 5-24. REAR AXLE - DIFFERENTIAL (SN 0160054609 through 0160063540)

PAP30900

184 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-24. REAR AXLE - DIFFERENTIAL (SN 0160054609 through 0160063540)

ITEM PART NUMBER QTY DESCRIPTION REV
1 80204043 1 NUT
2 91514130 1 COVER PLATE
3 80204048 1 TAPER ROLLER BEARING
4 80204049 1 SHIM
4 80204050 1 SHIM
4 80204051 1 SHIM
4 80204052 1 SHIM
5 70025336 1 BEVEL GEAR SET
6 80204035 1 TAPER ROLLER BEARING
7 70023494 1 RING KIT
8 70022140 1 SPACER
9 80204047 1 SEAL
10 91514131 1 FLANGE
11 80204044 1 O-RING
12 80204033 2 TAPER ROLLER BEARING
13 91514133 2 RING NUT
14 91514134 2 BOLT
15 91514123 16 BOLT
16 70025337 1 DIFFERENTIAL CARRIER
17 70023493 2 FRICTION WASHER
18 70025338 2 DIFFERENTIAL SIDE GEAR
19 70023491 4 FRICTION WASHER
20 70025339 4 DIFFERENTIAL PINION
21 70023490 2 DIFFERENTIAL SHAFT
22 70023489 15 BOLT
23 70025340 1 DIFFERENTIAL

31200728 G10-55A,G12-55A 185



SECTION 5 - DRIVE TRAIN

FIGURE 5-25. REAR AXLE - DIFFERENTIAL (SN 0160063541 to Present)

ART_1001179607_2-E

31200728

G10-55A,G12-55A

186



SECTION 5 - DRIVE TRAIN

FIGURE 5-25. REAR AXLE - DIFFERENTIAL (SN 0160063541 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
13 80204043 1 NUT
14 91514130 1 COVER PLATE
15 80204048 1 BEARING, TAPER ROLLER
16 80204049 1 SHIM
17 80204050 1 SHIM
18 80204051 1 SHIM
19 80204052 1 SHIM
20 70025336 1 SET, BEVEL GEAR
21 80204035 1 BEARING, TAPER ROLLER
22 70023494 1 KIT, SPACER
23 70022140 1 SPACER
24 80204047 1 SEAL
25 91514131 1 FLANGE
26 10725554 1 O-RING
27 80204033 2 BEARING, TAPER ROLLER
28 91514133 2 NUT, RING
29 91514134 2 BOLT
30 91514123 16 BOLT
31 70026030 1 ASSEMBLY, DIFFERENCTIAL (See Separate Breakdown in this
Section)

31200728 G10-55A,G12-55A 187



SECTION 5 - DRIVE TRAIN

FIGURE 5-26. REAR AXLE - HUB REDUCTION (Prior to SN 0160054609)

31200728

G10-55A,G12-55A

188



SECTION 5 - DRIVE TRAIN
FIGURE 5-26. REAR AXLE - HUB REDUCTION (Prior to SN 0160054609)

ITEM PART NUMBER QTY DESCRIPTION REV
1 70021944 2 AXLE CASE
3 70021604 40 BOLT, M16X195
4 7026499 2 BOLT
5 91514082 2 NUT
6 91514123 24 BOLT
7 91514099 4 GREASE FITTING
8 7029310 2 PIVOT PIN
10 91514113 AR SHIM, 0.006
10 91514114 AR SHIM, 0.008
10 91514115 AR SHIM, 0.019
11 7028716 2 DUST SEAL
12 7029312 2 BUSHING
13 7029313 2 PIVOT PIN KIT, (includes items 11 & 14)
14 91514095 2 BEARING
15 80204071 2 CIRCLIP
16 91514149 2 REDUCTION BUSHING, (includes items 17 thru 20)
17 80204005 2 CIRCLIP
18 91514146 2 BALL BEARING
19 91514147 2 SEAL
20 91514148 2 O-RING
21 70021602 2 DOUBLE UNIVERSAL JOINT
22 7028718 2 SEAL
23 91514111 1 THRUST BUSHING
24 70021603 4 STEERING ADJUSTING BOLT
25 80204065 4 NUT
26 N.S.S. 1 LEFT STEERING CASE
27 N.S.S. 1 RIGHT STEERING CASE
28 7029300 2 SEAL
29 80204076 4 TAPER ROLLER BEARING
30 91514174 2 WHEEL HUB
31 80214120 20 WHEEL STUD
33 91514181 2 O-RING
34 91514175 2 CIRCLIP
35 91514180 16 STUD
36 91514179 16 NUT
37 91514178 2 LOCKING PLATE
38 91514177 2 RING GEAR SUPPORT
39 70024147 2 RING GEAR
40 91514184 8 SNAP RING
41 91514185 8 PLANET GEAR
42 91514186 8 BEARING
44 7029317 2 PLANET GEAR CARRIER
46 91514188 4 PLUG
47 91514189 4 BOLT
61 91474513 2 MAGNET PLUG
K1 7029743 2 PLANET GEAR CARRIER KIT, (includes items 40 thru 41 & 44)
K2 7029746 1 LEFT STEERING CASE KIT, (includes items 23 & 26)
K3 7029747 1 RIGHT STEERING CASE KIT, (includes items 23 & 27)
K4 70024146 2 RING GEAR SUPPORT KIT, (includes items 34, 38 & 39)

31200728 G10-55A,G12-55A 189



SECTION 5 - DRIVE TRAIN
FIGURE 5-27. REAR AXLE - HUB REDUCTION (SN 0160054609 through 0160063540)

ART_31200728-5-27

190 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN
FIGURE 5-27. REAR AXLE - HUB REDUCTION (SN 0160054609 through 0160063540)

ITEM PART NUMBER QTY DESCRIPTION REV
1 70025341 2 AXLE CASE
2 91514081 2 BOLT
3 91514082 2 NUT
6 70022814 32  |HEXAGON BOLT
7 80204071 2 CIRCLIP
8 80204005 2 CIRCLIP
9 91514146 2 BALL BEARING
10 91514147 2 SEAL
11 91514148 2 O-RING
12 91514149 2 REDUCTION BUSHING
13 70025342 2 DOUBLE UNIVERSAL JOINT
14 7028718 2 SEAL
15 91514111 1 THRUST BUSHING
16 91514123 24  |BOLT
18 91514099 2 GREASE FITTING
19 91514112 2 PIVOT PIN
20 91514113 2 SHIM
20 91514114 2 SHIM
20 91514115 2 SHIM
21 7028716 2 DUST EXCLUDER
23 7028714 2 BUSHING
24 91514095 2 BEARING
25 7028715 2 PIVOT PIN
26 80204065 4 NUT
27 91514117 4 BOLT
28 70025345 1 STEERING CASE ASSY (left), (includes item 23)
29 70025346 1 STEERING CASE ASSY (right), (includes item 23)
30 70021177 2 MAGNET PLUG
31 91514188 2 PLUG
33 7029300 2 SEAL
34 80204076 4 TAPER ROLLER BEARING
35 91514174 2 WHEEL HUB
36 91514175 2 CIRCLIP
37 70024147 2 RING GEAR
38 91514177 2 RING GEAR SUPPORT
39 91514178 2 LOCKING PLATE
40 91514184 8 SNAP RING
41 91514185 8 PLANET GEAR
42 91514186 8 BEARING
43 7029317 2 PLANET GEAR CARRIER
45 91514087 2 PLUG
46 91514189 4 COUNTERSUNK BOLT
47 91514179 16 [NUT
48 91514180 16  |[STUD
49 91514181 2 O-RING
51 80214120 20  |WHEEL STUD
52 7029743 2 PLANET GEAR CARRIER
64 7028733 1 STEERING ADJUST BOLT
66 70024146 2 RING GEAR SUPPORT

31200728 G10-55A,G12-55A 191



SECTION 5 - DRIVE TRAIN
FIGURE 5-28. REAR AXLE - HUB REDUCTION (SN 0160063541 to Present)

ART_1001179607_3-E

192 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-28. REAR AXLE - HUB REDUCTION (SN 0160063541 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV

32 70025341 2 CASE, AXLE

33 91514081 2 BOLT

34 91514082 2 NUT

35 70022814 32 BOLT

36 80204071 2 CIRCLIP

37 80204005 2 CIRCLIP

38 91514146 2 BALL BEARING

39 91514147 2 SEAL

40 91514148 2 O-RING

41 91514149 2 BUSHING, REDUCTION

42 70026066 2 JOINT, DOUBLE UNIVERSAL

43 70026238 2 SEAL

44 91514111 2 BUSHING, THRUST

45 70025562 24 BOLT

46 91514099 2 FITTING, GREASE

47 91514112 2 PIVOT PIN

48 91514113 2 SHIM

49 91514114 2 SHIM

50 91514115 2 SHIM

51 7028716 2 SEAL, DUST

52 7028714 2 BUSHING

53 91514095 2 BEARING

54 7028715 2 PIVOT PIN

55 2401305 4 NUT

56 91514117 4 BOLT

57 70021177 2 PLUG

58 91514087 2 PLUG

59 70026002 2 SEAL

60 80204076 4 BEARING, TAPER ROLLER

61 91514174 2 WHEEL HUB

62 91514178 2 PLATE, LOCKING

63 91514188 2 PLUG

64 91514189 4 BOLT, COUNTERSUNK

65 91514179 16 NUT

66 91514180 16 STUD

67 91514181 2 O-RING

68 80214120 20 STUD, WHEEL

69 7029743 2 KIT, PLANET GEAR CARRIER (See Separate Breakdown in this
Section)

70 70026260 1 CASE, STEERING (right)

71 70026261 1 CASE, STEERING (left)

72 7028733 4 BOLT, STEERING ADJUST

73 70024146 2 KIT, RING GEAR SUPPORT (See Separate Breakdown in this
Section)

74 91474524 2 COVER

31200728 G10-55A,G12-55A 193



SECTION 5 - DRIVE TRAIN
FIGURE 5-29. REAR AXLE - BRAKES (Prior to SN 0160054609)

194 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-29. REAR AXLE - BRAKES (Prior to SN 0160054609)

ITEM PART NUMBER QTY DESCRIPTION REV
1 70021606 2 SPACER
2 7029735 6 BRAKE DISC
3 91514161 6 INTERMEDIATE BRAKE DISC
4 7029734 2 REDUCTION BUSHING
5 70021607 6 ADJUSTING BOLT
6 91514165 6 SPRING
7 91514160 6 ADJUSTING BOLT
8 91514159 6 SPRING
9 70024216 2 PISTON
10 70021609 2 BACK-UP RING
11 70021610 2 O-RING
12 91514154 2 PLUG
14 80204281 2 BLEEDING BOLT
15 80204117 2 PLUG
16 70021611 2 O-RING
17 70021612 2 BACK-UP RING
18 70021613 2 PILOT BOLT
31200728 G10-55A,G12-55A 195



SECTION 5 - DRIVE TRAIN
FIGURE 5-30. REAR AXLE - BRAKES (SN 0160054609 through 0160063540)

PAP30910

196 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-30. REAR AXLE - BRAKES (SN 0160054609 through 0160063540)

ITEM PART NUMBER QTY DESCRIPTION REV
1 70021609 2 BACK-UP RING
2 70021610 2 O-RING
3 70021612 2 BACK-UP RING
4 70021611 2 O-RING
5 70024216 2 PISTON
6 91514165 6 SPRING
7 70021607 6 ADJUSTING BOLT
8 91514159 6 SPRING
9 91514160 6 ADJUSTING BOLT
10 91514161 6 INTERMEDIATE BRAKE DISC
11 7029735 6 BRAKE DISC
12 7029734 2 REDUCTION BUSHING
13 70021606 2 SPACER
14 80204281 2 BLEEDING BOLT
15 80204117 2 PLUG
16 91514154 2 PLUG
18 70021613 2 PILOT BOLT

31200728 G10-55A,G12-55A 197



SECTION 5 - DRIVE TRAIN
FIGURE 5-31. REAR AXLE - BRAKES (SN 0160063541 to Present)

) j\\\ 84

ART_1001179607_4-E

198 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-31. REAR AXLE - BRAKES (SN 0160063541 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
75 70026747 2 SEAL
76 70026748 2 SEAL
77 70024216 2 PISTON
78 91514165 6 SPRING
79 70021607 6 BOLT, ADJUSTING
80 91514159 6 SPRING
81 70024210 6 BOLT, ADJUSTING
82 91514161 6 DISC, INTERMEDIATE BRAKE
83 7029735 6 DISK, BRAKE
84 7029734 2 BUSHING, REDUCTION
85 70021606 2 SPACER
86 2960243 2 BOLT, BLEEDING
87 80204117 2 PLUG
88 91514154 2 BOLT
89 70021613 2 BOLT, PILOT

31200728 G10-55A,G12-55A 199



SECTION 5 - DRIVE TRAIN
FIGURE 5-32. REAR AXLE - STEERING (SN 0160063541 to Present)

92

ART_1001179607_5-E

200 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN
FIGURE 5-32. REAR AXLE - STEERING (SN 0160063541 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
90 7026490 1 CYLINDER
91 80204143 2 O-RING
92 70026753 2 BAR
93 80204144 5 BOLT
94 7029127 1 SEAL KIT

31200728 G10-55A,G12-55A 201



SECTION 5 - DRIVE TRAIN
FIGURE 5-33. REAR AXLE - TRUNION (SN 0160063541 to Present)

« D

ART_1001179607_6-E

202 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-33. REAR AXLE - TRUNION (SN 0160063541 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV

95 7029292 2 REAR AXLE SUPPORT ASSEMBLY (See Separate Breakdown in
this Section)

31200728 G10-55A,G12-55A 203



SECTION 5 - DRIVE TRAIN
FIGURE 5-34. REAR AXLE - DIFFERENTIAL ASSEMBLY (SN 0160063541 to Present)

N
6 b \

ART_1001179607_7-E

204 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-34. REAR AXLE - DIFFERENTIAL ASSEMBLY (SN 0160063541 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
70026030 Ref REAR AXLE DIFFERENTIAL ASSEMBLY
1 70025337 1 DIFFERENTIAL CARRIER
2 70023493 2 WASHER, FRICTION
3 70025338 2 GEAR, DIFFERENTIAL SIDE
4 70023491 4 WASHER, FRICTION
5 70025339 4 PINION, DIFFERENTIAL
6 70023490 2 SHAFT, DIFFERENTIAL
7 70023489 15 BOLT

31200728 G10-55A,G12-55A 205



SECTION 5 - DRIVE TRAIN

FIGURE 5-35. REAR AXLE - RING GEAR SUPPORT KIT (SN 0160063541 to Present)

ART_1001179607 _8-E

31200728

G10-55A,G12-55A

206



SECTION 5 - DRIVE TRAIN

FIGURE 5-35. REAR AXLE - RING GEAR SUPPORT KIT (SN 0160063541 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
70024146 Ref REAR AXLE RING GEAR SUPPORT KIT
1 91514175 2 CIRCLIP
2 70024147 2 RING GEAR
3 91514177 2 SUPPORT, RING GEAR

31200728 G10-55A,G12-55A 207



SECTION 5 - DRIVE TRAIN
FIGURE 5-36. REAR AXLE - PLANET GEAR CARRIER KIT (SN 0160063541 to Present)

ART_1001179607_9-E

208 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-36. REAR AXLE - PLANET GEAR CARRIER KIT (SN 0160063541 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
7029743 Ref REAR AXLE PLANET GEAR CARRIER KIT
1 91514184 8 CIRCLIP
2 91514185 8 GEAR, PLANET
3 91514186 8 BEARING
4 7029317 2 PLANET GEAR CARRIER

31200728 G10-55A,G12-55A 209



SECTION 5 - DRIVE TRAIN
FIGURE 5-37. REAR AXLE - SUPPORT ASSEMBLY (SN 0160063541 to Present)

ART_1001179607_10-E

210 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-37. REAR AXLE - SUPPORT ASSEMBLY (SN 0160063541 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
7029292 Ref REAR AXLE SUPPORT ASSEMBLY
1 7029290 4 BUSHING
2 91514090 2 BUSHING, THRUST
3 91514099 2 FITTING, GREASE
4 80204117 2 PLUG

31200728 G10-55A,G12-55A 211



SECTION 5 - DRIVE TRAIN

FIGURE 5-38. TRANSMISSION

ART_31200728-5-38

31200728

G10-55A,G12-55A

212



SECTION 5 - DRIVE TRAIN
FIGURE 5-38. TRANSMISSION

ITEM PART NUMBER QTY DESCRIPTION REV
1001115508 Ref TRANSMISSION INSTALLATION, (not available to order, see items D
1 thru 12 for service)
1 0100011 AR LOCTITE 242
2 0100020 AR LOCTITE 567
3 0701010 4 HEX HD CAPSCREW, M10X20, GR8.8, (torque to 35.2-52.87
Nm/26-39 Ib-ft)
4 0711015 12 HEX HD CAPSCREW, M10X55, GR10.9, (torque to 71.85-78.63
Nm/53-58 Ib-ft)
5 4812000 12 WASHER, 10mm
6 8405007 1 GEAR CLAMP, 1.25
7 91563091 1 ADAPTER, CONNECTOR
8 91563121 1 OIL TEMPERATURE SWITCH
9 1001097053 1 OIL DRAIN VALVE
10 Ref TRANSMISSION HARNESS, (See ELECTRICAL SECTION for
Breakdown)
11 1001125962 1 TRANSMISSION
11 Ref TORQUE CONVERTER AND INPUT, (See TRANSMISSION -
CONVERTER AND INPUT for Breakdown)
11 Ref GEARBOX HOUSING, (See TRANSMISSION - GEARBOX
HOUSING for Breakdown)
11 Ref FORWARD GEAR GROUP, (See TRANSMISSION - FORWARD
GEAR GROUP for Breakdown)
11 Ref REVERSE GEAR GROUP, (See TRANSMISSION - REVERSE
GEAR GROUP for Breakdown)
11 Ref 1ST SHAFT GROUP, (See TRANSMISSION - 1ST SHAFT
GROUP for Breakdown)
11 Ref 2ND SHAFT GROUP, (See TRANSMISSION - 2ND SHAFT
GROUP for Breakdown)
11 Ref 3RD SHAFT GROUP, (See TRANSMISSION - 3RD SHAFT
GROUP for Breakdown)
11 Ref 4TH SHAFT GROUP, (See TRANSMISSION - 4TH SHAFT
GROUP for Breakdown)
11 Ref POWER TAKE-OFF, (See TRANSMISSION - POWER TAKE
OFF for Breakdown)
11 Ref CONTROL UNIT AND PRESSURE REGULATOR, (See
TRANSMISSION - CONTROL UNIT AND PRESSURE
REGULATOR for Breakdown)
11 Ref GEARSHIFT SYSTEM, (See TRANSMISSION - GEARSHIFT
SYSTEM for Breakdown)
11 Ref OIL PUMP, FILTER AND DIPSTICK, (See TRANSMISSION -OIL
PUMP, FILTER AND DIPSTICK for Breakdown)
11 Ref TRANSFER BOX, (See TRANSMISSION - TRANSFER BOX for
Breakdown)
12 1001109536 1 DRAIN HOSE
109 Ref ADAPTER, 90, (See HYDRAULIC CIRCUITS SECTION for
Breakdown)

31200728 G10-55A,G12-55A 213



SECTION 5 - DRIVE TRAIN
FIGURE 5-39. TRANSMISSION - CONVERTER AND INPUT

PAL1550

214 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-39. TRANSMISSION - CONVERTER AND INPUT

ITEM PART NUMBER QTY DESCRIPTION REV
1 7026744 4 HEX HD CAPSCREW, M10X16
2 7026745 8
3 1319229 2 DIAPHRAGM
4 7026746 1 CONVERTER
5 7026748 1 STATOR SHAFT
6 1319558 1 BEARING BUSHING
7 7026747 1 TURBINE SHAFT
8 1319585 2 CAPSCREW, M8X16
9 N.S.S. 1
10 80304405 1 RETAINING RING
11 7026749 1 PISTON RING
12 1319563 1 BALL BEARING

31200728

G10-55A,G12-55A 215



SECTION 5 - DRIVE TRAIN
FIGURE 5-40. TRANSMISSION - GEARBOX HOUSING

PAL1572

216 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-40. TRANSMISSION - GEARBOX HOUSING

ITEM PART NUMBER QTY DESCRIPTION REV
1 7026751 1 PIPE
2 1319585 11 HEX HD CAPSCREW, M8X16
3 8036847 8 O-RING
4 7026750 1 PIPE
5 7026752 1 PIPE
6 1319670 7 PLUG
7 10731709 7 O-RING
8 N.S.S. 1 ORIFICE
9 N.S.S. 1 HOUSING
10 1319590 1 BRACKET
11 7026794 6 HEX HD CAPSCREW, M10X50
12 70023404 1 PLUG
13 1319571 4 PIN
14 80304394 31 HEX HD CAPSCREW, M10X30
15 1319646 5 HEX HD CAPSCREW
16 7026756 1 SCREEN SHEET
17 7026755 1 SCREEN SHEET
18 N.S.S. 3 CAPSCREW, M8X12
19 7026753 1 SUCTION TUBE
20 1319581 2 O-RING
21 7026754 1 PIPE
22 N.S.S. 1 HOUSING
24 70021920 1 HOUSING
25 N.S.S. 6 CAPSCREW, M10X30
26 10731744 1 BREATHER
27 1319573 4 GROOVED STUD, 3X5
28 N.S.S. 1 TYPE PLATE
29 1319641 1 SHAFT SEAL
30 7026792 2 O-RING
31200728 G10-55A,G12-55A 217



SECTION 5 - DRIVE TRAIN
FIGURE 5-41. TRANSMISSION - FORWARD GEAR GROUP

PAL1580

218 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-41. TRANSMISSION - FORWARD GEAR GROUP

ITEM PART NUMBER QTY DESCRIPTION REV
1 7026761 2 PISTON RING
2 1319615 1 ROLLER BEARING
3 7026757 1 COUPLING
4 70022075 1 PISTON, (die casted)
4 1319593 1 O-RING, 52X3
4 1319594 1 O-RING, 115X3
5 1319595 7 CUP SPRING
6 1319617 1 SUPPORT SHIM
7 1319618 1 ROLLER BEARING
8 1319620 1 ROLLER BEARING
9 7026758 11 FRICTION DISC
10 7026759 11 STATIC DISC
11 7026760 1 END SHIM
12 1319600 AR SNAP RING, 4.0
12 1319601 AR SNAP RING, 3.5
12 1319602 AR SNAP RING, 3.0
12 1319603 AR SNAP RING, 2.5
12 1319604 AR SNAP RING, 2.0
12 7029849 AR SNAP RING, 3.25
12 7029850 AR SNAP RING, 3.75
12 7029851 AR SNAP RING, 2.25
12 7029852 AR SNAP RING, 2.75
13 1319638 1 DISC CARRIER
14 1319621 AR RETAINING RING, 3.20
14 1319622 AR RETAINING RING, 3.10
14 1319623 AR RETAINING RING, 3.00
14 1319624 AR RETAINING RING, 2.90
14 1319625 AR RETAINING RING, 2.80
14 1319626 AR RETAINING RING, 2.70
14 1319627 AR RETAINING RING, 2.60
14 1319628 AR RETAINING RING, 2.50
14 1319629 AR RETAINING RING, 2.40
14 1319630 AR RETAINING RING, 2.30
14 1319631 AR RETAINING RING, 2.20
14 1319632 AR RETAINING RING, 2.10
15 1319636 1 ROLLER BEARING

31200728

G10-55A,G12-55A

219



SECTION 5 - DRIVE TRAIN
FIGURE 5-42. TRANSMISSION - REVERSE GEAR GROUP

PAL1590

220 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-42. TRANSMISSION - REVERSE GEAR GROUP

ITEM PART NUMBER QTY DESCRIPTION REV
1 7026761 2 PISTON RING
2 1319615 1 ROLLER BEARING
3 7026762 1 COUPLING
4 70022075 1 PISTON, (die casted)
4 1319593 1 O-RING, 52X3
4 1319594 1 O-RING, 115X3
5 1319595 7 CUP SPRING
6 1319617 1 SUPPORT SHIM
7 1319618 1 ROLLER BEARING
8 7026758 11 FRICTION DISC
9 7026759 11 STATIC DISC
10 7026760 1 END SHIM
11 1319600 AR SNAP RING, 4.0
11 1319601 AR SNAP RING, 3.5
11 1319602 AR SNAP RING, 3.0
11 1319603 AR SNAP RING, 2.5
11 1319604 AR SNAP RING, 2.0
11 7029849 AR SNAP RING, 3.25
11 7029850 AR SNAP RING, 3.75
11 7029851 AR SNAP RING, 2.25
11 7029852 AR SNAP RING, 2.75
12 1319638 1 DISC CARRIER
13 1319620 1 ROLLER BEARING
14 1319621 AR RETAINING RING, 3.20
14 1319622 AR RETAINING RING, 3.10
14 1319623 AR RETAINING RING, 3.00
14 1319624 AR RETAINING RING, 2.90
14 1319625 AR RETAINING RING, 2.80
14 1319626 AR RETAINING RING, 2.70
14 1319627 AR RETAINING RING, 2.60
14 1319628 AR RETAINING RING, 2.50
14 1319629 AR RETAINING RING, 2.40
14 1319630 AR RETAINING RING, 2.30
14 1319631 AR RETAINING RING, 2.20
14 1319632 AR RETAINING RING, 2.10
15 1319636 1 ROLLER BEARING

31200728

G10-55A,G12-55A

221



SECTION 5 - DRIVE TRAIN
FIGURE 5-43. TRANSMISSION - 1ST SHAFT GROUP

222 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-43. TRANSMISSION - 1ST SHAFT GROUP

ITEM PART NUMBER QTY DESCRIPTION REV

1 7026761 2 PISTON RING

2 1319608 1 ROLLER BEARING

3 1319591 1 COUPLING

4 70022075 1 PISTON, (die casted)

4 1319593 1 O-RING, 52X3

4 1319594 1 O-RING, 115X3

5 1319595 5 CUP SPRING

6 1319596 1 SHIM

7 10731845 2 RETAINING RING

8 7026758 12 FRICTION DISC

9 7026759 12 STATIC DISC

10 7026760 1 END SHIM

11 1319600 AR SNAP RING, 4.0

11 1319601 AR SNAP RING, 3.5

11 1319602 AR SNAP RING, 3.0

11 1319603 AR SNAP RING, 2.5

11 1319604 AR SNAP RING, 2.0

11 7029849 AR SNAP RING, 3.25

11 7029850 AR SNAP RING, 3.75

11 7029851 AR SNAP RING, 2.25

11 7029852 AR SNAP RING, 2.75

12 1319606 2 ROLLER CAGE

13 1319607 1 DISC CARRIER

14 7029532 1 ROLLER BEARING, (inner ring)

14 7029533 1 ROLLER BEARING, (outer ring)
31200728 G10-55A,G12-55A 223



SECTION 5 - DRIVE TRAIN

FIGURE 5-44. TRANSMISSION - 2ND SHAFT GROUP

A

PAL1610

224 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN
FIGURE 5-44. TRANSMISSION - 2ND SHAFT GROUP

ITEM PART NUMBER QTY DESCRIPTION REV

1 7026761 2 PISTON RING

2 1319615 1 ROLLER BEARING

3 7026763 1 COUPLING

4 70022075 1 PISTON, (die casted)

4 1319593 1 O-RING, 52X3

4 1319594 1 O-RING, 115X3

5 1319595 5 CUP SPRING

6 1319596 1 SHIM

7 10731845 2 RETAINING RING

8 7026758 8 FRICTION DISC

9 7026759 8 STATIC DISC

10 7026760 1 END SHIM

11 1319600 AR SNAP RING, 4.0

11 1319601 AR SNAP RING, 3.5

11 1319602 AR SNAP RING, 3.0

11 1319603 AR SNAP RING, 2.5

11 1319604 AR SNAP RING, 2.0

11 7029849 AR SNAP RING, 3.25

11 7029850 AR SNAP RING, 3.75

11 7029851 AR SNAP RING, 2.25

11 7029852 AR SNAP RING, 2.75

12 1319606 2 ROLLER CAGE

13 1319614 1 DISC CARRIER

14 7029532 1 ROLLER BEARING, (inner ring)

14 7029533 1 ROLLER BEARING, (outer ring)
31200728 G10-55A,G12-55A 225



SECTION 5 - DRIVE TRAIN
FIGURE 5-45. TRANSMISSION - 3RD SHAFT GROUP

e

PAL1620

226 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-45. TRANSMISSION - 3RD SHAFT GROUP

ITEM PART NUMBER QTY DESCRIPTION REV
1 N.S.S. 1 ROLLER BEARING ASSY
1 70021268 1 BEARING OUTER RING
1 70021269 1 BEARING INNER RING
2 N.S.S. 1 ROLLER BEARING ASSY
2 70021227 1 RING
2 70021228 1 ROLLER CAGE
3 1319619 1 DISC CARRIER
4 1319600 AR SNAP RING, 4.0
4 1319601 AR SNAP RING, 3.5
4 1319602 AR SNAP RING, 3.0
4 1319603 AR SNAP RING, 2.5
4 1319604 AR SNAP RING, 2.0
4 7029849 AR SNAP RING, 3.25
4 7029850 AR SNAP RING, 3.75
4 7029851 AR SNAP RING, 2.25
4 7029852 AR SNAP RING, 2.75
5 7026760 1 END SHIM
6 7026758 8 FRICTION DISC
7 7026759 8 STATIC DISC
8 80304227 2 RETAINING RING
9 7026766 1 WASHER
10 7026765 7 CUP SPRING
11 70022075 1 PISTON, (die casted)

11 1319593 1 O-RING, 52X3

11 1319594 1 O-RING, 115X3
12 7026764 1 COUPLING

13 7026769 1 ROLLER BEARING
14 7026761 2 PISTON BEARING

31200728

G10-55A,G12-55A

227



SECTION 5 - DRIVE TRAIN

FIGURE 5-46. TRANSMISSION - 4TH SHAFT GROUP

— — — — — — — —

P e ow wn ow e o . e

PAL1630

P T oW e oW e o W -

228 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-46. TRANSMISSION - 4TH SHAFT GROUP

ITEM PART NUMBER QTY DESCRIPTION REV
1 7026761 2 PISTON RING
2 1319615 1 ROLLER BEARING
3 7026770 1 COUPLING
4 70022075 1 PISTON, (die casted)
4 1319593 1 O-RING, 52X3
4 1319594 1 O-RING, 115X3
5 1319595 5 CUP SPRING
6 1319596 1 SHIM
7 10731845 2 RETAINING RING
8 7026758 8 FRICTION DISC
9 7026759 8 STATIC DISC
10 7026760 1 END SHIM
11 1319600 AR SNAP RING, 4.0
11 1319601 AR SNAP RING, 3.5
11 1319602 AR SNAP RING, 3.0
11 1319603 AR SNAP RING, 2.5
11 1319604 AR SNAP RING, 2.0
11 7029849 AR SNAP RING, 3.25
11 7029850 AR SNAP RING, 3.75
11 7029851 AR SNAP RING, 2.25
11 7029852 AR SNAP RING, 2.75
12 1319606 2 ROLLER CAGE
13 1319635 1 DISC CARRIER
14 1319636 1 ROLLER BEARING

31200728

G10-55A,G12-55A

229



SECTION 5 - DRIVE TRAIN
FIGURE 5-47. TRANSMISSION - POWER TAKE-OFF

230 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-47. TRANSMISSION - POWER TAKE-OFF

ITEM PART NUMBER QTY DESCRIPTION REV
1 1319576 1 SHAFT SEAL
2 70021526 1 HOUSING
3 1319571 2 CYLINDRICAL PIN
4 7026775 15 HEX HD CAPSCREW
5 80304394 21 HEX HD CAPSCREW
6 7026774 1 GASKET
7 7026769 2 ROLLER BEARING
8 7026771 1 SHAFT
9 7026772 1 PISTON RING
10 1319608 2 ROLLER BEARING
11 7026773 1 SHAFT
31200728 G10-55A,G12-55A

231



SECTION 5 - DRIVE TRAIN
FIGURE 5-48. TRANSMISSION - CONTROL UNIT AND PRESSURE REGULATOR

PAL1652

232 G10-55A,G12-55A 31200728



FIGURE 5-48. TRANSMISSION - CONTROL UNIT AND PRESSURE REGULATOR

SECTION 5 - DRIVE TRAIN

ITEM PART NUMBER QTY DESCRIPTION REV
1 7026782 1 VALVE
2 Ref HOUSING, (See TRANSMISSION - GEARBOX HOUSING for
Breakdown)
3 8036529 3 SOLENOID VALVE
4 N.S.S. 4 CAPSCREW, M6X12
5 N.S.S. 4 BRACKET
6 7026784 1 COMPRESSED SPRING
7 7026783 1 PISTON
8 7026776 1 GASKET
9 7026777 1 PLATE
10 7026780 46 HEX HD CAPSCREW
11 7026779 1 INTERMEDIATE SHEET
12 7026778 1 COMPRESSED SPRING
13 10731761 1 BALL
14 Ref VALVE HOUSING, (See TRANSMISSION - GEARSHIFT SYSTEM
for Breakdown)
15 10732095 16 WASHER
16 7026781 16 HEX HD CAPSCREW
17 8036528 1 SOLENOID VALVE
31200728 G10-55A,G12-55A 233



SECTION 5 - DRIVE TRAIN

FIGURE 5-49. TRANSMISSION - GEARSHIFT SYSTEM

I

18 Y1
9
0

ST T

w © o

vA!

N
i

%

PAL1660

18 v2

31200728

G10-55A,G12-55A

234



SECTION 5 - DRIVE TRAIN

FIGURE 5-49. TRANSMISSION - GEARSHIFT SYSTEM

ITEM PART NUMBER QTY DESCRIPTION REV
1 1319693 2 HEX HD CAPSCREW, M6X25
2 1319661 6 WASHER
3 1321265 4 HEX HD CAPSCREW, M6X55
4 7026789 1 COVER
5 7026788 1 GASKET
6 7026787 1 SPACER
7 1319694 1 VALVE ASSY, (includes items 8 thru 11)
8 N.S.S. 2 SNAP RING
9 N.S.S. 2 SPRING SLEEVE
10 N.S.S. 2 COMPRESSED SPRING
11 N.S.S. 1 PISTON
12 7026790 1 PISTON
13 1319685 AR WASHER, 2.0
13 1319686 AR WASHER, 1.0
13 1319687 AR WASHER, 0.5
13 1319688 AR WASHER, 0.3
13 1319689 AR WASHER, 0.2
14 1319684 1 COMPRESSED SPRING
15 1319683 1 COMPRESSED SPRING
16 7026786 1 SLEEVE
17 7026785 1 CONTROL PISTON
18 8036528 2 SOLENOID VALVE
19 N.S.S. 2 HEX HD CAPSCREW
20 N.S.S. 2 BRACKET
21 1319670 2 PLUG, M10
22 10731709 2 O-RING
23 N.S.S. 2 PLUG, M24
24 70000656 2 O-RING
25 10732072 2 COMPRESSED SPRING
26 10732071 2 BALL
27 70022790 1 VALVE HOUSING
28 1319652 1 ORIFICE

31200728 G10-55A,G12-55A 235



SECTION 5 - DRIVE TRAIN
FIGURE 5-50. TRANSMISSION - OIL PUMP, FILTER AND DIPSTICK

13 12

Y X

PAL1672

236 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-50. TRANSMISSION - OIL PUMP, FILTER AND DIPSTICK

ITEM PART NUMBER QTY DESCRIPTION REV
1 1319670 2 PLUG, M10X1
2 10731709 2 O-RING
3 7026794 1 HEX HD CAPSCREW, M10X50
4 80304394 1 HEX HD CAPSCREW, M10X30
5 7026793 4 CAPSCREW, M12X80
6 7026791 1 PUMP
6 7029417 1 O-RING, (located between two halves of oil pump)
7 7026792 3 O-RING
8 1319719 1 O-RING
9 1319726 1 FILTER
10 8841322 1 DIPSTICK
11 1001095744 1 DIPSTICK TUBE
12 1319585 2 CAPSCREW, M8X16
13 1319581 1 O-RING
14 N.S.S. 1 O-RING
15 8036250 1 O-RING

31200728 G10-55A,G12-55A 237



SECTION 5 - DRIVE TRAIN
FIGURE 5-51. TRANSMISSION - TRANSFER BOX

PAL1681

238 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN
FIGURE 5-51. TRANSMISSION - TRANSFER BOX

ITEM PART NUMBER QTY DESCRIPTION REV
70023502 1 TRANSFER BOX, (includes all items)
1 10731959 4 HEX HD CAPSCREW, (two per side)
2 1319649 2 TAB WASHER, (one per side)
3 1319648 2 WASHER, (one per side)
4 7027273 2 FLANGE, (one per side)
5 1319647 2 SCREEN SHEET, (one per side)
6 1320755 3 SHAFT SEAL
7 1319571 2 CYLINDRICAL PIN
8 70023801 22 HEX HD CAPSCREW, M10X50
9 1319578 2 PLUG
10 1319573 4 STUD, 3X5
11 N.S.S. 1 PLATE
12 1319436 1 BREATHER
13 70023800 1 HEX HD CAPSCREW, M10X30
14 70023475 1 HOUSING
15 7026769 4 ROLLER BEARING
16 7027271 1 OUTPUT SHAFT
17 N.S.S. 4 TAPERED ROLLER BEARING
17 1320748 1 CUP
17 1320754 1 CONE
18 7027272 1 IDLER GEAR
19 7027270 1 IDLER GEAR
20 N.S.S. 1 INPUT SHAFT
20 70020493 1 INPUT GEAR
20 70020036 1 SEAL
21 70023474 1 HOUSING
22 7026578 1 HEX NUT, M16
23 7026577 1 SLEEVE
24 70023476 1 HEX BOLT, M10X65
31200728 G10-55A,G12-55A 239



SECTION 5 - DRIVE TRAIN

240

FIGURE 5-52. WHEEL ASSEMBLY

E—

S }/\
i’%ﬁ

Q N

201
202

G10-55A,G12-55A

31200728



SECTION 5 - DRIVE TRAIN
FIGURE 5-52. WHEEL ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
4520481 1 TIRE SET, 14.00-24 BIAS, G-2 A
91355034 2 RH TIRE AND WHEEL ASSY, 14.00-24 BIAS, G-2, (includes C
items 1 thru 3)
91355035 2 LH TIRE AND WHEEL ASSY, 14.00-24 BIAS, G-2, (includes items C
1 thru 3)
4520482 1 TIRE SET, 14.00-24 BIAS, G-2, FOAM FILLED B
91355037 2 RH TIRE AND WHEEL ASSY, 14.00-24 BIAS, G-2, FOAM E
FILLED, (includes items 1 thru 4)
91355038 2 LH TIRE AND WHEEL ASSY, 14.00-24 BIAS, G-2, FOAM E
FILLED, (includes items 1 thru 4)
1001152430 1 TIRE SET, 17.50-25, 16 PLY A
1001152415 2 RH TIRE AND WHEEL ASSY, 17.50-25, 16 PLY, (includes items 1 A
thru 3)
1001152416 2 LH TIRE AND WHEEL ASSY, 17.50-25, 16 PLY, (includes items 1 A
thru 3)
4520519 1 TIRE SET, 17.50-25 BIAS, FOAM FILLED, G-2 A
91565040 2 RH TIRE AND WHEEL ASSY, 17.50-25 BIAS, FOAM FILLED, 785 E
Ib, G-2(includes items 1 thru 4)
91565039 2 LH TIRE AND WHEEL ASSY, 17.50-25 BIAS, FOAM FILLED, 785 E
Ib, G-2(includes items 1 thru 4)
1001121109 1 TIRE SET, 400/75-28, 16 PLY B
1001121103 4 TIRE AND RIM ASSY, 400/75-28, 16PLY, (includes items 1, 3 & 5) B
1001125410 1 TIRE SET, 400/75-28, 16 PLY, FOAM FILLED B
1001121105 4 TIRE AND RIM ASSY, 400/75-28, 16PLY, FOAM FILLED, 464 C
Ib,(includes items 1,3 & 5)
1 91473206 1 WHEEL, 24X9.00, 0.218 OFFSET
1 91563250 1 WHEEL, 25X13, 1.687 OFFSET
1 1001120178 1 WHEEL, 28X12, 0.75 OFFSET, (if equipped with Firestone
400/75-28)
2 91043084 1 TIRE, 14.00-24 LOADER, 12 PLY, DIRECTIONAL, G-2
2 4520527 1 TIRE, 17.50-25 LOADER, 12 PLY, DIRECTIONAL, L-2
2 8780039 1 TIRE, 17.50-25 LOADER, 16 PLY, DIRECTIONAL, L-2
3 91083385 1 VALVE STEM
3 8786514 1 VALVE STEM, (if equipped with Firestone 400/75-28)
4 8526203 1 BALLAST FLAT PROOFING FOAM FILL, (not shown)
5 1001120179 1 TIRE, 400/75-28, 16PLY
1001151108 1 TIRE SET, SOLIDEAL, 14X24, SOLID, (includes items 201 & 202) A
201 1001151101 2 LH TIRE, SOLIDEAL, 14X24, 0.219 OFFSET A
202 1001151102 2 RH TIRE, SOLIDEAL, 14X24, 0.219 OFFSET A
301 Ref WHEEL NUT, (See DRIVETRAIN COMPONENTS for Breakdown)
31200728 G10-55A,G12-55A 241



SECTION 5 - DRIVE TRAIN
FIGURE 5-53. FENDER INSTALLATION (Prior to SN 0160052014, SN 0160058370 to Present)

- O WROND U AW -

PALB280

242 G10-55A,G12-55A 31200728



SECTION 5 - DRIVE TRAIN

FIGURE 5-53. FENDER INSTALLATION (Prior to SN 0160052014, SN 0160058370 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
91565081 Ref FENDER INSTALLATION, (not available to order, see items 1 thru F
12 for service)
1 91473126 4 FENDER
2 91566062 2 RH FENDER BRACKET
3 91566063 2 LH FENDER BRACKET
4 91514118 16 FENDER STUD, (torque to 94-104 Ib-ft/127-141 Nm)
5 91513266 16 HEX NUT, M12X1.25
6 0641528 16 HEX HD CAPSCREW, 5/16-18X3-1/2, GR5
7 0641524 8 HEX HD CAPSCREW, 5/16-18X3, GR5
8 4711500 24 WASHER, 5/16
9 4751500 24 WASHER, 5/16
10 88521205 24 LOCKNUT, 5/16-18
11 3520176 8 PLUG
12 83191010 16 LOCKWASHER, 12mm
101 Ref FRONT AXLE, (See FRONT AXLE for Breakdown)
102 Ref REAR AXLE, (See REAR AXLE for Breakdown)
201 Ref CAB FENDER INSTALLATION, (not shown), (See CAB SECTION
for Breakdown)

31200728 G10-55A,G12-55A 243



SECTION 5 - DRIVE TRAIN

FIGURE 5-54. FENDER INSTALLATION (SN 0160052014 through 0160058369)

15
14

31200728

G10-55A,G12-55A

244



SECTION 5 - DRIVE TRAIN

FIGURE 5-54. FENDER INSTALLATION (SN 0160052014 through 0160058369)

ITEM PART NUMBER QTY DESCRIPTION REV
1001142563 1 FENDER INSTALLATION, (includes all items) E
1 1001142560 8 FENDER WELDMENT BRACKET
3 83191010 16 LOCKWASHER, M12
4 91514118 16 FENDER STUD
5 91513266 16 HEX NUT, M12X1-1/4
6 4811902 64 WASHER, 8MM
7 0760812 16 HEX HD SCREW, M8X25
11 1001095650 AR LOCTITE 242
12 1001154055 4 FENDER DUNLOFLEX
13 1001160551 4 BRACKET, FENDER BASE
14 0760820 16 HEXHD SCR, M8 X 60 LG
15 3290807 16 HEX LOCK NUT, M8 X1.25

31200728 G10-55A,G12-55A 245






SECTION 6 - CAB

SECTION 6 - CAB

31200728 G10-55A,G12-55A 247



SECTION 6 - CAB
FIGURE 6-1. CAB INSTALLATION

ART_31200728-6-1_1

248 G10-55A,G12-55A 31200728



SECTION 6 - CAB

ART_31200728-6-1_2

31200728 G10-55A,G12-55A 249



SECTION 6 - CAB

FIGURE 6-1. CAB INSTALLATION

250

ITEM PART NUMBER QTY DESCRIPTION REV
1001130311 1 OPEN CAB ASSY, (includes items 1 thru 64) H
1001130442 1 ENCLOSED CAB ASSY WITH HEAT A

Ref 3 SPEED HEATER, (See HEATER INSTALLATION for
Breakdown)
1001130441 1 ENCLOSED CAB ASSY, (includes items 1 thru 64 & 103) L
1001130462 1 ENCLOSED CAB ASSY WITH HEAT AND A/C L
Ref 3 SPEED HEATER AND A/C UNIT, (See AIR CONDITIONING
INSTALLATION for Breakdown)
1001130441 1 ENCLOSED CAB ASSY, (includes items 1 thru 64 & 103) L
1 90206199 51in TRIM
2 0630407 6 BUTTON HD CAPSCREW, 1/4-20X5/8
5 0641408 4 HEX HD CAPSCREW, 1/4-20X1, GRS5, (torque to 96 Ib-ft/130 Nm)
6 Ref BRAKE AND MOUNTING HARDWARE, (See CONTROLS
SECTION for Breakdown)
13 Ref HYDRAULIC TANK BREATHER, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)
14 Ref STEERING COLUMN AND STEERING WHEEL, (See
CONTROLS SECTION for Breakdown)
15 Ref FUEL TANK AND MOUNTING HARDWARE, (See FUEL TANK
AND LINES for Breakdown)
16 Ref CAB, (See CAB ASSEMBLY for Breakdown)
18 Ref SEAT AND MOUNTING HARDWARE, (See SEATS for
Breakdown)
20 4711400 8 WASHER, 1/4
25 0791406 3 SCREW, 1/4-20X3/4
36 91403230 1 MANUAL STORAGE BOX
38 91413036 6 SCREW, #6X1/2
39 Ref CAB INTERIOR, (See CAB INTERIOR for Breakdown)
40 1001103567 1 SEAT RISER PANEL
50 Ref ACCELERATOR AND MOUNTING HARDWARE, (See
CONTROLS SECTION for Breakdown)
52 1001115153 Ref CAB MIRROR INSTALLATION, (not available to order, see items C
201 thru 204 for service)
53 Ref DASH HARNESS, (not shown), (See ELECTRICAL SECTION for
Breakdown)
56 Ref TRANSMISSION RELAY HARNESS, (not shown), (See
ELECTRICAL SECTION for Breakdown)
57 Ref DASH PANEL AND CAB SWITCHES, (See ELECTRICAL
SECTION for Breakdown)
59 1001117136 1 ACCESS PANEL
60 Ref HEATING COMPONENTS, (See HEATER INSTALLATION for
Breakdown)
62 1001106866 1 PANEL
62 Ref COVER, (if equipped with Heat or Heat and A/C), (See HEATER
INSTALLATION for Breakdown)
63 Ref CAB ELECTRICAL INSTALLATION, (See ELECTRICAL
SECTION for Breakdown)
64 4761400 4 LOCKWASHER, 1/4
103 Ref WIPER COMPONENTS, (See WIPERS for Breakdown)
201 0700610 2 HEX HD CAPSCREW, M6X20, GR8.8
202 1001148177 1 MIRROR
203 8307024 2 LOCKWASHER, 6MM
204 1001114675 1 BRACKET
G10-55A,G12-55A 31200728



SECTION 6 - CAB

ITEM PART NUMBER QTY DESCRIPTION REV
91569003 Ref CAB MOUNTING INSTALLATION, (not available to order, see items D
304 thru 313 for service)
304 91563061 4 CAB MOUNT ISOLATOR
305 91403097 4 RUBBER MOUNT
306 0682652 2 HEX HD CAPSCREW, 1-8X6-1/2. GRS, (torque to 680-720 Ib-
ft/921-976 Nm)
307 83201058 4 HEX HD CAPSCREW, 3/4-10X3-3/4, GRS, (torque to 280-308 Ib-
ft/380-417 Nm)
308 88501016 2 HEX NUT, 1-8
309 88501012 4 HEX NUT, 3/4-10
310 1001106614 2 TAIL WASHER
311 91563062 2 WASHER
312 91403098 4 TAIL WASHER
313 90027473 4 WASHER, 3/4
91565067 NLA CAB FENDER INSTALLATION, (no longer available, see B

1001145754 for replacement or items 401 thru 404 for service)

1001145754 1 THERMOFORMED FENDER ASSY, (includes items 401 thru 404) B
401 0791608 4 HEX HD CAPSCREW, 3/8-16X3/4, GR5
403 1001145702 1 THERMOFORMED FENDER
404 1001145753 1 FENDER PLATE
501 Ref BOOM JOYSTICK, (See CONTROLS SECTION for Breakdown)
502 Ref FRAME LEVEL JOYSTICK, (See CONTROLS SECTION for
Breakdown)
503 Ref OUTRIGGER JOYSTICK, (See CONTROLS SECTION for
Breakdown)
1001159949 Ref REAR WINDOW EXIT INSTALLATION, (includes items 601 thru B
605)
601 1001160889 1 REAR DROPOUT WINDOW
602 0641436 1 HEX HD CAPSCREW, 1/4-20X2-1/8
603 0641617 2 HEX HD CAPSCREW, 3/8-16X2-1/8
604 1001165578 1 SHIM
605 1001165579 2 SHIM
1001130914 1 CAB ENCLOSURE KIT WITH HEAT, (includes heater components, C

door components, rear window, skylight window, harnesses, hoses
and other enclosed cab components)

1001130915 1 CAB ENCLOSURE KIT WITH HEAT AND A/C, (includes heater with F
a/c components, door components, rear window, skylight window,
harnesses, hoses and other enclosed cab components)

31200728 G10-55A,G12-55A 251



SECTION 6 - CAB
FIGURE 6-2. CAB ASSEMBLY

R
‘l S
i S . i
" S, 27
T i
2 i 257
. it 25
» A o
" -
o e

PY7140

252 G10-55A,G12-55A 31200728



SECTION 6 - CAB

302

PAP25701

G10-55A,G12-55A 253

31200728



SECTION 6 - CAB

FIGURE 6-2. CAB ASSEMBLY

254

ITEM PART NUMBER QTY DESCRIPTION REV
1001117305 1 OPEN CAB, (includes items 1 thru 25) D
1001117306 1 ENCLOSED CAB, (includes items 1 thru 143) D

1 80264035 6 PLUG
2 8036654 7 PLUG, 5/16
3 91404110 1 REAR WINDOW
4 91404109 1 RH SIDE WINDOW
5 8036654 10 PLUG, 5/16
6 91164087 1 HOLE PLUG
7 80264031 13 BLOCK
8 1001103509 18 RIVNUT
10 91164094 1 ROPS WARNING DECAL
11 80364009 AR URETHANE
13 91404302 AR ACTIVATOR
14 1001103663 1 SEAT RISER WELDMENT
15 7029854 4 HEX BOLT
16 80364037 4 WASHER
19 7029855 4 LOCKWASHER
20 70024001 1 VINYL GRIP
21 80364011 1 PLUG
22 91344046 AR SEALANT
23 7028939 1 RIVNUT
24 Ref SCREW, 1/4-20X3/4, (See CAB INSTALLATION for Breakdown)
25 Ref ACCESS PANEL, (See CAB INSTALLATION for Breakdown)
104 91404290 1 WINDOW SKY LIGHT
105 91404291 1 FRONT WINDOW
106 80364030 1 WINDOW
109 91404294 1 LH SIDE PANEL FOAM
110 91404295 1 HEAD LINER
112 91404296 2 HOLE PLUG
116 80384207 2 SCREW
119 80364023 1 STRIKER BOLT
120 91334024 1 HEX BOLT
125 91404297 2 WASHER
126 91404298 3 RIVET
127 91404299 1 EMERGENCY EXIT DECAL
130 91404301 1 EMERGENCY EXIT HAMMER
131 80384218 1 STRAP
133 70020632 AR SEAM SEAL
134 91334034 AR BLACK URETHANE
135 91404302 AR ACTIVATOR
136 91404303 1 DOOR HOLD OPEN
138 91334035 1 SPACER
139 80384205 2 BOLT
140 91404305 1 BOLT
141 91404306 3 NUT
142 Ref LOWER CAB DOOR, (See CAB DOOR for Breakdown)
143 Ref UPPER CAB DOOR ASSY, (See CAB DOOR for Breakdown)
145 80264031 15 BLOCK
147 70020653 4 BLOCK
1001100879 Ref TOP BRICK GUARD INSTALLATION, (if equipped), (not available B
G10-55A,G12-55A 31200728



SECTION 6 - CAB

ITEM PART NUMBER QTY DESCRIPTION REV
to order, see items 201 thru 211 for service)
201 0641608 2 HEX HD CAPSCREW, 3/8-16X1, GR5
202 3271601 2 HEX NUT, 3/8-16, GR8
203 4071133 4 KEEPER
204 4711600 4 WASHER, 3/8
205 4761600 2 LOCKWASHER, 3/8
206 4761800 2 LOCKWASHER, 1/2
207 14404173 AR SILICONE SEALANT
208 88501008 2 HEX NUT, 1/2
209 91403503 2 SPACER
210 1001096728 2 BOLT, 1/2-13
211 1001098344 1 BRICK GUARD BRACKET
1001100880 Ref FRONT BRICK GUARD BRACKET INSTALLATION, (not available B
to order, see items 301 thru 310 for service)
301 4071133 4 KEEPER
302 4420060 1 DOUBLE SIDED TAPE
303 4761800 2 LOCKWASHER, 1/2
304 77143003 4 WHIZ-LOCK SCREW, 5/16-18X0.625
305 88501008 2 HEX NUT, 1/2-13
306 91403503 2 SPACER
307 1001096728 2 BOLT, 1/2-13
308 1001098042 1 BRICK GUARD BRACKET
310 14404173 AR SILICONE SEALANT
401 1001100895 2 CAB WORK LIGHT HARNESS, (if equipped)
501 Ref WIPERS, (See WIPERS for Breakdown)
601 8035523 AR URETHANE, (not shown)
K1 91413142 1 SKYLIGHT WINDOW KIT, (includes items 104 & 601)

31200728 G10-55A,G12-55A 255



SECTION 6 - CAB

FIGURE 6-3. CAB DOOR

256 G10-55A,G12-55A 31200728



SECTION 6 - CAB
FIGURE 6-3. CAB DOOR

ITEM PART NUMBER QTY DESCRIPTION REV
1 91474481 1 LOWER DOOR ASSY, (includes items 101 thru 124)
2 91474482 1 UPPER DOOR ASSY, (includes items 201 thru 206)

101 8035461 2 FLAT HD SCREW, 1/4-20X1-1/4

102 91404316 1 GRAB HANDLE

103 80264066 3 SCREW, M6X1X12

104 91404311 1 PLASTIC DOOR COVER

105 80384191 6 WHIZ-LOCK SCREW, #10-24X0.5

106 80384192 1 INSIDE HANDLE ASY, LH

107 91404315 1 RELEASE LEVER, RH WINDOW AND LH DOOR

108 91404317 1 SOCKET HD SCREW, #8-32X1.12

109 91404318 1 NUT, #8-32

110 91404313 6 LOCKNUT, #10-24

111 91404320 1 SLAM LATCH STIFFENER

112 91404319 1 SLAM LATCH, LH

113 8866334 2 RIVNUT, 1/4-20

114 91404321 1 LOWER DOOR DRIVE BAR WELDMENT

115 80384189 4 HEX SCREW, 1/4-20X3/4

116 1001081241 1 PADDLE LATCH, LH, (includes item 323)
117 80364001 8 ft BULB SEAL

118 80364079 1 CAM LATCH, RH

119 91404309 1 EXTERIOR RELEASE DOOR ROD

120 80384187 3 ROD END RETAINER CLIP

121 91404310 1 INTER RELEASE DOOR ROD

122 91404312 1 FOAM, LOWER DOOR

123 80964051 1 DOOR KEY

124 N.S.S. 1 DOOR WELDMENT

201 80364001 11 ft BULB SEAL

202 91404324 2 HEX BOLT, 5/16-18X5/8

203 91334032 2 WASHER

204 91404323 1 SLAM LATCH

205 91474492 1 MALE DOOR HOLD-OPEN

206 91404322 1 UPPER GLASS

31200728 G10-55A,G12-55A 257



SECTION 6 - CAB

FIGURE 6-4. CAB INTERIOR

PAP25731

31200728

G10-55A,G12-55A

258



FIGURE 6-4. CAB INTERIOR

SECTION 6 - CAB

ITEM PART NUMBER QTY DESCRIPTION REV

2 0630407 12 BUTTON HD CAPSCREW, 1/4-20X5/8

3 0630457 2 BUTTON HD CAPSCREW, 1/4-20X1

4 0641405 4 HEX HD CAPSCREW, 1/4-20X5/8, GR5

7 0641508 3 HEX HD CAPSCREW, 5/16-18X1, GR5

9 0641514 1 HEX HD CAPSCREW, 5/16-18X1-3/4, GR5
12 0791608 2 SCREW, 3/8-16X1

20 4711400 8 WASHER, 1/4

21 4711500 1 WASHER, 5/16

23 4751500 1 WASHER, 5/16

27 80363033 12 SCREW, #10-24X1, (open cab)

27 1001100322 12 PAN HD CAPSCREW, #10, (enclosed cab)
28 80363034 12 SPECIAL NUT, #10-24

29 90200755 32in |FOAM TAPE

31 91163087 2 CAPACITY CHART BRACKET

34 91401516 1 BRACKET

35 91401590 1 DASH CLAMP

37 91403324 1 LH COVER

39 91473211 1 DASH PLASTIC, (open cab)

39 1001103553 1 DASH PLASTIC, (enclosed cab)

42 91563075 1 RH LOWER PLASTIC

43 91563191 1 RH DASH PANEL (Prior to SN 0160056008)
43 1001156272 1 RH DASH PANEL (SN 0160056008 to Present)
44 91563205 1 RH COVER PLATE

55 1001131130 2 HOLE PLUG

58 1001103557 1 RH CONSOLE
116 91563207 1 FRAME LEVEL/AUXILIARY PLATE
117 0741404 2 FLAT SOCKET HD CAPSCREW, 1/4-20X1/2
137 0641510 1 HEX HD CAPSCREW, 5/16-18X1-1/4, GR5
141 3311505 1 LOCKNUT, 5/16-18

145 4751500 1 FLAT WASHER, 5/16

146 4771500 1 STAR WASHER, 5/16

150 90206198 AR TRIM-LOCK

153 0100011 AR LOCTITE 242

154 91023098 2 FENDER WASHER

31200728 G10-55A,G12-55A 259



SECTION 6 - CAB
FIGURE 6-5. WIPERS

Yo 126 ST
105 105

&
&

Note:

1. USE LOCTITE® 242™ AS NEEDED ON BOLTS & NUTS.

2. USE SEALANT (P/N 14403190) VULKEM SEALANT ON TOP OF CAB AS NEEDED
AROUND WIPER MOTOR, SCREW & ROD.

ART_31200728-6-5

260 G10-55A,G12-55A 31200728



SECTION 6 - CAB

FIGURE 6-5. WIPERS

ITEM PART NUMBER QTY DESCRIPTION REV
1 80384203 1 WIPER DRIVE ARM, (not shown)
2 1001081310 1 WET ARM ADAPTER
3 1001081311 1 WET ARM KIT
4 1001081308 1 WIPER ARM
5 8035392 1 WIPER BLADE
6 1001081307 1 ADAPTER MOUNT
7 91144478 1 WIPER MOTOR SHAFT, (not shown)
8 7029860 1 WIPER MOTOR, (not shown)
105 0641408 4 HEX HD CAPSCREW, 1/4-20X1, GR5
126 4711400 4 WASHER, 1/4
134 4791400 1 SPECIAL WASHER, 1/4
139 82033997 131in |HOSE
200 1001111112 1 TANK, (includes cap)
200 70025480 1 PUMP, RESERVOIR
203 1320136 2 CLAMP, (not shown)
1001139927 Ref SKYLIGHT WIPER INSTALLATION, (not available to order, see B
items 301 thru 304 for service)
301 Ref LOCTITE 242
302 1001111086 1 SKYLIGHT WIPER ASSY, (includes items 401 thru 409) C
303 14403190 AR SEALANT
304 8096D097 48 in  |CONDUIT, (not shown)
401 4740553 1 WASHER, 1/4
402 8036678 2 WASHER, 1/4
403 8034805 1 HEX NUT, #10-24
404 8034807 1 WIPER ARM
405 8035498 1 WIPER BLADE
406 8036088 1 HEX BOLT, #10-24X3/4
407 70020528 1 WIPER COVER
408 1001107799 1 WIPER MOTOR
409 1001093828 1 WIPER MOTOR HARNESS
31200728 G10-55A,G12-55A 261



SECTION 6 - CAB

FIGURE 6-6. SEATS

PY4571

262 G10-55A,G12-55A 31200728



SECTION 6 - CAB

FIGURE 6-6. SEATS

ITEM PART NUMBER QTY DESCRIPTION REV
91563158 1 SUSPENSION SEAT, (includes all items) G
1 7026904 1 ARMREST ASSY RH KIT, (includes items 2 & 3)
2 N.S.S. 1 ARMREST, MOLDED KIT
3 N.S.S. 1 ARMREST STOP ASSY
4 7026900 1 BACK CUSHION KIT
5 7026902 1 BACK PANEL KIT
6 7026905 1 SEAT BELT KIT
91563164 1 SEAT BELT, 3 IN, (California Only), (not included with 91563158) E
7 7026906 1 TETHER KIT
8 7026901 1 SEAT CUSHION KIT
10 7026799 1 KNOB KIT
11 7026798 1 SLIDE KIT
K1 70023139 1 SEAT BELT KIT, 3 IN, (California only), (includes retractor and
female ends)
31200728 G10-55A,G12-55A 263



SECTION 6 - CAB

FIGURE 6-7. HEATER INSTALLATION

ART_31200728-67_1

264 G10-55A,G12-55A 31200728



SECTION 6 - CAB

26 ENGINE VIEW

)

s
15

)

PAP25801

31200728 G10-55A,G12-55A 265



SECTION 6 - CAB

FIGURE 6-7. HEATER INSTALLATION

266

ITEM PART NUMBER QTY DESCRIPTION REV
1001139139 Ref HEATER INSTALLATION, (open cab), (not available to order, see C
items 1 thru 33 & 37 for service)
1001130442 Ref HEATER INSTALLATION, (enclosed cab), (not available to order, A
see items 1 thru 20, 22 thru 24 & 26 thru 37 for service)

1 0630407 4 BUTTON HD CAPSCREW, 1/4-20X5/8

2 0641518 1 HEX HD CAPSCREW, 5/16-18X2-1/4, GR5

3 Ref SOCKET HD CAPSCREW, #6-32X.62, (See CAB INTERIOR for
Breakdown), (enclosed Cab)

4 Ref HEX NUT, #6-32, GR2, (See CAB INTERIOR for Breakdown)

5 4711400 4 WASHER, 1/4

6 4761400 4 LOCKWASHER, 1/4

7 77133137 1 COVER PLATE

8 77133279 1 CLAMP SET

9 77383540 1 ADAPTER, (open cab)

9 1001104685 1 BARBED FITTING, (enclosed cab)

10 Ref KNOB, (See ELECTRICAL SECTION for Breakdown)

11 80383231 1 VALVE

12 Ref BLOWER SWITCH, (See ELECTRICAL SECTION for Breakdown)

13 82033995 21.8ft HOSE

14 86883328 7 CLAMP, (open cab)

14 86883328 13 CLAMP, (enclosed cab)

15 86683193 8 CLAMP

16 1001114282 1 3 SPEED HEATER ASSY

17 1001101668 1 CONDUIT, (open cab)

17 1001101668 3 CONDUIT, (enclosed cab)

18 91413036 6 SCREW, #6X1/2, (open cab)

18 91413036 10 SCREW, #6X1/2, (enclosed cab)

19 1001100279 1 VENT, (open cab)

19 1001100279 3 VENT, (enclosed cab)

20 Ref ENCLOSED CAB OPTIONS HARNESS, (not shown), (See
ELECTRICAL SECTION for Breakdown)

21 71492152 251t HOSE, (open cab)

22 Ref POTENTIOMETER ASSY, (See ELECTRICAL SECTION for
Breakdown)

23 Ref CLIP, (See ELECTRICAL SECTION for Breakdown)

24 1001100278 1 VENT, (open cab)

24 1001100278 3 VENT, (enclosed cab)

26 1001101216 1 VENT BASE, (open cab)

26 1001101216 3 VENT BASE, (enclosed cab)

27 1001101669 1 CONDUIT, (open cab)

27 1001101669 2 CONDUIT, (enclosed cab)

28 1001106849 1 COVER

29 1001100446 11in HOSE, (open cab)

29 1001100446 73in HOSE, (enclosed cab)

30 1001100447 1.4 ft HOSE

31 1001090344 2.7 ft TAPE, (enclosed Cab)

32 84712749 1 ADAPTER, 90

33 2220282 1 REDUCER FITTING

34 0781212 2 FLANGE SCREW, M12X25, (enclosed cab)

35 1001138788 1 HOSE GUIDE SUPPORT, (enclosed cab)

36 90206196 24 in TRIM-LOK, (enclosed cab)

G10-55A,G12-55A 31200728



SECTION 6 - CAB

ITEM PART NUMBER QTY DESCRIPTION REV
37 84231107 3 HOSE CLAMP, (enclosed cab)
37 84231107 1 HOSE CLAMP, (open cab)

218 Ref SCREW, #6X1/2, (See CAB INSTALLATION for Breakdown)

251 Ref SEAT RISER PANEL, (See CAB INSTALLATION for Breakdown)

31200728 G10-55A,G12-55A 267



SECTION 6 - CAB
FIGURE 6-8. AIR CONDITIONING INSTALLATION

I = 1
76 72 A S 76
464 54

PAP25771

268 G10-55A,G12-55A 31200728



SECTION 6 - CAB

31200728 G10-55A,G12-55A 269



SECTION 6 - CAB

FIGURE 6-8. AIR CONDITIONING INSTALLATION

270

ITEM PART NUMBER QTY DESCRIPTION REV
1001130462 Ref AIR CONDITIONING INSTALLATION, (not available to order, see L
items 1 thru 99 & 409 thru 465 for service)
1 0641408 1 HEX HD CAPSCREW, 1/4-20X1, GR5
2 0641424 1 HEX HD CAPSCREW, 1/4-20X3, GR5
3 0641507 2 HEX HD CAPSCREW, 5/16-18X7/8, GR5
4 0641532 2 HEX HD CAPSCREW, 5/16-18X4, GR5
5 0641605 2 HEX HD CAPSCREW, 3/8-16X5/8, GR5
6 2080063 2 HEX LOCKNUT, 1/4-20, GR2
8 4240033 6 TIE WRAP, (not shown)
9 4751400 2 WASHER, 1/4
10 4751500 4 WASHER, 5/16
11 4751600 2 WASHER, 3/8
12 4761400 2 LOCKWASHER, 1/4
13 4761500 2 LOCKWASHER, 5/16
14 4761600 2 LOCKWASHER, 3/8
16 77323029 1 CLAMP SET
17 91413036 10 SCREW, #6X1/2
18 Ref AIC HARNESS, (not shown), (See ELECTRICAL SECTION for
Breakdown)
19 1001090344 281in TAPE
20 1001100279 2 VENT
21 1001100281 1 VENT
22 1001100446 21in HOSE
23 1001100770 1 TUBE
24 1001100773 1 BRACKET
25 1001101259 1 TUBE
26 1001101640 1 FILTER
27 Ref A/IC TEMPERATURE DECAL, (See DECALS SECTION for
Breakdown)
28 1001107340 1 A/C CONDENSER, (includes items 101 thru 122) A
30 1380158 4 CLIP
32 1001142350 1 3 SPEED HEATER AND A/C ASSY, (includes items 201 thru 221) C
39 Ref HEATING AND A/C DUCT COMPONENTS, (See HEATER
INSTALLATION for Breakdown)
42 1001140694 1 BELT
43 1001146218 1 HOSE ASSY
44 1001107428 1 HOSE
45 1001146217 1 HOSE ASSY
46 1001107339 1 A/C COMPRESSOR CLUTCH
53 1001131818 1 BUSHING
54 1001139703 1 BRACKET
56 0681618 2 HEX HD CAPSCREW, 3/8-16X2-1/4, GR8
60 83201057 2 HEX HD CAPSCREW, 3/8-16X2, GR8
67 0641613 2 HEX HD CAPSCREW, 3/8-16X1.625, GR5
72 3291001 1 HEX NUT, M10X1.5, GR8
73 3300492 7 LOCK NUT, GR12
76 4891600 12 WASHER, 3/8
86 1001140468 1 A/C DRIVE PULLEY
90 4711400 6 WASHER, 1/4
91 3311405 3 HEX LOCK NUT, 1/4-20, GR2
G10-55A,G12-55A 31200728



SECTION 6 - CAB

ITEM PART NUMBER QTY DESCRIPTION REV
94 8310737 1 ROD END, M10X1.5X100mm
97 1001138945 1 COMPRESSOR COVER
98 1001138944 1 A/C COVER SUPPORT
99 0641406 3 HEX HD CAPSCREW, 1/4-20X3/4, GR5
101 70020643 1 CASE TOP
102 70022880 1 CASE BOTTOM
103 70020644 1 COIL
104 70022881 2 BRACKET
105 91514270 1 TUBE ASSY
106 91514266 1 DRIER
107 70022882 1 BRACKET
108 80363102 3 O-RING
109 70022883 1 CLAMP
110 70020645 1 TUBE ASSY
111 70020646 1 TUBE ASSY
112 70022884 4 CLAMP
113 70022885 3 CLAMP
114 70022886 1 PLUG
115 91514295 2 FAN
116 70020647 1 FAN HARNESS
117 80363103 1 O-RING
118 70022891 2ft FOAM
120 70022890 4 BOLT, 3/8-16X1-3/4
121 70022888 4 WASHER, 3/8
122 70022889 4 LOCKWASHER,3/8
201 70022552 1 CASE TOP
202 70022553 1 CASE BOTTOM
203 70022805 1 BLOWER MOTOR
204 70023108 2 BLOWER MOTOR GASKET
205 70022876 1 HEATER/COOLER COIL
206 91514272 1 VALVE
207 70022877 1 CLAMP
208 80363103 1 O-RING
209 N.S.S. 1 3 HOLE TOP
210 Ref LEG
211 Ref THERMOSTAT
212 Ref HOSE
213 N.S.S. 2 HEATER SPLICE
214 70022879 4 CLAMP
215 70022555 1 AIR RESTRICTER, (not shown)
216 91514296 1 METRO SWITCH, (not shown)
217 70020640 1 12V RELAY, (not shown)

218 70022556 3ft HOSE, (not shown)

219 70022557 1 DRAIN ELBOW, 3/8, (not shown)
220 70022558 1 DRAIN TEE, 3/8, (not shown)

221 80363099 1 PRESSURE SWITCH, (not shown)
301 86883328 1 CLAMP

409 1321716 1 CLAMP
454 0811610 1 SCREW, 3/8-16X1-1/4
455 1321320 1 CLAMP
456 4711500 1 WASHER, 5/16

31200728 G10-55A,G12-55A 271



SECTION 6 - CAB

272

ITEM PART NUMBER QTY DESCRIPTION REV
457 77133134 1 COVER PLATE
458 77133279 1 CLAMP
460 88521205 1 HEX LOCKNUT, 5/16-18
461 91143122 1 SUPPORT CLAMP
462 77133137 1 COVER PLATE
463 1001143654 1 HOSE GUIDE PLATE
464 8305630 1 HEX LOCKNUT, M10X1.50
465 1001093526 1 AC REFRIGERANT DECAL
G10-55A,G12-55A 31200728



SECTION 7 - CONTROLS

SECTION 7 - CONTROLS

31200728 G10-55A,G12-55A 273



SECTION 7 - CONTROLS

274

FIGURE 7-1. BRAKE

A" .
| B %
& AL %7 A\ \ N 4 \§\<\
Bl WS R
L .
BN N
ﬁf\l e Z 9
Al N L]
\'\\ '\I \ C: ~ \ !l
\ € o \ 3@\ =
WD [l 8~
\\ \ - (\g I'\EIQ // \\
S\ P '-
/// S I ﬁy TR ¢ \
i \'X\A{//’ \ ;

; S )\\\
\ /" '4’
AL, F \
= \

G10-55A,G12-55A

>3 > <
hY
/7////
——  PAL6730

31200728



SECTION 7 - CONTROLS

FIGURE 7-1. BRAKE

ITEM PART NUMBER QTY DESCRIPTION REV
1001091173 Ref BRAKE INSTALLATION, (not available to order, see items 1 thru 19 F
for service)
1 Ref BRAKE VALVE, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)
2 1001091118 1 BRACKET
3 1001090741 1 PEDAL
4 91476031 1 PIN
5 0641608 1 HEX HD CAPSCREW, 3/8-16X1, GR5
6 4761600 1 LOCKWASHER, 3/8
7 0701014 4 HEX HD CAPSCREW, M10X30, GR8.8
8 4832000 4 LOCKWASHER, 10MM
10 2221257 1 STRAIGHT FITTING, (includes o-ring)
11 8770258 1 STRAIGHT FITTING, (includes o-ring)
13 2172106 2 ADAPTER, 90, (swivel nut)
14 2221244 1 REDUCER ADAPTER, (includes o-ring)
15 91513180 2 ACTUATOR
16 91511145 1 TIE BAR
17 2144605 3 STRAIGHT FITTING, (includes o-ring)
19 3020039 AR MOLY PASTE
101 0641506 4 HEX HD CAPSCREW, 5/16-18X3/4, GR5, (torque to 17 Ib-ft/23 Nm)
102 4711500 8 FLAT WASHER, 5/16

31200728 G10-55A,G12-55A 275



SECTION 7 - CONTROLS
FIGURE 7-2. ACCELERATOR

1.
3
N2
7
B g
~" /7
N T 6
SPNN
11
: 12
/10
§ 17\
b 181 \ll|of |
13
14
15
16
PY0530

276 G10-55A,G12-55A 31200728



SECTION 7 - CONTROLS

FIGURE 7-2. ACCELERATOR

ITEM PART NUMBER QTY DESCRIPTION REV
1 91561192 1 BRACKET
2 0641508 3 HEX HD CAPSCREW, 5/16-18X1, GR5, (torque to 17 Ib-ft/23 Nm)
3 4711500 3 FLAT WASHER, 5/16
4 0641408 2 HEX HD CAPSCREW, 1/4-20X1, GRS5, (torque to 96 Ib-ft/130 Nm)
5 4711400 2 LOCTITE 242
6 Ref ENGINE HARNESS, (See ELECTRICAL SECTION for Breakdown)
7 0100011 AR LOCTITE 242
10 1001126589 1 PEDAL, (includes items 11 thru 16) A
11 70024319 1 SENSOR KIT, (includes screws)
12 N.S.S. 1 BRACKET
13 70023325 1 PEDAL KIT, (includes items 14 & 16)
14 N.S.S. 1 PEDAL SPRING
15 7026481 1 PEDAL ARM
16 N.S.S. 1 PEDAL PIN

31200728 G10-55A,G12-55A 277



SECTION 7 - CONTROLS
FIGURE 7-3. STEERING COLUMN

— PAL2061

278 G10-55A,G12-55A 31200728



SECTION 7 - CONTROLS
FIGURE 7-3. STEERING COLUMN

ITEM PART NUMBER QTY DESCRIPTION REV
1001001213 1 STEERING COLUMN, (includes 1 thru 6) A
1 2150808 4 ADAPTER, 45, (includes o-ring)
2 91513125 1 STEERING COLUMN
2 91144191 1 STEERING WHEEL NUT, (torque to 29-34 |b-ft/39-46 Nm)
3 91123126 1 STEERING CONTROL VALVE
3 91144190 1 STEERING CONTROL VALVE SEAL KIT
4 2130404 1 ADAPTOR, 90, (includes o-ring)
5 4761600 2 LOCKWASHER
6 0641606 2 HEX HD CAPSCREW, 3/8-16X3/4, GR 5, (torque to 30 Ib-ft/41
Nm)
101 91563208 1 STEERING WHEEL, (includes items 102 & 103)
102 7026477 1 CENTER CAP
103 7026478 1 SPINNER KNOB
201 91563226 1 F-N-R SHIFTER, (includes items 202 & 203)
202 N.S.S. 2 HEX HD CAPSCREW, (torque to 30-35 Ib-ft/41-47 Nm)
203 N.S.S. 1 CLAMP SET
301 0641608 2 HEX HD CAPSCREW, 3/8-16X1, GR5, (torque to 40 Ib-ft/55 Nm)
302 4711600 2 WASHER, 3/8
303 0100011 AR LOCTITE 242
401 Ref SHIFTER DECAL, (See DECALS SECTION for Breakdown)

31200728 G10-55A,G12-55A 279



SECTION 7 - CONTROLS

280

FIGURE 7-4. BOOM JOYSTICK

-
20
w

PAL2001

G10-55A,G12-55A 31200728



SECTION 7 - CONTROLS

FIGURE 7-4. BOOM JOYSTICK

ITEM PART NUMBER QTY DESCRIPTION REV
91513212 1 BOOM JOYSTICK, (includes items 1 thru 19)
1 91404325 1 GRIP ASSY
2 91404011 1 BENT LEVER KIT, (includes items 3 & 4)
3 N.S.S. 1 SPRING PIN
4 N.S.S. 1 HEX NUT
5 80364095 1 BOOT
6 80264138 1 CARDON KIT, (includes item 7)
7 N.S.S. 1 SHIM
8 91404013 1 RETAINING PLATE
9 91404016 1 UPPER BODY, (includes item 10)
10 N.S.S. AR LOWER BODY
11 Kit K1 1 O-RING
12 Kit K1 2 DOWEL PIN
13 Kit K1 1 O-RING
14 Kit K1 1 SCREW ASSY
15 Kit K1 1 O-RING
16 80934498 4 PLUNGER AND GUIDE KIT
17 91514224 4 REGULATING UNIT
18 91504028 1 SPRING, (ports 1 & 3), (pack of two)
18 91504029 1 SPRING, (ports 2 & 4), (pack of two)
19 80264139 1 GROMMET WITH CABLE TIE KIT
20 Ref RH DASH PANEL, (See CAB SECTION for Breakdown)
21 Ref TILT RHEOSTAT SWITCH, (See ELECTRICAL SECTION for
Breakdown)
K1 91404326 AR SEAL KIT, (includes items 11 thru 15)
31200728 G10-55A,G12-55A 281



SECTION 7 - CONTROLS
FIGURE 7-5. OUTRIGGER AND FRAME LEVEL/AUXILIARY CONTROLLER

=10
5
PAL2020

282 G10-55A,G12-55A 31200728



SECTION 7 - CONTROLS
FIGURE 7-5. OUTRIGGER AND FRAME LEVEL/AUXILIARY CONTROLLER

ITEM PART NUMBER QTY DESCRIPTION REV
91563200 2 HYDRAULIC CONTROLLER - OUTRIGGER AND FRAME A
LEVEL/AUX, (includes all items)
1 91563201 1 HYDRAULIC CONTROLLER, (includes one each of items 3 thru 8)
2 7026741 1 HYDRAULIC CONTROLLER, (includes one each of items 3 thru 8)
3 91504030 2 GRIP
4 91504031 2 RUBBER BOOT
5 7026739 2 LEVER OPERATION KIT
6 80934498 2 PLUNGER KIT
7 7026740 2 REGULATING UNIT KIT
8 91504029 2 RETURN SPRING
9 7026742 2 O-RING
10 7026743 1 BOLT AND NUT KIT

31200728 G10-55A,G12-55A 283






SECTION 8 - HYDRAULIC CIRCUITS

SECTION 8 - HYDRAULIC CIRCUITS

31200728 G10-55A,G12-55A 285



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-1. SUPPLY CIRCUIT

310

. P PAP25780

286 G10-55A,G12-55A 31200728



SECTION 8 - HYDRAULIC CIRCUITS

287

G10-55A,G12-55A

31200728



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-1. SUPPLY CIRCUIT

288

ITEM PART NUMBER QTY DESCRIPTION REV
3 0641614 4 HEX HD CAPSCREW, 3/8-16X1-3/4, GR5
4 4711600 8 WASHER, 3/8
16 1001139081 1 HOSE
17 90028720 2 CLAMP
27 77133073 2 CLAMP SET
28 77133052 2 COVER PLATE
29 0641412 4 HEX HD CAPSCREW, 1/4-20X1-1/2, GR5
52 1001125404 1 TUBE ASSY
56 4761600 4 LOCKWASHER, 3/8
57 3311601 4 HEX NUT, 3/8-16X, GR2
67 90206203 50in  |TRIM
68 1001125119 1 HOSE ASSY
69 1001125128 1 HOSE ASSY
73 2171216 1 ADAPTER, 90, (includes o-ring)
74 1001130679 1 HOSE ASSY
81 1001136631 1 HOSE ASSY
87 1001136630 1 HOSE ASSY
101 Ref MAIN CONTROL VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
106 2111616 1 STRAIGHT FITTING, (includes o-ring)
107 2130606 1 ADAPTER, 90, (includes o-ring)
109 2110406 1 STRAIGHT FITTING, (includes o-ring)
110 2130810 1 ADAPTER, 45, (includes o-ring)
201 Ref TEE FITTING, (See DUMP CIRCUIT for Breakdown)
202 Ref TEE FITTING, (See DUMP CIRCUIT for Breakdown)
212 1001096393 1 HOSE ASSY
214 1001144724 1 HOSE ASSY
217 Ref HOSE ASSY, (See DUMP CIRCUIT for Breakdown)
218 1001097928 1 HOSE ASSY
225 1001115999 1 HOSE ASSY
229 1001116011 1 HOSE ASSY
1001130288 Ref HYDRAULIC PUMP INSTALLATION, (not available to order, see c
items 301 thru 313 for service)
301 1001130707 Ref HYDRAULIC PUMP ASSY, (includes items 401 thru 405) D
302 91083106 1 O-RING
303 1001130440 Ref HYDRAULIC MANIFOLD VALVE INSTALLATION, (not available C
to order, see items 501 thru 507 & 554 for service)
304 4891800 4 WASHER, 1/2
305 0701215 4 HEX HD CAPSCREW, M12X35, GR8.8
306 3790228 1 O-RING
307 1001107814 1 PIPE, 45
308 8546407 2 #32 FLANGE
309 4761800 4 LOCKWASHER, 1/2
310 0641812 4 HEX HD CAPSCREW, 1/2-13X1-1/2, GR5
311 3931648 4 SOCKET HD CAPSCREW, 3/8-16X3
312 1001145543 1 HOSE ASSY
313 80933113 1 O-RING
401 Ref PISTON PUMP, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)
402 Ref TEE FITTING, (not shown), (See DUMP CIRCUIT for Breakdown)
G10-55A,G12-55A 31200728



SECTION 8 - HYDRAULIC CIRCUITS

ITEM PART NUMBER QTY DESCRIPTION REV

403 1001103069 1 COUPLING,TEST ORFS 9/16-18 UNF

404 2170404 1 TEE FITTING

405 Ref REDUCER ADAPTER, (not shown), (See DUMP CIRCUIT for
Breakdown)

501 2130606 3 ADAPTER, 90, (includes o-ring)

502 2131616 1 ADAPTER, 90, (includes o-ring)

503 2150606 1 ADAPTER, 45, (includes o-ring)

504 2170206 1 ADAPTER, 90, (includes o-ring)

505 Ref STRAIGHT FITTING, (See DUMP CIRCUIT for Breakdown)

506 77133089 4 CHECK FITTING

507 Ref HYDRAULIC MANIFOLD VALVE, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)

554 Ref ADAPTER, 90, (See DUMP CIRCUIT for Breakdown)

611 Ref STRAIGHT FITTING, (See CONTROLS SECTION for Breakdown)

617 Ref STRAIGHT FITTING, (See CONTROLS SECTION for Breakdown)

654 2150808 1 ADAPTER, 90, (includes o-ring)

711 2131210 2 ADAPTER, 90, (includes o-ring)

726 2170212 2 ADAPTER, 90, (includes o-ring)

801 Ref HYDRAULIC TANK, (See HYDRAULIC COMPONENTS SECTION
for Breakdown)

802 Ref RADIATOR, (See ENGINE AND ATTACHING PARTS SECTION for
Breakdown)

803 Ref STEERING VALVE, (See CONTROLS SECTION for Breakdown)

804 Ref BRAKE VALVE, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)

805 Ref BOOM JOYSTICK, (See CONTROLS SECTION for Breakdown)

809 Ref TRANSMISSION, (See DRIVE TRAIN SECTION for Breakdown)

31200728 G10-55A,G12-55A 289



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-2. DUMP CIRCUIT

QoX 404
w [ojmy 701
w, ST e -
@ 2.
174
®
57 TO BOOM
& JOVSTICK CONTROLLER
N A
204 ; ' i
226 33
= 204

314 2 1o
STABILIZER
CYLINDER

207 .

4\

\

TO STEERING CONTROL
VALVE

&
4

802

290 G10-55A,G12-55A 31200728



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-2. DUMP CIRCUIT

ITEM PART NUMBER QTY DESCRIPTION REV
6 Ref HYDRAULIC TANK FITTINGS, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)

33 2151620 1 ADAPTER, 45, (includes o-ring)

62 1001130127 1 HOSE ASSY

76 1001122608 1 HOSE ASSY

77 1001130065 1 HOSE ASSY

78 1001161806 1 HOSE ASSY

85 90206202 37in  |TRIM

87 1001141211 1 HOSE ASSY

88 1001141212 1 HOSE ASSY

106 2111616 1 STRAIGHT FITTING, (includes o-ring)

110 Ref MAIN CONTROL VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)

113 2172116 1 ADAPTER, 90, (includes o-ring)

116 2170206 1 ADAPTER, 90, (includes o-ring)

160 Ref STRAIGHT FITTING, (See CONTROLS SECTION for Breakdown)

174 Ref REDUCER ADAPTER, (See CONTROLS SECTION for Breakdown)

204 1001137280 1 HOSE ASSY

206 1001137281 1 HOSE ASSY

207 1001096394 1 HOSE ASSY

226 1001137259 1 HOSE ASSY

305 77133052 1 COVER PLATE

306 0641412 2 HEX HD CAPSCREW, 1/4-20X1-1/2, GR5

307 77133053 1 CLAMP SET

314 2110608 1 STRAIGHT FITTING, (includes o-ring)

315 1001095431 1 HOSE ASSY

401 Ref BRAKE VALVE, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)

402 Ref HYDRAULIC TANK, (See HYDRAULIC COMPONENTS SECTION
for Breakdown)

403 Ref RADIATOR, (See ENGINE AND ATTACHING PARTS SECTION for
Breakdown)

404 Ref STEERING VALVE, (See CONTROLS SECTION for Breakdown)

405 Ref HYDRAULIC MANIFOLD VALVE, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)

406 Ref PISTON PUMP, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)

504 2170410 1 TEE FITTING, (includes o-ring)

518 2221244 1 REDUCER ADAPTER, (includes o-ring)

606 2170206 1 ADAPTER, 90, (includes o-ring)

701 2150808 1 ADAPTER, 45, (includes o-ring)

801 2150406 1 ADAPTER, 45, (includes o-ring)

802 2130404 1 ADAPTER, 90, (includes o-ring)

31200728 G10-55A,G12-55A 291



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-3. STEER SELECT CIRCUIT

=X TO REAR STEERING
R3] CYLINDER

8 18 3‘-.—
Fer
(& 21 ' __y TO STEERING CONTROL
W 10020 g 4 VALVE
%_ﬂ § 158 ]
! ’ © 208
109 . %=
a_A

TO FRONT STEERING
CVLINDER

292 G10-55A,G12-55A 31200728



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-3. STEER SELECT CIRCUIT

ITEM PART NUMBER QTY DESCRIPTION REV
1 Ref STEER SELECT VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
3 1001095434 2 HOSE ASSY
4 1001095436 2 HOSE ASSY
7 0641506 4 HEX HD CAPSCREW, 5/16-18X3/4, GR5
8 0641514 5 HEX HD CAPSCREW, 5/16-18X1-3/4, GR5
10 4711500 4 WASHER, 5/16
11 4761500 4 LOCKWASHER, 5/16
15 77133137 5 COVER PLATE
16 77133279 3 CLAMP SET
17 77133306 2 STACKING BOLT
18 83663119 3 CLAMP SET
19 77133390 2 SAFETY CLIP
21 77323029 1 CLAMP SET
22 86683122 AR TIEWRAP (Not Shown)
109 2110808 4 STRAIGHT FITTING, (includes o-ring)
208 1001096390 2 HOSE ASSY
301 Ref STEER SELECT ADAPTERS, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
302 Ref CLAMP SET, (See SERVICE BRAKE CIRCUIT for Breakdown)

31200728 G10-55A,G12-55A 293



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-4. SERVICE BRAKE CIRCUIT

TO PORT PB

453/
t 5, 501
<

\| LEB

16
I.. =
8
By
105
& L, 5
- <104
104 '? 'a,;,,,‘:'fos v g _# 8
N ¢ T
» 116
106

294

G10-55A,G12-55A

PAL7010

31200728



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-4. SERVICE BRAKE CIRCUIT

ITEM PART NUMBER QTY DESCRIPTION REV
5 77133137 2 COVER PLATE
6 0641514 2 HEX HD CAPSCREW, 5/16-18X1-3/4, GR5
8 Ref CLAMP SET, (See DUMP CIRCUIT for Breakdown)
9 77133136 2 TWIN CLAMP
16 1001137231 1 HOSE ASSY
104 2170806 3 TEE FITTING, (includes o-ring)
105 1001097810 2 HOSE ASSY
106 2144605 6 STRAIGHT FITTING, (includes o-ring)
116 2172106 2 ADAPTER, 90, (includes o-ring)
205 1001102509 1 HOSE ASSY
312 1001096389 1 HOSE ASSY
313 1001096388 1 HOSE ASSY
413 2172106 2 ADAPTER, 90, (includes o-ring)
417 2144605 2 STRAIGHT FITTING, (includes o-ring)
453 2130606 1 ADAPTER, 90, (includes o-ring)
501 Ref HYDRAULIC MANIFOLD VALVE, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)
502 Ref BRAKE VALVE, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)
503 Ref FRONT AXLE, (See DRIVE TRAIN SECTION for Breakdown)
504 Ref REAR AXLE, (See DRIVE TRAIN SECTION for Breakdown)
31200728 G10-55A,G12-55A 295



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-5. BOOM JOYSTICK CIRCUIT

296

TO TANK

FROM T0

SWAY
JOYSTICK Josv‘g@K:K

FROM
HYDRAULIC
MANIFOLD PAL7000

G10-55A,G12-55A

31200728



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-5. BOOM JOYSTICK CIRCUIT

ITEM PART NUMBER QTY DESCRIPTION REV
1 2170506 2 TEE FITTING, (includes o-ring)
2 2170706 1 TEE FITTING, (includes o-ring)
16 Ref HOSE ASSY, (See FRAME LEVEL/AUXILIARY CONTROLLER for
Breakdown)
17 1001097924 2 HOSE ASSY
18 1001097925 2 HOSE ASSY
19 1001097926 2 HOSE ASSY
20 Ref HOSE ASSY, (See SUPPLY CIRCUIT for Breakdown)
25 Ref HOSE ASSY, (See SUPPLY CIRCUIT for Breakdown)
26 Ref HOSE ASSY, (See DUMP CIRCUIT for Breakdown)
107 2130406 4 ADAPTER, 90, (includes o-ring)
110 Ref MAIN CONTROL VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
210 2110406 6 STRAIGHT FITTING, (includes o-ring)
214 4751400 4 WASHER, 1/4
215 0641408 4 HEX HD CAPSCREW, 1/4-20X1, GR5
218 Ref BOOM JOYSTICK, (See CONTROLS SECTION for Breakdown)

31200728 G10-55A,G12-55A 297



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-6. FRAME LEVEL/AUXILIARY CONTROLLER

FROM OUTRIGGER
CONTROLLER

" TO OUTRIGGER
CONTROLLER

PALE990

298 G10-55A,G12-55A 31200728



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-6. FRAME LEVEL/AUXILIARY CONTROLLER

ITEM PART NUMBER QTY DESCRIPTION REV
9 Ref DECOMPRESSION VALVE ASSY, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)
16 1001096396 2 HOSE ASSY
17 Ref HOSE ASSY, (See OUTRIGGER CONTROLLER for Breakdown)
21 1001097930 1 HOSE ASSY
22 1001097931 1 HOSE ASSY
23 1001097932 1 HOSE ASSY
24 1001097933 1 HOSE ASSY
107 2130406 4 ADAPTER, 90, (includes o-ring)
110 Ref MAIN CONTROL VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
201 Ref FRAME LEVEL/AUX CONTROLLER, (See CONTROLS SECTION
for Breakdown)
202 91561140 1 BRACKET
203 4711500 7 WASHER, 5/16
204 0641508 7 HEX HD CAPSCREW, 5/16-18X1, GR5
205 3311508 4 HEX NUT, 5/16-18
206 2110606 1 STRAIGHT ADAPTER, (includes o-ring)
207 2170406 1 TEE FITTING, (includes o-ring)
208 2170706 1 TEE FITTING, (includes o-ring)
209 2170806 1 TEE FITTING, (includes o-ring)
210 2110406 4 STRAIGHT FITTING, (includes o-ring)
31200728 G10-55A,G12-55A 299



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-7. OUTRIGGER CONTROLLER

TO FRAME LEVEL 212
CONTROLLER

/

/ NG

y —
FROM FRAME LEVEL
CONTROLLER

300 G10-55A,G12-55A 31200728



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-7. OUTRIGGER CONTROLLER

ITEM PART NUMBER QTY DESCRIPTION REV
10 1001096386 2 HOSE ASSY
11 1001096387 2 HOSE ASSY
16 1001096369 2 HOSE ASSY
107 2130406 4 ADAPTER, 90, (includes o-ring)
110 Ref MAIN CONTROL VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
202 91561140 1 BRACKET
203 4711500 7 WASHER, 5/16
204 0641508 7 HEX HD CAPSCREW, 5/16-18X1, GR5
205 3311508 4 HEX NUT, 5/16-18
210 2110406 4 STRAIGHT FITTING, (includes o-ring)
211 2170206 1 ADAPTER, 90, (includes o-ring)
212 2130606 1 ADAPTER, 90, (includes o-ring)
301 Ref OUTRIGGER CONTROLLER, (See CONTROLS SECTION for
Breakdown)

31200728 G10-55A,G12-55A 301



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-8. LIFT CYLINDER CIRCUIT

302 G10-55A,G12-55A 31200728



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-8. LIFT CYLINDER CIRCUIT

ITEM PART NUMBER QTY DESCRIPTION REV
10 Ref MAIN CONTROL VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
28 77133052 2 COVER PLATE
30 0641424 4 HEX HD CAPSCREW, 1/4-20X3, GR5
36 2131212 4 ADAPTER, 90, (includes o-ring)
52 1001105120 1 TUBE ASSY
53 1001105121 1 TUBE ASSY
73 1001102185 4 HOSE ASSY
83 77133053 2 CLAMP
107 2111212 1 STRAIGHT FITTING, (includes o-ring)
110 2170112 1 STRAIGHT FITTING, (includes o-ring)
201 Ref LIFT CYLINDER, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)
301 77133073 2 CLAMP SET
31200728 G10-55A,G12-55A 303



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-9. EXTEND/RETRACT CYLINDER CIRCUIT

i N
e\
\
V1
|
|
(]
/I
f
/]
/[
[/
/
v 4O 4
401 /
< /
N /
/
~ | /
|
3 |
e !
& > |
- | <

304 G10-55A,G12-55A 31200728



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-9. EXTEND/RETRACT CYLINDER CIRCUIT

ITEM PART NUMBER QTY DESCRIPTION REV
10 Ref MAIN CONTROL VALVE ASSY, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
28 77133052 2 PLATE COVER
29 0641412 4 HEX HD CAPSCREW, 1/4-20X1-1/2, GR5
50 1001105118 1 TUBE ASSY
51 1001105119 1 TUBE ASSY
83 77133053 2 CLAMP SET
110 2170112 2 STRAIGHT FITTING, (includes o-ring)
229 1001097036 2 HOSE ASSY
274 2111212 2 STRAIGHT FITTING, (includes o-ring)
348 90205792 2 CUSHION CLAMP
401 Ref EXTEND/RETRACT CYLINDER, (See HYDRAULIC
COMPONENTS SECTION for Breakdown)

31200728 G10-55A,G12-55A 305



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-10. TILT CYLINDER AND COMPENSATION CYLINDER CIRCUIT

306 G10-55A,G12-55A 31200728



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-10. TILT CYLINDER AND COMPENSATION CYLINDER CIRCUIT

ITEM PART NUMBER QTY DESCRIPTION REV
2 Ref MAIN CONTROL VALVE ASSY, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
23 77133168 1 CLAMP SET
24 77133140 1 COVER PLATE
26 0641511 1 HEX HD CAPSCREW, 5/16-18X1-3/8, GR5
32 2110810 1 STRAIGHT FITTING, (includes o-ring)
35 2130810 1 ADAPTER, 90, (includes o-ring)
39 2172108 2 ADAPTER, 90, (includes o-ring)
54 1001105122 1 TUBE ASSY
55 1001105123 1 TUBE ASSY
72 1001165230 2 HOSE ASSY
104 2110812 2 STRAIGHT FITTING, (includes o-ring)
107 Ref BOOM HYDRAULIC ASSY, (See BOOM HYDRAULIC ASSEMBLY
for Breakdown)
112 1001098180 1 HOSE ASSY
117 88501008 2 HEX NUT, 1/2-13
125 1001091306 2 HOSE TENSION ROD
141 91123054 2 COMPRESSION SPRING
142 91121134 2 SPRING RETAINER
171 90207464 6 CUSHION CLAMP
173 2171208 2 ADAPTER, 90
195 88501108 2 HEX JAM NUT, 1/2-13
228 2131010 2 ADAPTER, 90, (includes o-ring)
234 1001165212 2 HOSE ASSY
235 1001097038 2 HOSE ASSY
236 1001098179 1 HOSE ASSY
301 Ref TILT CYLINDER, (See HYDRAULIC COMPONENTS SECTION for
Breakdown)
302 Ref COMPENSATION CYLINDER, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
303 Ref HOSE SHEAVE, (See AUXILIARY HYDRAULIC CIRCUIT for
Breakdown)
401 1001157029 1 BRACKET
402 0641607 3 HEX HD CAPSCREW, 3/8-16X7/8, GR5
403 4761600 3 WASHER
404 4751600 3 WASHER

31200728 G10-55A,G12-55A 307



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-11. BOOM HYDRAULIC ASSEMBLY

13 PY6891

308 G10-55A,G12-55A 31200728



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-11. BOOM HYDRAULIC ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001090033 1 BOOM HYDRAULIC SUB ASSEMBLY, (INCLUDES ITEMS 1 THRU H
33)
1 0100011 AR LOCTITE 242
3 2171110 8 STRAIGHT FITTING, (includes o-ring)
4 3900232 16 BUTTON HD SCREW, 3/8-16x1 1/4
5 4711600 16 WASHER, 3/8
6 4751600 32 WASHER, 3/8
7 4761600 2 LOCKWASHER, 3/8
8 14404793 AR MYSTIK TETRIMOLY GREASE
9 77133139 6 CLAMP SET
10 77133140 3 COVER PLATE
11 77133177 3 HEX HD CAPSCREW, 3/8-24X1 3/4
12 77133389 3 STACK BOLT
13 77133390 3 SAFETY CLIP
14 0641624 2 HEX HD CAPSCREW, 3/8-24X1 3/4, GR5
15 88521306 16 HEX LOCKNUT, 1/2-20
16 90027187 8 TY-WRAP
17 91033187 1 WEAR PAD
18 91083217 12 CLAMP, 5/8
19 1001001524 1 HYDRAULIC CARRIER
20 1001001525 1 HYDRAULIC CARRIER
21 1001176342 2 HOSE CARRIER
28 1001001479 1 TUBE ASSY
29 1001001480 1 TUBE ASSY
30 1001001481 1 TUBE ASSY
31 1001001482 1 TUBE ASSY
32 1001001477 2 TUBE ASSY
33 1001001478 2 TUBE ASSY
102 1001091746 4 HOSE ASSY
226 1001113692 1 GUIDE BRACKET
242 Ref BRACKET, (See BOOM SECTION for Breakdown)
278 4761600 6 LOCKWASHER
307 0641610 2 HEX HD CAPSCREW, 3/8-16X1.25, GR5
313 Ref HEX HD CAPSCREW, 3/8-16X1.5, GR5, (See BOOM SECTION for
Breakdown)
314 Ref HEX NUT, 0.375-16, GR2, (See BOOM SECTION for Breakdown)
478 Ref LOCKWASHER, (See BOOM SECTION for Breakdown)
507 Ref HEX HD CAPSCREW, 3/8-16X1.25, GR5, (See BOOM SECTION
for Breakdown)
31200728 G10-55A,G12-55A 309



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-12. AUXILIARY HYDRAULIC CIRCUIT

ART_31200728-8-12

310 G10-55A,G12-55A 31200728



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-12. AUXILIARY HYDRAULIC CIRCUIT

ITEM PART NUMBER QTY DESCRIPTION REV
1001100091 Ref AUXILIARY HYDRAULIC INTALLATION, (not available to order, G
see items 1 thru 23 for service)
1 1001165212 2 HOSE ASSY
2 90207464 6 CLAMP
3 1001091306 2 HOSE TENSION ROD
4 91123054 2 COMPRESSION SPRING
5 91121134 2 SPRING RETAINER
6 88501008 2 HEX NUT, 1/2-13, GR5
7 88501108 2 HEX NUT, 1/2-13, GR5
8 2171208 2 ADAPTER, 90, (includes o-ring)
9 1001097038 2 HOSE ASSY
10 3423301 1 HOSE SHEAVE PIN
11 91143024 1 HOSE SHEAVE
12 91041451 2 SHIM
14 1001157030 1 BRACKET
15 0641607 3 HEX HD CAPSCREW, 3/8-16X7/8, GR5
16 4761600 3 LOCKWASHER
17 4751600 3 WASHER
18 0641826 1 HEX HD CAPSCREW, 1/2-13X3-1/4, GR5
19 4761800 1 LOCKWASHER
20 91041449 AR SHIM
21 91401450 AR SHIM
22 91041596 AR SHIM
23 2160002 1 GREASE FITTING
101 0641612 2 HEX HD CAPSCREW, 3/8-16X1-1/2, GR5
105 2172108 2 ADAPTER, 90, (includes o-ring)
106 2180849 2 STRAIGHT FITTING, (includes o-ring)
108 8305645 2 HEX LOCKNUT, 3/8-16
112 91043125 1 DUST PLUG
113 91043126 1 DUST CAP
114 91403413 1 FEMALE QUICK DISCONNECT
115 91403414 1 MALE QUICK DISCONNECT
119 1001098425 1 BRACKET
120 1001098181 2 HOSE ASSY
203 4711000 2 WASHER, #10
204 85941017 2 CLAMP
205 91413036 2 SCREW, #6X1/2
223 1001098744 Ref DECOMPRESSION VALVE INSTALLATION, (not available to order, B
see items 301 thru 309 for service)
301 1001098742 1 HOSE ASSY
302 1001098743 1 HOSE ASSY
303 88201008 2 HEX HD CAPSCREW, 1/4-20X1-3/4
304 88501004 2 HEX NUT, 1/4-20
305 88551009 2 LOCKWASHER, 1/4
306 2110406 1 STRAIGHT FITTING, (includes o-ring)
307 2130406 1 ADAPTER, 90, (includes o-ring)
308 91501064 1 BRACKET
309 Ref DECOMPRESSION VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
422 77133168 1 CLAMP SET
31200728 G10-55A,G12-55A 311



SECTION 8 - HYDRAULIC CIRCUITS

312

ITEM PART NUMBER QTY DESCRIPTION REV

423 77133140 1 COVER PLATE

424 0641511 1 HEX HD CAPSCREW, 5/16-18X1-3/8, GR5

432 91561268 1 BRACKET

433 91503094 1 DECOMPRESSION SHUTTLE VALVE

436 2110406 1 STRAIGHT FITTING, (includes o-ring)

437 2130606 2 ADAPTER, 90, (includes o-ring)

440 1001105102 1 TUBE ASSY

441 1001105103 1 TUBE ASSY

442 2170708 2 TEE FITTING, (includes o-ring)

443 1001165216 1 HOSE ASSY

444 1001165218 1 HOSE ASSY

458 4761500 2 LOCKWASHER, 5/16

459 88501005 2 HEX NUT, 5/16-18

460 0641508 2 HEX HD CAPSCREW, 5/16-18X1, GR5

461 4711400 2 WASHER, 1/4

462 0641414 2 HEX HD CAPSCREW, 1/4-20X1-3/4, GR5

463 4761400 2 LOCKWASHER, 1/4

464 88501004 2 HEX NUT, 1/4-20

504 2110812 2 STRAIGHT FITTING, (includes o-ring)

601 Ref BOOM HYDRAULIC SUB ASSY, (See BOOM HYDRAULIC
ASSEMBLY for Breakdown)

602 Ref MAIN CONTROL VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)

G10-55A,G12-55A 31200728






SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-13. FRAME LEVEL CIRCUIT

R/ 26-1 56 PAL6920

314 G10-55A,G12-55A 31200728



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-13. FRAME LEVEL CIRCUIT

ITEM PART NUMBER QTY DESCRIPTION REV
6 2110606 2 STRAIGHT FITTING, (includes o-ring)
10 Ref MAIN CONTROL VALVE ASSY, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
23 77133168 3 CLAMP SET
24 77133140 3 COVER PLATE
26 0641511 3 HEX HD CAPSCREW, 5/16-18X1-3/8, GR5
56 1001114523 1 TUBE ASSY
57 1001114524 1 TUBE ASSY
68 1001165143 2 HOSE ASSY
104 2110812 2 STRAIGHT FITTING, (includes o-ring)
201 Ref FRAME LEVEL CYLINDER, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)

31200728 G10-55A,G12-55A 315



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-14. OUTRIGGER CIRCUIT

201 U

f?@S~ : I

I1-201

I. \ ,
; \ PAL6890

316 G10-55A,G12-55A 31200728



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-14. OUTRIGGER CIRCUIT

ITEM PART NUMBER QTY DESCRIPTION REV
10 Ref MAIN CONTROL VALVE, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
23 77133168 8 CLAMP
24 77133140 8 COVER PLATE
25 77133389 3 STACK BOLT
26 0641511 5 HEX HD CAPSCREW, 5/16-18X1-3/8, GR5
46 1001105038 1 TUBE ASSY
47 1001105046 1 TUBE ASSY
58 1001114525 1 TUBE ASSY
59 1001114526 1 TUBE ASSY
69 1001165142 4 HOSE ASSY
84 77133390 3 SAFETY CLIP
104 2110812 4 STRAIGHT FITTING, (includes o-ring)
105 2110606 4 STRAIGHT FITTING, (includes o-ring)
201 Ref OUTRIGGER CYLINDER, (See HYDRAULIC COMPONENTS
SECTION for Breakdown)
202 Ref CLAMP AND HARDWARE, (See FRAME LEVEL CIRCUIT for
Breakdown)
31200728 G10-55A,G12-55A 317



SECTION 8 - HYDRAULIC CIRCUITS
FIGURE 8-15. QUICK ATTACH INSTALLATION

ART_1001129467-A

318 G10-55A,G12-55A 31200728



SECTION 8 - HYDRAULIC CIRCUITS

FIGURE 8-15. QUICK ATTACH INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001129467 Ref QUICK ATTACH INSTALLATION A

1 0100011 AR LOCTITE 242

2 0641608 2 HEX HD CAPSCREW, 3/8-16X1, GR5

3 0641612 2 HEX HD CAPSCREW, 3/8-16X1-1/2, GR5

4 0641714 2 HEX HD CAPSCREW, 7/16-14X1-3/4, GR5

5 0641808 1 HEX HD CAPSCREW, 1/2-13X1, GR5

6 0682244 1 HEX HD CAPSCREW, 3/4-10X5-1/2, GR8

7 2160002 2 GREASE FITTING

8 3311701 2 HEX NUT, 7/16-14, GR2

9 4711700 6 WASHER, 7/16

10 2180849 2 STRAIGHT FITTING

11 91043126 1 DUST CAP

12 4031918 2 HEX HD SCREW, M8X70

13 4740003 1 WASHER

14 8305645 4 HEX LOCKNUT, 3/8-16

15 8307916 AR SHIM

16 8307917 AR SHIM

17 8310067 1 HEX LOCKNUT, 3/4-10

18 91403413 1 CONNECTOR

19 91403414 1 CONNECTOR

20 1001080996 2 CLAMP

21 1001127006 1 QUICK ATTACH VALVE, (See Separate Breakdown in
HYDRAULIC COMPONENTS Section)

22 91043125 1 DUST PLUG

23 1001098218 1 PIN

24 1001098233 1 PIN

25 1001098425 1 BRACKET

26 1001120135 1 QUICK ATTACH, G SERIES, (See Separate Breakdown in
HYDRAULIC COMPONENTS Section)

27 1001127353 1 PLATE, VALVE ATTACHMENT

28 1001127008 2 HOSE ASSEMBLY

29 1001127009 2 HOSE ASSEMBLY

30 1001127366 2 HOSE ASSEMBLY

31200728 G10-55A,G12-55A 319






SECTION 9 - HYDRAULIC COMPONENTS

SECTION 9 - HYDRAULIC COMPONENTS

31200728 G10-55A,G12-55A 321



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-1. LIFT CYLINDER AND HARDWARE

2
¢
306 <8
B ) (.\ w7~ 8
‘:, p. -'\q’fu ,l poe .
307 %
303 7

1

202 208 ’ 209
i ,

K1

ART_31200728-9-1

322 G10-55A,G12-55A 31200728



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-1. LIFT CYLINDER AND HARDWARE

ITEM PART NUMBER QTY DESCRIPTION REV
1001125154 2 LIFT CYLINDER, (G10-55A), (includes items 1 thru 210) (Prior to G
SN 0160061436)
1001152268 2 LIFT CYLINDER, (G10-55A), (ARCTIC), (includes items 1 thru 211) D
1001121417 2 LIFT CYLINDER, (G12-55A), (includes items 1 thru 210) (Prior to G
SN 0160061436)
1001152295 2 LIFT CYLINDER, (G12-55A), (ARCTIC), (includes items 1 thru 211) D
1 0100011 AR LOCTITE 242
2 2160001 4 GREASE FITTING
3 2220883 2 PLUG, (includes o-ring)
4 2220888 4 PLUG, (includes o-ring)
5 3020043 AR ANTI-SEIZE LUBE
6 3931664 6 SOCKET HD CAPSCREW, 3/8-16X4
7 1001121425 1 ROD
8 1001121429 4 BEARING
9 1001121430 NLA VALVE ASSY, (no longer available, see 1001172288 for D
replacement)
1001172288 1 VALVE ASSY, (includes items 101 & 102) A
10 1001122453 1 LOCKNUT
11 1001125137 1 SET SCREW, #8-32
12 1001125155 1 BARREL, (G10-55A)
12 1001121418 1 BARREL, (G12-55A)
13 1001125158 1 GLAND, (G10-55A), (torque to 120 Ib-ft/163 Nm)
13 1001163567 1 GLAND, (G10-55A), (ARCTIC), (torque to 120 Ib-ft/163 Nm)
13 1001121427 1 GLAND, (G12-55A), (torque to 120 Ib-ft/163 Nm)
13 1001163565 1 GLAND, (G12-55A), (ARCTIC), (torque to 120 Ib-ft/163 Nm)
14 1001125159 1 PISTON, (G10-55A)
14 1001121428 1 PISTON, (G12-55A)
101 1001172274 1 CARTRIDGE, (includes o-ring), (torque to 45-50 Ib-ft/61-67 Nm)
102 1001167902 1 MANIFOLD
201 Kit 2 WEAR RING
202 Kit 1 O-RING
203 Kit 1 BUFFER SEAL
204 Kit 1 WIPER RING
205 Kit 1 ROD SEAL
206 Kit 1 O-RING
207 Kit 1 O-RING
208 Kit 1 WEAR RING
209 Kit 1 GLAND SEAL
210 Kit 1 PISTON SEAL
211 Kit 1 BACK-UP RING
302 91563046 2 PIN
303 1001101595 2 PIN
306 3841287 4 ROD KEEPER
307 0682216 4 HEX HD CAPSCREW, 3/4-10X2, GR8
K1 1001125160 1 SEAL KIT, (G10-55A), (includes items 201 thru 210)
K1 1001152278 1 SEAL KIT, (G10-55A), (ARCTIC), (includes items 201 thru 211)
K1 1001121434 1 SEAL KIT, (G12-55A), (includes items 201 thru 210)
K1 1001152299 1 SEAL KIT, (G12-55A), (ARCTIC), (includes items 201 thru 211)
31200728 G10-55A,G12-55A 323



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-2. LIFT CYLINDER AND HARDWARE

ART_31200728-9-2

324 G10-55A,G12-55A 31200728



SECTION 9 - HYDRAULIC COMPONENTS

FIGURE 9-2. LIFT CYLINDER AND HARDWARE

ITEM PART NUMBER QTY DESCRIPTION REV
1001163570 2 LIFT CYLINDER, (G10-55A), (includes items 1 thru 211) (SN C
0160061436 to Present)
1001163568 2 LIFT CYLINDER, (G12-55A), (includes items 1 thru 211) (SN C
0160061436 to Present)
1 0100011 AR LOCTITE 242
2 2160001 4 GREASE FITTING
3 2220883 2 PLUG, (includes o-ring)
4 2220888 4 PLUG, (includes o-ring)
5 3020043 AR ANTI-SEIZE LUBE
6 3931664 6 SOCKET HD CAPSCREW, 3/8-16X4
7 1001121425 1 ROD
8 1001121429 4 BEARING
9 1001172288 1 VALVE ASSY, (includes items 101 & 102)
10 1001122453 1 LOCKNUT
11 1001125137 1 SET SCREW, #8-32
12 1001125155 1 BARREL, (G10-55A)
12 1001121418 1 BARREL, (G12-55A)
13 1001163567 1 CYLINDER HEAD, (G10-55A)
13 1001163565 1 CYLINDER HEAD, (G12-55A)
14 1001125159 1 PISTON, (G10-55A)
14 1001121428 1 PISTON, (G12-55A)
101 1001167902 1 MANIFOLD
102 1001172274 1 CATRIDGE COUNTERBALANCE VALVE
201 Kit 2 WEAR RING
202 Kit 1 O- RING
203 Kit 1 BUFFER SEAL
204 Kit 1 WIPER RING
205 Kit 1 ROD SEAL
206 Kit 1 O-RING
207 Kit 1 O-RING
208 Kit 2 WEAR RING
209 Kit 1 O-RING
210 Kit 1 PISTON SEAL
211 Kit 1 BACKUP RING
301 1001163543 1 SEAL KIT, (G10-55A), (includes items 201 thru 211)
302 1001163541 1 SEAL KIT, (G12-55A), (includes items 201 thru 211)
31200728 G10-55A,G12-55A 325



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-3. EXTEND/RETRACT CYLINDER AND HARDWARE

X %
10

4 .

I 106
/ 110
j ' 103 106
.’1«.9/ //7 3 8
109

@ ‘1-05 112

L)1
\ 102

/) 104

107

L PR
SN 24~ )
K2 .-

ART_31200728-9-3

326 G10-55A,G12-55A 31200728



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-3. EXTEND/RETRACT CYLINDER AND HARDWARE

ITEM PART NUMBER QTY DESCRIPTION REV
1001122483 1 EXTEND/RETRACT CYLINDER, (includes items 1 thru 111) (Prior F
to SN 0160061436)
1001163569 1 EXTEND/RETRACT CYLINDER, (includes items 1 thru 112) (SN B
0160061436 to Present)
1001152272 1 EXTEND/RETRACT CYLINDER, (ARCTIC), (includes items 1 thru C
111)
1 2220883 2 PLUG, (includes o-ring)
2 3020043 AR ANTI-SEIZE LUBE
3 1001122484 1 BARREL
4 1001122491 1 ROD
5 1001122494 1 GLAND, (torque to 100 Ib-ft/136 Nm) (Prior to SN 0160061436)
5 1001163566 1 GLAND, (torque to 100 Ib-ft/136 Nm) (SN 0160061436 to Present)
5 1001163566 1 GLAND, (ARCTIC), (torque to 100 Ib-ft/136 Nm)
6 1001122495 1 PISTON
7 1001122505 1 LOCKNUT
8 1001123013 1 SPACER
9 1001123014 1 COUNTERBALANCE VALVE, (includes o-ring)
10 1001123015 1 COUNTERBALANCE VALVE, (includes o-ring)
11 1001125137 1 SET SCREW, #8-32
101 Kit 1 O-RING
102 Kit 1 BUFFER SEAL
103 Kit 1 O-RING
104 Kit 1 O-RING
105 Kit 2 WEAR RING
106 Kit 1 WEAR RING
107 Kit 1 WEAR RING
108 Kit 1 ROD SEAL
109 Kit 1 GLAND SEAL
110 Kit 1 PISTON SEAL
111 Kit 1 O-RING
112 Kit 1 O-RING
222 91161136 1 PIN
223 91161137 1 PIN, (G10-55A)
223 91563263 1 PIN, (G12-55A)
224 88581149 4 RETAINING RING
K1 1001122496 1 SEAL KIT, (includes items 101 thru 111) (Prior to SN 0160061436)
K1 1001152279 1 SEAL KIT, (ARCTIC), (includes items 101 thru 111)
K2 1001163542 1 SEAL KIT, (includes items 101 thru 112) (SN 0160061436 to
Present)
31200728 G10-55A,G12-55A 327



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-4. TILT CYLINDER AND HARDWARE

PY3321

328 G10-55A,G12-55A 31200728



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-4. TILT CYLINDER AND HARDWARE

ITEM PART NUMBER QTY DESCRIPTION REV
1684539 1 TILT CYLINDER, (G10-55A), (includes items 1 thru 18) G
1001152271 1 TILT CYLINDER, (G10-55A), (ARCTIC), (includes items 1 thru 18) A
1684538 1 TILT CYLINDER, (G12-55A), (includes items 1 thru 18) G
1001152298 1 TILT CYLINDER, (G12-55A), (ARCTIC), (includes items 1 thru 18) A
1 70022089 1 BARREL, (G10-55A)
1 70022094 1 BARREL, (G12-55A)
2 70022090 1 PISTON, (G10-55A)
2 70022095 1 PISTON, (G12-55A)
3 70022091 1 GLAND, (G10-55A), (torque to 500-600 Ib-ft)
3 70022096 1 GLAND, (G12-55A), (torque to 500-600 Ib-ft)
4 70022092 1 ROD WELDMENT
5 1001098409 2 BEARING
6 91563244 1 BUSHING
7 8036394 1 LOCKNUT, (torque to 2200-2500 ft Ibs)
8 70020375 1 LUBE FITTING
9 70024330 1 COUNTERBALANCE VALVE, (G10-55A), (torque to 40-45 Ib-ft)
9 70023965 1 COUNTERBALANCE VALVE, (G12-55A), (torque to 40-45 Ib-ft)
9 91404382 1 SEAL KIT, (G10-55A)
9 70024003 1 SEAL KIT, (G12-55A)
10 Kit 1 O-RING
11 Kit 1 O-RING
12 Kit 1 SEAL
13 Kit 1 SEAL
14 Kit 1 SEAL
15 Kit 1 WIPER
16 Kit 1 WEAR RING
17 Kit 2 WEAR RING
18 Kit 2 INSERT
189 88581157 2 RETAINING RING
204 1001098220 1 CYLINDER PIN
235 8307916 AR |SHIM
236 8307917 AR |SHIM
K1 70022093 1 SEAL KIT, (G10-55A), (includes items 10 thru 18)
K1 70022098 1 SEAL KIT, (G12-55A), (includes items 10 thru 18)
31200728 G10-55A,G12-55A 329



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-5. COMPENSATION CYLINDER AND HARDWARE

PAP25820

330 G10-55A,G12-55A 31200728



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-5. COMPENSATION CYLINDER AND HARDWARE

ITEM PART NUMBER QTY DESCRIPTION REV
1001116442 1 COMPENSATION CYLINDER, (G10-55A), (includes items 1 thru D
19)
1001152269 1 COMPENSATION CYLINDER, (G10-55A), (ARCTIC), (includes A
items 1 thru 19)
1001116441 1 COMPENSATION CYLINDER, (G12-55A), (includes items 1 thru D
19)
1001152296 1 COMPENSATION CYLINDER, (G12-55A), (ARCTIC), (includes A
items 1 thru 19)
1 70023979 3 BEARING
2 70023980 1 BARREL, (G10-55A)
2 70023987 1 BARREL, (G12-55A)
3 70023981 1 LOCKING COLLAR
4 70023982 1 PISTON, (G10-55A)
4 70023988 1 PISTON, (G12-55A)
5 70023983 1 GLAND, (G10-55A)
5 70023989 1 GLAND, (G12-55A)
6 70023984 1 ROD, (G10-55A)
6 70023990 1 ROD, (G12-55A)
7 70023985 2 GREASE FITTING
8 8036629 4 SET SCREW, 3/8-16X3/4
9 70023896 1 TAPPING SCREW
10 70020375 1 GREASE FITTING
11 Kit 1 O-RING
12 Kit 1 O-RING
13 Kit 2 BACK-UP RING
14 Kit 1 POLYPAK
15 Kit 1 SEAL
16 Kit 1 CAP SEAL
17 Kit 1 ROD WIPER
18 Kit 2 WEAR BAND
19 Kit 2 WEAR BAND
104 91563047 1 PIN
105 1001127962 1 PIN
106 3841287 1 ROD KEEPER
107 0682216 1 HEX HD CAPSCREW, 3/4-10X2, GR8
108 3841356 1 ROD KEEPER
109 0682618 1 HEX HD CAPSCREW, 1-8 X 2.25, GR8
K1 70023986 1 SEAL KIT, (G10-55A), (includes items 11 thru 19)
K1 70023991 1 SEAL KIT, (G12-55A), (includes items 11 thru 19)
K1 70025976 1 SEAL KIT, (G12-55A), (ARCTIC), (includes items 11 thru 19)

31200728 G10-55A,G12-55A 331



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-6. FRAME LEVEL CYLINDER AND HARDWARE

332 G10-55A,G12-55A 31200728



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-6. FRAME LEVEL CYLINDER AND HARDWARE

ITEM PART NUMBER QTY DESCRIPTION REV
1001116440 1 FRAME LEVEL CYLINDER, (includes items 1 thru 19) D
1001152273 1 FRAME LEVEL CYLINDER, (ARCTIC), (includes items 1 thru 19) A

1 70023934 1 TUBE WELDMENT
2 70023935 1 ORIFICE PLUG, 0.052
3 70023936 1 ORIFICE PLUG, 0.040
4 70022861 1 PISTON
5 70023940 1 HEAD GLAND
6 70023937 1 ROD WELDMENT
7 8035784 1 PLUG
8 8035865 1 LOCKNUT, 1-1/4-12
9 70023896 1 TAPPING SCREW, #8-32X1/4
10 7026938 1 DUAL P.O. CHECK VALVE
11 Kit 1 O-RING
12 Kit 1 O-RING
13 Kit 1 POLY-PAK SEAL
14 Kit 1 U-CUP
15 Kit 1 BUFFER SEAL
16 Kit 1 T-SEAL
17 Kit 1 ROD WIPER
18 Kit 1 PRECISION WEARBAND
19 Kit 2 PRECISION WEARBAND
110 0641832 2 HEX HD CAPSCREW, 1/2-13X4, GR5
112 2200221 2 FITTING PLUG, 1/8
114 3423227 2 CYLINDER PIN
117 88521208 2 LOCKNUT, 1/2-13
K1 70023943 1 SEAL KIT, (includes items 11 thru 19)

31200728 G10-55A,G12-55A 333



SECTION 9 - HYDRAULIC COMPONENTS

FIGURE 9-7. OUTRIGGER CYLINDER AND HARDWARE

ART_31200728-9-7

31200728

G10-55A,G12-55A

334



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-7. OUTRIGGER CYLINDER AND HARDWARE

ITEM PART NUMBER QTY DESCRIPTION REV
1001116439 2 OUTRIGGER CYLINDER, (includes items 1 thru 20) C
1 91563244 4 BUSHING
2 70023892 1 BARREL
3 70023893 1 PISTON
4 70023894 1 GLAND
5 70023895 1 ROD
6 8036629 1 SET SCREW, 3/8-16X3/4
7 70023896 1 TAPPING SCREW
8 70020375 1 GREASE FITTING
9 70023575 1 GREASE FITTING
10 8036750 1 CHECK VALVE
11 70023898 1 CHECK VALVE
12 Kit 1 O-RING
13 Kit 1 O-RING
14 Kit 1 O-RING
15 Kit 1 BACKUP RING
16 Kit 1 PISTON SEAL
17 Kit 1 ROD SEAL
18 Kit 1 ROD WIPER
19 Kit 2 WEARBAND
20 Kit 2 WEARBAND
104 91563199 2 PIN
106 91563197 2 PIN
111 3300143 4 LOCKNUT
112 3931672 2 SOCKET HD CAPSCREW
113 0641634 2 HEX HD CAPSCREW, 3/8-16X4-1/2, GR8
118 88671001 4 LUBE FITTING, STRAIGHT, 1/8
K1 70023899 2 SEAL KIT, (includes items 12 thru 20)

31200728 G10-55A,G12-55A 335



SECTION 9 - HYDRAULIC COMPONENTS

FIGURE 9-8. STABILIZER CYLINDER AND HARDWARE

31200728

G10-55A,G12-55A

336



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-8. STABILIZER CYLINDER AND HARDWARE

ITEM PART NUMBER QTY DESCRIPTION REV
1001116443 1 STABILIZER CYLINDER, (includes items 1 thru 18) D
1001152274 1 STABILIZER CYLINDER, (ARCTIC), (includes items 1 thru 18) A

1 70023939 1 BARREL
2 8035782 2 O-RING
3 70022861 1 PISTON
4 70023940 1 GLAND
5 70023941 1 ROD
6 8035784 2 PLUG
7 8035865 1 LOCKNUT, 1-1/4
8 70023896 1 TAPPING SCREW
9 70023963 2 SOLENOID VALVE
10 Kit 1 O-RING
11 Kit 1 O-RING
12 Kit 1 GLAND SEAL
13 Kit 1 ROD SEAL
14 Kit 1 BUFFER SEAL
15 Kit 1 PISTON SEAL
16 Kit 1 ROD WIPER
17 Kit 1 WEARBAND
18 Kit 2 WEARBAND
110 0641832 2 HEX HD CAPSCREW, 1/2-13X4, GR5
112 2200221 2 FITTING PLUG, 1/8
114 3423227 2 CYLINDER PIN
117 88521208 2 LOCKNUT, 1/2-13
K1 70023943 1 SEAL KIT, (includes items 10 thru 18)
K1 70025975 1 SEAL KIT, (ARCTIC), (includes items 10 thru 18)

31200728 G10-55A,G12-55A 337



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-9. SIDE TILT CARRIAGE CYLINDER (Prior to SN 0160066379)

103 103
[ |
E 102 U 102
_:F L o i f_ ; o
1 I —
101 101

PY1582

338 G10-55A,G12-55A 31200728



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-9. SIDE TILT CARRIAGE CYLINDER (Prior to SN 0160066379)

ITEM PART NUMBER QTY DESCRIPTION REV
1001090134 1 SIDE TILT CARRIAGE CYLINDER, (includes all items) Cc
1 70022038 1 BARREL
2 70022039 1 ROD
3 70022040 1 PISTON
3 70022042 1 SEAL KIT
4 70024002 1 ROD BEARING
4 70022043 1 SEAL KIT
5 90022230 1 HEX NUT
6 7029760 1 CAPSCREW
7 4640438 2 CHECK VALVE
7 2900770 1 SEAL KIT
8 91044080 2 GREASE FITTING
101 3423307 2 PIN
102 3841203 2 KEEPER
103 0681810 2 HEX HD CAPSCREW, 1/2-13X1-1/4, GR8
K1 70022041 1 SEAL KIT, (contains 70022042 & 70022043)

31200728 G10-55A,G12-55A 339



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-10. SIDE TILT CARRIAGE CYLINDER (SN 0160066379 to Present)

ART_1001163414-A

340 G10-55A,G12-55A 31200728



SECTION 9 - HYDRAULIC COMPONENTS

FIGURE 9-10. SIDE TILT CARRIAGE CYLINDER (SN 0160066379 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
1001163414 Ref SIDE TILT CARRIAGE CYLINDER, (includes all items) A
1 70026056 1 BARREL
2 70026057 1 ROD
3 70026058 1 SCREWED PISTON HEAD, 90MM
4 70025606 2 GREASE NIPPLE
5 70024020 2 GREASER PROTECTOR
6 70003849 1 GLAND
7 70025959 2 BLANKING SCREW
8 70026059 2 P/O CHECK VALVE
9 70002219 1 INTERNAL SNAP RING
10 70026060 4 INTERNAL SNAP RING
11 70026061 2 SPHERICAL BEARING
12 70024262 2 BLANKING SCREW
13 70002224 1 LOCKING RING
14 Kit 2 ROD BEARING RING
15 Kit 2 PISTON BEARING RING
16 Kit 1 PISTON SEAL
17 Kit 1 O RING
18 Kit 1 BACK UP RING
19 Kit 1 ROD SEAL
20 Kit 1 O RING
21 Kit 1 WIPER SEAL
101 70026062 1 SEAL KIT, (includes items 14 thru 21)

31200728 G10-55A,G12-55A 341



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-11. 50 IN SIDE SHIFT CARRIAGE CYLINDER

— 5
\(/!) 04 P
/.'ff‘:. 7
L
/=

6
2
,."‘j 3
(&
0. 4
; ¢
T ‘/"‘g-‘,‘)"
K1 PV2080 -

342 G10-55A,G12-55A 31200728



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-11. 50 IN SIDE SHIFT CARRIAGE CYLINDER

ITEM PART NUMBER QTY DESCRIPTION REV
70024539 1 50 IN SIDE SHIFT CARRIAGE CYLINDER, (includes all items) B
2 Kit 2 KIT
3 70024547 2 O-RING
4 Kit 2 KIT
5 70024548 2 RETAINER SEAL
6 N.S.S. 1 ROD
7 N.S.S. 1 BARREL

31200728 G10-55A,G12-55A 343



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-12. SWING CARRIAGE CYLINDER

90 DEGREE SWING CARRIAGE CYLINDER

S T ——
‘fc N 1a ... -
A

:,-’ RESANTRANA R RSN “\“\\A‘\

1 2017 142 11 3’ 19

344 G10-55A,G12-55A

PY1713

31200728



SECTION 9 - HYDRAULIC COMPONENTS

180 DEGREE SWING CARRIAGE CYLINDER

102

31200728 G10-55A,G12-55A 345



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-12. SWING CARRIAGE CYLINDER

346

ITEM PART NUMBER QTY DESCRIPTION REV
1001103182 2 90, SWING CARRIAGE CYLINDER, (includes items 1 thru 22) B
1 70022044 1 TUBE ASSY
2 8035863 1 PISTON
3 8035862 1 HEAD GLAND
4 70022045 1 ROD ASSY
5 70022046 1 BEARING, (not shown)
6 8035536 2 SET SCREW, 5/16-18X1/2
7 70020428 1 RELIEF VALVE, (preset to 2000 psi)
7 7024574 1 SEAL KIT
8 8033786 1 COUNTERBALANCE VALVE, (preset to 3000 psi)
8 8205655 1 SEAL KIT
9 70021812 1 TAMPERPROOF CAP
11 Kit 1 O-RING
12 Kit 1 O-RING
13 Kit 1 O-RING
14 Kit 1 SQUARE RING
15 Kit 1 BACKUP RING
16 Kit 1 SEAL
17 Kit 1 PISTON SEAL
18 Kit 1 ROD WIPER
19 Kit 1 WEARBAND
20 Kit 1 WEARBAND
21 Kit 2 INSERT
22 Kit 2 INSERT
101 7110722 2 CYLINDER PIN, (base end)
102 7110712 2 CYLINDER PIN, (rod end)
103 8303634 2 HEX HD CAPSCREW, 5/8-11X4, GR5
104 8305643 2 HEX NUT, 5/8-11
K1 2915023 2 SEAL KIT, (includes items 11 thru 22)
7029995 1 180, SWING CARRIAGE CYLINDER, (includes items 101 thru 115) G
101 70021441 1 CYLINDER TUBE
102 90554045 3 GREASE FITTING
103 70021440 1 HEX NUT
104 Kit 1 PISTON RING
105 Kit 1 O-RING
106 70021976 1 PISTON
107 Kit 1 O-RING
108 Kit 1 O-RING
109 Kit 1 BACKUP WASHER
110 Kit 1 RETAINER RING
111 70021443 1 CYLINDER GLAND
112 Kit 1 POLY-PAK SEAL, TYPE B
113 Kit 1 ROD WIPER
114 70021442 1 CYLINDER ROD
115 90554046 2 BUSHING
K2 70021453 1 SEAL KIT (includes items 104, 105, 107 thru 110, 112 & 113)
G10-55A,G12-55A 31200728






SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-13. GRAPPLE BUCKET CYLINDER

N

348 G10-55A,G12-55A 31200728



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-13. GRAPPLE BUCKET CYLINDER

ITEM PART NUMBER QTY DESCRIPTION REV
70021393 2 GRAPPLE BUCKET CYLINDER, (includes all items)
1 70021465 1 CYLINDER TUBE
2 70021448 2 BUSHING
3 70021464 2 VALVE CARTRIDGE
4 90554045 2 GREASE FITTING
5 70021440 1 HEX NUT
6 Kit 1 PISTON RING
7 Kit 1 O-RING
8 70021451 1 PISTON
9 Kit 1 O-RING
10 70021444 1 WASHER
11 Kit 1 O-RING
12 Kit 1 BACK-UP WASHER
13 Kit 1 O-RING
14 70021446 1 CYLINDER GLAND
15 Kit 1 POLY-PAK SEAL
16 Kit 1 ROD WIPER
17 70021466 1 PISTON ROD
18 70021447 1 BUSHING
101 70021364 2 CYLINDER PIN, (base end)
102 70021365 2 CYLINDER PIN, (rod end)
103 70021399 4 HEX HD CAPSCREW, 3/8X2-1/4
104 70021367 4 LOCK NUT, 3/8
K1 70021452 2 SEAL KIT, (includes items 6, 7, 9, 11 thru 13, 15 & 16)

31200728 G10-55A,G12-55A 349



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-14. MAIN CONTROL VALVE

PAL4ST1

350 G10-55A,G12-55A 31200728



SECTION 9 - HYDRAULIC COMPONENTS

FIGURE 9-14. MAIN CONTROL VALVE

ITEM PART NUMBER QTY DESCRIPTION REV
1001104918 1 MAIN CONTROL VALVE ASSY, (includes items 1 thru 28) D
1 70022000 1 INLET SECTION ASSY, (includes items 21, 28 and all items
required to replace the Inlet Section Assembly)
2 70022001 1 SPOOL SECTION ASSY, LIFT, (includes items 18, 22 and all
other seals required to replace one Lift Section Assembly)
3 70022002 1 SPOOL SECTION ASSY, EXTEND/RETRACT, (includes items 18,
22 and all other seals required to replace one Crowd Section
Assembly)
4 70022003 2 SPOOL SECTION ASSY, OUTRIGGER, (includes items 18, 22
and all other seals required to replace one Outrigger Section
Assembly)
5 70022004 1 SPOOL SECTION ASSY, FRAME LEVEL, (includes items 17, 22
and all other seals required to replace one Sway Section
Assembly)
6 70022005 1 SPOOL SECTION ASSY, AUX, (includes items 18, 22 and all
other seals required to replace one Aux Section Assembly)
7 70022006 1 SPOOL SECTION ASSY, TILT, (includes items 14 thru 16, 23, 26
and all other seals required to replace one Tilt Section Assembly)
8 70022007 1 OUTLET SECTION ASSY, (includes all items required to replace

one Outlet Section Assembly)

9 70022008 5 SHUT-OFF PLUG ASSY

10 70022009 3 RELIEF VALVE, FULL FLOW

11 70022010 4 RELIEF VALVE, 280

12 70022011 2 RELIEF VALVE, 185

13 70022012 1 DRAIN REGULATOR ASSY

14 70022013 2 CARTRIDGE VALVE SOLENOID

15 70022014 4 HEX HD CAPSCREW, METRIC

16 70022015 2 END MECHANISM KIT, (includes all components and seals

required to replace one End Mechanism)

17 70022016 2 END MECHANISM PO KIT, (includes all components and seals
required to replace one End Mechanism PO)

18 70022017 10 SPOOL END GROUP, (includes all components and seals
required to replace one Spool End)

19 70022018 3 TIE ROD, METRIC

20 70022019 6 TIE ROD NUT, METRIC

21 70022020 1 INLET SEAL KIT

22 70022021 1 PO SECTION SEAL KIT

23 70022022 1 EH SECTION SEAL KIT

24 8036508 1 DRAIN REGULATOR SEAL KIT

25 70022023 1 SHUT-OFF PLUG/FULL FLOW RV SEAL KIT

26 70022024 1 PPRV SEAL KIT

27 70022025 1 O-RING

28 10791807 1 SPECIAL NUT

134 0641614 3 HEX HD CAPSCREW, 3/8-16X1-3/4, GR5

146 3311601 3 HEX NUT, 3/8-16

149 4711600 6 FLAT WASHER, 3/8

153 4761600 3 LOCKWASHER, 3/8

31200728 G10-55A,G12-55A 351



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-15. PISTON PUMP

31 32 PAP2530

352 G10-55A,G12-55A 31200728



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-15. PISTON PUMP

ITEM PART NUMBER QTY DESCRIPTION REV
1001105613 1 PISTON PUMP, (includes all items) C
1 70002578 1 FRONT BEARING KIT
2 70002579 1 SWATCH PLATE BEARING KIT
3 70002580 1 SPRING
4 70002581 1 SWASH PLATE
5 70002582 1 RETAINER SHAFT
6 70002583 1 RETAING RING
7 70023349 1 LH VALVE PLATE
8 70001956 1 CHECK VALVE POPPET
9 70001955 1 SPRING
11 70023351 2 SET SCREW
12 70002133 4 PLUG
13 7007207 8 O-RING
14 70023352 2 SPOOL
15 70023353 1 SPRING GUIDE, LS
16 70023354 1 OUTER SPRING, LS
17 70023355 1 INNER SPRING, LS
18 70023356 2 ADJUSTING PLUG, LS
19 70023357 1 SPRING GUIDE, PC
20 70023358 1 OUTER SPRING, PC
21 70023359 1 INNER SPRING, PC
22 70023360 1 ADJUSTING PLUG, PC
23 70023361 2 O-RING
24 70023362 8 SEAL RING
25 70023363 4 SCREW
26 70002585 1 REAR BEARING KIT
27 70023364 1 SHAFT
28 70023365 1 RADIAL END CAP
29 70002588 4 SCREW
30 7007446 1 SLOTTED PIN
31 7022340 1 LIFTING BRACKET
32 70002590 1 SCREW
33 7023962 1 RETAINING RING
34 70022287 2 LIP SEAL
35 70022288 1 HOUSING
36 7023964 2 PLUG
37 7007415 4 O-RING
38 70002595 2 END CAP SEAL
40 70023366 1 CYLINDER BLOCK
41 7007429 1 SPRING SEAT
42 70002591 1 SPRING
43 7007427 1 SPRING SEAT
44 7007426 1 RETAINING RING
45 7021275 3 HOLD DOWN PIN
46 70002592 1 SLIPPER RETAINER GUIDE
47 70002593 1 SLIPPER RETAINER
48 70002594 9 PISTON ASSY
49 70023367 1 SERVO PISTON ASSY
50 70002598 6 PISTON RING
K1 70023350 1 CONTROL KIT, (includes items 11 thru 25)

31200728 G10-55A,G12-55A 353



SECTION 9 - HYDRAULIC COMPONENTS

354

ITEM PART NUMBER QTY DESCRIPTION REV
K2 70002596 1 CYLINDER BLOCK KIT, (includes items 40 thru 48)
K3 70002599 1 OVERHAUL SEAL KIT
G10-55A,G12-55A 31200728






SECTION 9 - HYDRAULIC COMPONENTS

FIGURE 9-16. HYDRAULIC TANK

o =

¥
]

s

e ‘ - A S e
101 = 73 S b P

232

&
Y
2
‘;/
(&%)

=
@
@

/
T
e

e 307

PAP25880

356

G10-55A,G12-55A

31200728



SECTION 9 - HYDRAULIC COMPONENTS

FIGURE 9-16. HYDRAULIC TANK

ITEM PART NUMBER QTY DESCRIPTION REV
1 1001119900 1 HYDRAULIC TANK, (includes items 101 & 102) H
3 0811610 1 SCREW, 3/8-16X1-1/4
4 88501006 1 HEX NUT, 3/8-16
5 2220578 1 ADAPTER, 90, (includes o-ring)

6 2110606 1 STRAIGHT FITTING, (includes o-ring)
7 2110808 1 STRAIGHT FITTING, (includes o-ring)
8 2170306 1 ADAPTER, RUN TEE, (includes o-ring)
11 4761600 1 LOCKWASHER, 3/8

31 0811606 2 SCREW, 3/8-16X3/4

33 2111620 1 STRAIGHT FITTING, (includes o-ring)
38 2172106 1 ADAPTER, 90, (includes o-ring)

39 2170210 1 ADAPTER, 90, (includes o-ring)

40 2220240 2 PLUG, (includes o-ring)

41 4751600 1 WASHER, 3/8

43 8405104 2 CLAMP, 2-1/4 IN

45 91403579 1 CAP

66 1001136981 1 FILL PIPE

67 1001128110 1 FILL HOSE

101 70024153 1 SIGHT GAUGE

102 70024152 1 FILTER KIT, (includes filter and gasket)

213 1340021 1 AIR BREATHER

232 91163100 1 ADAPTER

307 2752661 1 HOSE ASSY

401 0811612 1 SCREW, 3/8-16X1-1/2

402 10701277 1 WASHER, 3/8

31200728 G10-55A,G12-55A 357



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-17. STEER SELECT VALVE

PY0350

358 G10-55A,G12-55A 31200728



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-17. STEER SELECT VALVE

ITEM PART NUMBER QTY DESCRIPTION REV
1001001016 1 STEERING SELECT VALVE, (includes all items) C
1 7029915 1 STEERING MANIFOLD
2 7029916 1 COVER PLATE
3 91474402 1 DIRECTIONAL CONTROL VALVE, (includes items 4 thru 6)
4 91474407 2 COIL
5 7029917 2 NUT
6 7012773 1 SEAL KIT
7 88662065 4 ELBOW, 90, (includes o-ring)
8 88662019 2 CONNECTOR, (includes o-ring)

31200728 G10-55A,G12-55A 359



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-18. BRAKE VALVE

360 G10-55A,G12-55A 31200728



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-18. BRAKE VALVE

ITEM PART NUMBER QTY DESCRIPTION REV
1001106836 1 BRAKE VALVE, (includes items 1 thru 52) A
1 91474454 1 SCREW
2 91474442 2 PIN
3 70020659 2 SPRING
4 91474441 2 WIPER
5 70020660 1 COVER
6 91474440 2 WIPER
7 70020661 1 COVER
8 91474439 2 QUAD RING
9 70020662 2 PISTON
10 70020663 2 PISTON RING
11 70023037 2 PIN
12 91474438 2 SPRING
13 91474452 1 BALL
14 91474450 4 PLUG
15 91474451 4 O-RING
16 91474453 2 O-RING
17 91514199 2 BACKUP RING
18 91474455 1 DUMP PISTON
19 91474456 1 DUMP SPOOL
20 70020665 1 SPRING
21 91474458 1 PLUG
22 91514198 2 O-RING
23 70020666 1 INLET SEAT
24 70020667 1 O-RING
25 70020668 1 RETAINER
26 70020669 1 SPRING
27 91474447 1 PISTON
28 91474446 1 SEAT
29 70020670 1 BALL
30 70020671 1 SPRING
31 70020672 1 SPRING
32 91514197 3 O-RING
33 91474443 1 PLUG
34 70020673 2 NEEDLE ROLLER
35 70020674 2 MAKE-UP CHECK
36 91474434 2 PLUG
37 91474435 2 O-RING
38 70020675 2 SPRING
39 70020676 2 SPRING GUIDE
40 70020677 2 SPRING
41 70020678 2 ORIFICE
43 70020679 2 SPRING
44 91474459 1 PLUG
45 91474460 1 O-RING
46 70020680 1 PLUG
47 70020681 1 O-RING
48 70020682 1 ORIFICE
49 70023039 1 ORIFICE
50 N.S.S. 1 HOUSING

31200728 G10-55A,G12-55A 361



SECTION 9 - HYDRAULIC COMPONENTS

362

ITEM PART NUMBER QTY DESCRIPTION REV
51 N.S.S. 1 SPOOL
52 70023038 2 POPPET
G10-55A,G12-55A 31200728






SECTION 9 - HYDRAULIC COMPONENTS

FIGURE 9-19. HYDRAULIC MANIFOLD VALVE

ART_91563190-E

31200728

G10-55A,G12-55A

364



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-19. HYDRAULIC MANIFOLD VALVE

ITEM PART NUMBER QTY DESCRIPTION REV
91563190 1 HYDRAULIC MANIFOLD VALVE, (includes all items) E
1 7026998 1 PRESSURE REDUCING VALVE
2 7026999 1 CHECK VALVE
3 70023992 1 SOLENOID VALVE (Prior to SN 0160062852)
3 7026022 1 SOLENOID VALVE (SN 0160062852 to Present)
4 7018300 1 SHUTTLE VALVE
5 7027100 1 PRESSURE REDUCING VALVE
6 80434249 1 COIL, (Prior to SN 0160062852)
6 70026348 1 COIL, (SN 0160062852 to Present)

31200728 G10-55A,G12-55A 365



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-20. DECOMPRESSION VALVE

w

PAL5300

366 G10-55A,G12-55A 31200728



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-20. DECOMPRESSION VALVE

ITEM PART NUMBER QTY DESCRIPTION REV
91503093 1 DECOMPRESSION VALVE, (includes all items) A
1 91504056 1 VALVE BODY
2 91504057 1 VALVE, (includes items 3 & 4)
3 91504058 1 SEAL KIT
4 91504059 1 PUSH BUTTON

31200728 G10-55A,G12-55A 367



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-21. QUICK ATTACH VAVLE

ART_1001127006-A

368 G10-55A,G12-55A 31200728



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-21. QUICK ATTACH VAVLE

ITEM PART NUMBER QTY DESCRIPTION REV
1001127006 Ref QUICK ATTACH VAVLE A

1 2110810 2 STRAIGHT FITTING

2 2111010 1 STRAIGHT FITTING

3 2150404 2 ADAPTER, 45

4 2170110 1 STRAIGHT FITTING

5 2172108 2 ADAPTER, 90

6 1001001568 2 STRAIGHT FITTING

7 1001104477 1 DIVERTOR VALVE (See Separate Breakdown in this Section)

31200728 G10-55A,G12-55A 369



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-22. QUICK ATTACH INSTALLATION, G SERIES

ART_1001120135-C

370 G10-55A,G12-55A 31200728



SECTION 9 - HYDRAULIC COMPONENTS

FIGURE 9-22. QUICK ATTACH INSTALLATION, G SERIES

ITEM PART NUMBER QTY DESCRIPTION REV
1001120135 Ref QUICK ATTACH INSTALLATION, G SERIES C
1 0100011 AR LOCTITE, 242
2 0440321 2 BEARING, FLANGE
3 0641807 2 HEX HD CAP SCREW, 1/2-13X7/8
4 4762000 6 WASHER, 5/8
5 0791808 2 SCREW, 1/2-13X1
7 10700689 4 SCREW CAP, 0.625-18X3.5
8 3311805 2 HEX LOCKNUT, 1/2-13, GR2
9 91561240 AR SHIM
10 1001120120 1 ADAPTER
11 1001120124 1 PLATE, CYLINDER ATTACHMENT (left)
12 1001120130 1 COVER, CYLINDER
13 1001120164 1 CYLINDER, QUICK ATTACH ASSEMBLY (See Separate
Breakdown in this Section)
14 1001080996 2 CLAMP
15 0100019 AR LOCTITE, 271
16 10700683 2 SCREW CAP, 0.625-18X2
17 1001145386 1 PLATE, CYLINDER ATTACHMENT (right)
18 4711800 2 WASHER, 1/2
31200728 G10-55A,G12-55A 371



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-23. CYLINDER - QUICK ATTACH ASSEMBLY

ART_1001120164-A

372 G10-55A,G12-55A 31200728



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-23. CYLINDER - QUICK ATTACH ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001120164 Ref CYLINDER, QUICK ATTACH ASSEMBLY A
1 2150404 2 ADAPTER, 45
2 1001007056 1 VALVE
3 1001120163 1 QUICK COUPLER CYLINDER (See Separate Breakdown in this
Section)

31200728 G10-55A,G12-55A 373



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-24. QUICK COUPLER CYLINDER

ART_1001120163-D

374 G10-55A,G12-55A 31200728



SECTION 9 - HYDRAULIC COMPONENTS

FIGURE 9-24. QUICK COUPLER CYLINDER

ITEM PART NUMBER QTY DESCRIPTION REV
1001120163 Ref QUICK COUPLER CYLINDER D
1 70026211 1 BARREL
2 70026212 2 PISTON
3 70026213 2 GLAND, HEAD
4 70026214 2 ROD, CYLINDER
5 8037140 2 NUT, LOCK
6 Kit 2 RING, RETAINING ROUND
7 Kit 2 RING, RETAINING ROUND
8 Kit 2 O-RING
9 Kit 2 O-RING
10 Kit 2 O-RING
11 Kit 2 RING, SQUARE
12 Kit 2 RING, BACKUP
13 Kit 2 SEAL, ROD
14 Kit 2 SEAL, PISTON
15 Kit 2 WIPER, ROD
100 70026215 1 KIT, SEAL (includes item 6 thru 15)

31200728 G10-55A,G12-55A 375



SECTION 9 - HYDRAULIC COMPONENTS

FIGURE 9-25. DIVERTOR VALVE

ART_1001104477-D

31200728

G10-55A,G12-55A

376



SECTION 9 - HYDRAULIC COMPONENTS
FIGURE 9-25. DIVERTOR VALVE

ITEM PART NUMBER QTY DESCRIPTION REV
1001104477 Ref DIVERTOR VALVE D
1 70020764 1 COIL
2 70021531 1 KIT, RETAINER
3 N.S.S. 1 NUT
4 N.S.S. 1 O-RING
5 N.S.S. 1 O-RING

31200728 G10-55A,G12-55A 377






SECTION 10 - ELECTRICAL

SECTION 10 - ELECTRICAL

31200728 G10-55A,G12-55A 379



SECTION 10 - ELECTRICAL

FIGURE 10-1. ENGINE COMPARTMENT ELECTRICAL INSTALLATION

IF EQUIPPED FOR ULS
ALTERNATOR
Vi

T0
STARTER TO
POWER smgr T0

T0
ALTERNATOR

GROUND \ /
V/ A

TO
STARTER
GROUND

==

_ 77 /{T@,& 201
o207 NN

SN
'232 VIEW

380 G10-55A,G12-55A 31200728



SECTION 10 - ELECTRICAL
FIGURE 10-1. ENGINE COMPARTMENT ELECTRICAL INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001130159 Ref ELECTRICAL COMPONENTS INSTALLATION, (if equipped for L
ULS), (not available to order, see items 1 thru 44 for service)
1 0641415 2 HEX HD CAPSCREW, 1/4-20X1-7/8
2 0791404 5 WHIZ-LOK SCREW, 1/4-20X1/2
3 0791506 4 WHIZ-LOK SCREW, 5/16-18X3/4
4 0791606 3 WHIZ-LOK SCREW, 3/8-16X3/4
5 0811606 8 SCREW, 3/8-16X3/4
6 3290601 1 HEX NUT, M6X1
7 3290801 1 HEX NUT, M8X1.25
9 4761400 2 LOCKWASHER, 1/4
10 4811700 1 WASHER, 6mm
11 8225122 1 RELAY, 12VDC, 100A
12 1001148992 1 BATTERY CLAMP, NEGATIVE
13 1001148991 1 BATTERY CLAMP, POSITIVE
17 1001118245 1 FUSE, 250 AMP
18 1001108433 1 CONTROL, VEC MODULE
18 70024843 4 RELAY, 12V 30AMP
20 1001145301 1 BATTERY CABLE, NEGATIVE
21 1001127488 1 BATTERY CABLE, POSITIVE
22 1001163729 1 POWER MODULE RELAY
23 1001127699 1 POWER MODULE FUSE
24 1001127700 1 FUSE HOLDER
25 1001127748 1 VEC BOX MOUNT
26 1001127756 1 ELECTRONICS MOUNT
27 1001129277 1 CAB GROUND CABLE
28 Ref VEC HARNESS, (See VEC HARNESS for Breakdown)
29 Ref ENGINE HARNESS, (See ENGINE HARNESS for Breakdown)
30 1001143377 1 ENGINE GROUND CABLE
32 1001134232 1 ALTERNATOR GROUND
34 1001134234 1 STARTER GROUND
35 1001134235 1 GRID HEATER POWER
36 1001134236 1 GRID HEATER FUSE POWER CABLE
37 1001134470 1 BUSS BAR CONNECTOR
39 1001135349 1 START AID CABLE, NEGATIVE
41 0641506 1 HEX HD CAPSCREW, 5/16-18X3/4, GR5
42 8310453 1 HEX NUT, 5/16-18, GR5
43 90206198 7in TRIM-LOK
44 4240018 3 TIE STRAP, (not shown)
1001141965 Ref DUAL BATTERY INSTALLATION, (not available to order, see items D
101 thru 108 for service)
101 3311508 4 HEX NUT, 16-18
102 91081640 4 BATTERY HOLD DOWN BOLT
103 91401281 2 BATTERY HOLD DOWN BRACKET
104 1001155219 2 12V BATTERY
105 1001134231 1 ALTERNATOR POWER CABLE
106 1001134233 1 STARTER POWER CABLE
108 1001135348 1 START AID CABLE, POSITIVE
201 0641406 2 HEX HD CAPSCREW, 1/4-20X3/4, GR5
213 4711400 2 WASHER, 1/4
232 1001115884 1 CONNECTOR BRACKET
31200728 G10-55A,G12-55A 381



SECTION 10 - ELECTRICAL

382

ITEM PART NUMBER QTY DESCRIPTION REV
243 Ref FILTER BRACKET, (See ENGINE AND ATTACHING PARTS
SECTION for Breakdown)
G10-55A,G12-55A 31200728






SECTION 10 - ELECTRICAL
FIGURE 10-2. ENGINE COMPARTMENT ELECTRICAL INSTALLATION

IF EQUIPPED FOR LS

384 G10-55A,G12-55A 31200728



SECTION 10 - ELECTRICAL
FIGURE 10-2. ENGINE COMPARTMENT ELECTRICAL INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001139873 Ref ELECTRICAL COMPONENTS INSTALLATION, (if equipped for |
LS), (not available to order, see items 1 thru 46 for service)
1 0641415 2 HEX HD CAPSCREW, 1/4-20X1-7/8
2 0791404 5 WHIZ-LOK SCREW, 1/4-20X1/2
3 0791506 4 WHIZ-LOK SCREW, 5/16-18X3/4
4 0791606 3 WHIZ-LOK SCREW, 3/8-16X3/4
5 0811606 8 HEX FLANGE SCREW, 3/8-16X3/4
6 3290601 1 HEX NUT, M6X1
7 3290801 1 HEX NUT, M8X1.25
9 4761400 2 LOCKWASHER, 1/4
10 4811700 1 WASHER, 6mm
11 8225122 1 RELAY, 12VDC, 100A
12 1001148992 1 BATTERY CLAMP, NEGATIVE
13 1001148991 1 BATTERY CLAMP, POSITIVE
14 8310647 1 LOCKWASHER, #M8
18 1001108433 1 VEC CONTROL MODULE
19 1001118245 1 FUSE, 250 AMP
20 1001145301 1 BATTERY CABLE, NEGATIVE
21 1001127488 1 BATTERY CABLE, POSITIVE
22 1001163729 1 POWER MODULE RELAY
23 1001127699 1 POWER MODULE FUSE
24 1001127700 1 FUSE HOLDER
25 1001127748 1 VEC BOX MOUNT
26 1001127756 1 ELECTRONICS MOUNT
27 1001129277 1 CAB GROUND CABLE
28 Ref VEC HARNESS, (See VEC HARNESS for Breakdown)
29 1001143377 1 ENGINE GROUND CABLE
31 1001134232 1 ALTERNATOR GROUND
34 1001134235 1 GRID HEATER POWER
35 1001134236 1 GRID HEATER FUSE POWER CABLE
36 1001134470 1 BUSS BAR CONNECTOR
38 1001135349 1 START AID CABLE, NEGATIVE
39 Ref ENGINE HARNESS, (See ENGINE HARNESS for Breakdown)
40 1001117025 1 CONNECTOR PLUG WITH RELAY
41 0641506 1 HEX HD CAPSCREW, 5/16-18X3/4
42 8310453 1 HEX NUT, 5/16-18
43 1001127519 1 WATER IN FUEL HARNESS
44 4811900 1 WASHER, #M8
45 90206198 7in TRIM-LOK
46 4240018 3 TIE STRAP
101 0641406 2 HEX HD CAPSCREW, 1/4-20X3/4, GR5
113 4711400 2 WASHER, 1/4
132 1001115884 1 CONNECTOR BRACKET
143 Ref FILTER BRACKET, (See ENGINE AND ATTACHING PARTS
SECTION for Breakdown)
1001141965 Ref DUAL BATTERY INSTALLATION, (not available to order, see items D
201 thru 208 for service)
201 3311508 4 HEX NUT, 16-18
202 91081640 4 BATTERY HOLD DOWN BOLT
203 91401281 2 BATTERY HOLD DOWN BRACKET
31200728 G10-55A,G12-55A 385



SECTION 10 - ELECTRICAL

386

ITEM PART NUMBER QTY DESCRIPTION REV
204 1001155219 2 12V BATTERY
205 1001134231 1 ALTERNATOR POWER CABLE
206 1001134233 1 STARTER POWER CABLE
208 1001135348 1 START AID CABLE, POSITIVE
G10-55A,G12-55A 31200728






SECTION 10 - ELECTRICAL
FIGURE 10-3. ARCTIC PACKAGE INSTALLATION

&,

C
sy

388 G10-55A,G12-55A 31200728



SECTION 10 - ELECTRICAL
FIGURE 10-3. ARCTIC PACKAGE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001130957 Ref ARCTIC PACKAGE INSTALLATION, (if equipped for ULS), (not C
available to order, see items 1 thru 12 for service)
1001141077 Ref ARCTIC PACKAGE INSTALLATION, (if equipped for LS), (not C
available to order, see items 1 thru 12 for service)
1 1060626 2 3 WAY EXTENSION CORD
2 2580040 1 OIL PAN HEATER
3 1001093564 2 BATTERY HEATER
4 1001105886 1 HYDRAULIC IMMERSION HEATER
5 1001115878 2 BATTERY BASE INSULATE
6 1001121459 Ref TILT RECIRCULATOR INSTALL, (not available to order, see items A
101 thru 107 for service)
7 1001121460 Ref ARCTIC HOSE RECIRCULATOR, (not available to order, see A
items 201 thru 205 for service), (qty of 2 needed for this machine)
8 1001098762 2 12V BATTERY, 1000CCA
9 1001128594 1 STARTER MOTOR, (if equipped for ULS)
9 1001125786 1 STARTER MOTOR, (if equipped for LS)
10 1001141596 2 BATTERY HOLD DOWN PLATE
11 3311508 4 HEX NUT, 5/16-18
12 91081640 4 BATTERY HOLD DOWN BOLT
13 1001143397 1 LEFT SIDE OIL PAN HEATER BRACKET
14 1001143398 1 RIGHT SIDE OIL PAN HEATER BRACKET
15 8305626 4 HEX NUT, 312-18
16 1001144782 1 STARTER GROUND CABLE
17 1001144790 1 ALTERNATOR POWER CABLE
18 1001144801 1 START AID POSITIVE CABLE
19 1001144803 1 START POWER CABLE
101 2130808 2 ADAPTER, 90, (includes o-ring)
102 2172408 2 ADAPTER, CONNECTOR, (includes o-ring)
103 91043126 1 DUST CAP
104 91403413 1 ADAPTER, QUICK DISCONNECT COUPLER, (female)
105 91403414 1 ADAPTER, QUICK DISCONNECT COUPLER, (male)
106 91043125 1 DUST PLUG
107 2170708 2 ADAPTER, RUN TEE, (includes o-ring)
201 91043125 1 DUST PLUG
202 91043126 1 DUST CAP
203 91403413 1 ADAPTER, QUICK DISCONNECT COUPLER, (female)
204 91403414 1 ADAPTER, QUICK DISCONNECT COUPLER, (male)
205 1001121454 1 HOSE ASSY

31200728 G10-55A,G12-55A 389



SECTION 10 - ELECTRICAL
FIGURE 10-4. BOOM AND FRAME ELECTRICAL INSTALLATION

ART_31200728-10-4_1

390 G10-55A,G12-55A 31200728



SECTION 10 - ELECTRICAL

G10-55A,G12-55A 391

31200728



SECTION 10 - ELECTRICAL

FIGURE 10-4. BOOM AND FRAME ELECTRICAL INSTALLATION

392

ITEM PART NUMBER QTY DESCRIPTION REV
1001100291 Ref AUXILIARY ELECTRIC ASSY, (not available to order, see items 1 D
thru 35 for service)
1 90207463 3 HYDRA ZORB CLAMP, 0.750
2 91123054 1 COMPRESSION SPRING
3 91121134 1 SPRING RETAINER
4 3311801 1 HEX NUT, 1/2-13
5 3311802 1 JAM NUT, 1/2-13
7 91361032 1 DISCONNECT PLATE
8 0641608 4 HEX HD CAPSCREW, 3/8-16X1, GR5
9 4761600 2 LOCKWASHER, 3/8
12 1001126834 NLA BOOM AUXILIARY ELECRTIC HARNESS, (includes items 301 & B
302), (no longer available, see 1001158435 for replacement)
13 91163066 1 TUBE ASSY
14 91363151 1 AUX BOOM WIRE HARNESS
14 77363233 2 CONNECTOR
14 77363229 5 TERMINAL
14 91143107 1 STRAIN RELIEF
15 91363068 1 TUBE ASSY
16 91366015 1 HOSE TAKE-UP WELDMENT
17 91126032 1 CABLE TAKE UP WELDMENT
18 0641505 2 HEX HD CAPSCREW, 5/16-18X5/8, GR5
19 4761500 2 LOCKWASHER, 5/16
20 91163100 2 ADAPTER, BULKHEAD FITTING
21 2220346 1 ADAPTER, CONNECTOR
22 91143141 3 CORD CONNECTOR
23 8584003 3 TIE WRAP
24 90207661 1 6 CONTACT SOCKET
25 1001099812 1 CONNECTOR COVER PANEL
26 4711400 2 FLAT WASHER, 1/4
27 0641408 2 HEX HD CAPSCREW, 1/4-20X1
28 4711600 2 FLAT WASHER, 3/8
29 77133136 3 TUBE CLAMP, 3/4
30 77133389 3 STACK BOLT
31 0641514 3 HEX HD CAPSCREW, 5/16-18X1-3/4, GR5
32 77133137 3 COVER PLATE
33 77133390 3 SAFETY CLIP
34 1001158178 1 HOSE ASSY
35 1001158435 1 BOOM AUXILIARY ELECRTIC HARNESS
1001136433 Ref ELECTRICAL INSTALLATION, (not available to order, see items C
101 thru 109 for service)
101 0641408 2 HEX HD CAPSCREW, 1/4-20X1, GR5
102 4711400 2 WASHER, 1/4
103 8305624 2 HEX LOCKNUT, 0.250-20
104 8881800 5 TIE STRAP
105 10713707 1 HORN
106 1001116274 1 MOLDED RESISTOR
107 Ref FRAME HARNESS, (See TRANSMISSION HARNESS for
Breakdown)
108 8270621 1 BACKUP ALARM
109 91365037 1 PROXIMITY SENSOR
G10-55A,G12-55A 31200728



SECTION 10 - ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV
201 Ref CLAMP ASSY, (See HYDRAULIC CIRCUITS SECTION for
Breakdown)
301 77363232 1 CONNECTOR
302 91143107 1 STRAIN RELIEF

31200728 G10-55A,G12-55A 393



SECTION 10 - ELECTRICAL
FIGURE 10-5. CAB ELECTRICAL INSTALLATION

394

. m

G10-55A,G12-55A

04

N\_135

~

L J

31200728



SECTION 10 - ELECTRICAL

FIGURE 10-5. CAB ELECTRICAL INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV

113 0741006 4 FLAT HD CAPSCREW, #10-24X3/4, (enclosed cab)

122 3311005 4 HEX LOCKNUT, #10-24, GR2, (enclosed cab)

135 Ref ENCLOSED CAB OPTIONS HARNESS, (if equipped), (See
ENCLOSED CAB OPTIONS HARNESS for Breakdown)

139 Ref KNOB, (See CAB SWITCHES for Breakdown)

141 80963058 1 WEATHER PACK SHROUD, (enclosed cab)

142 80963065 2 WEATHER PACK SEAL, (enclosed cab)

143 80963069 2 MALE WEATHER PACK PIN, (enclosed cab)

144 Ref WIPER SWITCH, (See CAB SWITCHES for Breakdown)

145 Ref BLOWER SWITCH, (See CAB SWITCHES for Breakdown)

153 91033425 1 GROMMET, (enclosed cab)

158 91401443 1 PLATE, (enclosed cab)

162 91403608 1 FAN, (enclosed cab)

171 Ref DASH HARNESS, (See DASH HARNESS for Breakdown)

172 Ref TRANSMISSION RELAY HARNESS, (See TRANSMISSION
RELAY HARNESS for Breakdown)

176 Ref POTENTIOMETER ASSY, (See CAB SWITCHES for Breakdown)

191 Ref DASH INSTRUMENT PANEL HARNESS, (See INSTRUMENT
PANEL HARNESS for Breakdown)

198 91033317 1 IGNITION SWITCH, (includes key)

198 77384578 1 KEY, IGNITION

201 Ref INSTRUMENT PANEL, (See CAB SWITCHES for Breakdown)

203 Ref BRACKET, (See CONTROLS SECTION for Breakdown)

204 Ref RH DASH PANEL, (See CAB SECTION for Breakdown)

1001001186 Ref CAB ELECTRICAL INSTALLATION, (not available to order, see F

items 301 thru 306 for service)

301 1001126285 1 BOX, VEC OPTIONS

301 70024843 1 RELAY, 12V 30AMP

302 Ref VEC OPTIONS HARNESS, (See VEC OPTIONS HARNESS for

Breakdown)
303 0641412 4 HEX HD CAPSCREW, 1/4-20X1-1/2, GR5, (torque to 96 Ib-ft/130
Nm)

304 4751200 4 WASHER, 1/2

305 4240033 2 TIE WRAP, (not shown)

306 3311401 4 HEX NUT, 1/4-20

403 Ref HAZARD SWITCH, (See CAB SWITCHES for Breakdown)

404 Ref BEACON LIGHT SWITCH, (See CAB SWITCHES for Breakdown)

405 Ref WORK LIGHT SWITCH, (See CAB SWITCHES for Breakdown)

406 Ref TILT RHEOSTAT, (See CAB SWITCHES for Breakdown)

407 Ref AUX ELECTRICS SWITCHES,(See CAB SWITCHES for
Breakdown)

408 91563192 1 CAB AUX ELECTRIC HARNESS

408 4460970 1 CONNECTOR

408 80363179 1 WEDGE LOCK

408 4460464 9 TERMINAL

408 4460466 3 PLUG

408 4460419 14 TERMINAL

31200728 G10-55A,G12-55A 395



SECTION 10 - ELECTRICAL
FIGURE 10-6. CAB SWITCHES

396 G10-55A,G12-55A 31200728



SECTION 10 - ELECTRICAL

FIGURE 10-6. CAB SWITCHES

ITEM PART NUMBER QTY DESCRIPTION REV
1001101666 1 INSTRUMENT PANEL, (includes items 1 thru 7) N
1 N.S.S. 6 BULB HOUSING
2 91473127 1 STEER SELECT SWITCH
3 91474465 1 PARK BRAKE SWITCH
4 7026440 1 HORN SWITCH
5 1001099163 1 3-IN-1 GAUGE
6 Ref INSTRUMENT PANEL HARNESS, (See INSTRUMENT PANEL
HARNESS for Breakdown)
7 1001099378 1 DASH PANEL
101 80963101 1 WIPER SWITCH, (enclosed cab)
102 80964001 1 BLOWER SWITCH, (if equipped)
103 1001151643 1 POTENTIOMETER ASSY, (if equipped)
105 1001090459 1 HAZARD SWITCH, (if equipped)
106 1001090460 1 WORK LIGHT SWITCH, (if equipped)
107 1001090461 1 BEACON LIGHT SWITCH, (if equipped)
108 1001106688 1 TILT RHEOSTAT SWITCH
109 91473127 2 AUX ELECTRIC SWITCH, (if equipped)
110 1001151847 1 KNOB, (if equipped)
111 1001152326 1 KNOB, (if equipped)
201 Ref RH PANEL, (See CAB SECTION for Breakdown)
K1 1001152514 1 THERMOSTAT POTENTIOMETER REPLACEMENT KIT, (includes
items 103, 110 & 111)

31200728 G10-55A,G12-55A 397



SECTION 10 - ELECTRICAL
FIGURE 10-7. CLEARSKY INSTALLATION

=

N~ MY8350

398 G10-55A,G12-55A 31200728



SECTION 10 - ELECTRICAL

FIGURE 10-7. CLEARSKY INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001148860 Ref CLEARSKY INSTALLATION, (not available to order, see items 1 A
thru 16 for service)
1 0641406 4 HEX HD CAPSCREW, 1/4-20X3/4, GR5
2 0641607 3 HEX HD CAPSCREW, 3/8-16X7/8, GR5
3 3311405 7 HEX NUT, 1/4-20, GR2
4 3931412 2 SOCKET HD CAPSCREW, 1/4-20X3/4
5 3931420 1 SOCKET HD CAPSCREW, 1/4-20X1-1/4
6 4240032 1 TIE STRAP
7 4240099 1 TIE STRAP
8 4711400 11 WASHER, 1/4
9 4751600 3 WASHER, 3/8
10 80961142 2 CONDUIT
11 1001090615 1 GROMMET
12 1001100876 1 COVER
13 1001116208 1 CLEARSKY DECAL
14 1001120989 1 RADIO DECAL
15 1001148427 1 BRACKET
16 1001149909 1 HARNESS
101 1001115238 1 CLEARSKY ASSEMBLY, (includes antenna and communication
unit)

31200728 G10-55A,G12-55A 399



SECTION 10 - ELECTRICAL
FIGURE 10-8. WORK LIGHTS (Prior to SN 0160059446)

400 G10-55A,G12-55A 31200728



SECTION 10 - ELECTRICAL

FIGURE 10-8. WORK LIGHTS (Prior to SN 0160059446)

ITEM PART NUMBER QTY DESCRIPTION REV
1001110091 Ref WORK LIGHT WITH BEACON INSTALLATION, (if equipped), (not Cc-C
available to order, see items 1 thru 29 for service)
1001114492 Ref BEACON LIGHT INSTALLATION, (if equipped), (not available to B-C
order, see items 1, 4, 6, 14, 15, 17, 18, 23, 301, 306 thru 310, 407 &
408 for service)
1 0641407 5 HEX HD CAPSCREW, 1/4-20X7/8, GR5, (torque to 96 Ib-ft/130
Nm), (WORK LIGHT WITH BEACON INSTALLATION)
1 0641407 2 HEX HD CAPSCREW, 1/4-20X7/8, GR5, (torque to 96 Ib-ft/130
Nm), (BEACON LIGHT INSTALLATION)
2 0641814 2 HEX HD CAPSCREW, 1/2-13X2-3/4, GR5, (torque to 75 Ib-ft/102
Nm)
3 0903661 1 BRACKET
4 3311401 5 HEX NUT, 1/4-20, GR2, (WORK LIGHT WITH BEACON
INSTALLATION)
4 3311401 2 HEX NUT, 1/4-20, GR2, (BEACON LIGHT INSTALLATION)
5 3311801 2 HEX NUT, 1/2-13, GR2
6 4711400 8 WASHER, 1/4, (WORK LIGHT WITH BEACON INSTALLATION)
6 4711400 2 WASHER, 1/4, (BEACON LIGHT INSTALLATION)
7 4711800 8 WASHER, 1/2
8 1001095342 3 LIGHT ASSY, (includes items 101 thru 103) B
10 Ref BOOM WORK LIGHT HARNESS, (See BOOM WORK LIGHT
HARNESS for Breakdown)
11 1001090580 2 LIGHT ASSY, (includes items 101 thru 103, 204 & 205) B
12 1320263 3 3/8 IN CLAMP
13 1001090581 Ref BEACON/WORK LIGHT INSTALLATION, (not available to order, E
see items 301 thru 311 for service) (Prior to SN 0160059446)
14 4761400 5 LOCKWASHER, 1/4, (WORK LIGHT WITH BEACON
INSTALLATION)
14 4761400 2 LOCKWASHER, 1/4, (BEACON LIGHT INSTALLATION)
15 8096D097 7.3 ft CONDUIT, (WORK LIGHT WITH BEACON INSTALLATION)
15 8096D097 6 ft CONDUIT, (BEACON LIGHT INSTALLATION)
16 Ref HAZARD SWITCH, (See CAB SWITCHES for Breakdown)
17 Ref BEACON SWITCH, (See CAB SWITCHES for Breakdown)
18 Ref CAB WORK LIGHT HARNESS, (See CAB WORK LIGHT
HARNESS for Breakdown)
20 1001090522 1 BRACKET
21 0642210 1 HEX HD CAPSCREW, 3/4-10X1-1/4, GR5
22 4712200 1 WASHER, 3/4
23 14404173 AR SILICONE SEALANT
24 8406105 1 3/4 IN CLAMP
28 4761800 2 LOCKWASHER, 1/2
29 1320263 3 3/8 IN CLAMP
101 4460897 1 CONNECTOR
101 80604017 1 WEDGE LOCK
102 4460464 2 TERMINAL
103 80963050 1 LIGHT, (includes hardware)
103 80964070 1 BULB
204 91403503 1 SPACER
205 91413052 1 BOLT
301 0903669 1 BRACKET
302 4460897 2 CONNECTOR
302 80604017 2 WEDGE LOCK
31200728 G10-55A,G12-55A 401



SECTION 10 - ELECTRICAL

402

ITEM PART NUMBER QTY DESCRIPTION REV

303 4460464 2 TERMINAL

304 1001099276 1 LIGHT ASSY, (includes item 351 and hardware)

304 80964070 1 BULB

305 91343031 1 BEACON LIGHT

305 91344053 1 BULB

306 1001090615 1 GROMMET

307 0721006 3 SCREW, #10-24X3/4

308 3311001 3 HEX NUT, 10-24, GR2

309 4751000 3 WASHER, #10

310 4761000 3 LOCKWASHER, #10

311 2820035 2.3 ft INSULATION

401 0100011 AR LOCTITE 242

407 4460508 2 TERMINAL, (BEACON LIGHT INSTALLATION)

408 4461017 1 CONNECTOR, (BEACON LIGHT INSTALLATION)

408 N.S.S. 1 WEDGE LOCK, (BEACON LIGHT INSTALLATION)

501 Ref COUNTERWEIGHT, (See FRAME AND ATTACHING PARTS for
Breakdown)

1001096708 Ref BEACON LIGHT MOUNTING INSTALLATION, (if equipped with B

A/C), (not available to order, see items 601 thru 605 for service)
(Prior to SN 0160059446)

601 0721006 3 SCREW, #10-24X3/4

602 3311001 3 HEX NUT, 10-24, GR2

603 4751000 3 WASHER, #10

604 4761000 3 LOCKWASHER, #10

605 1001096709 1 BRACKET

G10-55A,G12-55A 31200728






SECTION 10 - ELECTRICAL
FIGURE 10-9. WORK LIGHTS (SN 0160059446 to Present)

103

ART_31200728-10-9

404 G10-55A,G12-55A 31200728



SECTION 10 - ELECTRICAL

FIGURE 10-9. WORK LIGHTS (SN 0160059446 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
1001162757 Ref WORK LIGHT WITH BEACON INSTALLATION, (if equipped), (not B
available to order, use items 1 thru 42 for service)
1001162758 Ref BEACON LIGHT INSTALLATION, (if equipped), (not available to B
order, use items 15, 17, 18, 23, 35, 37, 41 & 42 for service)
1 0641407 5 HEX HD CAPSCREW, 1/4-20X7/8, GR5, (torque to 96 Ib-ft/130
Nm)
2 0641814 2 HEX HD CAPSCREW, 1/2-13X2-3/4, GR5, (torque to 75 Ib-ft/102
Nm)
3 0903661 1 BRACKET
4 3311401 5 HEX NUT, 1/4-20, GR2
5 3311801 2 HEX NUT, 1/2-13, GR2
6 4711400 8 WASHER, 1/4
7 4711800 8 WASHER, 1/2
8 1001095342 3 LIGHT ASSY, (includes items 101 thru 103) B
10 Ref BOOM WORK LIGHT HARNESS, (See Separate Breakdown in
this Section)
11 1001090580 2 LIGHT ASSY, (includes items 101 thru 103, 204 & 205) B
12 1320263 3 3/8 IN CLAMP
14 4761400 5 LOCKWASHER, 1/4
15 8096D097 7.3ft CONDUIT, (WORK LIGHT WITH BEACON INSTALLATION)
15 8096D097 6 ft CONDUIT, (BEACON LIGHT INSTALLATION)
16 Ref SWITCH, WORK LIGHTS, (See Separate Breakdown in this
Section)
17 Ref BEACON SWITCH, (See Separate Breakdown in this Section)
18 Ref CAB WORK LIGHT HARNESS, (See Separate Breakdown in this
Section)
20 1001090522 1 BRACKET
21 0642210 1 HEX HD CAPSCREW, 3/4-10X1-1/4, GR5
22 4712200 1 WASHER, 3/4
23 14404173 AR SILICONE SEALANT
24 8406105 1 3/4 IN CLAMP
28 4761800 2 LOCKWASHER, 1/2
29 1320263 3 3/8 IN CLAMP
34 1001146009 1 BRACKET
35 8500066 1 LIGHT, BEACON
36 1001099276 1 LIGHT ASSY, (includes hardware)
80964070 1 BULB
37 1001090615 1 GROMMET
38 4460464 2 TERMINAL
39 4460897 1 CONNECTOR
80604017 1 WEDGE LOCK
40 2820035 1.2 ft INSULATION
41 1001117021 1 CONNECTOR
42 8220890 1 SECONDARY LOCK
101 4460897 1 CONNECTOR
80604017 1 WEDGE LOCK
102 4460464 2 TERMINAL
103 80963050 1 LIGHT, (includes hardware)
80964070 1 BULB
204 91403503 1 SPACER
205 91413052 1 BOLT
31200728 G10-55A,G12-55A 405



SECTION 10 - ELECTRICAL

FIGURE 10-10. REVERSE SENSING SYSTEM INSTALLATION

ART_1001152538-A

31200728

G10-55A,G12-55A

406



SECTION 10 - ELECTRICAL
FIGURE 10-10. REVERSE SENSING SYSTEM INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001152538 Ref REVERSE SENSING SYSTEM INSTALLATION A
1 0140011 1 AUDIBLE SIGNAL DEVICE
2 3931012 6 BOLT, 10-24X3/4
3 0642210 1 BOLT, 3/4-10X1 1/4
4 1320136 2 CLAMP, CABLE
5 1001182662 1 BRACKET, AUDIBLE ALARM
6 4240033 AR STRAP, TIE
7 4752200 1 WASHER, 3/4
8 1001152220 1 BRACKET, BACKUP SENSOR
9 1001153084 1 HARNESS, REVERSE SENSOR, (See Separate Breakdown in
this Section)
10 1001182358 1 CONTROL, REVERSE SENSOR

31200728 G10-55A,G12-55A 407



SECTION 10 - ELECTRICAL
FIGURE 10-11. DRIVE LIGHTS

PALB870

408 G10-55A,G12-55A 31200728



SECTION 10 - ELECTRICAL

FIGURE 10-11. DRIVE LIGHTS

ITEM PART NUMBER QTY DESCRIPTION REV
1001090469 Ref DRIVE LIGHT INSTALLATION, (if equipped), (not available to order,| 4-A

see items 1 thru 37 for service)

1 85941016 1 1/2 IN CLAMP

2 0641818 2 HEX HD CAPSCREW, 1/2-13X2-1/4, GR5

3 0642222 1 HEX HD CAPSCREW, 3/4-10X2-3/4, GR5

4 3311001 26 HEX NUT, #10-24, GR2

5 3311805 2 HEX LOCKNUT, 1/2-13, GR2

6 3941506 2 SCREW, 5/16X3/4

7 4461254 1 CONNECTOR, (not shown)

8 4711000 28 WASHER, #10

9 4751800 6 WASHER, 1/2

10 4761000 26 LOCKWASHER, #10

11 8220050 1 TERMINAL, (not shown)

12 8223073 1 TURN SIGNAL SELECTOR

13 10718991 2 RED REFLECTOR

14 10718992 4 YELLOW REFLECTOR

15 80983168 1 FLASHER

16 88261010 26 BUTTON HD CAPSCREW, #10-24X3/4

17 91143117 1 STOPLIGHT SWITCH

18 91511127 1 MOUNTING TAB

19 Ref HAZARD SWITCH, (See CAB SWITCHES for Breakdown)

20 Ref FRAME ROAD LIGHT HARNESS, (See FRAME ROAD LIGHT

HARNESS for Breakdown)
21 Ref CAB ROAD LIGHT HARNESS, (See CAB ROAD LIGHT
HARNESS for Breakdown)

23 1001094264 1 BRACKET

24 1001094390 1 RH LIGHT, (includes hardware), (torque to 50 Ib-ft/68 Nm)

24 7016388 1 BULB

24 4460899 1 CONNECTOR

24 80604022 1 WEDGE LOCK

25 1001094391 1 LH LIGHT, (includes hardware), (torque to 50 Ib-ft/68 Nm)

25 7016388 1 BULB

25 4460899 1 CONNECTOR

25 80604022 1 WEDGE LOCK

26 1001094392 1 RH LIGHT

26 7016388 1 BULB

26 4460899 1 CONNECTOR

26 80604022 1 WEDGE LOCK

27 1001094393 1 LH LIGHT

27 7016388 1 BULB

27 4460899 1 CONNECTOR

27 80604022 1 WEDGE LOCK

28 1001094523 1 BRACKET

29 1001094824 2 COVER

33 1320263 2 3/8 IN CLAMP

35 4752200 1 WASHER, 1/2

36 0791408 1 FLANGE HEX HD CAPSCREW, 1/4-20X1

37 3311408 1 FLANGE NUT, 1/4-20

101 Ref COUNTERWEIGHT, (See FRAME AND ATTACHING PARTS for
Breakdown)

31200728 G10-55A,G12-55A 409



SECTION 10 - ELECTRICAL
FIGURE 10-12. ENGINE HARNESS

IF EQUIPPED FOR ULS

PY6820

410 G10-55A,G12-55A 31200728



31200728

IF EQUIPPED FOR ULS

TO STARTER LOCKOUT RELAY

- RL10
GO WRE

SECTION 10 - ELECTRICAL

TO ALTERNATOR
X25
b3 GalGE (koK b
ALTEXC 18ANG | GX 28 (1)
TO STARTER

VRE
0
TO CAN SPLICE BT
1 JoRw |36 AWG. 205 (13
X28 oG 1 AwS [ | X
oAy STRTLG, 816 1 AW L [
L STRTLO ATN @ A EI)
e T e | 5% 22{a)
| o |eRN o 18 AWG | GXL x3(2)
VEL CAN 1234 0 AWG | G a3 ),
(12 [ Ve CAN H934 W AWG | G X531}
TO ENGINE HARNESS
TO STARTER/ECM POWER
CONN|WiRE ViRE X02 RL23-Y
OGS 0.04 LABEL DAURE. JoeE! To GO WRE WRE v o
D ECH PR Wi | oa RLZVA 1) | £OS Do tamet
L ECN FNR 0G| GA | mEVR() B 1 B SIRESO, F_ A3 BoR ]
[ W] KLY SH S WG| B %001
WeT GROWIR AWG | G| RISaHS (1) NE
WHY WIT T8 BTARY LT 8 Awa | o %58 30| S ER/ECM POWER
ARG ENG ET0P LT W AWG | @d ELEI0)
s ECH P W AWG | GX | RLZIA ()
| D | ECW PR W AWG | G F2VR (1)
8K OUTPUT RIN W AWG | Ga EALI
ARG ETRTLG B0 AWG | 5L RI0G!
o ENG WARN LT AW
[ 37 (e AWG
[ RN LA AWG
21 [ 8K ECHGND 6 AWG
(22| ®K ECHCND, AW
|21 |GRG TR RN S AW
[ar [ 8K ECMGHD W AWG | BN Xoa 1
32 LK EcMoND nAng Lo FC ] (-
X03
(et [ ver THE AT AWG | Ga 2502
[ THR SUP1 AWG | o X0 (10|
L3 CEM SEN RTH WG | Gkt *2903,
Wt COGUANT LEVEL AWG | G 292
Vo PR SCL 8 WG | G|
[ 7 IVvo ENG VaRRS LT A AWG | GXt
| & ToAc] ENG ETOF LT 38 hws | on |
LD AT EXE 6 AWG | x|
10| BRw THR SR WG | Gt |
@ THR BONBIE T AWG | W RO [ [GRN | THR SCNS AWG | Ga_|
e SENSP 18 Awa | o £30(1. K The R AwG | Sx |
LX) T EI0T 18 AWG | G %5 |1 ORN STRLY s |G|
_— [ e o WL WG | Gx
K CAN LS Awa | oxt
I THANS TP 5V AW | Gk
8 [ SN SUF 2 WG | G
0 K TRANS SOL V1 AwG | x|
0 | TAT 10 START 1 Awe | G|
| TRANS S0V AWG | on_|
E TRANS S0L Y3 WG| G
| THRATNZ ANS | GRL
K THR 3G 2 AWG | ant 53)
TRANBSOL ¥4 ORI
TRANS S0L v | cox X745
TRANS SOLYD [0 AW | Gt it

CONN| WRE WIRE

[ Pos AL |ompee oy ™ |
L CAN W 1BAG | G XM 12)

2 TN LA 124MC | O X8 {10}

3

TO GRID HEATER
RL0S-85
g GAUGE |wei T
GRID HTR 14 ARG | G | X0Z (4
TO GRID HEATER

RL0S-86

X22
. GAUGE KexET ©
A CHD. T AAG | an | Foy
OGP 0 A0 | Gon | md)
[ 18 AWNG | Ga | X Qv
CAN LSS 18 AWG | ca | 20 8
i
TO PARK BRAKE SOLENOID
X19
GAUGE ﬂ O

| PromisoL  [eAAG [Gu | wsx(
[B0¢]  ewsowo  [uawe[ow |  Msm

G10-55A,G12-55A

PAP25510

411



SECTION 10 - ELECTRICAL

FIGURE 10-12. ENGINE HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001131966 1 ENGINE HARNESS, (if equipped for ULS), (includes all items) G
1 1001116938 1 CONNECTOR
1 4460465 24 TERMINAL
1 4460944 2 TERMINAL
1 4460466 5 PLUG
2 4460933 1 CONNECTOR, (includes rear seal)
2 80604016 1 WEDGE LOCK
2 4460465 10 TERMINAL
2 4460466 2 PLUG
3 1001112612 1 CONNECTOR
3 4460497 1 NUT
3 4460496 1 LOCK WASHER
3 1001149712 1 DUST CAP
3 4460941 2 TERMINAL
3 4460943 2 TERMINAL
3 4460466 5 PLUG
4 4460891 1 CONNECTOR
4 4460465 2 TERMINAL
5 91363021 1 MOLDED DIODE
6 1001118282 1 CONNECTOR
6 1001116733 4 TERMINAL
6 8220101 1 PLUG
7 1001117106 1 RING TERMINAL
8 4460312 1 RING TERMINAL
9 1001116950 1 CONNECTOR
9 4460942 2 TERMINAL
10 4460247 2 RING TERMINAL
11 8220164 1 RING TERMINAL
12 1001126208 1 CONNECTOR
12 70024578 1 STRAIN RELIEF
12 1001126009 25 TERMINAL
12 4460518 35 PLUG
13 1001125027 1 METRI-PACK CONNECTOR
13 8220124 3 TERMINAL
14 4460933 1 CONNECTOR
14 80604016 1 WEDGE LOCK
14 4460944 8 TERMINAL
14 4460466 4 PLUG
15 4460590 1 CONNECTOR
15 8220124 1 TERMINAL
15 1001116751 3 PLUG
16 1001117111 1 TERMINAL FORK
17 1001144147 1 CONNECTOR
17 91554022 1 TERMINATOR LOCK
17 1001116815 1 RECEPTICAL
17 4460943 1 TERMINAL
17 4460944 1 TERMINAL
17 4460466 1 PLUG
412 G10-55A,G12-55A 31200728






SECTION 10 - ELECTRICAL
FIGURE 10-13. ENGINE HARNESS

IF EQUIPPED FOR LS

ART_31200728-10-13_1

414 G10-55A,G12-55A 31200728



SECTION 10 - ELECTRICAL

IF EQUIPPED FOR LS

TO DIAGNOSTC RELAY
TO CHASSIS HARNESS
X03
by S GAVGE ACKET e Aot
LABEL D AWS
WHT WEV SWT 8i0 WG| o | vAape | 2 | RED AN
L CIAG P | o] AL NG
[ o] L e
B
o (=
W B0
LiA [ o |
[l | o ] TO TRANSMISSION TO ENGINE HARNESS
oan o | X43
(v o = CanN| WRE e [T ©
17 | e | o saroe | Joaqin
e N 7 T 1]
- i — 00 (28]
E G T, ]
(= CC -
2 | @0 | w302 EAr) (-5 N RS
X A3 16 GR TR SGNDTE T ANG | GH 30
E @ | x| ¥ 417)
ST 212 ) & AWG 59611 T
: E=T £T1) 18 AWG S18(1) O
TO PARK BRAKE SOLENOID 3
X19 2
g e e GAUGE [mcreT) ™
Vo ] eweresol  [woawG| Go [ Wsao —
z | BX NG GND % awa | o NE20Z) | 5 THR SUF 2 TEAWG| GAL | Xus(ih)
i =T
|___xsm | TO MOLDED DIODE
@ %06 (1)
W2 (1] B0 ICEEE
RZVA T
G TeR RN
10
| ae | 5
4] v
L xaun | T
X03(18)
T VEVSWTSE AT
W GRO 1R VL0988 (1)
[ o CUTPIT X [T
| oRa ENG ETORLT 00 i3)
1w ENG WARN LT 303 7y
b| Ve AN WD XA
1P26 = CREZS AN L05 %24 131
o o owse fuorer], 1o 7
T C— et 1
IR B — ) = 1 (o [ | winrostoec [wane] on | xooo)
TO STARTER TO GRID HEATER
EC24
(CONN | WIRE WRE
o8
T JORG STRT S0L
TO GRID HEATER
| X47 RL09-86
CONECTOR PART NUMBER. 446355 B3 e [ s [imcxer] ©
TO STARTER/ECM POWER E_:‘&‘& -] oauoe [acker| WL SR 10 1K | GUTPST RTH [awe| oL | wasqag
l_ RL23 L AT [ KEY SaC ECHM. TEAWG | GXL | sl XAy 3y
B AT KEY SWT 546G TEAWG | GXL | 445000 N
GO WIRE | WRE e =S 3 ) — | TO ENGINE GROUND
906 LOOR, ARG j
1_|GRN STy 15 AWS | GRL £ TiE]
2 L ENG OND 16 AWG | QXL S )

ART_31200728-10-13_2

31200728 G10-55A,G12-55A 415



SECTION 10 - ELECTRICAL

FIGURE 10-13. ENGINE HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001139249 1 ENGINE HARNESS, (if equipped for LS), (includes all items) G
1 1001116938 1 CONNECTOR
1 4460465 22 TERMINAL
1 4460944 2 TERMINAL
1 4460466 7 PLUG
2 4460933 1 CONNECTOR, (includes rear seal)
2 80604016 1 WEDGE LOCK
2 4460465 10 TERMINAL
2 4460466 2 PLUG
3 1001112612 1 CONNECTOR
3 4460497 1 NUT
3 4460496 1 SPRING WASHER
3 1001149712 1 DUST CAP
3 4460941 2 TERMINAL
3 4460943 2 TERMINAL
3 4460466 5 PLUG
4 4460891 1 CONNECTOR
4 4460465 2 TERMINAL
5 91363021 1 MOLDED DIODE
6 1001117106 1 RING TERMINAL
7 4460312 1 RING TERMINAL
8 1001116950 1 CONNECTOR
8 4460942 2 TERMINAL
9 4460247 2 RING TERMINAL
10 8220164 1 RING TERMINAL
11 1001116810 1 CONNECTOR
11 70021826 1 WEDGE LOCK
11 4460509 4 TERMINAL
12 4460933 1 CONNECTOR
12 80604016 1 WEDGE LOCK
12 4460944 8 TERMINAL
12 4460466 4 PLUG
14 1001144147 1 CONNECTOR
14 91554022 1 TERMINATOR LOCK
14 1001116815 1 RECEPTICAL
14 4460943 2 TERMINAL
14 4460466 1 PLUG
15 1001117111 1 TERMINAL FORK
16 1001116821 1 CONNECTOR
16 4460518 37 PLUG
16 1001126009 13 TERMINAL
17 4461095 1 PLUG TERMINAL
17 4460944 2 TERMINAL
17 4460466 1 PLUG
18 4461070 1 MATING CONNECTOR
416 G10-55A,G12-55A 31200728






SECTION 10 - ELECTRICAL

FIGURE 10-14. TRANSMISSION HARNESS

BB |

JEMPON (),
BPUCE 13 1]
XL [ SFUCE Ty 11 |

TO TRANSMISSION SOLENOID 3
SOL3

B B e [
[ A [ Taamssovs | oan | ieanc | aa | boecs |
LRl L 6 WAE | “an

D00k &)

TO TRANSMISSION SOLENOID 4
soL4

PAP25860

418

G10-55A,G12-55A

31200728



SECTION 10 - ELECTRICAL
FIGURE 10-14. TRANSMISSION HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001115528 1 TRANSMISSION HARNESS, (includes all items) C
1 4460970 1 FEMALE RECEPTACLE, (includes rear seal)
1 80363179 1 SECONDARY WEDGE LOCK
1 4460465 9 TERMINAL
1 114017 3 PLUG
2 4460955 6 CONNECTOR
2 1001116748 2 TERMINAL
3 91363021 6 MOLDED DIODE
4 1001117073 1 CONNECTOR
4 70022741 1 WEDGE LOCK

31200728 G10-55A,G12-55A 419



SECTION 10 - ELECTRICAL

FIGURE 10-15. FRAME HARNESS

TO VEC, (GREEN) TO VEC, (BLUE)
ks L F K
W] wee e [
DASH GO Y= 2
ALT EXC 16 G 8
SPACCY PWR 16 G _5_
AKX RLYS PR 16,63 e ]
OPTGNO 1 Jzen. [E]
KEY f0C een [
|G| TRANERK AR 166X G
H OPTGND 2 2]
15 L K, 14 ,?,
13 ]
TO AIR TEMPERATURE SENSOR \; c
e e e J o
CONN WRYE \/ L
oS DESIGNATION GAUGE |
1| AIRIMAF SIGNAL 18 GXL
2 | SIGNALPWR 18 GXL
3 | SIGNALRTN 18 GXL | \
4 | VAT SIGNAL 18 GXL 11 12
M =
A
Y R 5|
TO TILT-ON JOY P A— , et
= J :?: o
¥ E
16 10 7
G
E LN
TO TILT-ON JOY
E /
[Z] WIRE DESIGNATON. ™
(NI {36 GxL .
2 [ FUL/STAB GNO {96 XL TO FUEL SENDER
TO AUX ELECTRIC o
X 17 =
| WRE DESIGNATION o XS
A T — heoa |
[] SIDE SHIFT 16 GXL
€ | AUXELEC GNO B CXL
D | SWING 160X
€ pama 1BOHL
L == N AC CLUTCH IV T
TO QUICK CONNECT EXTASLIDS, _E
[e) 18
=1
&
[
o
3
Le |
TO STABILIZER VALVE
TO STABILIZER PROXIMITY SWITCH
st w9
7| WIRE DESIGNAT me N B | FULSTAB GO 18 GXL
[ A | STABTILT PWR 160X
[ B | STABTILYPWR LIS
C
[ |

[ smmmireeR  lisox | 57‘}" > \Tga@& TO STABILIZER VALVE
AT 7 . N
FULSTAB GND 168 GxL 1 9 10
J z s
g /P T 20
o B

TO OPTIONAL TAIL LIGHT
TO REVERSE ALARM P
P - i‘i WIRE DESIGNATION
o [A | ReveRse
|B| sToPd
— c WORK LT
[0l e

ART_31200728-10-15_1

420 G10-55A,G12-55A 31200728



SECTION 10 - ELECTRICAL

GND STRAW
TIE WRAP
\“ﬁ MOLDED DICDE

TYPICAL DIODE INSTALLATION H 7T

(6) PLACES

TO ENGINE HARNESS TO DASH HARNESS
H A

WIRE DESIGHATION =

TO CRAB VALVE

TO CAB HARNESS

&[] = o[ [ [R] S8 3 [S]E o[ =la[ 5[« o [ o] [ [~ <[5

IE]

31200728

ART_31200728-10-15_2

G10-55A,G12-55A 421



SECTION 10 - ELECTRICAL
FIGURE 10-15. FRAME HARNESS

422

ITEM PART NUMBER QTY DESCRIPTION REV
1001127386 1 FRAME HARNESS, (includes all items) J
1 1001116934 1 CONNECTOR
1 83481286 1 NUT
1 83481285 1 LOCKWASHER
1 4460464 27 TERMINAL
1 4460466 1 PLUG
2 4460742 1 CONNECTOR
2 4460457 2 WEATHER PACK SOCKET TERMINAL
2 80963065 2 SEAL
2 4461157 1 DUST CAP
2 1001116727 1 PLUG
3 7026415 1 CONNECTOR
3 83481286 1 NUT
3 83481285 1 LOCKWASHER
3 4460465 11 SOCKET TERMINAL
3 4460509 8 SOCKET TERMINAL
3 4460466 1 PLUG
3 4460469 1 CONNECTOR CAP
3 4460941 1 CONTACT
4 4460502 1 CONNECTOR
4 4460465 31 SOCKET TERMINAL
4 4460466 1 PLUG
5 7026910 1 CONNECTOR
5 4460464 21 TERMINAL
5 4460466 7 PLUG
6 91474468 2 CONNECTOR
6 91474469 2 TERMINAL
7 80963061 1 CONNECTOR
7 4460457 4 TERMINAL
7 80963065 4 SEAL
8 1001117021 1 CONNECTOR
8 8220890 1 SECONDARY LOCK
8 4460746 1 TERMINAL
8 1001190037 1 SEAL
8 1001116747 1 TERMINAL
8 80963065 1 SEAL
9 80963061 1 CONNECTOR
9 4460457 1 TERMINAL
9 80963065 1 SEAL
9 1001116747 3 TERMINAL
9 1001190037 3 SEAL
9 80963062 1 CONNECTOR
9 1001116727 1 DUST CAP
10 4460742 3 WEATHER PACK CONNECTOR
10 4460457 2 WEATHER PACK SOCKET TERMINAL
10 80963065 2 SEAL
11 80963056 1 CONNECTOR
11 4460475 2 TERMINAL
11 80963065 2 CABLE SEAL, (green)
12 1001121557 NLA CONNECTOR, (black) (no longer available, use 80484086 for
G10-55A,G12-55A 31200728



SECTION 10 - ELECTRICAL

ITEM PART NUMBER QTY DESCRIPTION REV
replacement)
12 80484086 1 CONNECTOR, (black)
12 7026414 1 CONNECTOR LOCK
12 4460746 4 TERMINAL
12 1001116747 4 TERMINAL
12 80963065 4 SEAL
12 80963067 4 SEAL
13 80484085 1 CONNECTOR, (black)
13 7026414 1 CONNECTOR LOCK
13 4460746 4 TERMINAL
13 1001116747 4 TERMINAL
13 80963065 4 SEAL
13 80963067 4 SEAL
14 80484084 1 CONNECTOR, (blue)
14 7026414 1 CONNECTOR LOCK
14 4460746 6 TERMINAL
14 1001116747 2 TERMINAL
14 80963065 6 SEAL
14 80963067 1 SEAL
14 1001190037 1 SEAL
15 80484081 1 CONNECTOR, (green)
15 7026414 1 CONNECTOR LOCK
15 4460746 6 TERMINAL
15 1001116747 2 TERMINAL
15 80963065 6 SEAL
15 80963067 2 SEAL
16 4460884 1 CONNECTOR
16 4460465 4 TERMINAL
16 80604021 1 CONNECTOR LOCK
17 4460891 2 CONNECTOR
17 80604018 1 CONNECTOR LOCK
17 4460465 2 TERMINAL
18 7026413 2 CONNECTOR
18 4460464 5 TERMINAL
18 4460466 1 PLUG
18 7026419 1 CONNECTOR CAP
19 91363021 6 MOLDED DIODE
20 4460884 1 CONNECTOR
20 4460465 3 TERMINAL
20 4460466 1 PLUG
20 1001192401 1 DUST CAP
31200728 G10-55A,G12-55A 423



SECTION 10 - ELECTRICAL

FIGURE 10-16. VEC OPTIONS HARNESS

TO VEC OPTIONS, (BLACK) TO ROOF WIPER MOTOR TO CHASSIS OPTIONS HARNESS
A { K M —

= WIRE e =" | WIRE e conupos WIRE DESIGNATION | B

A | OPTPWR4 126X | A‘} SAROOFWIPERPWR | 16GXL 1130) AUXRLYS PWR 1aSXL

B | OPTPWR3 12GXL | 8 SAROOFWIPERGND |16 GXL

c | oprPwm2 126X N 2(85) QCPWR1 16GXL
| D | 5AROOFWIPER PWR 166X | Ells,) AUX ELEC PWR Lo

E | AUXSWGND uggj 4(87) PLUGGED | = |

F | OPTPWR1 126X
s | 1sacer2 hex | sest | .acoo leckt

H | 25A0PT 26X |

TO VEC OPTIONS, (GRAY)

= wie -3

A | DFANGND 16GXL
B OPTGNDZ _izext

€. -OFTGND) 120X TO WORKLIGHT/BEA CON
D | SARDOFWIPER GND 16GXL
| E | 15A0PT2GND heext | OPTION HARNESS
| F | 25A0PTGND 1261
G | QCGND 16GXL

H | PLUGGED =

J |
= WIRE =
A 15A0PTZ 106X |
B | 15A0PT2GND 16 GXL

TO AC RELAY

F
(Y | W DERCIUTION
A 25A OPT

TO VEC OPTIONS, (BLUE) TO VEC OPTIONS, (GREEN)  TO ENCLOSED CAB HARNESS
C D | E

=] wime = a | wke = | = = =
A swiss 16 GXL | A| WIPERPWR 12 GXL A | DFANPWR 66k | |1

B | HEATERGND 126X | B | MEATERPWR 1260 | B | HEATERPWR 126X 2|
| ¢ | caBrGND 14 GXL ¢ | kevacc 16 GXL | € | WIPERPWR 12GXL 3

D | DOME/BCN GND 14GXL D | BCNPWR 16 GXL D | HEATERGND 126GXL a
[ E | AUXELECPWR 145XL E | DFANPWR 16GXL_ | E | DFANGND 16 GXL 5
TF | swisa 16 GXL | F | DOMELT 14GXL [ F | PLGGED = e |
|G | sw28s_ 16 GXL G | CABLYPWR 14GXL 2
[ W swasra 16 GXL H | SWLTPWR 14 GXL [e ]

424

G10-55A,G12-55A

PAP30870

31200728



SECTION 10 - ELECTRICAL
FIGURE 10-16. VEC OPTIONS HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001112039 1 VEC BOX HARNESS, (includes all items) E
1 91504089 1 CONNECTOR
1 4460464 10 CONTACT
1 4460508 8 CONTACT
1 4460466 1 PLUG
2 4460930 1 CONNECTOR
2 80604025 1 WEDGE LOCK
2 4460465 8 TERMINAL
3 4460742 1 CONNECTOR
3 4460790 2 TERMINAL
3 8220089 2 SEAL
4 4460461 1 CONNECTOR
4 4460457 2 TERMINAL
4 4460790 3 TERMINAL
4 4460458 2 SEAL
4 8220089 3 SEAL
4 1001116727 1 PLUG
5 80484081 1 GREEN CONNECTOR
5 7026414 1 CONNECTOR LOCK
5 4460746 3 TERMINAL
5 1001116727 1 PLUG
5 4460458 3 SEAL
5 1001116747 5 TERMINAL
5 8220089 5 SEAL
6 80484084 1 BLUE CONNECTOR
6 7026414 1 CONNECTOR LOCK
6 4460746 4 TERMINAL
6 1001116727 1 PLUG
6 4460458 4 SEAL
6 1001116747 4 TERMINAL
6 8220089 4 SEAL
7 3740080 1 RELAY
7 1001118282 1 CONNECTOR
7 1001116733 4 TERMINAL
7 1001128128 1 PLUG
8 1001121557 NLA BLACK CONNECTOR (no longer available, use 80484086 for
replacement)
8 80484086 1 BLACK CONNECTOR
8 7026414 1 CONNECTOR LOCK
8 4460746 3 TERMINAL
8 1001116727 1 PLUG
8 4460458 3 SEAL
8 1001116747 5 TERMINAL
8 8220089 5 SEAL
9 80484085 1 GRAY CONNECTOR
9 7026414 1 CONNECTOR LOCK
9 4460746 4 TERMINAL
9 1001116727 1 PLUG
9 4460458 4 SEAL
9 1001116747 3 TERMINAL
31200728 G10-55A,G12-55A 425



SECTION 10 - ELECTRICAL

426

ITEM PART NUMBER QTY DESCRIPTION REV
9 8220089 3 SEAL
10 4460891 1 CONNECTOR
10 4460465 2 TERMINAL
11 7026439 1 HOUSING
11 4460419 7 TERMINAL
12 4460742 1 CONNECTOR
12 4460457 2 TERMINAL
12 4460458 2 SEAL
13 4460933 1 CONNECTOR
13 80604016 1 WEDGE LOCK
13 4460465 9 TERMINAL
13 4460466 3 PLUG
G10-55A,G12-55A 31200728






SECTION 10 - ELECTRICAL

FIGURE 10-17. TRANSMISSION RELAY HARNESS

G
! /
i o ‘ TOZFTRAgSMISSION
= - :]

& = =
TO TILT SPEED ( A
o 10

GTAD TILTAIIE

TO REVERSE RELAY
S, ———
wweee | WRE DESICRATION T
TO IGNITION SWITCH A o0 TSR P Y
= 7165, SHIFTER GND 6 GXL
DN WIRE DESONATION e 37a74) | PLUSGED 5
1| KEY STaRT 30 Gl 4187 REVERSE % GXL
S(86) REVERSE 0L %6 0
7
J L N TO WARN LIGHT TEST RELAY
) | e
owrw | WRE DESGNATON | T
1030 SHIFTER GNO 16 GXL
21957 SHIFTER GND 1 GXL
TO THROTTLE (@A | museen s, ]
} 40T TRANS 16 GAL
[EBH i€ BEBGAATION TREE | S1a6) KEY 16 GXL
o s
1T 166X
2| smiovews 16 G TO TILT ON JOY STICK
3 smiovewe 166X [0}
Pl smiovews  jeau |
(4] TaTow B - Fal WRE DESIGNATION
5 | PLUGGED JES 1| STABTIT PWR
& iucces - 2 | SHIFTER GNO
3| Turue
4 4 Tuion

SEEDETALZ———__

FULLY INSULTATED MALE SPADE \ /
MUST BE ABLE TO MATE WITH 11& FEMALE

SPADE J ey | /
E L yore use near snunk
W/ SEALANT ON EACH

1 WARE END: CRIMP HEAT
ENRONK PAST WIRE END

PAP25530

428 G10-55A,G12-55A 31200728



SECTION 10 - ELECTRICAL
FIGURE 10-17. TRANSMISSION RELAY HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001140233 1 TRANSMISSION RELAY HARNESS, (includes all items) D
1 3740080 2 RELAY
1 1001118282 1 METRI-PACK RELAY
1 1001116733 4 TERMINAL
1 1001128128 1 PLUG
2 4460884 1 CONNECTOR
2 80604021 1 CONNECTOR LOCK
2 4460465 4 TERMINAL
3 4460503 1 CONNECTOR
3 4460464 31 TERMINAL
3 83481286 1 NUT
3 83481285 1 LOCKWASHER
4 91504088 1 CONNECTOR
4 91504107 1 CONNECTOR LOCK
4 77363229 4 CONTACT
4 4460466 2 PLUG
5 80963055 1 CONNECTOR
5 4460457 1 TERMINAL
5 77394009 1 CABLE SEAL, RED
6 7026408 1 CONNECTOR
6 80604018 1 CONNECTOR LOCK
6 77363229 2 CONTACT
7 4460851 1 CONNECTOR
7 80604025 1 WEDGE LOCK
7 77363229 7 CONTACT
7 4460466 1 PLUG
7 70020870 1 BOOT
8 1001230931 1 CONNECTOR
8 1001116748 6 TERMINAL
9 80604016 1 WEDGE LOCK
9 4460465 9 TERMINAL
9 4460930 1 CONNECTOR
9 80604025 1 WEDGE LOCK
10 4460930 1 CONNECTOR
10 80604025 1 WEDGE LOCK
10 4460465 1 TERMINAL
10 70020870 1 BOOT
11 80963055 1 CONNECTOR
11 80963068 1 TERMINAL
11 80963065 1 CABLE SEAL

31200728 G10-55A,G12-55A 429



SECTION 10 - ELECTRICAL
FIGURE 10-18. ENCLOSED CAB OPTIONS HARNESS

ART_91563185-B

430 G10-55A,G12-55A 31200728



SECTION 10 - ELECTRICAL
FIGURE 10-18. ENCLOSED CAB OPTIONS HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
91563185 Ref ENCLOSED CAB OPTION HARNESS B
2 4460459 1 TERMINAL, CONNECTOR
3 4460743 3 TERMINAL, SOCKET
4 80963065 1 SEAL, WEATHERPACK CABLE
5 80963065 1 SEAL, WEATHERPACK CABLE
6 80963064 1 SHROUD
7 80963069 2 PIN, WEATHERPACK MALE
8 4460850 3 TERMINAL, MALE PIN
9 80963067 1 SEAL
10 80963070 1 PLUG, DUST CAP
11 7026429 1 CONNECTOR
12 7026430 3 TERMINAL
13 80963065 1 SEAL, WEATHERPACK CABLE
14 80963069 4 PIN, WEATHERPACK MALE
15 80963062 1 CONNECTOR
16 80963057 1 TOWER
17 80963068 2 TERMINAL
18 80963065 1 SEAL, WEATHERPACK CABLE
19 7026431 1 CONNECTOR
31200728 G10-55A,G12-55A 431



SECTION 10 - ELECTRICAL
FIGURE 10-19. DASH HARNESS

F E
TO DASH CONNECTOR TO ACCY MODULE
| WIRE DESIGNATION | %" | > | WIRE DESIGNATION |  [Twe® |
1 LVL A |CAN H/904 18 GXL
B |CAN L/305 18 GXL
3] C_|SHIELD /020 =

4
5 | TRANS TMP SW
ENG W,

6 | ENGWARNLT ! A
7 | WAIT TO STARTLT [
8 | PLUGGED = J

g [1—7
) 6 £
) P e
TO STEER MODE SWITCH 1
re" WIRE DESIGNATION| (7" |
; STR CRB 16 GXL H
STEER/SWAY PWR e
3 [STRAW :g g))%f P TO ACCY MODULE CONNECTOR
TJ—O‘,EN— = A "] WIRE DESIGNATION | %’ |
S|OPEN | e- | "1 [DCLUTCHIN 16 GXL
6 |OPEN == 2 KEY IGN
7 DASH GND_ 16 GXL | TILT UP
8 |OPEN - 4 [TILTDN
JUMPER
6 |DCLUTCH
7 |AUXA
& |AUXB
9 |PK BRK SOL
110 [PLUGGED _
11 |GND FAULT
12 [PLUGGED
s e
=
|I \
| [[KEVACC | 18GAGXL |
|
[ KEYIGN | 16 GA GXL
A
TO CHASSIS HARNESS
ws'|  WIRE DESIGNATION | %"
1 | KEY BAT PWR 116 GXL
_2 | KEYIGN 16 GXL.
3 KEYACC _ 16GXL|
4 | KEY START 16 GXL
c 5 | DASH GND 16 GXL
6 | GAGE PWR
TO PARK BRAKE SWITCH & HORN PWR X
vor |\ WIRE DESlGNATIONI el 8 | STEER/SWAY PWR 116 GXL |
1 | PK BRK SOL 16 GXL 9 STRAW 16 GXL
2 |TRAN/BRKPWR | 16GXL| | 10| STRCRB 16 GXL
3 | DCLUTCH IN 16 GXL 11 | HORN 16 GXL
" 4]OPEN - 12 | FULLVL 16 GXL |
5 SHIFT PWR1 16 GXL 13 | TRANS TMP SW 16 GXL |
6 STRLY [16 GXL 14 | STRLY 16 GXL.
7 | DASH GND |16 GXL 15 | SHIFT PWR 1 116 GXL
8 OPEN [ 16 | PK BRK SOL 16 GXL |
117 | GND FAULT (16 GXL |
B 18| AUX A 116 GXL
|19 AUXB 116 GXL
. TOHORN |20 WAIT TOSTARTLT 18 GXL
bor | WIRE DESIGNATION 7" 21 ENG WARN LT 18 GXL | o 3 —T76 GXL
1 | OPEN -- | |22/ ENGSTOPLT /18 GXL I‘z{ BT D —
|2 |HORN PWR 16 GXL 23| TRAN/BRK PWR [16 GXL 1 :
3 |HORN 16GXL | 24| ACC MOD GND \
4| OPEN = 25 TILTUP Jeox]
5 | OPEN - 28Tt Jegd. 1
OPEN -- 28 ECM IGN 16 GXL
| 7 OPEN == 297 CAN H/904 18 GXL
8 OPEN mllizad] 30| CAN L/905 (18 GXL | PAP26610
| 31| SHIELD /020 s

432 G10-55A,G12-55A 31200728



SECTION 10 - ELECTRICAL
FIGURE 10-19. DASH HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001108841 1 DASH HARNESS, (includes all items) F
1 4460500 1 CONNECTOR
1 4460465 30 TERMINAL
1 4460466 1 PLUG
1 83481286 1 NUT
1 83481285 1 LOCKWASHER
2 4460419 2 METRI-PACK CONNECTOR
3 4460419 6 METRI-PACK CONNECTOR
4 4460419 4 METRI-PACK CONNECTOR
5 80963056 1 CONNECTOR
5 4460475 1 TERMINAL
6 8220524 1 CONNECTOR
6 8220525 1 WEDGE LOCK
6 4460465 7 TERMINAL
6 4460466 1 PLUG
7 1001116812 1 CONNECTOR,DT 3-PIN PLUG J1939
7 91554019 1 CONNECTOR LOCK
7 4460944 2 TERMINAL
7 4460945 1 CONNECTOR
7 70022224 1 CONNECTOR
7 91554019 1 CONNECTOR LOCK
8 7026425 1 CONNECTOR
8 80604016 1 CONNECTOR LOCK
8 4460465 10 TERMINAL
8 4460466 2 PLUG
9 80363178 1 CONNECTOR
9 80363179 1 CONNECTOR LOCK
9 4460465 4 TERMINAL
9 4460466 8 PLUG
31200728 G10-55A,G12-55A 433



SECTION 10 - ELECTRICAL
FIGURE 10-20. INSTRUMENT PANEL HARNESS

alewestorr  Tieom | _/ [GavGEpwEy _aom TGAUGE PR 1
|2 [GMGE PWR 3 e | 18 4 | GAUGE PWR 2 R (W i—;m% :
19 5 £ _ENGWARN LT | 22
20 oL i e
7

PAP26600

434 G10-55A,G12-55A 31200728



SECTION 10 - ELECTRICAL
FIGURE 10-20. INSTRUMENT PANEL HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001102815 1 INSTRUMENT PANEL HARNESS, (includes all items) Cc
1 91503105 1 8 PIN RECEPTACLE
2 91503106 1 WEDGE LOCK
3 77363228 7 TERMINAL
4 4460466 1 PLUG
5 N.S.S. 1 CONNECTOR
6 70022691 1 WEDGE LOCK
7 4460944 3 CONTACT
8 N.S.S. 1 CONNECTOR
9 N.S.S. 1 DOUBLE LOCK PLATE
10 N.S.S. 1 SOCKET
11 N.S.S. 1 WIRE SEAL
12 N.S.S. 1 PLUG
13 7026437 4 BULB BASE
14 7026438 8 TERMINAL
15 80484088 4 BULB
16 1001116816 1 DIODE
17 4460465 3 TERMINAL
18 80604021 1 WEDGE LOCK
19 4460884 1 CONNECTOR
20 4460466 1 PLUG

31200728 G10-55A,G12-55A 435



SECTION 10 - ELECTRICAL
FIGURE 10-21. FRAME ROAD LIGHT HARNESS

X1

436

CooN®

T

— X7

X6

G10-55A,G12-55A

onaw

PY6130

31200728



SECTION 10 - ELECTRICAL
FIGURE 10-21. FRAME ROAD LIGHT HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001125385 1 FRAME ROAD LIGHTS HARNESS, (if equipped), (includes all A
items)

1 91503105 1 CONNECTOR

1 91503106 1 WEDGE LOCK

2 7026909 4 CONNECTOR

2 80604023 4 WEDGE LOCK

3 80963062 1 CONNECTOR

4 4460850 3 TERMINAL

5 8220089 1 SEAL

6 1001116727 4 PLUG

7 80963061 1 CONNECTOR

8 4460457 2 TERMINAL

9 4460458 1 SEAL

31200728 G10-55A,G12-55A 437



SECTION 10 - ELECTRICAL
FIGURE 10-22. BOOM WORK LIGHT HARNESS

X3
X3 =
TERM[  WIRE | .o/, ] 1111
+ | DEscantioy | COLOR | GAUGE frype| 10 U\
1| woRkLr YEL | 14AWG | GXL | 5P3 ATH
2 [ren BLK | 14ANG | GXL | SP4 27
V7!
|Il||I
||
TR esiacon | COLOR | GAUGE [TYPE| TO
A PLUG -
8 | PLUG : o e e
© | WORKLT YEL | 14AWG | GKL | SPi
b [LToN BLK | 14AWG | GXL | SP2
1
N
/
¢
\
- 2 I X4
TR SinRE o | COLOR | GAUGE TYPE TO | T EsieunEon | COLOR | GAUGE |TYPE| T0
v TwoRkLr | YEL | 14AWG | GKL | SP1 1| WORKLT YEL | 14ANWG | GXL | SP3_ -
2 Juom BLK_ | 14ANG | GXL | 5P2 T 2 [LT6ND BLK | 14AWG | GXL | SPs | f
ni Jil
|‘ \ ||tll
) s
i H
=5 — |'f
2= L] 210/
— ~
X2 X4
PAP2790
G10-55A,G12-55A 31200728

438



SECTION 10 - ELECTRICAL
FIGURE 10-22. BOOM WORK LIGHT HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001125382 1 BOOM WORK LIGHTS HARNESS, (if equipped), (includes all A
items)
1 80963062 1 CONNECTOR
1 4460850 2 TERMINAL
1 8220081 2 SEAL
1 1001116727 2 PLUG
2 4460891 3 PLUG CONNECTOR, (includes rear seal)
2 80604018 1 WEDGE LOCK
2 4460942 2 TERMINAL

31200728 G10-55A,G12-55A 439



SECTION 10 - ELECTRICAL

440

FIGURE 10-23. CAB ROAD LIGHT HARNESS

>
'
==
=y,
[T~ -- B}

X3

G10-55A,G12-55A

M v
120 1577 Gl X6
7 4 &N
X8
14 '/”.xa‘
i, .
2% B i
| 10
o X5
- xe
14
PY6140

31200728



SECTION 10 - ELECTRICAL

FIGURE 10-23. CAB ROAD LIGHT HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001090509 1 CAB ROAD LIGHTS HARNESS, (if equipped), (includes all items) C
1 4460851 1 CONNECTOR
1 80604025 1 WEDGE LOCK
2 4461157 1 CONNECTOR
3 4460475 2 TERMINAL
4 8220081 1 SEAL
5 1001117058 1 CONNECTOR
6 4460419 2 TERMINAL
7 1001117018 1 CONNECTOR, (includes 15 amp fuse)
8 1001116733 2 TERMINAL
9 7029771 1 COVER
10 4460934 1 CONNECTOR
10 80604016 1 WEDGE LOCK
11 1001117079 1 CONNECTOR
12 1001118384 7 TERMINAL
13 N.S.S. 1 1/4 SPADE TERMINAL
14 N.S.S. 1 1/4 FEMALE TERMINAL

31200728 G10-55A,G12-55A 441



SECTION 10 - ELECTRICAL
FIGURE 10-24. CAB WORK LIGHT HARNESS (Prior to SN 0160059446)

F
i
/.,57 7
4
e
/7
/
1/
//
f
|
4
Jl
2.
i
l
i
ff
//
l
f/
‘/’f’ Y
/ X4
ff
i
r,’vl‘/
//
f
fl 2 x
{ /
(\\\\ f—‘\ / '{;3 /;
SRS /
\ﬁ}\{! ."I
S‘—‘\ N
/X1 [&.\,\ /'
1 R
e /{i
N /f
s |/
\\\\\ f."
\\\\\: 4/

442

TERM _ WIRE
™ B,Eétf-‘vmﬂml cOLOR | GAuGE [TYPE TO
1| RLUS ~ -2 V- Rl
2 | WORKLT ORN_[14AWG | GXL | X2
3 | BCNPWR ORN_|16AWG| GXL| X3
4 |PLUS - - B
5 | BCNGND BLK |16AWG| GXL| X7
6 |CABLTPWR | ORN [14AWG|GXL| X2
7 |CABLTGND | BLK |14AWG|GXL 5P2
8 | WORK LT YEL |14AWG|GXL| X2
vERM _ WIRE | covom [aauce [ryee] To X2 -
# |DESIGNATION i e s
1 |cagLT YEL |14 ANG| GXL | SP1 s |DESIGRATION| COLOR |GAUGE [TYPE TO
2 |CABLTGND | BLK [14AWG|GXL|SP2 1 | EMPTY R s =] =
2 |CABLTPWR | ORN |14AWG|GXL| X1
x5 3 |CABLT YEL |14 AWG | GXL  SP1
i i 1 |EMPTY - : o IS
oesBocxcnfoworlved 1 | ¢ fuomire oot i ion
1_CABLT YEL MAWGICXL 5P ] | 7 |CABLTGND | BLK |14AWG|GxL | SP2
T K |14 AW 4
|2z [cagLronn | Bu HENER 5 TeieTY = S o
e X3
COLOR |GAUGE [TYPE| TO
% |DESIGNATION WIRE
1 [caBLr VEL |14 AWG|GxL ] sP3 |_s_|pesignaTion] SOHOR | GAUGE [TYPE| TO
[ 2 [CABLTGND | BLK [14 AWG|GXL | SP4 1_| EMPTY = = z 1=
| 2 [BCNPWR ORN_|[16AWG| GXL| X1
3 | BEACON VEL |16AWG|GXL| X7
X7 4 |EMPTY - - ™ =
S | EMPTY = - -
Rl WIRE
7 |DESIGNATION| CCLOR | GAUGE TYPE| TO & TP - - -
1| BEAcoN VEL |16 AWG|GXL| X3 7 [CAELTOND | BLK |14AWG|GXL 5P2
|2 [Benono Bk [16Anc ox| x1 | & |EMPTY - 3 = B
PAL7070

31200728

G10-55A,G12-55A



SECTION 10 - ELECTRICAL
FIGURE 10-24. CAB WORK LIGHT HARNESS (Prior to SN 0160059446)

ITEM PART NUMBER QTY DESCRIPTION REV
1001125384 1 CAB WORK LIGHT HARNESS, (includes all items) B
1 91554017 1 DEUTSCH CONNECTOR
1 8220525 1 WEDGELOCK
1 4460465 2 SOCKET TERMINAL
1 4460942 4 SOCKET TERMINAL
1 4460466 2 PLUG
2 7026439 1 CONNECTOR
2 1001118384 5 TERMINAL
3 7026439 1 CONNECTOR
3 1001118384 3 TERMINAL
4 4460891 3 PLUG CONNECTOR, (includes rear seal)
4 80604018 1 WEDGELOCK
4 4460942 2 SOCKET TERMINAL
5 4460891 3 PLUG CONNECTOR, (includes rear seal)
5 80604018 1 WEDGELOCK
5 4460465 2 SOCKET TERMINAL

31200728 G10-55A,G12-55A 443



SECTION 10 - ELECTRICAL
FIGURE 10-25. CAB WORK LIGHT HARNESS (SN 0160059446 to Present)

10
n
m
i
|
14
6 =] 8
7~ ? [ 9
10
1
1 35 A
2 r; 12
3 i
4 r
= 10
RS
10 Y
11’
12

ART_1001158896-8

444 G10-55A,G12-55A 31200728



SECTION 10 - ELECTRICAL

FIGURE 10-25. CAB WORK LIGHT HARNESS (SN 0160059446 to Present)

ITEM PART NUMBER QTY DESCRIPTION REV
1001158896 Ref CAB WORKLIGHT HARNESS, (no longer available, see items 1 B
thru 12 for service or 1001224062 for replacement)
1 91503105 1 CONNECTOR
2 8220525 1 LOCK
3 77363229 4 TERMINAL
4 4460942 2 TERMINAL
5 4460466 2 TERMINAL, SEALING PLUG
6 7026439 1 HOUSING
7 1001118384 5 TERMINAL
8 7026439 1 HOUSING
9 1001118384 3 TERMINAL
10 7026408 3 CONNECTOR
11 80604018 1 WEDGE LOCK
12 80463058 2 TERMINAL

31200728 G10-55A,G12-55A 445



SECTION 10 - ELECTRICAL
FIGURE 10-26. CAB WORK LIGHT HARNESS

20
21
22 —
23
24
(x8)
16

HH
=]
25 J
26 To]
&=
28
29

ART_1001224062-8

446 G10-55A,G12-55A 31200728



SECTION 10 - ELECTRICAL
FIGURE 10-26. CAB WORK LIGHT HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001224062 Ref CAB WORK LIGHT HARNESS A
1 4460931 1 CONNECTOR
2 4460941 6 TERMINAL
3 4460466 2 PLUG
4 8220904 1 CONNECTOR
5 1001118384 5 TERMINAL
6 8220904 1 CONNECTOR
7 1001118384 3 TERMINAL
8 4460891 1 CONNECTOR
9 4460942 2 TERMINAL
10 4460891 1 CONNECTOR
11 4460942 2 TERMINAL
12 4460891 1 CONNECTOR
13 4460942 2 TERMINAL
14 4460458 1 SEAL
15 4460746 2 TERMINAL,TANGED FEMALE METRI-PACK 280
16 1001117025 1 CONNECTOR
17 3740080 1 RELAY
18 1001116733 4 TERMINAL
19 1001128128 1 PLUG
20 1001117025 1 CONNECTOR
21 3740080 1 RELAY
22 1001116733 4 TERMINAL
23 1001128128 1 PLUG
31200728 G10-55A,G12-55A 447



SECTION 10 - ELECTRICAL
FIGURE 10-27. A/IC HARNESS

PAL3011
WIRE CHART
WIRE END WIRE END WIRE END
omm'm :outwn:‘m( ;&E WFREAEVQ Wlﬂs END wl!EcEMJ WIREnEND . 3 o REMARKS
25AOPT ORANGE 16 114 FENALE S7A0E PACKARD ASSY 25 AMP OPTION
254 OPT GND BLACK 16 | 'HFEMALE SPADE | 1/ FENALE SPPO0E PACKARD ASSY | PACKARD ASSY | RING 48° SCREW 25 AP OPTION GROUND
AC W YELLOW. 16 | 'HFEMALESPADE | 1MFENALESPADE | 4 FEMALE SPA0E AC SWITCH
ACCLUTCH WHTE 16 108 FEMALE SPADE FACKARD ASSY AC CLUTCH
FANSWC GREEN 16 | VUFEWAE SPE2A AC SWITCHTO FANC
FRS SW VIOET | 18 VEFEALESPDE | 14 FEMALE SPROE PRESSURE SWITCH
RLY 87 ORANGE s 114 FENWLE SPA0E. PACKARD ASSY RELAY &7

448 G10-55A,G12-55A 31200728



SECTION 10 - ELECTRICAL
FIGURE 10-27. AIC HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
91563247 1 A/C HARNESS, (includes items 1 thru 5) D
1 80963058 2 SHROUD
2 80963069 3 TERMINAL
3 80963067 2 CABLE SEAL
4 80963056 1 CONNECTOR
5 80963065 1 CABEL SEAL, GREEN

31200728 G10-55A,G12-55A 449



SECTION 10 - ELECTRICAL

FIGURE 10-28. VEC HARNESS

X31

CONN | WIRE WIRE
| POS |COLOR LABEL GAUGE
1 | rep | VEC PWR | sawe

x32

CONN | WIRE WIRE

 POS |COLOR LABEL GAUGE
1 | RED | VEC PWR 8AWG

X33
CONN | WIRE WIRE
| POS |COLOR| LABEL BALGE
1 | B VEC GND BAWG
1 | BK VEC GND BAWG
X34 X35
CONN | WIRE WIRE CONN | WIRE WIRE
POS |COLOR| LABEL GALIGE | POS | COLOR LABEL SAUCE
1 | RED VEC PWR BAWG 1 | BK | VEC GND BAWG
2 | RED | VECPWR | B8AWG 2 | BIK | VEC GND 8AWG

450 G10-55A,G12-55A

PY8100

31200728



SECTION 10 - ELECTRICAL

FIGURE 10-28. VEC HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001131891 1 VEC HARNESS Cc
1 1001117106 2 RING TERMINAL
2 1001117112 1 RING TERMINAL
3 1001117104 1 POSITIVE VEC CONNECTOR
4 1001117103 1 NEGATIVE VEC CONNECTOR

31200728 G10-55A,G12-55A 451



SECTION 10 - ELECTRICAL
FIGURE 10-29. TELEMATICS INSTALLATION, UNITED RENTALS, (WITH SHORT JUMPER HARNESS)

7
II\ :::/" =

ART_1001195423-8B

452 G10-55A,G12-55A 31200728



SECTION 10 - ELECTRICAL

FIGURE 10-29. TELEMATICS INSTALLATION, UNITED RENTALS, (WITH SHORT JUMPER HARNESS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001195423 1 TELEMATICS INSTALLATION, UNITED RENTALS, (with short B

jumper harness)

1 4460932 1 CONNECTOR

2 4460464 4 TERMINAL

3 4460931 1 CONNECTOR

4 4460464 4 TERMINAL

5 4460466 4 PLUG

31200728 G10-55A,G12-55A 453



SECTION 10 - ELECTRICAL

FIGURE 10-30. TELEMATICS INSTALLATION, UNITED RENTALS, (WITH LONG JUMPER HARNESS)

4
5

6
7

1
2
3

ART_1001195424-A

454 G10-55A,G12-55A 31200728



SECTION 10 - ELECTRICAL
FIGURE 10-30. TELEMATICS INSTALLATION, UNITED RENTALS, (WITH LONG JUMPER HARNESS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001195424 1 TELEMATICS INSTALLATION, UNITED RENTALS, (with long A

jumper harness)

1 4460932 1 CONNECTOR

2 80604020 1 LOCK CONNECTOR

3 4460464 4 TERMINAL

4 4460931 1 CONNECTOR

5 80604022 1 LOCK CONNECTOR

6 4460464 4 TERMINAL

7 4460466 4 PLUG

31200728 G10-55A,G12-55A 455



SECTION 10 - ELECTRICAL
FIGURE 10-31. REVERSE SENSOR HARNESS

[

ART_1001153084-B

456 G10-55A,G12-55A 31200728



SECTION 10 - ELECTRICAL
FIGURE 10-31. REVERSE SENSOR HARNESS

ITEM PART NUMBER QTY DESCRIPTION REV
1001153084 Ref REVERSE SENSOR HARNESS B
1 1001117021 1 CONNECTOR
2 1001116728 2 TERMINAL
3 4460458 2 TERMINAL, SEAL
4 1001117026 1 CONNECTOR
5 1001116745 2 TERMINAL
6 4460458 2 TERMINAL, SEAL
7 1001175733 1 CONNECTOR
8 1001098122 2 TERMINAL, RING

31200728 G10-55A,G12-55A 457






SECTION 11 - DECALS

SECTION 11 - DECALS

31200728 G10-55A,G12-55A 459



SECTION 11 - DECALS

FIGURE 11-1. CAB AND FRAME DECALS

(ENCLOSED CAB)

(OPEN CAB)
13
I| 2\4 || 16 i 3 T
{ | / /
RNV, Al /
— > ] — — f B J,/
VIEW A-A | F ~

(

VIEW B-B
301
wwm&ﬁm
o 21
/ \ r_/ ,/-\
\? [\ ] / \
\ /N —d / l
' \ / =P O
Nl N e\
VIEW.C-C VIEW D-D VIEW E-E

ART_31200728-11-1_7

460 G10-55A,G12-55A 31200728



SECTION 11 - DECALS

5 VIEW OF ENGINE COMPARTMENT
(COMPONENTS REMOVED FOR CLARITY) ’Jf

ART_31200728-11-1_2

31200728 G10-55A,G12-55A 461



SECTION 11 - DECALS

FIGURE 11-1. CAB AND FRAME DECALS

462

ITEM PART NUMBER QTY DESCRIPTION REV
1001135774 Ref DECAL INSTALLATION, (G10-55A), (ANSI), (not available to order, |
see items 1 thru 37 & 39 on CAB AND FRAME DECALS and all
items on BOOM DECALS for service)
1001135775 Ref DECAL INSTALLATION, (G10-55A), (1ISO), (not available to order, J
see items 1 thru 39 on CAB AND FRAME DECALS and all items on
BOOM DECALS for service)
1001135771 Ref DECAL INSTALLATION, (G12-55A), (ANSI), (not available to order, J
see items 1 thru 37 & 39 on CAB AND FRAME DECALS and all
items on BOOM DECALS for service)
1001135773 Ref DECAL INSTALLATION, (G12-55A), (ISO), (not available to order, J
see items 1 thru 39 on CAB AND FRAME DECALS and all items on
BOOM DECALS for service)
1001163578 Ref DECAL INSTALLATION, (G10-55A), (English\French), (not C
available to order, see items 1 thru 39 on CAB AND FRAME
DECALS and all items on BOOM DECALS for services)
1001163574 Ref DECAL INSTALLATION, (G12-55A), (English\French), (not C
available to order, see items 1 thru 39 on CAB AND FRAME
DECALS and all items on BOOM DECALS for services)
1 1701640 1 MANUAL DECAL
2 N.S.S. 1 SN PLATE
3 1706300 1 ETHER START WARNING DECAL, (ANSI)
3 1706098 1 ETHER START WARNING DECAL, (ISO)
3 1001163212 1 ETHER START WARNING DECAL, (English\French)
5 1706187 2 DECAL INSTALLATION G10-55A DECAL
5 1706186 2 DECAL INSTALLATION G12-55A DECAL
6 1706296 1 BATTERY DECAL, (ANSI)
6 1706281 1 BATTERY DECAL, (ISO)
6 1001163174 1 BATTERY DECAL, (English\French)
8 1706299 1 ELECTROCUTION HAZARD DECAL, (ANSI)
8 1706284 1 ELECTROCUTION HAZARD DECAL, (ISO)
8 1001163210 1 ELECTROCUTION HAZARD DECAL, (English\French)
9 1706301 1 ROTATING PARTS DECAL, (ANSI)
9 1706285 1 ROTATING PARTS DECAL, (ISO)
9 1001163222 1 ROTATING PARTS DECAL, (English\French)
11 1706303 1 READ MANUAL DECAL, (ANSI)
11 1706287 1 READ MANUAL DECAL, (ISO)
11 1001163273 1 READ MANUAL DECAL, (English\French)
12 1706304 1 RUN OVER DECAL, (ANSI)
12 1706293 1 RUN OVER DECAL, (I1SO)
12 1001163276 1 RUN OVER DECAL, (English\French)
13 1706306 1 TIP OVER DECAL, (ANSI)
13 1706288 1 TIP OVER DECAL, (ISO)
13 1001163285 1 TIP OVER DECAL, (English\French)
14 1706767 1 MACHINE ROLL DECAL, (ANSI)
14 1706289 1 MACHINE ROLL DECAL, (ISO)
14 1001163291 1 MACHINE ROLL DECAL, (English\French)
15 1706768 1 NO RIDERS DECAL, (ANSI)
15 1001092878 1 NO RIDERS DECAL, (ISO)
15 1001163300 1 NO RIDES DECAL, (English\French)
16 1706850 1 CRUSH HAZARD WARNING DECAL, (ANSI)
16 1001092877 1 CRUSH HAZARD WARNING DECAL, (1SO)
16 1001163304 1 CRUS HAZARD WARNING DECAL, (English\French)
G10-55A,G12-55A 31200728



SECTION 11 - DECALS

ITEM PART NUMBER QTY DESCRIPTION REV

17 1706851 1 TIP OVER DECAL, (ANSI)

17 1706283 1 TIP OVER DECAL, (1SO)

17 1001163321 1 TIP OVER DECAL, (English\French)

18 3251813 1 USA DECAL

19 4100181 1 HYDRAULIC OIL DECAL

21 1702300 4 TIE-DOWN DECAL

24 8466306 1 TILT ANGLE GAUGE

25 91413061 1 IGNITION SWITCH DECAL

26 1001152569 1 NON SKID FLOOR

30 1001139578 1 HOT FLUID WARNING DECAL, (ANSI)

30 1001163323 1 HOT FLUID WARNING DECAL, (English\French)

31 1001145498 1 MAINTENANCE CHART DECAL, (ANSI AND ISO)

31 1001145498 1 MAINTENANCE CHART DECAL, (English\French)

32 1001121126 1 LUBRICATION CHART DECAL (Prior to SN 0160050017)

32 1001150157 1 LUBRICATION CHART DECAL (SN 0160050017 to Present)

33 1001125387 1 ULTRA LOW SULFUR DIESEL DECAL, (ANSI)

33 1001163355 1 ULTRA LOW SULFUR DIESEL DECAL, (English\French)

34 1001130323 1 OIL LEVEL DECAL

35 1001131271 1 TELEHANDLERS PATENT DECAL

36 1001131745 1 BOOM CONTROL DECAL

37 1001109053 1 COOLANT FILL DECAL

39 1702631 1 BAR CODE ASSY DECAL

101 1001115135 1 CAPACITY CHART BOOKLET, (G10-55A), (ANSI) B
101 1001115138 1 OPTIONAL CAPACITY CHART BOOKLET, (G10-55A), (ANSI) G
101 1001115175 1 CAPACITY CHART BOOKLET, (G10-55A), (1SO) B
101 1001115183 1 OPTIONAL CAPACITY CHART BOOKLET, (G10-55A), (ISO) F
101 1001115536 1 CAPACITY CHART BOOKLET, (G12-55A), (ANSI) B
101 1001115540 1 OPTIONAL CAPACITY CHART BOOKLET, (G12-55A), (ANSI) G
101 1001115190 1 CAPACITY CHART BOOKLET, (G12-55A), (1SO) B
101 1001115198 1 OPTIONAL CAPACITY CHART BOOKLET, (G12-55A), (ISO) F
201 91163028 1 SHIFTER DECAL, (not shown)

202 91503112 1 AUX HYDRAULIC DECAL, (not shown)

204 1001103956 1 A/C TEMPERATURE DECAL, (if equipped), (not shown)

301 1704885 1 WEBSITE DECAL

401 1001160072 1 DECAL, REVERSE SENSING SYSTEM, (English)

401 1001160945 1 DECAL, REVERSE SENSING SYSTEM, (English\French)

401 1001160916 1 DECAL, REVERSE SENSING SYSTEM, (ISO)

501 1001160071 1 REAR EMERGENCY EXIT DECAL, (English)

501 1001160787 1 REAR EMERGENCY EXIT DECAL, (English\French)

501 1001160912 1 REAR EMERGENCY EXIT DECAL, (ISO)

K1 1001163420 1 DECAL CAB KIT, (English\French), (include items 8, 13, 15 thru 16)

K1 1001163422 1 DECAL CAB KIT, (English\French), (include items 11, 12, 14 thru

17)
31200728 G10-55A,G12-55A 463



SECTION 11 - DECALS

FIGURE 11-2. BOOM DECALS

F _
=y 7 S
I (6 )
y 27
o/
- 7 ‘
F ¢ = t 3 «_OOse 7
— 5
10 10
10 101
. 3
o 1
10 10
Bl
10
ey,
O K
7 8]
VIEW G-G
1 O
VIEW F-F

464

G10-55A,G12-55A

PAP25940

31200728



SECTION 11 - DECALS
FIGURE 11-2. BOOM DECALS

ITEM PART NUMBER QTY DESCRIPTION REV

1001135774 Ref DECAL INSTALLATION, (G10-55A), (ANSI), (not available to order, |
see items 1 thru 37 & 39 on CAB AND FRAME DECALS and all
items on BOOM DECALS for service)

1001135775 Ref DECAL INSTALLATION, (G10-55A), (ISO), (not available to order, J
see items 1 thru 39 on CAB AND FRAME DECALS and all items on
BOOM DECALS for service)

1001135771 Ref DECAL INSTALLATION, (G12-55A), (ANSI), (not available to order, J
see items 1 thru 37 & 39 on CAB AND FRAME DECALS and all
items on BOOM DECALS for service)

1001135773 Ref DECAL INSTALLATION, (G12-55A), (ISO), (not available to order, J
see items 1 thru 39 on CAB AND FRAME DECALS and all items on
BOOM DECALS for service)

1001163578 Ref DECAL INSTALLATION, (G10-55A), (English\French), (not A
available to order, see items 1 thru 39 on CAB AND FRAME
DECALS and all items on BOOM DECALS for services)

1001163574 Ref DECAL INSTALLATION, (G12-55A), (English\French), (not A

available to order, see items 1 thru 39 on CAB AND FRAME
DECALS and all items on BOOM DECALS for services)

7 1706298 1 CARRY PERSONNEL DECAL, (ANSI)
7 1706282 1 CARRY PERSONNEL DECAL, (ISO)
7 1001163206 1 CARRY PERSONAL DECAL, (English\French)
10 1706302 7 PINCH POINT DECAL, (ANSI)
10 1706292 7 PINCH POINT DECAL, (1ISO)
10 1001163223 7 PINCH POINT DECAL, (English\French)
20 4105262 1 BOOM ANGLE INDICATOR DECAL
27 91553072 1 BOOM NUMBERS DECAL
101 1706185 2 JLG DECAL

31200728 G10-55A,G12-55A 465






SECTION 12 - RECOMMENDED SPARE PARTS

SECTION 12 - RECOMMENDED SPARE PARTS

31200728 G10-55A,G12-55A 467



SECTION 12 - RECOMMENDED SPARE PARTS
FIGURE 12-1. RECOMMENDED SPARE PARTS

468

ITEM PART NUMBER QTY DESCRIPTION REV
Note Ref Note: The following list will service fleets of machines (built to
current production per date on the front cover) with repair parts
which can be installed in the field. Parts from the list should be
replaced when inventory is depleted to keep service parts
stock supplied. For further information, contact your JLG
dealer or the JLG Industries Parts Department.
Ref BOOM
91163036 3 LEAF CHAIN, (Extend), (G10-55A)
91163035 3 LEAF CHAIN, (Extend), (G12-55A)
91163036 1 LEAF CHAIN, (Retract), (G10-55A)
91163035 1 LEAF CHAIN, (Retract), (G12-55A)
1001098180 1 HOSE ASSY, (Tilt Cylinder)
1001098179 1 HOSE ASSY, (Tilt Cylinder)
1001097037 2 HOSE ASSY
1001097038 2 HOSE ASSY
91033189 6 WEAR PAD, (G10-55A)
91033189 4 WEAR PAD, (G12-55A)
91033186 12 WEAR PAD, (G10-55A)
91033186 12 WEAR PAD, (G12-55A)
1001117653 4 WEAR PAD, (G10-55A)
1001117652 12 WEAR PAD, (G10-55A)
1001117652 8 WEAR PAD, (G12-55A)
1001117653 4 WEAR PAD, (G12-55A)
91163188 6 WEAR PAD, (G10-55A)
91163188 6 WEAR PAD, (G12-55A)
91163214 2 WEAR PAD, (G10-55A)
91163214 6 WEAR PAD, (G12-55A)
1001117660 4 WEAR PAD, (G12-55A)
91161184 AR SHIM, 0.0598
90205870 AR SHIM, 0.0598
91121082 AR SHIM, 0.0598
91141302 AR SHIM, 0.0598
91161183 4 SPACER
91031236 24 SPACER, (G10-55A)
91031236 20 SPACER, (G12-55A)
91511094 2 SPACER
91141303 10 SPACER, (G10-55A)
91141303 14 SPACER, (G12-55A)
91033187 2 WEAR PAD, BOOM HYDRAULICS
1001105441 1 PIN
1001143692 1 PIN
Ref ENGINE
70024315 1 SECONDARY FUEL FILTER, (if equipped for ULS)
70024156 1 PRIMARY FUEL FILTER, (if equipped for LS)
70024314 1 PRIMARY FUEL FILTER, (if equipped for ULS)
70020348 1 SECONDARY FUEL FILTER, (if equipped for LS)
70020358 1 OIL FILTER
70024175 1 PRIMARY AIR FILTER, (if equipped for ULS)
70023878 1 PRIMARY AIR FILTER, (if equipped for LS)
G10-55A,G12-55A 31200728



SECTION 12 - RECOMMENDED SPARE PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
1001102657 1 LOCKING FUEL TANK CAP
70020350 1 DIPSTICK
1001122234 1 FAN
70024309 1 FAN BELT
70029919 1 FAN SPACER, (if equipped for LS)
Ref DRIVE TRAIN
91563226 1 F-N-R SHIFTER
7028718 4 WHEEL END SEAL
91514111 4 WHEEL END BUSHING
7029300 2 WHEEL HUB SEAL
7026911 1 UNIVERSAL JOINT KIT
91474035 4 UNIVERSAL JOINT KIT
1319726 1 TRANSMISSION FILTER
Ref HYDRAULICS
91513212 1 BOOM JOYSTICK ASSY
91404325 1 BOOM JOYSTICK HANDLE ASSY
1001125160 1 LIFT CYLINDER SEAL KIT, (G10-55A)
1001121434 1 LIFT CYLINDER SEAL KIT, (G12-55A)
1001122496 1 EXTEND/RETRACT CYLINDER SEAL KIT
70022093 1 TILT CYLINDER SEAL KIT, (G10-55A)
70022098 1 TILT CYLINDER SEAL KIT, (G12-55A)
70023986 1 COMPENSATING CYLINDER SEAL KIT, (G10-55A)
70023991 1 COMPENSATING CYLINDER SEAL KIT, (G12-55A)
70023943 1 FRAME LEVEL CYLINDER SEAL KIT
70023943 1 STABILIZER CYLINDER SEAL KIT
70023899 2 OUTRIGGER CYLINDER SEAL KIT
70024152 1 TANK FILTER KIT
1340021 1 BREATHER
70024153 1 SIGHT GAUGE
70022041 1 SIDE TILT CARRIAGE CYLINDER SEAL KIT
2915023 1 90, SWING CARRIAGE CYLINDER SEAL KIT
70021453 1 180, SWING CARRIAGE CYLINDER SEAL KIT
70021452 1 GRAPPLE BUCKET CYLINDER SEAL KIT
Ref ELECTRICAL
8270621 1 BACKUP ALARM
10713707 1 HORN
1001121955 1 COOLANT LEVEL SENSOR, (if equipped for ULS)
1001101043 1 12V BATTERY
1001098762 1 12V BATTERY, (Arctic)
70024311 1 STARTER
1001128594 1 STARTER MOTOR, (Arctic, if equipped for ULS)
1001125786 1 STARTER MOTOR, (Arctic, if equipped for LS)
70024310 1 ALTERNATOR
70024313 1 THERMOSTAT
Ref MISCELLANEOUS
80964051 1 CAB DOOR KEY
90214009 1 O-RING KIT
70000652 HYDRAULIC PRESSURE TEST KIT
70000101 DIGITAL HYDRAULIC PRESSURE TEST KIT
31200745 1 OPERATION AND SAFETY MANUAL
31200795 1 SERVICE MANUAL
31200728 G10-55A,G12-55A 469



SECTION 12 - RECOMMENDED SPARE PARTS

470

ITEM PART NUMBER QTY DESCRIPTION REV
Ref SPECIAL TOOLS
70021975 1 GAUGE, T17, DANA AXLE
G10-55A,G12-55A 31200728



PART NUMBER INDEX

PART NUMBER INDEX

31200728 G10-55A,G12-55A 471



PART NUMBER INDEX

0100011....21, 27, 29, 32
36, 40, 44, 47, 49, 51
53, 55, 57, 69, 213
259, 277, 279, 309
319, 323, 325, 371, 402

0100019......cccvvvrennnee. 371
0100020........cvvreruneee. 213
0100093.......coceviinen 115
0140011 ......cvveeeinen 407
0240156.......ccvveevrinnnns 83
0274671.....oveeveeeen 55
0274673 57
0274675........cvee.... 51, 55
0274677 ....cccovuvnen. 53, 57
0440321.....ccccvvvrennee. 371
0630407 .....250, 259, 266
0630457 .....oevveeeiinnnen 259
0641405......... 16, 85, 259

0641406....271, 381, 385,
399

0641407 ............. 401, 405

0641408....250, 261, 270,
277,297, 392

0641412....288, 291, 305,
395

0641414........coooeneee. 312
0641415............. 381, 385
0641424............. 270, 303
0641436........cc0eeerueee. 251
0641505........cccceerunee. 392

0641506....275, 293, 381,
385

0641507 .....125, 127, 270

0641508....259, 277, 299,
301, 312

0641510......cccvvrnneee. 259

0641511....307, 312, 315,
317

0641514....259, 293, 295,
392

0641518........cceeeneee. 266
0641520.......ccceeeneee. 109
0641524.........c.ooueee. 243
0641528.............oueee. 243
0641532......ccceeiinnn 270
0641605............. 118, 270

0641606.55, 57, 121, 279

0641607....118, 307, 311,
399

064160847, 49, 115, 255
275, 279, 319, 392

0641610..16, 40, 43, 125
127, 309

0641612..40, 43, 69, 311
319

0641613..........cccoenee 270
0641614............. 288, 351
0641617 .....ccevvevvinnnnn 251
0641624...........coccueee 309
0641634............... 19, 335
0641638............. 125, 127
0641640........ccceevinnnns 13
0641709......cccceiiinnn 115
0641714.......ccceeins 319
0641716............. 131, 135
0641807 .......ccvvvreneen. 371
472

0641808... 19, 29, 51, 53,
55, 57, 61, 319

0641810.......... 27,31, 39
0641812........ccceueee. 288
0641814............ 401, 405
0641816........cccevuverennne 43
0641818........ 27, 29, 409
0641826.........ccue.. 311
0641832............ 333, 337
0642008.........ccvveeeeenn. 43
0642010.......ccccvvveeeennn. 39
0642032.......... 65, 67, 69

064221031, 35, 401, 405
407

0642222 .......c.cccvvunee. 409

0651605... 29, 35, 39, 43,
47

0651606.... 27, 29, 31, 35,
39, 43, 47, 49

0651607 ... 27, 29, 31, 35,
39, 43, 47, 49

0651610........ceeeuennnee 29
0651612.... 27, 29, 47, 49
0651614................ 27,29
0651616.......cccccvvernne 31
0651618.......... 31, 39, 43
0651620.......... 35, 39, 43
0651622................ 35,43
0651806...........ccveneee 39
0651807 ........c.e.e 36, 44
0651808 .... 31, 35, 39, 43
0651810.......... 36, 39, 43
0651811 .....cccceevvvinne 31

0651812... 31, 35, 39, 47,
49
0651814 ... 31, 35, 39, 43,

47, 49
0651816........... 39, 43, 47
0651818.......... 29, 43, 49
0651820.......... 27,29, 49
0651822.......... 27,29, 49
0681618..............e..... 270
0681810.............. 69, 339
0681814..........cocvveenne 21
0682018.........cc.eeeeeeee. 13
0682032........ccvvveeeenn. 13
0682036................. 109
0682214 ................ 55, 57
0682216............ 323, 331
0682244 .............. 61, 319
0682444 ............. 131, 135
0682618...........cueeee. 331
0682652.................... 251
0700610................... 250
0700812.................... 109
0701010........cccuueeee. 213
0701014.........ccoueeee. 275
0701027 .....cceeevenenn. 109
0701215............ 109, 288
0701216.....ccceevuneee. 109
0701617 ... 109
0711015..........cceee 213
0721006.................... 402
0731003.........ccevvee 115
0741006.............eeeee. 395
0741404.................... 259

G10-55A,G12-55A

0791506 ....118, 381, 385

081160613, 16, 117, 118,
121, 123, 357, 381, 385

13, 271, 357

1001001016
1001001186
1001001211
1001001213
1001001422
1001001477
1001001478
1001001479
1001001480
1001001481
1001001482
1001001524
1001001525
1001001568
1001007056
1001080707
1001080996
1001080998
1001081241
1001081307
1001081308
1001081310
1001081311
1001090033
1001090063
1001090064
1001090134
1001090140
1001090344
1001090459
1001090460
1001090461
1001090469
1001090509
1001090522
1001090580
1001090581

1001090615......399, 402,
405
1001090741............... 275
1001091118............... 275
1001091173............... 275
1001091306....... 307, 311
1001091458................. 13
1001091746............... 309
1001092391................. 83
1001092481................. 85
1001092482................. 85
1001092877............... 462
1001092878............... 462
1001093171................. 87
1001093273............o.... 83
1001093377........... 81, 83
1001093465................. 83
1001093526............... 272
1001093564............... 389
1001093641............... 115
1001093828............... 261
1001094264............... 409
1001094330................. 83
1001094390............... 409
1001094391............... 409
1001094392............... 409
1001094393............... 409
1001094523............... 409
1001094824............... 409
1001094830................. 83
1001095342....... 401, 405
1001095418................. 75
1001095431............... 291
1001095434............... 293
1001095436............... 293
1001095650............... 245
1001095744............... 237
1001095810................. 85
1001096019................. 85
1001096020................. 85
1001096021................. 85
1001096023................. 85
1001096024................. 85
1001096025................. 85
1001096162................. 85
1001096369............... 301
1001096386............... 301
1001096387............... 301
1001096388............... 295
1001096389............... 295
1001096390............... 293
1001096393............... 288
1001096394............... 201
1001096396............... 299
1001096404................. 25
1001096708............... 402
10010967009............... 402
1001096728............... 255
1001097036............... 305
1001097037............... 468
1001097038......307, 311,
468
1001097053............... 213
1001097095................. 13
1001097205................. 87
1001097803....... 131, 135
31200728



1001097804 .............. 131
1001097810.............. 295
1001097924 .............. 297
1001097925 .............. 297
1001097926 .............. 297
1001097928 .............. 288
1001097930............... 299
1001097931 .............. 299
1001097932 .............. 299
1001097933............... 299
1001097992 ...... 131, 135
1001098042 .............. 255
1001098122 .............. 457
1001098174 ................ 61
1001098179....... 307, 468
1001098180...... 307, 468
1001098181 .............. 311
1001098218........ 61, 319
1001098220.............. 329
1001098233......... 61, 319
1001098344 .............. 255
1001098382 ................ 61
10010984009............... 329
1001098425 ...... 311, 319
1001098742 .............. 311
1001098743 .............. 311
1001098744 .............. 311
1001098762 ...... 389, 469
1001098769 ................. 25
1001099113 ................ 69
1001099115................ 69
1001099163 .............. 397
1001099251 .............. 117
1001099276 ...... 402, 405
1001099351 ................ 95
1001099378............... 397
1001099602 .............. 131
1001099662 ................ 25
1001099663................. 25
1001099812.............. 392
1001099901 ................ 93
1001099902 ................ 93
1001100091 .............. 311
1001100227 ................ 81
1001100228................. 81
1001100229 ................ 81
1001100278............... 266
1001100279 ...... 266, 270
1001100281 .............. 270
1001100291 .............. 392
1001100322 .............. 259
1001100446 ...... 266, 270
1001100447 .............. 266
1001100770.............. 270
1001100773............... 270
1001100822 ................ 89
1001100823 ................ 89
1001100824 ................ 89
1001100876 .............. 399
1001100879.............. 254
1001100880.............. 255
1001100895.............. 255
1001101043............... 469
1001101115................ 81
1001101116 ................ 81
1001101216............... 266
1001101259 .............. 270
31200728

PART NUMBER INDEX

1001101595............... 323 1001112612....... 412,416
1001101640............... 270 1001113511............... 115
1001101666............... 397 1001113528B .............. 39
1001101668............... 266 1001113588................. 27
10011016609............... 266 10011136009................. 31
1001101956................. 69 1001113690................. 29
1001102185............... 303 1001113692............... 309
1001102378...........c..... 69 1001113744B .............. 25
10011025009............... 295 1001113745B .............. 47
1001102657....... 115, 469 1001114001B .............. 43
1001102813................. 85 1001114008B .............. 49
1001102815............... 435 1001114138B .............. 25
1001102931............... 115 1001114282............... 266
1001102933............... 115 1001114492............... 401
10011030609............... 289 1001114495............... 117
1001103182............... 346 1001114523............... 315
10011035089............... 254 1001114524............... 315
1001103553............... 259 1001114525............... 317
1001103557............... 259 1001114526............... 317
1001103567............... 250 1001114675............... 250
1001103637.......cceevnee 85 1001114803............... 118
1001103663............... 254 1001115135............... 463
1001103730.......cceenee 85 1001115138............... 463
1001103736.......ccceennee 85 1001115153............... 250
1001103956............... 463 1001115175............... 463
1001104477....... 369, 377 1001115183............... 463
1001104685............... 266 1001115190............... 463
1001104918............... 351 1001115198............... 463
1001104992................. 78 1001115238............... 399
1001105038............... 317 1001115508............... 213
1001105046............... 317 1001115528............... 419
1001105102............... 312 1001115536............... 463
1001105108............... 312 1001115540............... 463
1001105118............... 305 1001115878............... 389
10011051109............... 305 1001115884....... 381, 385
1001105120............... 303 1001115999............... 288
1001105121............... 303 1001116011............... 288
1001105122............... 307 1001116033................. 57
1001105123............... 307 1001116125................. 57
1001105441......... 61, 468 1001116208............... 399
1001105613............... 353 1001116274............... 392
1001105638............... 115 1001116439............... 335
1001105639............... 115 1001116440............... 333
1001105643............... 115 1001116441............... 331
1001105886............... 389 1001116442............... 331
1001106614............... 251 1001116443............... 337
1001106688............... 397 1001116727 ......422, 425,
1001106836............... 361 437, 439
1001106849............... 266 1001116728............... 457
1001106866............... 250 1001116733......412, 425,
10011073309............... 270 429, 441, 447
1001107340............... 270 1001116745............... 457
1001107428............... 270 1001116747......422, 423,
1001107799............... 261 425
1001107814............... 288 1001116748....... 419, 429
1001108433....... 381, 385 1001116751............... 412
1001108668............... 100 1001116810............... 416
10011086609............... 104 1001116812............... 433
1001108841............... 433 1001116815....... 412, 416
1001109053............... 463 1001116816............... 435
1001109536............... 213 1001116821............... 416
1001110091............... 401 1001116934............... 422
1001110704........... 75,78 1001116938....... 412,416
1001111086............... 261 1001116950....... 412,416
1001111112............... 261 1001117018............... 441
1001111190..........c....e. 75 1001117021......405, 422,
10011120309............... 425 457

G10-55A,G12-55A

1001117025...... 385, 447
1001117026.............. 457
1001117058.............. 441
1001117073.............. 419
1001117079.............. 441
1001117103.............. 451
1001117104 .............. 451
1001117106..... 412, 416
451
1001117111...... 412,416
1001117112 .............. 451
1001117136.............. 250
1001117305.............. 254
1001117306.............. 254

1001117652... 31, 35, 39
43,47, 49, 468
1001117653... 27, 29, 31

35, 468
1001117660 .. 43, 49, 468
1001118092.............. 118
1001118245...... 381, 385
1001118282 ..... 412, 425,

429
1001118384 ..... 441, 443,

445, 447
1001119900.............. 357
1001120120.............. 371
1001120124............... 371
1001120130.............. 371
1001120135...... 319, 371
1001120163...... 373, 375
1001120164...... 371, 373
1001120178.............. 241
1001120179.............. 241
1001120639.............. 118
1001120914................ 69
1001120915................ 69
1001120989.............. 399
1001121031 ................ 13
1001121047 ................ 13
1001121050.............. 117
1001121103.............. 241
1001121105.............. 241
1001121109.............. 241
1001121126.............. 463
1001121290................ 35
1001121309.............. 109
1001121332................ 16
1001121337 ... 16
1001121404.............. 118
1001121417 .............. 323
1001121418...... 323, 325
1001121425...... 323, 325
1001121427 .............. 323
1001121428 ...... 323, 325
1001121429...... 323, 325
1001121430.............. 323
1001121434...... 323, 469
1001121454 .............. 389
1001121459.............. 389
1001121460.............. 389
1001121506.............. 117
1001121514.............. 118
1001121557 ...... 422,425
1001121869.............. 121
1001121873.............. 118
1001121874.............. 118



PART NUMBER INDEX

1001121883............... 109
1001121955....... 117, 469
1001121962............... 118
1001122219................. 16
1001122234....... 109, 469
1001122338............... 117
1001122453....... 323, 325
1001122483............... 327
1001122484............... 327
1001122491 ............... 327
1001122494............... 327
1001122495............... 327
1001122496....... 327, 469
1001122505............... 327
1001122566............... 118
1001122608............... 291
1001123013............... 327
1001123014............... 327
1001123015............... 327
1001123654................. 13
1001125027............... 412
1001125119............... 288
1001125128............... 288
1001125137......323, 325,
327
1001125154............... 323
1001125155....... 323, 325
1001125158............... 323

1001125159....... 323, 325
1001125160....... 323, 469

1001125246............... 117
1001125382............... 439
1001125384............... 443
1001125385............... 437
1001125387............... 463
1001125404............... 288
1001125410............... 241
1001125491 ................. 13
1001125786....... 389, 469
1001125962............... 213
10011260009....... 412, 416
1001126208............... 412
1001126285............... 395
1001126589............... 277
1001126834............... 392
1001127006....... 319, 369
1001127008............... 319
1001127009............... 319
1001127153............... 117
1001127353............... 319
1001127366............... 319
1001127386............... 422
1001127488....... 381, 385
1001127519............... 385

1001127699....... 381, 385
1001127700....... 381, 385
1001127748....... 381, 385
1001127756....... 381, 385

1001127962............... 331
1001128110............... 357
1001128128......425, 429,
447
1001128144............... 117
1001128248................. 13
1001128341............... 117
1001128363............... 125

1001128364....... 125, 127

474

1001128390................ 16
1001128428............... 111
1001128594 ...... 389, 469
1001128602............... 125
1001128714.............. 125
1001128739
1001128745
1001128746
1001128901
1001128945
1001129277
1001129352
1001129358
1001129459
1001129467
1001129636
1001129637
1001129638
1001129639
1001129741
1001129785...... 125, 127
1001129787 ...... 125, 127

1001129855.............. 118
1001130046............... 118
1001130057 .............. 117
1001130065.............. 291
1001130079.............. 118
1001130098.............. 109
1001130125................ 13
1001130127 .............. 291
1001130139.............. 125
1001130159.............. 381
1001130286.............. 117
1001130288.............. 288
1001130311.............. 250
1001130312.............. 117
1001130323.............. 463
1001130370.............. 117
1001130378.............. 117
1001130440.............. 288
1001130441 .............. 250
1001130442...... 250, 266
1001130443............... 123
1001130462...... 250, 270
1001130675.............. 121
1001130679.............. 288
1001130707 .............. 288
1001130776.............. 115
1001130780.............. 115
1001130906.............. 125
1001130914.............. 251
1001130915
1001130943
1001130957
1001131022
1001131130
1001131147
1001131247
1001131271
1001131745
1001131818
1001131891
1001131966
1001132514 ................ 65
1001132796

1001133072
1001133534.............. 115

1001133877 .............. 118
1001134231 ...... 381, 386
1001134232 ...... 381, 385
1001134233 ...... 381, 386
1001134234 .............. 381
1001134235 ...... 381, 385
1001134236 ...... 381, 385

1001134413 .............. 115
1001134453 .............. 118
1001134456 .............. 118
1001134458 .............. 118
1001134470 ...... 381, 385
1001134516 .............. 118

1001135348 ...... 381, 386
1001135349 ...... 381, 385
1001135771 ...... 462, 465
1001135773 ...... 462, 465
1001135774 ...... 462, 465
1001135775 ...... 462, 465

1001136077 .............. 113
1001136089 ................ 13
1001136090 .............. 109
1001136369 .............. 139
1001136370 .............. 173
1001136433 .............. 392
1001136630............... 288
1001136631 .............. 288
1001136655 .............. 115
1001136887 .............. 117
1001136919............... 109
1001136940 .............. 117
1001136975 .............. 115
1001136981 .............. 357
1001136984 .............. 123
1001137031 .............. 123
1001137042 .............. 123
1001137044 .............. 123
1001137045 .............. 123
1001137231 .............. 295
1001137239 .............. 109
1001137259 .............. 201
1001137280............... 291
1001137281 .............. 291
1001137512 ................ 83
1001137579 .............. 117
1001137930 .............. 123
1001138033 .............. 123
1001138049 .............. 123
1001138131 .............. 127
1001138132 .............. 127
1001138136 .............. 127
1001138137 .............. 127
1001138226 .............. 115
1001138258 .............. 118
1001138313 .............. 118
1001138348 .............. 117
1001138490 .............. 117
1001138561 .............. 123
1001138788 .............. 266
1001138944 .............. 271
1001138945 .............. 271
1001139038 .............. 109
1001139081 .............. 288
1001139139 .............. 266
1001139249 .............. 416
1001139459 .............. 173
1001139578 .............. 463

G10-55A,G12-55A

1001139703
1001139873
1001139927
1001140233
1001140468
1001140694
1001141077
1001141211
1001141212
1001141400
1001141596
1001141892
1001141965
1001142258
1001142350
1001142560
1001142563
1001142789
1001142790
1001142892
1001143377
1001143397
1001143398
1001143633
1001143653
1001143654
1001143692
1001143724
1001144101
1001144114
1001144147
1001144724
1001144782
1001144790
1001144801
1001144802
1001144803
1001145048
1001145049
1001145050
1001145301
1001145386
1001145498
1001145543
1001145702
1001145753
1001145754
1001146009
1001146084
1001146086
1001146088
1001146159
1001146160
1001146217
1001146218
1001146367
1001146371
1001146568
1001146569
1001146680
1001147450
1001148177
1001148427
1001148529
1001148837
1001148847
1001148860

31200728



PART NUMBER INDEX

1001148991 ...... 381, 385 1001163223 10732095...........ceeee. 233 1319652
1001148992 ...... 381, 385 1001163273 10791807 .........coeeeee... 351 1319661
1001149227 .............. 118 1001163276.... 114017 ..ooeeeiiiie. 1319670
1001149344 .............. 115 1001163285 1170021 1319683
1001149712 ...... 412, 416 1001163291 1170024 1319684
1001149756 .............. 118 1001163300.... 1170054 1319685....
10011499009............... 399 1001163304.... 1170057 1319686....
1001150157 .............. 463 1001163321.... 1316794 1319687 ....
1001150299 ................ 13 1001163323.... 1319229 1319688....
1001150364 ............... 115 1001163355.... 1319436 1319689....
1001150519.............. 113 1001163414.... 1319558 1319693....
1001150520............... 113 1001163420.... 1319563 1319694....
1001150521 .............. 111 1001163422.... 1319571 1319719
1001150522 .............. 111 1001163541 1319573 1319726
1001151101 .............. 241 1001163542 1319576 469
1001151102 .............. 241 1001163543 1319578 1320037
1001151108.............. 241 1001163565 1319581 1320136
1001151561 ................ 67 1001163566 1319585 1320263
1001151643.............. 397 1001163567 1319590 1320748
1001151847 .............. 397 1001163568 1319591 1320754....
1001152220 .............. 407 1001163569.... 1319593....219, 221, 223, 1320755....
1001152268 .............. 323 1001163570 225, 227, 229 1321265....
10011522609 .............. 331 1001163574 1319594....219, 221, 223, 1321320....
1001152271 .............. 329 1001163578 225, 227, 229 1321716.
1001152272 .............. 327 1001163729 1319595....219, 221, 223, 1340021
1001152273 .............. 333 1001165142 225, 229 469
1001152274 .............. 337 1001165143 1319596.....223, 225, 229 1360292........cccvvinneee
1001152278 .............. 323 1001165212 1319600....219, 221, 223, 1360293........cccveinee
1001152279 .............. 327 1001165216 225, 227, 229 1360296..........
1001152295 .............. 323 1001165218 1319601....219, 221, 223, 1360297 ..........
1001152296 .............. 331 1001165230 225, 227, 229 1360300................
1001152298 .............. 329 1001165578.... 1319602....219, 221, 223, 1360301....
1001152299 .............. 323 1001165579 225, 227, 229 1380158....
1001152326 .............. 397 1001167902 1319603....219, 221, 223, 14403190........ccuvevee
1001152415 .............. 241 1001172274 225, 227, 229 14403364 .......... 132, 136
1001152416............... 241 1001172288 1319604....219, 221, 223, 14404173 .. 255, 401, 405
1001152430 .............. 241 1001175733 225, 227, 229 14404793.......cccvvene 309
1001152514 .............. 397 1001176342 1319606.....223, 225, 229 1671313
1001152538.............. 407 1001176515.... 1319607........cccevveeee. 223 1684538....
1001152569.............. 463 1001179605 1319608............. 223,231 1684539
1001153084 ...... 407, 457 1001179607 1319614..........ccvveee. 225 1701509
1001154055.............. 245 1001182358.... 1319615....219, 221, 225, 1701640....
1001155219...... 381, 386 1001182662 229 1702300
1001156272 .............. 259 1001182934 1319617............. 219, 221 1702631
1001157029 .............. 307 1001190037 1319618............. 219, 221 1702773....
1001157030.............. 311 1001192401 1319619........cccvveee. 227 1704277 ....
1001158178.............. 392 1001195423.... 1319620............. 219, 221 1704885....
1001158435 .............. 392 1001195424.... 1319621............. 219, 221 1706098....
100115889%6.............. 445 1001224062.... 1319622............. 219, 221 1706185....
1001159129 .............. 118 1319623............. 219, 221 1706186
1001159949 .............. 251 1319624............. 219, 221 1706187
1001160071 .............. 463 1319625............. 219, 221 1706281....
1001160072 .............. 463 1319626............. 219, 221 1706282
1001160551 .............. 245 1319627............. 219, 221 1706283
1001160787 .............. 463 10701277 ... 1319628............. 219, 221 1706284....
1001160889.............. 251 10705034 .........ccoeeeeee. 1319629............. 219, 221 1706285
1001160912............... 463 10713707 .......... 1319630............. 219, 221 1706287
1001160916 .............. 463 10718991 ... 1319631............. 219, 221 1706288....
1001160945 .............. 463 10718992 1319632............. 219, 221 1706289....
1001161806............... 291 10725554 ..149, 151, 187 1319635......ccccvviveeee 229 1706292....
1001162757 .............. 405 10731709 ..217, 235, 237 1319636.....219, 221, 229 1706293....
1001162758............... 405 10731744 .................. 217 1319638............. 219, 221 1706296....
1001163174.............. 462 10731761 .................. 233 1319641..........c.oeeeee. 217 1706298
1001163206............... 465 10731845 .. 223, 225, 229 1319646..............cc.... 217 1706299
1001163210.............. 462 10731959 ... 239 1319647.......ccceveeee 239 1706300....
1001163212 .............. 462 10732071 ....ccooevuvenne 235 1319648..........cooveee. 239 1706301
1001163222 .............. 462 10732072 .......covveee. 235 1319649.......ccccevveee. 239 1706302

31200728 G10-55A,G12-55A 475



PART NUMBER INDEX

1706303.........ccceeeeeee. 462
1706304.........cccveeeee. 462
1706306..........cceeeee... 462
1706767 .......ccccvveeen. 462
1706768........ccccuvenenn. 462
1706850...........ccuvereee 462
1706851......cccccevuvenenne 463
1706892.......cccevcvvvrenns 85
2080040..........cccvvveenen. 85
2080063..........ccuvveee. 270

2110406....288, 297, 299
301, 311, 312
211060669, 73, 299, 315

317, 357
2110608...........cocveeee 291
2110808....... 69, 293, 357
2110810............. 307, 369

2110812....307, 312, 315
317

2111010....cccciiiirennne 369
2111212............. 303, 305
2111616............. 288, 291
2111620......ccceeirrenen. 357
2130404............. 279, 291

2130406....297, 299, 301
311

2130606......73, 288, 289
295, 301, 312
2130608........ccceevvveeenne 73
2130808..........ccvveeeene 389
2130810............. 288, 307
2131010.....ccccviirreennn. 307
2131210..c..ccoiiirrennn. 289
2131212 303
2131616............. 118, 289
2144605............. 275, 295
2150404............. 369, 373
2150406.........ccuvveeen. 291
2150606.............coee.... 289
2150808.....279, 289, 291
2151620........cccuveenn. 291
2160001............. 323, 325

2160002....25, 51, 53, 55
57,61, 311, 319

2170110.....cccovvcvireennn. 369
2170112............. 303, 305
2170206.....289, 291, 301
2170210.......ccccuvienen. 357
2170212............. 118, 289
2170306......cccccovuveeene 357
2170404........ccccuvvee. 289
2170406.........cccuvvee.. 299
2170410......ccccvcuvreennn. 291
2170506.........ccvvveeen. 297
2170516......cccccninn. 118
2170706............. 297, 299
2170708............. 312, 389
2170716..cc.cccovniieen. 118
2170806............. 295, 299
21712110, 309
2171208............. 307, 311
2171216 288
2172106......69, 275, 295
357

2172108.....307, 311, 369
2172116..cccccciiie. 291
2172408........ccccuvvee. 389
476

2172416.................. 118
2180467 ... 117
2180849............ 311, 319
2200221 ............ 333, 337
2220218......cceevnee. 115
2220240......cceevvnee. 357
2220282......cceevnee. 266
2220346......cccccovunee. 392
2220415 75
2220473 ..o 75
2220578 .....ccovern. 357
2220609........ccccvveeeeen. 75
2220628........cccvvvinnns 75
2220767 ...cocovvveennen. 118
2220883.... 323, 325, 327
2220888............ 323, 325
2221244 ............ 275,291
2221257 ..coooii 275
2340037 ...ccooiiieeeen 83
2340038........cceevviene 83
2340039.....cccceeviiieens 83
2340045......ccceeviiieens 83
2340046 .......cceevveenne 83
2401305.....cccceevrineeen. 193
24921332.......... 125, 127
2580040......ccccceuvee. 389
2600281 .......cceeviiiins 85
2716143 105
2717160......ccceevivirns 73
2717161 ... 73
2717162 ... 73
2717283 ... 73
2717287 .o 75
2752661 ..., 357
2820035............ 402, 405
2900770.....cccevevunennn. 339
2915023............ 346, 469
2940074 ... 85
2960243 ... 199
3020039........cccueee. 275
3020043 .... 323, 325, 327
31200160.........ccuvvennnee 85
31200386.........cceveeennee 85
31200387 ......ccceivvirnne 85
31200388..........cveevvne 85
31200745.................. 469
31200795................ 469
3251813.......c 463
3271601 ... 255
3272001 ......ccoeenen. 109
3290601............ 381, 385
3290605.......cccceiiiiens 16
3290801............ 381, 385
3290807 ... 245
3291001 ... 270
3300143.............. 19, 335
3300240.......... 65, 67, 69
3300246.........ccounee. 118
3300492...... 16, 117, 270
3311001............ 402, 409
3311005......cccevineen. 395

3311401.... 395, 401, 405

3311405 .16, 85, 270, 399

3311408..........c.ceue 409

3311505.......cccceee 259

3311508... 299, 301, 381
385, 389

3311601 40, 43, 288, 351

3311701 ... 319

3311705............ 131, 135

331180127, 29, 392, 401
405

3311802 .....coeevvvienns 392
3311805............ 371, 409
3313001 ................ 53, 57
3313002 ................ 53, 57
3421453 ... 85
3423227 ............ 333, 337
3423242 .......... 65, 67, 69
3423247 .....oovevii 25
3423275 .......... 65, 67, 69
3423276 ....65, 67, 69, 75
3423301 ....ceeeiiiins 311
3423307 .............. 69, 339
3520072 ... 85
3520176 .............. 16, 243
3575947 ...ccviiiiis 109
3740080 .... 425, 429, 447
3760170 ....cceevvrerenne 85
3790228 ........coocvvenns 288
3820020 ......cccevvvrenne 85
3841203 .............. 69, 339
3841287 ............ 323, 331
3841356 ........covviennnns 331
3900232 ..o, 309
3900316 .....ceeevvvennns 117
3931012 .....ceeeivriens 407
3931412 ....coeeis 399
3931420 ....ccceevvvienns 399
3931648 .......ccevcviens 288
3931664 ............ 323, 325
3931672 .............. 19, 335
3931828 ........covvir 35
3941506 ........covvvenns 409
3969073 .......ccvien. 179
4031918 ... 319
4060918 ... 13
4071133 ..o 255
4100181 .....cceveenneen. 463
4105262 ......cceeevnneen. 465
4110422 ................ 93, 95
4110473 ..o, 73
4240018 .... 115, 381, 385
4240032 ... 399
4240033 .... 270, 395, 407
4240099 ... 399
4420060 ..........cooneeee. 255
4460247 ............ 412, 416
4460312 ............ 412, 416

4460419 ... 395, 426, 433,
441
4460457 ... 422, 425, 426,

429, 437
4460458 ... 425, 426, 437,
447, 457
4460459 .........cooeeen. 431
4460461 ................. 425

4460464 ... 395, 401, 402,
405, 422, 423, 425
429, 453, 455

4460465 ... 412, 416, 419,
422,423, 425, 426
429, 433, 435, 443

G10-55A,G12-55A

4460466....395, 412, 416
422,423, 425, 426,
429, 433, 435, 443,
445, 447, 453, 455

4460469...........ccovee. 422
4460475.....422, 433, 441
4460496............. 412, 416
4460497............. 412, 416
4460500...........cceneee. 433
4460502...........cceeee. 422
4460503...........cceeeeee. 429
4460508............. 402, 425
4460509............. 416, 422
4460518............. 412, 416
4460590.......cccccvnnee. 412
4460742.....422, 425, 426
4460743.......ccoee 431

4460746....422, 423, 425
447

4460790.......cccceevneen. 425
4460850.....431, 437, 439
4460851............. 429, 441
4460884.....423, 429, 435

4460891....412, 416, 423
426, 439, 443, 447

4460897............. 401, 405
4460899...........cccueeee. 409
4460930............. 425, 429
4460931.....447, 453, 455
4460932............. 453, 455
4460933.....412, 416, 426
4460934........cccevneee. 441

4460941....412, 416, 422
447

4460942....412, 416, 439
443, 445, 447

4460943............. 412, 416

4460944....412, 416, 433
435

4460945..........cceee 433
44600955..........cceee 419
4460970............. 395, 419
4461017 ...cccceeiinnnn 402
4461070......cccevvvnnenn. 416
4461095........cccceneee. 416
4461157............. 422,441
4461254..........cce 409
4520481.........cccuee 241
4520482.........ccccuen 241
4520519......ccceeiinen. 241
4520527.....cccvveennnn, 241
4640438...........cconnee. 339
4641501.......cccevviiins 73
4641502........ccccviee. 73
4711000............. 311, 409
4711400...... 85, 250, 259,

261, 266, 270, 277
312, 381, 385, 392
399, 401, 405
4711500....243, 259, 271
275, 277, 293, 299, 301
4711600...... 25,115, 118
121, 125, 127, 255
279, 288, 309, 351, 392
4711700....115, 131, 135
319

31200728



PART NUMBER INDEX

471180027, 29, 371, 401, 70002588 .................. 353 70021228................... 227 70022001 .................. 351
405 70002590 .................. 353 70021268................... 227 70022002.................. 351
4712200............ 401, 405 70002591 ...t 353 70021269................... 227 70022003.................. 351
4740003.............. 61, 319 70002592 ...t 353 70021342............... 91, 95 70022004 .................. 351
4740274 ..o, 118 70002593 ..o 353 70021349......cccccvvveen 95 70022005.........cc.eee. 351
4740553 ... 261 70002594 .................. 353 70021358......cccccivvennn 91 70022006................. 351
4751000........cccvrennns 402 70002595 .........ccneee. 353 70021359......cccceeiiivinnn 91 70022007 .....cccceevneee. 351
4751200.......ccccvirennns 395 70002596 ...........c....... 354 70021360.......cccccvuveene 91 70022008.................. 351
4751400...... 16, 270, 297 70002598 ..........c...... 353 70021361........ccceveee. 91 70022009.................. 351
4751500.... 243, 259, 270 70002599 ...t 354 70021362.........ccvvee. 91 70022010.................. 351
4751600..... 16, 270, 307, 70003849 ..........cc.e. 341 70021364............o..... 349 70022011 ................. 351
309, 311, 357, 399 70020002 ......cceevenennen 78 70021365.........ceveee.. 349 70022012.................. 351
4751800 ........cccvvrenns 409 70020004 .......ccovveeene 78 70021366........ccccvuveeee. 91 70022013............eee. 351
4752200............ 407, 409 70020015 ......ccccevveenne 78 70021367....... 78, 91, 349 70022014 .................. 351
4761000............ 402, 409 70020017 ....ccvvvevnnnn 78 70021382......cccecvvvenn 78 70022015.........c..eee. 351
4761400 ... 250, 266, 270, 70020025 ......ccevvveenne 78 70021387.....ccvveivnnn 91 70022016.........c...ee.. 351
312, 381, 385, 401, 405 70020026 ........ceeveuennen 78 70021391.......ccce 91 70022017 ... 351
4761500... 270, 293, 312, 70020027 ...ooovveeiinnes 78 70021392........ccciee 91 70022018.................. 351
392 70020028 .........ccoeenee 78 70021393........cceveee. 349 70022019.................. 351
4761600... 16, 43, 47, 49, 70020029 ......cccevvennne 78 70021399........ccoueeene 349 70022020.........c.ueee. 351
55, 57, 255, 270, 275, 70020036 ......cceeneee. 239 70021415......ccceevien 95 70022021 .......cccneee. 351
279, 288, 307, 309, 70020348 .......... 113, 468 70021429......ccceevvnnenn 78 70022022.......cccouenee. 351
311, 351, 357, 392 70020350 ..111, 113, 469 70021440.....97, 346, 349 70022023........cconeeee. 351
4761700 .........ccvrennns 115 70020351 .......... 111, 113 70021441................... 346 70022024 .................. 351
4761800... 19, 27, 29, 31, 70020358 .. 111, 113, 468 70021442................... 346 70022025.................. 351
35, 39, 43, 51, 53, 55, 70020375 ..329, 331, 335 70021443................... 346 70022028..........ccvvenene 95
57, 255, 288, 311, 401, 70020428 .................. 346 70021444................... 349 70022038.................. 339
405 70020493 .................. 239 70021446................... 349 70022039.......cccueeen. 339
4762000 .........ccvvennnns 371 70020528 ..........coueee. 261 70021447.......cccoeune. 349 70022040.........cu..... 339
4771500 ........cccvrennnns 259 70020555 .....ccccvvveennne 87 70021448................... 349 70022041.......... 339, 469
4791400 ........cccvvrennnns 261 70020562 ......cccevuveeeee 91 70021451........cconeeee. 349 70022042..........c........ 339
4811600 .........ccvvvenns 115 70020632 ........cocneee. 254 70021452........... 349, 469 70022043........cccuee.. 339
4811700...... 16, 381, 385 70020640 .................. 271 70021453........... 346, 469 70022044 .................. 346
4811702 ..o 121 70020643 .................. 271 70021464................... 349 70022045.................. 346
4811900 .........ccuvrenns 385 70020644 .................. 271 70021465................... 349 70022046.................. 346
4811902 .........ccvveenes 245 70020645 .................. 271 70021466................... 349 70022075. 219, 221, 223
4812000 .........ccuvrenns 213 70020646 .................. 271 70021526..........cueee.. 231 225, 227, 229
4812100......cceeeeenne 109 70020647 ... 271 70021531............ce. 377 70022089.................. 329
4812300......ccceeeeeenne 109 70020653 .................. 254 70021601................... 177 70022090.................. 329
4831900......cceeeeennne 109 70020659 .................. 361 70021602................... 189 70022091.................. 329
4832000.......c.ccceeeennne 275 70020660 .................. 361 70021603...153, 161, 189 70022092.................. 329
4832100.......ccccuvrenns 109 70020661 .................. 361 70021604................... 189 70022093.......... 329, 469
4846452 .........cveeiee. 85 70020662 .................. 361 70021606...195, 197, 199 70022094 .................. 329
4891500............ 125, 127 70020663 .................. 361 70021607...195, 197, 199 70022095............ee. 329
4891600... 27, 29, 31, 35, 70020665 .................. 361 700216009........... 195, 197 70022096.................. 329
39, 43, 47, 49, 270 70020666 .................. 361 70021610........... 195, 197 70022098.......... 329, 469
4891800.............. 69, 288 70020667 .................. 361 70021611........... 195, 197 70022140. 149, 151, 183
4892000.......... 13, 40, 43 70020668 .................. 361 70021612........... 195, 197 185, 187
4892200.... 31, 35, 55, 57 700206609 .................. 361 70021613...195, 197, 199 70022142.......... 149, 183
4892400...... 57,131, 135 70020670 ... 361 70021614...143, 177, 179 70022224 .................. 433
4923452 ... 115 70020671 ... 361 70021803............eee.. 111 70022287 ... 353
6604662 .........ceoeeneen. 75 70020672 ... 361 70021812..........cueee.. 346 70022288.................. 353
70000101 ..............eee. 469 70020673 ... 361 70021826..........c.eee.. 416 70022527 .....ooovvviiins 91
70000652 .................. 469 70020674 .................. 361 70021920................... 217 70022552................... 271
70000656 .................. 235 70020675 ... 361 70021921..........ccoeeee 95 70022553.................. 271
70001955 ... 353 70020676 .................. 361 70021935........ccceee 95 70022555.................. 271
70001956 .................. 353 70020677 ...ccoeevennnne 361 70021944................... 189 70022556.................. 271
70002133..........ccvneee. 353 70020678 ..........c..eee. 361 70021975........ccoveee. 470 70022557 ......coeevneen. 271
70002219 ..o 341 70020679 ......coeeneee. 361 70021976.........ccveeee. 346 70022558...........ee. 271
70002224 .................. 341 70020680 .................. 361 70021977 ...cocvvvveiiinnn 95 70022691 .................. 435
70002578.........ocueee. 353 70020681 .................. 361 70021978......cceevviinnn 95 70022741 ... 419
70002579 ... 353 70020682 .................. 361 70021979.......ccccne 95 70022773.. 143, 145, 169
70002580................... 353 70020764 .................. 377 70021980..............eee.... 91 70022790.................. 235
70002581 .................. 353 70020870 ... 429 70021981...........c.oeeee. 91 70022805.................. 271
70002582 .................. 353 70021177 .143, 147, 177, 70021982...........c.oeeeee. 91 70022814.......... 191, 193
70002583................. 353 179, 181, 191, 193 70021983........cccevvinnn 79 70022861.......... 333, 337
70002585................. 353 70021227 .....cvveeee. 227 70022000............ce..... 351 70022876 .......cccounee. 271

31200728 G10-55A,G12-55A 477



PART NUMBER INDEX

70022877 ... 271
70022879..........c.cee.... 271
70022880................... 271
70022881................... 271
70022882..........ccveve. 271
70022883..........ccveeee. 271
70022884............coe..... 271
70022885..........cveee. 271
70022886................... 271
70022888................... 271
70022889................... 271
70022890................... 271
70022891.........ccveeee 271
70022931........... 100, 104
70022932........... 100, 104
70022933........ccoveeeene 104
70022934........... 100, 104
70022935........... 101, 105
70022936........... 100, 105
70022937........... 101, 105
70022938.........cccveeeee 105
70022939........... 101, 105
70022940..........ccueeee. 105
70022941.........ccveee. 105
70022942........... 101, 105
70022943................... 105
70022944................... 105
70022945............ec... 105
70022946........... 101, 105
70022947.......ccovcveenn. 105
70022948...........coe.... 105
70022949........... 101, 105
70022950........... 101, 105
70022951.........ccveeee 105
70022952.........cceee. 101
70022957........... 100, 104
70022958............0e... 105
70022959............oe.... 106
70022960........... 100, 104
70022961................... 105
70022962................... 105
70022963.............e... 106
70022964................... 106
70022965............ee.... 105
70022966................... 105
70022967 .........c.oveeee.. 105
70022968................... 106
70022969........... 100, 104
70022970........... 100, 104
70022971......ccceuveee 105
70022972........covveee. 105
70022973........covveeee 105
70022974.........covee. 105
70022975........ccuvee 105
70022976.............c..... 105
70022977 ... 105
70022978.............c..... 105
70022979......cccovveenne 105
70022980........... 101, 105
70022981..........cveee. 106
70022982..........cveee. 105
70022983.............c..... 106
70022984........... 100, 104
70022985........... 100, 104
70022986................... 106
70022987 ........... 100, 104
70022988............c.c..... 105
478

70022989.................. 106
70022990.......... 101, 105
70022991 .................. 105
70022992.......... 100, 104
70022993.......... 100, 104
70022994 .......... 100, 104
70022995.......... 100, 104
70022996.................. 106
70022997 ............ 71, 105
70022998........... 101, 105
70022999.................. 105
70023000.......... 105, 106
70023001 ..., 105
70023002.......cccuneee. 105
70023008.......... 100, 104
70023004.......... 100, 104
70023005.......... 101, 106
70023006.......... 101, 106
70023007 .......... 101, 106
70023008.......... 100, 104
700230009.......... 100, 104
70023010.......... 100, 104
70023011 .......ccceeee. 106
70023013........ccuveee. 106
70023014.......... 100, 104
70023015.......... 101, 106
70023016.. 100, 104, 105
70023037 .....ccoevnnenn. 361
70023038.......cccvuvee. 362
70023039......cccevunee. 361
70023108..........evue.. 271
70023139.....ccccceinee. 263
70023258 .. 143, 147, 177
70023325.......cceunee. 277
70023349...........ee. 353
70023350........ccueeee. 353
70023351 ..., 353
70023352..........ceee. 353
70023353..........c.eee 353
70023354 ... 353
70023355.........c.eeee. 353
70023356........ceeeee. 353
70023357 ....coeeiinenn. 353
70023358.........cuuee. 353
70023359.......cccueee. 353
70023360.................. 353
70023361.................. 353
70023362.................. 353
70023363.................. 353
70023364 .................. 353
70023365.........cueeee. 353
70023366.................. 353
70023367 ......cceennenn. 353
70023404 ................... 217
70023474 .................. 239
70023475................ 239
70023476.................. 239
70023487 ... 183
70023488.................. 183
70023489.......... 185, 205

70023490. 149, 183, 185
205
70023491. 149, 183, 185
205
70023492................... 183
70023493.. 183, 185, 205

70023494 . 149, 151, 183

185, 187
7002349 .................. 149
70023502 ..........c....... 239
70023575 .....ccovvienns 335
70023800 .........cvveeenes 239
70023801 ........cvveeens 239
70023829 .......cccvvenns 157
70023878 .. 113, 123, 468
70023879 .......... 113,123
70023892 ..........cc...... 335
70023893 ..........cc...... 335
70023894 .........cee.. 335
70023895 ........ccveeenns 335

70023896 . 331, 333, 335
337

70023898 .................. 335
70023899 .......... 335, 469
70023925 .......... 101, 106
70023934 ........ccveees 333
70023935 ..o 333
70023936 ......covvvenns 333
70023937 ...ovveiiiieenns 333
70023939 .....ccovvienns 337
70023940 .......... 333, 337
70023941 ... 337
70023943 .. 333, 337, 469
70023963 ............c..e 337
70023965 .........cvveenns 329
70023979 .....ccvvviinns 331
70023980 ........ccvveenns 331
70023981 ........ccvveenns 331
70023982 ......ccccvvenns 331
70023983 ............c... 331
70023984 .................. 331
70023985 ..o 331
70023986 .......... 331, 469
70023987 .......ccooeeee. 331
70023988 .................. 331
70023989 .................. 331
70023990.................. 331
70023991 .......... 331, 469
70023992 ........ccveees 365
70024001 .........coees 254
70024002 .........coeeees 339
70024003................... 329
70024020 .................. 341
70024062 .................... 97
70024123 ... 71

70024146 . 154, 161, 189,
191, 193, 207

70024147 .153, 189, 191,
207

70024152 . 111, 113, 357
469

70024153 .......... 357, 469
70024156 .......... 113, 468
70024175 ..111, 121, 468
70024176 .......... 111,121
70024193 ..o 183
70024203 .........coeeeee 143
70024204 .................. 149
70024206 .................. 153
70024207 .......... 153, 161
70024209 .......... 163, 167
70024210 .. 163, 167, 199
70024211 ........oveee. 163

G10-55A,G12-55A

70024212.........oeeee.. 163
70024213........... 163, 167
70024214........... 163, 167
70024215........... 163, 167
70024216...195, 197, 199
70024262................... 341
70024270.........ccvenne 121
70024271......ccovvvvnne 121
70024284................... 111
70024306.........cceeeennee 83
70024307......ccvvvveeens 83

70024309...111, 113, 469
70024310...111, 1183, 469
70024311...111, 1183, 469

70024312........... 111, 113
70024313...111, 1183, 469
70024314........... 111, 468
70024315........... 111, 468
70024318..........oeee... 121
70024319.........cc0eee 277
70024330.......ccccuvenne 329
70024535........cccvvenee 71
70024536.........ccvvvennee 71
70024537.....ccevvviienne 71
70024538.........cceeenee 71
70024539.........cceee 343
70024540.........ccceenee 71
70024541.........cccoe 71
70024542..........c.coc. 71
70024543.........ccvvene 71
70024544..................... 71
70024545..........coeeee 71
70024546..........cccc... 71
70024547........cccvvee 343
70024548................... 343
70024550.........cceenneee 71
70024551........ccceeenee 71
70024552.........coeeens 71
70024553.........ccoeee 71
70024554..........cooel 71
70024555........oiees 71
70024578.........cc0eee 412
70024670........... 143, 147
70024841................... 121
70024843........... 381, 395
70024849................... 167
70025335........... 179, 181
70025336........... 185, 187
70025337........... 185, 205
70025338........... 185, 205
70025339...149, 185, 205
70025340.........cc0eenne 185
70025341........... 191, 193
70025342................... 191
70025345...........cc..... 191
70025346................... 191
70025480................... 261
70025562........... 161, 193
70025606.................. 341
70025856..........c000..e 149
70025857......ccccvvinne 153
70025886................... 149
700259509.........c.ccee. 341
70025975.......eeeee 337
70025976...........cc...... 331
70026002........... 161, 193
70026030........... 187, 205
31200728



70026056 .................. 341
70026057 ......cceeeneeen 341
70026058 .................. 341
70026059 ..........c..eee 341
70026060 .................. 341
70026061 .................. 341
70026062 .................. 341
70026063.......... 153, 161
70026066 .................. 193
70026067 .. 153, 157, 161
70026073 .......... 153, 161
70026211 ... 375
70026212 ... 375
70026213..........ccueee. 375
70026214 ..........c.ue... 375
70026215..........cueee. 375
70026238 .......... 161, 193
70026260 .................. 193
70026261 .................. 193
70026348................... 365
70026699 .......cceeenneee. 97
70026747 ............ 97, 199
70026748 ..........cue.. 199
70026753........... 169, 201
70026754 ... 167
70026755......cccccnee. 167
70026756...........c.ee. 167
70026766 .................. 151
70026767 .....cevveernneee. 161
70026768 .................. 161
70026769..........cneee. 167
70026944 ..o 97
70026946 ...........coueee. 97
70026948 ...........cuee. 97
70026949 ... 97
70027022 ..o 167
70029919.......... 113, 469
7007207 ...oovvveeiinns 353
7007415 .....cooeeiinn 353
7007426 .......occeennn 353
7007427 ..o 353
7007429 .......ccoveenee. 353
7007446 .............c...... 353
7012773 ..o, 359
7016388...........ccvuee. 409
7018300 ........cccevunnee 365
7021275 ... 353
7022340 ......coceeennnn 353
7023962 ........ccoevnnnn 353
7023964 ..o 353
7024574 ......coeoov 346
7026022 .......cceeenee. 365
7026408 ............ 429, 445
7026413 ........coeen 423
7026414 ............ 423, 425
7026415 ... 422
7026419 ... 423
7026425 ..o 433
7026429 .......cceeenee. 431
7026430 .......cvveeneee. 431
7026431 ......ccvveiee. 431
7026437 ...ooeveeein 435
7026438 .......ocoeen 435
7026439 .... 426, 443, 445
7026440 ... 397
7026477 ..o 279
7026478 .......cvvvennee. 279
31200728

7026481 ......ooceinn 277
7026486 ... 145
7026487 ...143, 145, 147
163, 165, 167, 177
7026490 ... 143, 145, 169
177,179, 201

7026491 ............ 149, 183
7026492 ............ 149, 183
7026495 ............ 149, 151
7026496 ........ccoovnnen 157

7026499 ... 153, 157, 161
189

7026577 ..ooevvvvirenen. 239
7026578 ......ccvvvvennee. 239
7026712 ... 165
7026713 ....163, 165, 167
7026714 ......oocoeon 165
7026715 ....oooviein 165
7026716 ............ 163, 165
7026717 ............ 163, 165
7026718 ....163, 165, 167
7026719 ............ 163, 165
7026720 ............ 163, 165
7026721 ... 165
7026722 .....ccvvveen. 165
7026723 .....ccvvvie 165
7026724 ... 165
7026725 ......ccvvveee. 165
7026728 .......cvvvenee. 183
7026739 ...ocovvveiee. 283
7026740 ....ccccvvvrenen. 283
7026741 .....cccvvveene. 283
7026742 ....ccccvvvvene. 283
7026743 .....cccvvveeen. 283
7026744 ... 215
7026745 ......ccovvvee. 215
7026746 ... 215
7026747 ...ooeveees 215
7026748 ... 215
7026749 ......oooeennn 215
7026750 .....cooeevnnnnnn 217
7026751 .....cccvvvee. 217
7026752 .....cccvvveen. 217
7026753 .....cccvvire 217
7026754 ......ccovveene. 217
7026755 .....oooeeiins 217
7026756 .....cooeevinnnnn 217
7026757 ..ooevveeeiinns 219

7026758 ...219, 221, 223,
225, 227, 229

7026759 ...219, 221, 223,
225, 227, 229

7026760 ...219, 221, 223,
225, 227, 229

7026761 ...219, 221, 223
225, 227,229

7026762 .....cooeeene 221
7026763 ......ccvvveeee. 225
7026764 .....coocevvannn 227
7026765 ......ccevvvenee. 227
7026766 .......ccoonnee. 227
7026769 ....227, 231, 239
7026770 ...ooeveeenne 229
7026771 ..o 231
7026772 ..o 231
7026773 ..o, 231
7026774 ..o 231

PART NUMBER INDEX

T026775.....cccoien. 231
7026776 233
1026777 ..o 233
T026778....cccceee. 233
7026779....ccccvvveinnnnn 233
7026780......ccccevnnne. 233
7026781......cceeevneen 233
7026782......ccvvevinee. 233
7026783.......ccovee 233
7026784.........cccuveeee. 233
7026785........ccee 235
7026786.........cccuvve. 235
7026787 ....cccvvvevnnnen 235
7026788.......c.cccvvvee. 235
7026789......cccveevnrenn 235
7026790......ccceevnnenn. 235
7026791 237
7026792............. 217,237
7026793 237
7026794............. 217, 237
7026798.......cceevnnene. 263
7026799......cccvvevinnnn 263
7026900.......cccccoeuveeen. 263
7026901.......cccccvvneen. 263
7026902.......cccevveeen 263
7026904...........coveeee. 263
7026905.......ccccvveeee 263
7026906............cuveeee. 263
7026909.......cccccvvneee. 437
7026910......cccccevnnnen. 422
7026911............. 131, 469
7026938.......ccccvvneee. 333
7026998..........ccocvvee. 365
7026999......ccccevneeen 365
7027100......cccccvveeene 365
7027270.....cccvviinnnnn 239
7027271 .....cccvvin 239
T027272..ccccccovn. 239
7027273 239
7028714............. 191, 193
7028715............. 191, 193

7028716....153, 157, 161
189, 191, 193

7028718....157, 189, 191
469

7028733.....158, 191, 193

7028939........cccnii. 254

7029127....143, 145, 169
177, 201

7029288............. 179, 181

7029290....143, 145, 177
179, 211

7029291....143, 145, 177
179

7029292.....179, 203, 211

7029293........cccciie 145

7029300....153, 157, 189
191, 469

7029302......ccceevveenn 145

7029303....143, 145, 171
177

7029304....143, 145, 171,
177

7029305....143, 145, 171
177

7029306.....143, 145, 177

G10-55A,G12-55A

7029307 ... 143, 145, 169

177,181
7029309......cccoveeee. 157
7029310............ 157, 189
7029311......ccvvveen. 157

7029312... 153, 157, 161
189

7029313... 153, 157, 161
189

7029317 ... 153, 157, 189

191, 209
7029417 ..o 237
7029520 ......cceeiviiiens 87
7029521 ......ccovveiiiiins 87
7029532............ 223, 225
7029533............ 223, 225
7029692 ................ 91, 95
7029703......coiieee 78
7029714 ... 91
7029732 ....cccuvviennn, 157

7029734 ... 163, 165, 167
195, 197, 199
7029735... 163, 165, 167
195, 197, 199
7029743 ... 153, 157, 161
189, 191, 193, 209
7029746 .... 153, 157, 189
7029747 .... 153, 157, 189

7029760........ccceeeneee 339
7029771 ..o 441
7029789............ 163, 167

7029849 ... 219, 221, 223
225, 227, 229
7029850... 219, 221, 223
225, 227, 229
7029851 ... 219, 221, 223
225, 227, 229
7029852 ... 219, 221, 223
225,227,229

7029854................ 254
7029855.........ccee 254
7029860..........ccounee. 261
7029915......ccceeeiien. 359
7029916.......cccenee. 359
7029917 .....cvvveinn. 359
7029995.........cce 346
7029996.........ccevveee. 78
7029997 ... 78
7057141 ... 117
7062922.......ccceiiiiins 75
7110702....cccoiiirieene. 75
7110712...ccoeeiee 346
7110722 ..cccoeeieee 346
7112642...........eevee 81
7114941 ... 81
7139914 ............ 131, 135
7139918.......cccie 73
71492152 .................. 266
7150580............ 131, 135
72088049.............. 47, 49
7300435......ccceeevie. 109
7301295 73
7301408........cccvvieee. 73
7301579 ..o, 73
77101143.......... 131, 135

77133052. 288, 291, 303
305

479



PART NUMBER INDEX

77133053...291, 303, 305

77133073........... 288, 303
77133089.........ccoeeee.. 289
77133134.........eeee. 272
77133136........... 295, 392
77133137..266, 272, 293,
295, 392
77133139....ccccevivenne 309
77133140..307, 309, 312,
315, 317

77133168..307, 311, 315
317

77133177 ... 309
77133279...266, 272, 293
77133306........cccuee 293

77133389...309, 317, 392
77133390..293, 309, 317
392

77143008................... 255
77143006................... 118
77323029........... 270, 293
77363228.......cccvveee. 435
77363229...392, 429, 445
77363232.....ccccivveenn. 393
77363233........cciee 392
77383118........... 131, 135
77383540.........ccueeee 266
77383790........ccvvenee 121
77384578.......cccvvee. 395
773940009..........ccveee... 429
8008175............. 169, 181
80204002...........coe.... 181

80204005..143, 145, 147
153, 157, 161, 177
179, 181, 189, 191, 193

80204007 .........ccveeee 145

80204012..143, 145, 147
177

80204014................... 147

80204016................... 145

80204025........... 149, 183

80204033..149, 151, 183,
185, 187

80204035..149, 151, 183,
185, 187
80204043..149, 151, 183,

185, 187
80204044........... 183, 185
80204047..149, 151, 183,

185, 187
80204048..149, 151, 183,

185, 187
80204049..149, 151, 183,

185, 187
80204050..149, 151, 183,

185, 187

80204051..149, 151, 185,
187

80204052..149, 151, 183,
185, 187

80204060...163, 165, 167

80204065..153, 161, 189
191

80204071..153, 157, 161
189, 191, 193

80204076..153, 157, 161
189, 191, 193

480

80204108.. 163, 165, 167
80204115.................. 165
80204116.................. 165
80204117. 143, 145, 163
165, 167,177, 179
195, 197, 199, 211

80204121 ................ 165
80204123.................. 165
80204131 .................. 165

80204143. 143, 145, 169,
177,179, 201
80204144 . 143, 145, 147
169, 177,179, 201
80204166.................. 165
80204281. 163, 165, 167
195, 197
80214120. 153, 157, 189

191, 193
80241137 ... 13
80264031 .................. 254
80264035...........e.... 254
80264066................... 257
80264138.................. 281
80264139........cccuvuee. 281
80304227 ........cocuvee. 227
80304394 .. 217, 231, 237
80304405.................. 215
80333162.......... 131, 135
8033786......ccceceruree. 346
8034805.......ccccevuvee. 261
8034807 ......ceeevreneen. 261
8035392.....ccceveiinnnn. 261
8035461 .......c.cceuneee. 257
8035498.........ccoueee. 261
8035523 ......cccceviiinnn, 255
8035536......cccceunnn. 346
8035779............ 132, 135
8035782........cccuee. 337
8035784 ............ 333, 337
8035831 ... 106
8035862..........c.eee. 346
8035863........cceuvee. 346
8035865............ 333, 337
8036088.................... 261
8036250.......cccceuvee. 237
80363033.................. 259
80363034.................. 259
80363099.................. 271
80363102.................. 271
80363103.................. 271
80363178...........ueue.. 433
80363179.. 395, 419, 433
8036394.........cceunee. 329
80364001.................. 257
803640009.................. 254
80364011.................. 254
80364023.................. 254
80364030............e.... 254
80364037 ........coouvee. 254
80364079..........ceeee. 257
80364095.................. 281
8036433............ 131, 135
8036508.................... 351
8036528............ 233, 235
8036529.........ccuee 233
8036629............ 331, 335
8036654..........couvee. 254

8036678 ........cceeev..... 261
8036750 .......ccevveeeeen. 335
8036847 ........cvveeee. 217
8037140 .......ccovveeee. 375
80383231 .......ccvvenns 266
80384187 .......cccvvennns 257
80384189 .........cueees 257
80384191 ..o 257
80384192 .................. 257
80384203 .................. 261
80384205 .................. 254
80384207 .......coee...... 254
80384218 .........ceee. 254
80434249 .................. 365
80463058 ... 445
80484081 .......... 423, 425
80484084 .......... 423, 425
80484085 .......... 423, 425
80484086 .......... 423, 425
80484088 .................. 435

80604016 .412, 416, 426
429, 433, 441

80604017 .......... 401, 405
80604018 . 423, 429, 439
443, 445
80604020 ...........ce..s 455
80604021 .. 423, 429, 435
80604022 .......... 409, 455
80604023 ...........e.e 437
80604025 .. 425, 429, 441
8065062 .........cccvvvenne 75
8065640 ............ 131, 135
80933113 ... 288
80933367 .......... 121, 123
80934498 .......... 281, 283
80961142 .................. 399
80963050.......... 401, 405
80963055 .................. 429
80963056 .. 422, 433, 449
80963057 .......ccce..... 431
80963058 .......... 395, 449
80963061 .......... 422, 437
80963062 .422, 431, 437
439
80963064 .................. 431

80963065 . 395, 422, 423
429, 431, 449
80963067 .. 423, 431, 449

80963068 .......... 429, 431
80963069 .. 395, 431, 449
80963070 .........veevvnes 431
80963101 .........eees 397
80964001 ............c.... 397
80964051 .......... 257, 469

80964070 .. 401, 402, 405
8096D097.. 261, 401, 405

80983168 .................. 409
82033995 ........ccvees 266
82033997 ......covcvvins 261
8205655 ........ccvviis 346
8220050 .......ccevviienns 409
8220081 ............ 439, 441
8220089 .... 425, 426, 437
8220101 .......cceeeee. 412
8220124 .................... 412
8220164 ............ 412,416
8220524 .........cccveens 433

G10-55A,G12-55A

8220525.....433, 443, 445
8220890............. 405, 422
8220904.........ccoeeee.. 447
8223073......ccce 409
8225122............. 381, 385
8270621............. 392, 469
8275247 ......oevvvvi 127
8278020........ccccvvenne 117
8303626.......cceevveeenne 81
8303634......... 73,75, 346
8303658.......ccceeeveeee 73
8303715.....cccieeieees 75
8305012.......cccecvvienne 81
8305624............... 73, 392
8305626.........ccccvvenne 389
8305630.......cccevvvinne 272
8305643......... 73,75, 346
8305644.........c.c.ceveeene 81
8305645....... 25,311, 319
8307007........ccecuvvrenne 81
8307024.........ccccvvenne 250
8307107....ccvvevviiine 109
8307112.....ccevviiiene 81
8307904.........cocevvee 75

8307916.25, 61, 319, 329
8307917.25, 61, 319, 329

8307918.........cccvie 75
8310067......... 25,61, 319
8310160.......ccecvvrenne 75
8310161......ccevveenne 75
8310302.......ccevcvvrenne 73
8310435.......cccvivvien 73
8310453............. 381, 385
8310494..........cccvvee 117
8310647.....c.coevviine 385
8310737....cvvveiiis 271
83191010........... 243, 245
83201057.......ceeeeeenn. 270
83201058................... 251
83201147......cceeeveens 13

83481285...422, 429, 433
83481286...422, 429, 433

83663119.........c0e.e 293
8405007.......cccevvvienne 213
8405102........ccccvvene 117
8405104............. 117, 357
8405201........cccvveeeeen. 117
8405212.........cceeeeen. 117
8405305........ccvveeeee. 117
8405306...........ccvvenne 117
8406105............. 401, 405
8406303.........ccccvvene 117
8410013.........cccvvene 117
8420053.....69, 71, 73, 75
8420055.....69, 71, 73, 75
84231107..........oeee.... 267
8430034.........cceeeeen. 115
8466306...........c0eennne 463
84712749.........cvee. 266
84719940.........cceenee 25
8500066.............0eev.e 405
8522012.....51, 53, 55, 58
8526203.........cceeeeeeen. 241
8530025........ccvveeee. 117
8546407.......ccuvveee. 288
8580315.......cccvciviine 75
8584001.........cccvvinnnne 75
31200728



8584003 .........coevues 392
85941016 ... 409
85941017 ..coevveeeen 311
8630003 .......ceveeiinnns 73
8642207 ......covevviiinn. 75
86683122 .................. 293
86683193 ................. 266
86881273 .............. 47,49
86881276............... 47, 49
86883328 .......... 266, 271
86921268 ........ 51, 55, 57
8750024 ........ccevvnnn 109
8750025 ........ceeerueee. 109
8769132 ..., 75
8770016 ........cvvverneee. 75
8770258 .......ccvvvene. 275
8780039 .....cceveiiien 241
8786514 ........ceevien 241
88201008 .................. 311
88211550.......ccceevneeee. 35
88211551 .....cccvvveen. 35
88212287 ......ccvvvii. 25
88261010......c..cueee. 409
88261026 .................. 117
8841322 ......ccvviien. 237
88501004.......... 311, 312
88501005.................. 312
88501006............ 16, 357
88501008 .. 255, 307, 311
88501012..........c.ucee. 251
88501016..........couceee. 251
88501108.......... 307, 311
88501312......ccvveinen. 55
88501314 ......... 51, 55, 57
88501412.......cccceueee. 55
88501414 ......... 51, 55, 57
88521205.......... 243, 272
88521208 .. 118, 333, 337
88521306 .................. 309
885510009........... 109, 311
88551013 ........cceinenes 21
88581112........ 51, 55, 58
88581115.............. 53, 57
88581149................... 327
88581157 ......cceeunee. 329
88661002 .................... 25
88662019.................. 359
88662065 .................. 359
88662523 ...t 16
8866334 ..........ceenee. 257
8866348 .........ceeeenen. 16

8867100116, 19, 69, 131
135, 335

88671018.............. 47, 49
88671027 . 31, 35, 39, 43,
47, 49
88681343 ... 36
88681344 ..o 55
8880218-OM ..... 131, 135
8881800 ..........ceevueee. 392
90020003........ccceevueee. 73
90022230 ........cccueee 339
90027187 ....coceeeenen 309
90027470 .....cccceiinns 39
90027471. 29, 31, 35, 39
43,47, 49
90027473 ......cooene. 251
31200728

90027475 .......... 131, 135
90028720 ........ccueee 288
90200003 .. 65, 67, 69, 75
90200602 .........ceeeueenee 21
90200755 ......cceeerueee. 259
90205792 ......ceeevueee. 305

90205870 .27, 29, 31, 35
39, 43, 47, 49, 468

90206194 .................. 118

90206196 .................. 266

90206198 ...16, 259, 381
385

90206199 ..........c..e.e. 250
90206202 ............ 13, 291
902062083 ............ 16, 288
90207463 ................. 392
90207464 .......... 307, 311
90207661 .................. 392
902140009 .........ccceeee 469
90451058 .........cooveene 73
90554016 ........ 91, 95, 97
90554017 .....cvvvevrrnnnnn 91
90554018 ......c.cevveeene 91
90554020 .............. 78, 95
90554021 ..o 78
90554025 ......ccoeevveene 78
90554026 .........covuveeee 78
90554027 .....cceevvneennne 78
90554033 ......ccceevveennne 97
90554034 ......cccevveeen. 97
90554035 .....cccceevveennne 78
90554038 .......ccevveennne 78
90554039 .....ccceeevveennne 78
90554040 .........coouveeee 78
90554042 .............. 78, 95
90554043 ..........ccveeee 78
90554044 ..........ooveee. 78
90554045 .... 78, 346, 349
90554046 .................. 346
90554054 ..o 95
90554056 .........ceoneees 78
90554057 .....cceeviveennne 78
90554058 .........cooveene 78
90554059 ......cccevvenne 78
90554060 ..........couveeeee 78
90554061 ... 79
90554062 ........ 79, 91, 95
90554063 ... 79
90554064 ... 79
90554065 .............. 79,91
90554067 .....c.oeevuvennne 78
905540609 ..........coveeee 78
90554070 .....cceeevvinennne 78
90554071 ...oooeeeiins 79
90554072 ....ooeeeeinns 79
90554073 ....ooeeeiins 78
90554076 ........ 79, 91, 95
90554077 ....ccvvvvvininnne 79
90554080 .........ccouveeeee 87
91023098 ..........c.ueee. 259

91031236 .27, 29, 31, 35
39, 43, 47, 49, 468

91033186 .27, 29, 31, 35
39, 43, 468

91033187 ..... 47, 49, 309
468

PART NUMBER INDEX

91033189..27, 29, 31, 39

43, 468
91033317.cccceiiiiene. 395
91033425..........ceve. 395

91041449..51, 53, 55, 57
311

91041450..43, 51, 53, 55
57

91041451..51, 53, 55, 57
311

91041596..51, 53, 55, 57
311

91043084.............o..... 241
91043125..101, 105, 311
319, 389
91043126..101, 105, 311
319, 389
91044080................... 339
91081313.....cceiirenn. 19
91081640...381, 385, 389
91083106............vee... 288
91083217....ccveevvneen. 309
91083385.........cecvvee. 241
91121082....... 31, 35, 468

91121134...307, 311, 392
91123054...307, 311, 392

91123126........ccouueee. 279
91126032.........ccveeee. 392
91140001.......ccccevuveene 13
91141301.....cceeevrenne 25
91141302..31, 39, 43, 47
49, 468
91141303..31, 35, 39, 43
47, 49, 468
91143024................... 311
91143107........... 392, 393
91143117....ceeven. 409
91143122........... 115, 272
91143141.............. 392
91144190................... 279
91144191................... 279
91144478................... 261
91161136.......ccouveeee. 327
91161137....cceeenene. 327
91161167.....cceeevnnennn 27
91161168..............e.... 35
911611609............... 39, 43
91161170............... 31, 39
91161171............... 27,29
91161173............... 39, 43
91161180............... 55, 57

91161183..27, 29, 31, 35
468
91161184..27, 29, 31, 35

39, 47, 468
91161211.......ce. 55
91161212.........eeeee 55
91161213......cccceeieene 55
91161214......ccovce. 55
91161218......ccovvrree. 51
91161221...31, 35, 39, 47
91161222............... 31,35
91161248..31, 35, 39, 43,

47, 49
91161266..............e..... 51
91161267......... 51, 55, 57
91161274............... 47, 49

G10-55A,G12-55A

91161277 ........ 39, 43, 47
91161278..........oveee. 31
91163028.................. 463
91163035.......... 127, 468
91163036...... 51, 55, 468
91163037 ....vvveeiiiine 55
91163066.................. 392
91163087 .......cceouvnee. 259
91163100.......... 357, 392
91163161.............. 55,57
91163162........c.eveeeee.. 55
91163163........ccvveeee. 51
91163188. 31, 35, 39, 43
47,49, 468
91163204........ 51, 55, 57
91163214...... 31, 35, 468
91164087 .................. 254
91164094 .................. 254
91165022 .............. 51,55
91166039.............. 47,49
91166065.............. 47,49
91334024 .................. 254
91334032.....ccccevneee. 257
91334034 .......ccconeeee. 254
91334035........ccceeen. 254
91343031 ..., 402
91344046.................. 254
91344053............e... 402
91355034 .......ccevnneee. 241
91355035......cccevunneee. 241
91355037 ....ceeeevnenn. 241
91355038......ccccvuveee. 241
91361032.....ccccevneee. 392
91361045........cccvieee 31
91361046.........ccvvnene 31
91361047 ....cceevviie 39

91363021. 412, 416, 419
423

91363068.................. 392
91363151.................. 392
91365037 ...........o... 392
91366015.................. 392
91401189.. 51, 53, 55, 57
91401281.......... 381, 385
91401443................... 395
91401450.................. 311
91401516.................. 259
91401590.................. 259
91403097 ..........c.ee. 251
91403098.................. 251
91403119.............. 53, 57
91403193.......... 131, 135
91403230.......cccvuveee. 250
91403324 .................. 259

91403413. 69, 71, 73, 75
101, 105, 311, 319, 389
91403414.69, 71, 73, 75
101, 105, 311, 319, 389

91403489.........cuee. 127
91403503.. 255, 401, 405
91403579.....cccevneen. 357
91403601.................. 127
91403608.................. 395
91404011 ................... 281
91404013.................. 281
91404016.................. 281
91404109.......ccconeeee. 254
481



PART NUMBER INDEX

91404110
91404290
91404291
91404294
91404295
91404296
91404297
91404298
91404299
91404301
91404302
91404303
91404305
91404306
91404309
91404310
91404311
91404312
91404313
91404315
91404316
91404317
91404318
91404319
91404320
91404321
91404322
91404323
91404324
91404325
91404326
91404382

311
91413052........... 401, 405
91413061..........ceeee. 463
91413122......... 51, 55, 58
91413129.......cccvvieeen. 55
91413142

91473126................... 243
91473127 ... 397

91474439
91474440
91474441
91474442
91474443
91474446
91474447
91474450
91474451
91474452
91474453
91474454
91474455
91474456
91474458
91474459
91474460
91474465

482

91474468.................. 422
91474469.................. 422
91474481 .................. 257
91474482 .................. 257
91474492 .................. 257
91474512. 143, 145, 177
179, 181
91474513.. 153, 161, 189
91474524 .......... 161, 193
91476031 .................. 275
91501064 .................. 311
91503093.........ceeveee. 367
91503094 ............o..... 312
91503105.. 435, 437, 445
91503106.......... 435, 437
91503112......cccoueee. 463
91504028................... 281
91504029.......... 281, 283
91504030.........ceev.... 283
91504031 ... 283
91504056...........ev.e... 367
91504057 .....ccecvvunee. 367
91504058..........c.e.e... 367
91504059.......ccovuveee. 367
91504088.................. 429
91504089.................. 425
91504107 ......coeeueeeen. 429
91511094...... 31, 35, 468
91511105.......... 131, 135
91511127 ....oeveeee. 409
91511145 .................. 275
91513125......ccceunee. 279
91513176.............. 53, 57
91513180.........cueeee. 275
91513212.......... 281, 469
91513266.......... 243, 245
91514081.......... 191, 193
91514082. 153, 157, 161
189, 191, 193

91514087. 143, 147, 177
179, 181, 191, 193
91514089.......... 179, 181
91514090. 143, 145, 177
179, 211
91514095. 153, 157, 161
189, 191, 193
91514098. 143, 145, 147
177,179, 181
91514099. 143, 145, 153,
157, 161, 177, 179
189, 191, 193, 211
91514101.......... 179, 181
91514111. 153, 157, 161
189, 191, 193, 469
91514112.......... 191, 193
91514113. 153, 157, 161
189, 191, 193
91514114. 153, 157, 161
189, 191, 193
91514115. 153, 157, 161
189, 191, 193
91514117 .......... 191, 193
91514118.......... 243, 245
91514123. 149, 151, 153
157, 183, 185, 187
189, 191

91514130. 149, 151, 183
185, 187

91514131 . 149, 151, 183
185, 187

91514133 . 149, 151, 185

187
91514134 . 149, 151, 185,
187
91514141 .................. 149
91514143 .................. 149
91514146 . 153, 157, 161,
189, 191, 193
91514147 .153, 157, 161,
189, 191, 193
91514148 . 153, 157, 161,
189, 191, 193
91514149 . 153, 157, 161,
189, 191, 193

91514151 .. 1683, 165, 167
91514154 .167, 195, 197
199
91514159. 163, 167, 195
197, 199
91514160.......... 195, 197
91514161 . 163, 165, 195
197, 199
91514165 . 163, 167, 195
197, 199
91514169 ......ccccvvennns 163
91514171 .......... 163, 167
91514172 .......... 163, 167
91514173 .......... 163, 167
91514174 .153, 157, 161,
189, 191, 193
91514175 .153, 157, 189
191, 207
91514176 ......cccvvenes 157
91514177 .153, 157, 189
191, 207
91514178 .153, 157, 161
189, 191, 193
91514179 .153, 157, 161
189, 191, 193
91514180 . 153, 157, 161
189, 191, 193
91514181 . 153, 157, 161
189, 191, 193
91514183 .................. 161
91514184 . 153, 157, 189,
191, 209
91514185 . 153, 157, 189
191, 209
91514186 . 153, 157, 189
191, 209
91514188 . 145, 153, 157
161, 189, 191, 193
91514189. 153, 157, 161
189, 191, 193
91514197
91514198 ...
91514199 ...
91514224 ...
91514266
91514270
91514272 ...
91514295
91514296

G10-55A,G12-55A

91553072
91554017
91554019
91554022
91561090
91561101
91561107
91561108
91561140
915611568B ............ 27,29
91561192
91561240
91561250
91561268
91563021
91563025
91563026
91563028
91563030
91563035
91563036
91563046
91563047
91563061
91563062
91563075
91563079
91563091
91563121
91563129
91563147
91563158
91563161
91563163
91563164
91563185
91563190
91563191
91563192
91563197
91563198
91563199
91563200
91563201
91563205
91563207
91563208
91563209
91563219
91563226
91563244
91563247
91563250
91563263
91563282
91564003
91565004
91565005
91565039
91565040
91565067
91565081
91565094
91566007B................... 35
91566062
91566063
91569003

31200728



PART NUMBER INDEX

91576006B.................. 31

31200728 G10-55A,G12-55A 483



VTN

AT

31200728

An Oshkosh Corporation Company

Corporate Office
JLG Industries, Inc.
1JLG Drive
McConnellsburg, PA 17233-9533 USA
L (717) 485-5161 (Corporate)
. (877) 554-5438 (Customer Support)
& (717) 485-6417

Visit our website for JLG Worldwide Locations.
www.jlg.com



	31200728_O_G10-55A G12-55A_JLG_Parts_English
	Effectivity Page
	Machine Configuration
	General Information
	Table of Contents
	SECTION 1 - FRAME AND ATTACHING PARTS
	FIGURE 1-1. FRAME AND ATTACHING PARTS
	FIGURE 1-2. COVERS
	FIGURE 1-3. OUTRIGGER INSTALLATION
	FIGURE 1-4. PINTLE HOOK

	SECTION 2 - BOOM
	FIGURE 2-1. BOOM INSTALLATION
	FIGURE 2-2. FIRST BOOM SECTION G10-55A
	FIGURE 2-3. FIRST BOOM SECTION G12-55A
	FIGURE 2-4. SECOND BOOM SECTION G10-55A
	FIGURE 2-5. SECOND BOOM SECTION G12-55A
	FIGURE 2-6. THIRD BOOM SECTION G10-55A
	FIGURE 2-7. THIRD BOOM SECTION G12-55A
	FIGURE 2-8. FOURTH BOOM SECTION G10-55A
	FIGURE 2-9. FOURTH BOOM SECTION G12-55A
	FIGURE 2-10. EXTEND CHAINS G10-55A
	FIGURE 2-11. EXTEND CHAINS G12-55A
	FIGURE 2-12. RETRACT CHAINS G10-55A
	FIGURE 2-13. RETRACT CHAINS G12-55A
	FIGURE 2-14. MANUAL QUICK ATTACH

	SECTION 3 - ATTACHMENTS
	FIGURE 3-1. STANDARD CARRIAGE (Prior to SN 0160052000)
	FIGURE 3-2. STANDARD CARRIAGE (SN 0160052000 to Present)
	FIGURE 3-3. SIDE TILT CARRIAGE
	FIGURE 3-4. 50 IN SIDE SHIFT CARRIAGE
	FIGURE 3-5. DUAL FORK POSITIONING CARRIAGE
	FIGURE 3-6. 90, SWING CARRIAGE
	FIGURE 3-7. 180, SWING CARRIAGE
	FIGURE 3-8. SHEET HANDLER CARRIAGE
	FIGURE 3-9. FORKS AND ATTACHING PARTS
	FIGURE 3-10. FORK MOUNTED PLATFORM
	FIGURE 3-11. FORK MOUNTED HOOK
	FIGURE 3-12. GENERAL PURPOSE BUCKET
	FIGURE 3-13. GRAPPLE BUCKET
	FIGURE 3-14. TRUSS BOOM
	FIGURE 3-15. TRUSS BOOM WITH WINCH
	FIGURE 3-16. ADJUSTABLE TRUSS BOOM
	FIGURE 3-17. 8 FOOT STANDARD MAST
	FIGURE 3-18. 8 FT SIDE TILT ELECTRIC MAST

	SECTION 4 - ENGINE AND ATTACHING PARTS
	FIGURE 4-1. ENGINE INSTALLATION
	FIGURE 4-2. ENGINE
	FIGURE 4-3. ENGINE
	FIGURE 4-4. FUEL TANK AND LINES
	FIGURE 4-5. RADIATOR INSTALLATION
	FIGURE 4-6. AIR CLEANER INSTALLATION
	FIGURE 4-7. AIR CLEANER INSTALLATION
	FIGURE 4-8. EXHAUST INSTALLATION
	FIGURE 4-9. EXHAUST INSTALLATION

	SECTION 5 - DRIVE TRAIN
	FIGURE 5-1. DRIVETRAIN COMPONENTS (Prior to SN 0160054609)
	FIGURE 5-2. DRIVETRAIN COMPONENTS (SN 0160054609 to Present)
	FIGURE 5-3. FRONT AXLE
	FIGURE 5-4. FRONT AXLE (SN 0160063540 to Present)
	FIGURE 5-5. FRONT AXLE - CENTRAL HOUSING AND STEERING (Prior to SN 0160046229, SN 0160046235 through 0160063539, Excluding 0160045209, 0160045296, 0160045449 and 0160045636)
	FIGURE 5-6. FRONT AXLE - CENTRAL HOUSING AND STEERING (SN 0160046229 through 0160046235, Including 0160045209, 0160045296, 0160045449 and 0160045636)
	FIGURE 5-7. FRONT AXLE - CENTRAL HOUSING (SN 0160063540 to Present)
	FIGURE 5-8. FRONT AXLE - DIFFERENTIAL
	FIGURE 5-9. FRONT AXLE - DIFFERENTIAL (SN 0160063540 to Present)
	FIGURE 5-10. FRONT AXLE - HUB REDUCTION (Prior to SN 0160046229, SN 0160046235 through 0160063539, Excluding 0160045209, 0160045296, 0160045449 and 0160045636)
	FIGURE 5-11. FRONT AXLE - HUB REDUCTION (SN 0160046229 through 0160046235, Including 0160045209, 0160045296, 0160045449 and 0160045636)
	FIGURE 5-12. FRONT AXLE - HUB REDUCTION (SN 0160063540 to Present)
	FIGURE 5-13. FRONT AXLE - BRAKES (Prior to SN 0160046229, SN 0160046235 through 0160063539, Excluding 0160045209, 0160045296, 0160045449 and 0160045636)
	FIGURE 5-14. FRONT AXLE - BRAKES (SN 0160046229 through 0160046235, Including 0160045209, 0160045296, 0160045449 and 0160045636)
	FIGURE 5-15. FRONT AXLE - BRAKES (SN 0160063540 to Present)
	FIGURE 5-16. FRONT AXLE - STEERING (SN 0160063540 to Present)
	FIGURE 5-17. FRONT AXLE - TRUNION (SN 0160063540 to Present)
	FIGURE 5-18. REAR AXLE
	FIGURE 5-19. REAR AXLE (SN 0160063541 to Present)
	FIGURE 5-20. REAR AXLE - CENTRAL HOUSING AND STEERING (Prior to SN 0160054609)
	FIGURE 5-21. REAR AXLE - CENTRAL HOUSING AND STEERING (SN 0160054609 through 0160063540)
	FIGURE 5-22. REAR AXLE - CENTRAL HOUSING (SN 0160063541 to Present)
	FIGURE 5-23. REAR AXLE - DIFFERENTIAL (Prior to SN 0160054609)
	FIGURE 5-24. REAR AXLE - DIFFERENTIAL (SN 0160054609 through 0160063540)
	FIGURE 5-25. REAR AXLE - DIFFERENTIAL (SN 0160063541 to Present)
	FIGURE 5-26. REAR AXLE - HUB REDUCTION (Prior to SN 0160054609)
	FIGURE 5-27. REAR AXLE - HUB REDUCTION (SN 0160054609 through 0160063540)
	FIGURE 5-28. REAR AXLE - HUB REDUCTION (SN 0160063541 to Present)
	FIGURE 5-29. REAR AXLE - BRAKES (Prior to SN 0160054609)
	FIGURE 5-30. REAR AXLE - BRAKES (SN 0160054609 through 0160063540)
	FIGURE 5-31. REAR AXLE - BRAKES (SN 0160063541 to Present)
	FIGURE 5-32. REAR AXLE - STEERING (SN 0160063541 to Present)
	FIGURE 5-33. REAR AXLE - TRUNION (SN 0160063541 to Present)
	FIGURE 5-34. REAR AXLE - DIFFERENTIAL ASSEMBLY (SN 0160063541 to Present)
	FIGURE 5-35. REAR AXLE - RING GEAR SUPPORT KIT (SN 0160063541 to Present)
	FIGURE 5-36. REAR AXLE - PLANET GEAR CARRIER KIT (SN 0160063541 to Present)
	FIGURE 5-37. REAR AXLE - SUPPORT ASSEMBLY (SN 0160063541 to Present)
	FIGURE 5-38. TRANSMISSION
	FIGURE 5-39. TRANSMISSION - CONVERTER AND INPUT
	FIGURE 5-40. TRANSMISSION - GEARBOX HOUSING
	FIGURE 5-41. TRANSMISSION - FORWARD GEAR GROUP
	FIGURE 5-42. TRANSMISSION - REVERSE GEAR GROUP
	FIGURE 5-43. TRANSMISSION - 1ST SHAFT GROUP
	FIGURE 5-44. TRANSMISSION - 2ND SHAFT GROUP
	FIGURE 5-45. TRANSMISSION - 3RD SHAFT GROUP
	FIGURE 5-46. TRANSMISSION - 4TH SHAFT GROUP
	FIGURE 5-47. TRANSMISSION - POWER TAKE-OFF
	FIGURE 5-48. TRANSMISSION - CONTROL UNIT AND PRESSURE REGULATOR
	FIGURE 5-49. TRANSMISSION - GEARSHIFT SYSTEM
	FIGURE 5-50. TRANSMISSION - OIL PUMP, FILTER AND DIPSTICK
	FIGURE 5-51. TRANSMISSION - TRANSFER BOX
	FIGURE 5-52. WHEEL ASSEMBLY
	FIGURE 5-53. FENDER INSTALLATION (Prior to SN 0160052014, SN 0160058370 to Present)
	FIGURE 5-54. FENDER INSTALLATION (SN 0160052014 through 0160058369)

	SECTION 6 - CAB
	FIGURE 6-1. CAB INSTALLATION
	FIGURE 6-2. CAB ASSEMBLY
	FIGURE 6-3. CAB DOOR
	FIGURE 6-4. CAB INTERIOR
	FIGURE 6-5. WIPERS
	FIGURE 6-6. SEATS
	FIGURE 6-7. HEATER INSTALLATION
	FIGURE 6-8. AIR CONDITIONING INSTALLATION

	SECTION 7 - CONTROLS
	FIGURE 7-1. BRAKE
	FIGURE 7-2. ACCELERATOR
	FIGURE 7-3. STEERING COLUMN
	FIGURE 7-4. BOOM JOYSTICK
	FIGURE 7-5. OUTRIGGER AND FRAME LEVEL/AUXILIARY CONTROLLER

	SECTION 8 - HYDRAULIC CIRCUITS
	FIGURE 8-1. SUPPLY CIRCUIT
	FIGURE 8-2. DUMP CIRCUIT
	FIGURE 8-3. STEER SELECT CIRCUIT
	FIGURE 8-4. SERVICE BRAKE CIRCUIT
	FIGURE 8-5. BOOM JOYSTICK CIRCUIT
	FIGURE 8-6. FRAME LEVEL/AUXILIARY CONTROLLER
	FIGURE 8-7. OUTRIGGER CONTROLLER
	FIGURE 8-8. LIFT CYLINDER CIRCUIT
	FIGURE 8-9. EXTEND/RETRACT CYLINDER CIRCUIT
	FIGURE 8-10. TILT CYLINDER AND COMPENSATION CYLINDER CIRCUIT
	FIGURE 8-11. BOOM HYDRAULIC ASSEMBLY
	FIGURE 8-12. AUXILIARY HYDRAULIC CIRCUIT
	FIGURE 8-13. FRAME LEVEL CIRCUIT
	FIGURE 8-14. OUTRIGGER CIRCUIT
	FIGURE 8-15. QUICK ATTACH INSTALLATION

	SECTION 9 - HYDRAULIC COMPONENTS
	FIGURE 9-1. LIFT CYLINDER AND HARDWARE
	FIGURE 9-2. LIFT CYLINDER AND HARDWARE
	FIGURE 9-3. EXTEND/RETRACT CYLINDER AND HARDWARE
	FIGURE 9-4. TILT CYLINDER AND HARDWARE
	FIGURE 9-5. COMPENSATION CYLINDER AND HARDWARE
	FIGURE 9-6. FRAME LEVEL CYLINDER AND HARDWARE
	FIGURE 9-7. OUTRIGGER CYLINDER AND HARDWARE
	FIGURE 9-8. STABILIZER CYLINDER AND HARDWARE
	FIGURE 9-9. SIDE TILT CARRIAGE CYLINDER (Prior to SN 0160066379)
	FIGURE 9-10. SIDE TILT CARRIAGE CYLINDER (SN 0160066379 to Present)
	FIGURE 9-11. 50 IN SIDE SHIFT CARRIAGE CYLINDER
	FIGURE 9-12. SWING CARRIAGE CYLINDER
	FIGURE 9-13. GRAPPLE BUCKET CYLINDER
	FIGURE 9-14. MAIN CONTROL VALVE
	FIGURE 9-15. PISTON PUMP
	FIGURE 9-16. HYDRAULIC TANK
	FIGURE 9-17. STEER SELECT VALVE
	FIGURE 9-18. BRAKE VALVE
	FIGURE 9-19. HYDRAULIC MANIFOLD VALVE
	FIGURE 9-20. DECOMPRESSION VALVE
	FIGURE 9-21. QUICK ATTACH VAVLE
	FIGURE 9-22. QUICK ATTACH INSTALLATION, G SERIES
	FIGURE 9-23. CYLINDER - QUICK ATTACH ASSEMBLY
	FIGURE 9-24. QUICK COUPLER CYLINDER
	FIGURE 9-25. DIVERTOR VALVE

	SECTION 10 - ELECTRICAL
	FIGURE 10-1. ENGINE COMPARTMENT ELECTRICAL INSTALLATION
	FIGURE 10-2. ENGINE COMPARTMENT ELECTRICAL INSTALLATION
	FIGURE 10-3. ARCTIC PACKAGE INSTALLATION
	FIGURE 10-4. BOOM AND FRAME ELECTRICAL INSTALLATION
	FIGURE 10-5. CAB ELECTRICAL INSTALLATION
	FIGURE 10-6. CAB SWITCHES
	FIGURE 10-7. CLEARSKY INSTALLATION
	FIGURE 10-8. WORK LIGHTS (Prior to SN 0160059446)
	FIGURE 10-9. WORK LIGHTS (SN 0160059446 to Present)
	FIGURE 10-10. REVERSE SENSING SYSTEM INSTALLATION
	FIGURE 10-11. DRIVE LIGHTS
	FIGURE 10-12. ENGINE HARNESS
	FIGURE 10-13. ENGINE HARNESS
	FIGURE 10-14. TRANSMISSION HARNESS
	FIGURE 10-15. FRAME HARNESS
	FIGURE 10-16. VEC OPTIONS HARNESS
	FIGURE 10-17. TRANSMISSION RELAY HARNESS
	FIGURE 10-18. ENCLOSED CAB OPTIONS HARNESS
	FIGURE 10-19. DASH HARNESS
	FIGURE 10-20. INSTRUMENT PANEL HARNESS
	FIGURE 10-21. FRAME ROAD LIGHT HARNESS
	FIGURE 10-22. BOOM WORK LIGHT HARNESS
	FIGURE 10-23. CAB ROAD LIGHT HARNESS
	FIGURE 10-24. CAB WORK LIGHT HARNESS (Prior to SN 0160059446)
	FIGURE 10-25. CAB WORK LIGHT HARNESS (SN 0160059446 to Present)
	FIGURE 10-26. CAB WORK LIGHT HARNESS
	FIGURE 10-27. A/C HARNESS
	FIGURE 10-28. VEC HARNESS
	FIGURE 10-29. TELEMATICS INSTALLATION, UNITED RENTALS, (WITH SHORT JUMPER HARNESS)
	FIGURE 10-30. TELEMATICS INSTALLATION, UNITED RENTALS, (WITH LONG JUMPER HARNESS)
	FIGURE 10-31. REVERSE SENSOR HARNESS

	SECTION 11 - DECALS
	FIGURE 11-1. CAB AND FRAME DECALS
	FIGURE 11-2. BOOM DECALS

	SECTION 12 - RECOMMENDED SPARE PARTS
	FIGURE 12-1. RECOMMENDED SPARE PARTS

	PART NUMBER INDEX


